https://truckmanual shub.com/
How to read this Parts Catalog.

1.-Parts mentioned in Parts Catalog may not necessarily be standard equipping parts
2.-Parts change may be made without prior notice.
3.-Form of this Parts Catalog.

YOOF2161 29. FUEL INJECTION PUMP(W/BOOST) JH—DT (D)Y=4JH-DTZA
B{=4JH-DTZ (E)=4JH-DTZ
Q®\ (CX4JH-DTZP (F)=
e

< —_ @
REF. LEV. PARTS NO. /@ION ms) (©) (D) (B) (F) ”3-_©
1 1 729595— FUEL INJECTION PUMP M1 11 )
1-1 : ~51391 FUEL INJECTION PUMP 1T 1 1 11
@\ (AJ00185)  (B=E00200)
3 3 26022060162 SCREW M 6X 16 9 9 9
\ 3-1 2 26022-060162 SCREW M6X16/®/A);/;I-(4 4 K
(A=E00156)  (B=E00156) _ (C=E00156) =E00156)  (E=E00156)
4 2 129470-51040 CAMSHFT, 11 1 1 1
5 2 122710-51050 BE "ROLLER 2 2 2 2 2
6 2 129470-50160 ETAINER 111 1 1

(4JH-DT,4JH-DT2Z)

e S
OO0ST COMPEMSATOR TYPE.
OPTIONAL PART. TO E/#00155

@ Ref. No.

The Ref. No. in the list may not be accord with the Ref. No. on illustration.
(Ex.) Niustration No. List head No.

1 1 (Befor change) 1 ri] (After change)
When interchangeable symbol N, R, and K, illustrations for new parts are sometimes omitted.
@ Lev.(Level)
Indication and Meaning of Level

Level Hereunder is given the relation among the number of number (1,2,3) the level and the nominal parent—child relationship.
Parent parts (Assembly parts)

Child pats included in ” 1 ” (Semi—Assembly parts, component parts of Assembly parts.)
Child pats included in ” 2 ”, Grand—child parts in terms of 7 1 ”.

(Compormnent parts of Semi- Assembly parts.)
Note) A parts of non- sale parts are illustlated but not listed.

® Change Mark

Change Mark "I" is given to the part for which a desigh change was made at this time.
The design change was not shown in the last published Parts Catalog.

@ Interchangeability Mark

In the case where a part change took place,one of the following interchangeability marks is indicated for that part.

———ip

Symbol

interchangeability

Contents note

Old =2~ New

New Part is interchangeable for Old Part but not interchangeable conversely.

—
Old 5. New

New Part is not interchangeable for Old Part but interchangeable conversely.

-——
Old =8~ New

New Part is interchangeable for Old Part and vice versa.

Old =35~ New

New Part is not interchangeable for Old Part and vice versa.

Part newly added.

Part discontinued.

XIMiN|[S|n|DIO|2

Not interchangeable single part but interchangeable by set of the related parts.

Changed only in quantity used.

® Effective Machine No.

When a part is changed,Effective Machine No. of a Model for which the part is applicable is indication

in each column of (A)- (F).

Product Symbol Product No. Product Symbol Product No.
C Clutch No. Compressor No. M Machine No.
D Drive No. T Tractor No.
E Engine No. Notet) 3% Date

Note1) Date may follow the symbol in some cases. (Ex.) 3% 1996.01
Note2) As far as engine models shown by "XXX" are concemed, the modification of the parts could not be
predicted or the engine models themselves could not be identified.
Note3) (A=E/#00185) means that the design change on the part has been effective for the model at the
column (A)(in this case, for 4JH- DT) on and from E/#(Engine Serial Number) 00185,
® Remarks Mark
Figures or alphabets (Symbols) are entered in the remark column.

The comments(remarks)on the pertinent parts are indicated in the lower part of the list by the same symbols
as those stated above.




https://truckmanual shub.com/

1. This parts catalog carries Yanmar crawler back - hoe V1050.

2. Parts catalog history

Parts catalog No. Published Remarks
1st edition 000YO00K 2910 Nov., 1994 | Abolish old edition
1st revised 000Y 00K 2911 Jul., 1996 Abolish old edition
2nd revised 000Y00K 2912 Jan., 1998
3. Model name
SECTION Column Model name Manufactured M/#

(A) V1050 C(R)
I (Vehicle) 1993/7 ~1997/6 | 00501~01504
(B) V1050 P(R)

il (Engine) (A) ATNESSL-RBV | 1993/7 ~1997/5 | 00376~15607

(Note) C:cabin, P:canopy, R:rubber crawler, JP:Japan, EP:Europe,
E X:export except Europe

4. Your understanding is asking that this parts catalog is not a technical data manual
setting forth as servicing procedures, This parts catalog is using simplified illustration.

Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.

Be careful not to use the simple parts available in the market ; otherwise their use in

repairing causes such as an early breakage, for instance.




https://truckmanual shub.com/

SPECIFICATIONS
Name YANMAR CRAWLER BACKHOE
Model Vi050-PR Vi080-CR
Model 4TNESSL -RBYV
Engine
Bore X Stroke 88 X 90
Transport length mm 5300
Dimensions | Transport width mm 2000
Transport height mm 2455 2500
Std. bucket capacity m? 0.09 ~ 0.16 (0.14)
Std. bucket width(Outside) mm 700
Max. digging depth mm 3600
Max. cutting height mm 5800 5500
Max. dump height mm 4250 3900
Max. reach at ground level mm 5800
Min. swing radius mm 2000(Swing 1700) 2100(Swing 1800)
Boom swing angle degree Left 70 & Right 70
Max. digging force(Std. bucket) kof 3300
Travel speed(High/Low) km/h 4.5/2.3
Gradability degree- 30
Average ground pressure kgf/cm? 0.28 0.29
Track shoe width(Std.) mm 400
Width X height mm 2000 X 420
Blade
Capacity m?® 0.35

Machine mass

4600 4720




https://truckmanual shub.com/

‘E [ 2RE]
[PAINTED COLOR LISTI]

J
= snnmnsuennans |
T 1 IR
InEnusssswnanexnsne;|
inessEnmsn R s

i

[aasnnaannnuAN?

. 39Y2.92/0. 78

5.39Y2.92/0.78

...... 3
3 Sy
1
2 B a7
)i
ﬁ’s’:’; AT PAINTED COLOR %E?
DESC on T telns MUNSEL No. soLo
@ bV —A—T v TY— YANMAR OCEAN GREEN 98
7.62BG6.3./8. 09 | 7.628a6.3/8.00
@ : | o v—E—avas U~ YANMAR PEAR COCK GREEN 97
13, 8BG5.31./9. 15 | 3.88G5.31/9.15
7 PV —IRSRTY— YANMAR CITROUS GREEN
® ////// 4. 84GY8. 42,/6. 90 | 4.84GYs. 42/6. 99 96
@ v 9—4—2AU—TZL— | YANMAR DARK OL[VE GREY 75




https://truckmanual shub.com/

[(REBRES]
[PAINT PART No.]
BEHRES
7 BRIEE PAINT No.
PART PAINTED COLOR 1608 A0 L=
16QCAN 4QCAN SPRAY
~ R ~ 1) —>
SO A A 081101-09598 | 97762040980 [977620-30981
P v—E—av 5T —

YANMAR PEAR COCK GREEN

981101-09597

977620-40970

977620-30971

PUV=IRNSRAT =2
YANMAR CITROUS GREEN

981101-09599

977620-40990

977620-30991

== A =TT —
YANMAR DARK OLIVE GREY

® @O

977620-40720

TOR-90460003

[BEeEs Eﬁ DA ]

[EXPRESSION OF PAINTED PARTS]

B mES
PART NO.

B o0 H
P

RT NAME

=

e =
PAINTED COLOR

172165-811031—4

CMP (ZU—1)
BOOM CMP (GREEN) (97)

(Q7)| v>v—

—yoJU—2

YANMAR PEAR COCK GREEN

(F) BaaXROD (

) RlIREKEERT .

(NOTE) ( ) AT THE END OF PART NAME SHOWS PAINT COLOR.

[ZEBRORES]
{COLOR OF MAIN PARTS]
AT BIE
THETS UNDER TRAVELING BODY
. = . FL—K BLADE
—— 71J_
@ yli;lEARTOCTEZI\l/GREEN/ HOUH—BTAN COUNTER WEIGHT
A7 E SWING CYLINDER
FL—-RYULH BLADE CYLINDER
9= I—1 TURNING FRAME
T—1 BOOM
C) S AR e DRy Lo A RV P—LI ARM
YANMAR PEARCOCK GREEN | #vEyatk CABIN
Sy N BUCKET
IOV R AR— FRONT COVER
PV RNSRTU—-Y ~ b
<:> YANMAR CITROUS GREEN KR IR BONNET
2797, #vERP7 | STEP, CABIN DOOR
. | LI—i LEVER
Y9I~ =TT — A% INSTRUMENT PANEL
YANMAR DARK OLIVE GREY | ~47j,4/t— PEDAL COVER
TUVED ENGINE RELATED PART




R (1
PICTURESQUE

BWIR---F1G. 1~5
LABEL
I&.--FlG.6
TOOL

REMIR- - -F1Q. 92, 93
SAFETY LABEL
PTO*vYhbh---FlG. 94
P.T.O KIT

https://truckmanual shub.com/

R
INDEX (1) -

- o - TREm

‘MAIN PARTS

A= (U—5—H§) -

RADIO CASSETTE

SEAT & SEAT MOUNT
Z?g7~'~FIG.36

RADIATOR & OIL COOLER
RBIVDOLEBBRIA(T - . -FIG. 15
FUEL TANK & FUEL PIPE
{ERRY VY- - -FIG. 64
HYD. OIL TANK

STE

RIRYN---F1G. 37

BONNET
AVTLYY—&VT—U (U—=S5—#8) - - -F1G. 11 YOK..-FlG. 38
COMPRESSOR & V PULLEY (COOLER SPEC.) DUCT
SIT—HEAANY—5. - -F1G. 12 FtEY .- -F1G. 39~41

CABIN
CABIN DOOR

c-Fl1G. 14
COVER (COOLER SPEC.)

SIAABYN - - -FIG. 23, 24

FYEVRP .. .FlQ. 42

Fv/E&FP/ETIL—LA---FIQ. 43
CANOPY & CANOPY FRAME

BRENAT&EFRNA1T - -FI1G. 7
SUC.PIPE XH.PIPE
IVIVIUOVN---FIG. 10
ENGINE MOUNT

2L—AHNR—-.-FlG. 34 RyFU..-F1G. 16
FRAME COVER BATTERY
I—KN&Y—KIYVK. . .FlG. 35 D&M - G. 17~20

- -F1

ELECTRIC PART

E-9&FI0R%. - -Fla. 22
& DEFROS

HEATER TER
MERTEUERFE. - -FIG. 44, 45
HYD.OIL PUMP & JOINT

T—Lh&T—LTSUyh- -
BOOM & BOOM BRACKET

D—95>7 - -FIG. 21
WORK LAMP

ARM CYLINDER

FI(B.BG!
D
Y

T—Ayuyyw-FIGJ;T§§\\“"“

2
A,

t—5

c - -F1G.53
VEL MOTOR

x>

R

TU=R2UVH. . .Fl1G.62
BLADE CYLINDER

TL=K.. .Fl1G. 91

BLADE

PoLL-.-F1G.8,9
ACCELERATOR

LYIET
CONTROL EQU
YEIVNRLT- - -FI1G. 59
REMOTE CONTROL VALVE

- -FlG.27~32
IP.

ITYyRIUIH. - -FIG. 49
BUCKET CYLINDER
P—LE&NRTYNUVD. . .FI1G. 87
ARM & BUCKET LINK

IMryhN. - -FI1G. 88~90

BUCKET

RAEY (O=5—HEY). - -FI1G. 13
PIPING (COOLER SPEC.)
O=N\1/ULT (I8F)- - -F1G. 62
LOW-HIGH VALVE (PREVIOUS)
HERE: - -FI1G. 66~77
HYD.OIL PIPING
AVNO-VES- - -FIG. 78~83
CONTROL PIPING

REIIV—>J. - -FlG. 85

GREASING

2L—L&ERRPUVY. - -FI1G. 33
FRAME & TURNING BEARING
EmE€-%---F1G. 54, 655

TURNING MOTOR

AARNIIA VN - -FIG. 56

SWIVEL JOINT

aveQ-/VT- - -F1G. 57, 68
CONTROL VALVE

A—=9UNRLT (4924 INFF V)G, 61
ROTARY VALVE (4-WAY MULTI CHANGE)
201NV T (2O0TAINFFIUI)- - - F1G. 60
2-YAY VALVE (2-VJAY MULTI CHANGE)
PTONRLT. - -FIG. 63

P.T.0.VALVE




https://truckmanual shub.com/

- - - HERR

PICTURESQUE [NDEX (2) - - -HYDRAULIC SECTION

P=LIUVH. . -FlQ. 48
ARM CYLINDER

SIx—4H

&AIND—-5. . -FlG. 12
RADIATOR & OIL COOLER

HMY>D. . .FlG. 64

=Y

TL—RYUH. . -F>

BLADE CYLINDER

TEHEE. . .F1q.
L PUMP & JOINTIG 44.45

HRE-% .. -FIQ. 64, 56
TURNING MOTOR

RryhyUys. .

-FIG. 49
BUCKET CYLINDER

z%&)bya'r}zl\- --FIQ. 66

SWIVEL JOIN

RER

ETE—% - - -Fl1a. 53
TRAVEL MOTOR

UEJIV/ILT. . .
REMOTE CONTROL

FIG. 69
VALVE

O=5U/VT (4549 NFFT )
ROTARY VALVE (4-WAY MULTI CPéNGE%

- -FIG. 6
20IA/ULT (29T INFFIII)
2-WAY VALVE (2-¥AY MULTI CHANGE)

PTO/NLT- . -Fl1G. 63 AVNO—=LILT - - -FIG. 57, 58
P.T.0.VALVE CONTROL VALVE
O-=NA/T (1BFE) - - 62

-FlaG.
LOW-HIGH VALVE (PREVIOUS)




Y00K2912

https://truckmanual shub.com/

AR (3)

PICTURESQUE INDEX (3) - - - - FIGURE 1/8
fio. | BB TR r10.Q REEZ30 77
| (ONE TOUCH DECEL)

IOV IVNIOIN
ria.] O B&TReSith:

Fig

11 37vrv-sy7-y

COMPRESSOR %V PULLEY
(COOLER SPEC)




Y00K2912 https://truckmanual shub.com/

)
ESQUE INDEX (3) -~ ----FIGURE 2/8

BEBR (+rU>. Fb /L) D—n5y7
Fia.] [ BB G S Sen Fia.2 1 Fork 5o
(CABIN, CANOPY) _

1 8n§ﬁ (¥vEy, F¥ /1) 2 2 E-9&FIQR8
Fig. (D5 9F7E) Fig. (A7va)
ELECTRIC PART HEATER & DEFROSTER
(CABIN, CANOPY) (OPTTONAL

(ONE TOUCH DECEL)

SyAptyN (A7U3>)
Fiol 3 Aolds £

50 & IB/ (T
Fig.] 5 ﬁEL TANK
& FU (OPTIONAL)

>
D w
w
m




Y00K2912

https://truckmanual shub.com/

BRER (3) « v v v e e e

- I5EA

- +FIGURE 3/8

O—5&PI+ XN
Fig.2 D BT i st

2L —ALEEEARPU Y
Fig.3 3 Prae doEary>

& TURNING BEARING

Fi g.2 0 Zita Fi 9.3 O T

2L—hH /=
Flg.3 4 FRAME COVER

3‘]&&§I(ﬁwh77bn—
Fig. &O—N\1{R&))

g

P.
& -H Gn PEDAL)

2R (GE agER (PTOIYAA-L)
8 CONTROL ggblP. (TRAVEL) Fi 9.3 2 CONTROL EEUIP../

(P. T.0.CONTROL)




https://truckmanual shub.com/

(B) oo e
ICTURESQUE INDEX(3) .-~ --

Y00K2912

4/8

- BE A
-F1GURE

#EX

P

P—I
ARM C

Fig.48

AWRE (18F)
NT (PREVIOUS)

PUMP

Fi g44

2
uc

Flg.3 8

Fi 9.3 9 gA%H‘]/( I()1 ()BO(DﬁF)

2) (Hy)
) (SASH)

~od




YO0K2912 https://truckmanual shub.com/

ﬁgm (3) ............ IEESIJ
PICTURESQUE INDEX(3) --::-- FIGURE 5/8

FigD 3 Hive voron

27N > EET—49 (IB¥%) axvsha—-mILT (PTO)
F19.D O & ST iots et FieD4 Tu'RNlNe(MoggFltous) F10.D 8B Gt AlE £19,)
PR




https://truckmanual shub.com/

BER (3) « v v e (=]
PICTURESQUE INDEX(3) - ««---

Y00K2912

HERY (909~H0T

. 6 ]D—aunw7
Fig. (A9 xAINLFFTUY)
ROTAR

Fig.6
(4—%A¥ﬁ&JETI CHANGE)

(U=
L PIPIN

A—=N\AL/XVT (IB7)
Fi 9,6 2 LOW-HIGH V?H{/E

PTO/LT HEERE
Fi9.6 3 P.T.0 VALVE Fig.6 7 (IIWT~E—F, T—h)

HYD.OIL PIPING
(VALVE ~ MOTOR, BOOM)

7

113 1y HERE (/L7 EEE (PTO/LT,
Fi 9.6 4 HYD.OIL TANK Fi 9.6 8 ~2ARN, A1) Fi 9.7 2 BEEH JL—L4) (IRF)
HYD.OIL PIPING( Al[VE HYD.OIL PIPING
~ SWIVEL, SWING) (P.T.0.VALVE, FRAME)

(PREVIOUS)




Y00K2912

https://truckmanual shub.com/

PICTURESQUE INDEX (3) ------FIGURE

7/8

RERE (PTO/SLT.
Fln.7 3 IL—L4)
HYD.OIL PIPING

(187%)

(P.T.0.VALVE, FRAME)
(PREVIOUS)

7 7 HEER® (PTO/LT, 7—A
Fig. HYD.OIL PIPING
(P.T.0. VALVE, BOOM)

‘I :yl\n—)bﬁg

] DEAVIL

Fig 8 ST e
TROL PIPING

M(R)SE gONTROL VALVE

ALVE)
(gﬁEVlOUS)

HMEE® (PTO/LT.
IL—L) (%)

L

HYD.OIL PIPING
(P.T.0. VALVE, FRAME)
(NEW)

AVhO-LVEE (¥1L2K8)
Fig. 8 ® (I8%)

CONTROL PIPING
(DIRECT) (PREVIOUS)

AVNO-AEE
(UBIVIVT
~O—-SURNLT) (5F)
CONTROL PIPING
(REMOTE CONTROL VALVE
~ ROTARY VALVE) (NEW)

Flg.8

AU hO-LER (F1LIR)

Fig./ 97 B (94

CONTROL PIPING (DIRECT)
(NEW)

8 AYRO-LE® (D—SVU/LT
Fig. ~AhA=VIILT) (IB%E)
CONTROL PIPING
(ROTARY VALI_\{*E

aAvha-LER (201 VT
Flg.8 O ~aArykA=AIIVT

~UEQ2/IVT)
CONTROL PIPING

(2-WAY VALVE

~ CONTROL VALVE

~ REMO. —CON. VALVE)

arho-AE® (O-5V/07
~AYNO-LILT) (F%)
N e
~ GONTR(\)(L VALVE) (NEW)

Fi 9.8




https://truckmanual shub.com/

Y00K2912

FIGURE 8/8

- HE

PICTURESQUE INDEX (3) -« -

iER (3)

&

3>

-

T

o5

>

£

€

{45]

AN

(©)]

[~

i
-
x
uJC
N R
A D
e N=
i= nZ
5 _ m

D= n

B Do
Wo /_AnMv
(@) 8
Q ©
T oo
1~
w




ERN (1)
WIRING DIAGRAM(1)  #1S#~M/#00869
‘nzy (792 | - - T sves @ml[P.T.0.
2254 24 9 F|CABIN (OPTIONAL) ! CABIN W wnBx21yF
SAFTY SWITCH ! 1|P. T.0. EXCHANGE
AAYF ntp T.0 '”TCH
T=~h307 ’j ' : et
- B00M" LANE KEATER, SWITOH g nise sn51 BRAL 9 F
|(7t7->a‘/) | IS §icen LianTen|| | P-T-0- CONFLYENCE
{OPTIONAL) hykas | S2RSLS ! s>
P.T.Q. gn@z/7, - JW7 | HEAD LAWP Rooi CAkP v?lgsfa—uoﬁm ~7
P.T. 0 EXCHANGE VALVE VT OFF,

https://truckmanual shub.com/

NYRAI AV F
A CUT OFF SWITCH

R=22AYF
HORN SWITCH

=)

Ll

B F—LSYTAYR
855721 v¥

BOOM LAMP HEAD
& LAMP SWITCH

i (177a) Ayt
2t n (L)La e ] '
SPEAKER L) ~ h - (OPTIONAL |
lzt'—h— ERREE p
SPEAKER () RS>
- -- -- -- - LIGHTING LAMP
Bty A_{ Ly - B EE W A—4
FUEL SENSOR E‘:’CEE.‘_: Tl oy T FUEL METER
o
ral S 21N
9479 L. T ! olL
- 5 X3
TAIMER : Yol i e TEMP
IVIVANYT Ry FU B i
ENGIN STOP o BATTERY S
UL— [wo [ o & [ U
RELAY |z E.tu_ A ]
== ) (EARTH)
| | spwisiasLEn
— 2 SUTFTYH—
) ggg,{;’-ﬁm LAMP  CHECK
€271 UL—~ TENP)
SAFETY RELAY - ] ) (ATR)
BIE| S]] = 8] 5] 2 ? 2H—92A s
STARTER SWITCH
yy ZRYTYL /AR oS NEEE
ENGIN STOP SOLENOID — e
j f — Y YA A
! 01 TN
T ) Ea—ZRyH2R
—BITHta®ofl FUSE BOX
b Fra Y
Ajg o
IPE—H KRRy F
y AIR HEATER  WATER TEMP SWITCH
é‘rﬁﬁﬁ% M%ron s AANTL 924y
\ OIL PRESSURE oW1 Ton-
AW R—H Y1 B vellow L| & Blue R | #& Red Gr| 7L~ Gray G| # Green
ALTERNATER Bl R siack W] B Wite Orl ALY orange Lg| BF Young Leaves {Br] ¥  8rown




ERE (2 8tt ://truckmanual shub.com/
WIRING DIAGRAM(2) M/#00 70~ /#00 964
vey (XTTaY) | FoEY (EN) ,?'f- o. _I
tITA A1 F 1 | ABlN(OPTlONAL) , CABIN ;710§224sz
SAFTY SWITCH SN aion ; ! 1P .0 EXCHANG ;
E—P2A(YF . P.T.0.
- . FhoxT HEATER sWiTeH DI/E=2A2% AR 9 F AYNEIRSwF
: - BOOM LAMP WIPER SWITCH #1515 P.T.0. CONFLUENGE CUT OFF SWITCH
(g2 =) 1 AYKSYT e . CIGER LIGHTER S¥) oM
.‘°P”°"“” HEAD LAMP £ o4 f{—E—% :
P, 0 OXCH?%EXIYD? o e ROOM LAMP WIPER MOTOR t—9 A o
P.T.0. EXCHANGE VALV ) L gt oA 95
[ | 4 . ~ 2 HORN SWITCH
: K ] : 2|15
I | e = 2 9§| gL:;, 715y 7AYE
A o T d = H D &557219F
I g 2 o] ' = BOOM LAMP HEAD
) & LAMP SWITCH
YR 74,_
N BUZZER
"n - - o) 1}
r i K X X {
' [ fooR VETER
SZPEAT(,EJR_(L() L m ¥ ¥ [
ISZP%AKER () Jll=dE] || ol fggfoum)l RS>
L o= = = -- == LIGHTING LAMP
;Y mﬂ LY T EEEE e EE BEX—5
FUEL SENSOR e " FUEC ETER
HhE s Zi
— e — gllm
L BN L v} T
T“:\‘{,}’E; ; 9 i nEEgn
T 1A TEMP
) N
B ;! — 1L.O1
N SYTFryH—
s LAMP CHECK
] ] (P—2) (EARTH)
Y (29=5SWNSTARTER)
o] (Fp=37  (CHARG)
Comhes 220 elieden
LIFLUL— = (KR) (TL!-ZMP)
SAPETY RELAY o (T7=)  (ATR)
' PEEERERER 5 v
R A= R19F
STARTER SWITCH
—st Jolol T ]elal o ] A
¥ 3 \ R¥
R 154
IYIVANYTYL /4R "j : l ey
ENGIN STOP SOLENDID L 2 T T Oy T
b LBl FUSE BOX
Y
L "H 4
5 KA wF .
ATER  WATER TEMP switcy  ?Yh77_ Eff2ERUA
gE=TALTE=S AILYS 29T ot oFE” Lo-HIdh”
STARTING MOTOR PRESSURE SWITCH VALVE VALVE _ .
WP Y] & VYellow L] & Blue R | & Red Grf ZL— Gray G| 4 Green
RrLTERﬁATER Bl 2 slack Wl B Wi Orf ALY orange Lgl Bf Young Leaves |Br| X Brown




£IFA 1 YF
SAFTY SWITCR

l'

2 (3)
%ﬁ .NG DIAGRAM (3)

v ( )
2IF1RA1YF CABlN (OPTIONAL)

https://truckmanual shub.com/

o

SAFTY SWITCH .

b Bt
(A7>av) FAWRSS
(OPT [ONAL) j ' fq\sﬁ; 3\143
P .

ig.g.o a7
]
]

v S9Nt
t _RADIO CASSETTE

=92 9F
HEATER SWITCH

VW=L5T

ROOM LAMP

CIGER LlaHTER]|!
o4 K~E—% 3"
WIPER MOTOR YL — t'—@t—, |

RELAY HEATER

M/#00965~M/#01008
é;gfiy (aul)lg%
DAN-2A{ v F i
WIPER SWITCH IHSAH

(]
18

]

-
CE —I___ '
1}
[ Ay L1 4
']
] 2e=95-1(L) R S iy
SPEAKER (L} 1
lie h— (R) 3| o 5 5
SPEAKER(R) . - .- - -- +H

A-T14R
i

s 18

L

Y

n-
79—
BUZZER

1y

. K= 24 9 F
HORN SWITCH

T h3yTAuE
855724 vF
BOO LAVE HEAD
& LANP SWITCH

B e tEB
FUEL SENSOR

Ry7yY
g BATTERY

EFFeEFFERE

i LA
Al Bl
Lg Lo
ot -Ton.
o —{on
L9 (Y]
—ve]

PO—R=~H
HOUR METER

RS>
LIGHTING LAMP
R~ 5
FUEL METER
Fo—I
CHARA

19— HE

TAIME

Up— (]

RELAY {7s |yl
2IF4UL—

SAFETY RELAY

¥8
G¥
Ly

|y8 |
T
Lg

L BR
EE

IVIVARYTYL /AR |4
ENGIN S OP SOLENOID

RP=FAIIE=~Y
STARTING MOTOR

AL
ALTERNATER

4
EATER

KR vF
WATER TEMP SWITCH

ANTLYIPRAYF
L PRESSURE SWITCH

NYNAD  EF2RIM
AV 4 Y, P4

CUT OFF ~ LOW-HIGH
VALVE VALVE

S\AASNANGN\NZ| |=

JITFIEE

AI9—-92R1YF
STARTER SWITCH

Ea-ZRvo2
FUSE BOX

Y] ® vYellow

L] & Blue

% Gieon

Bl R oslack

Wl B wiw

X Biown




3%)
LOPTIONAL)

onER LT
IP T. o EXCHANGE VALVE
]
()

|

BIFAR1YF
SAFTY SWiTCH
T—L50F
BOOM LAMP

FﬁE(A)
IRTNG DIAGRAM (4)

https://truckmanual shub.com/
M/#01009~

t7?4z43§
SAFTY SWITCH |

ANYRSUT
HEAD LAMP H

K=
HORN

BR
B

B R
FUEL SENSOR

19—
TAIMER

FPEY (A T2aY)

CABIN (OPTIONAL)

RADIO CASSETTE

l
—524yF
HERTER, S ITCH

'w—A5)7

ROOM LAMP

24
WIP

LR
\B
LY
]

{J —5— (
SPEAKER (L)

SPEAKEH(R)

= AL
B e
L:{RL

£—5— (R)

18
R

Lo
L
{:]
LR

ofo| ] (A7>av)
l E%] (OPTIONAL) | ¢
o9

Yb-—
RELAY

—

(L

22F4UL—
SAFETY RELAY

g‘f

Ry FU
p BATTERY ’

L

7.0. Fy /UM |[FrEUAHN
BRI YT ! CANOPY SPEG. || (IRR/\—2)
- U, ] W . )
SWITCH {12771 22Xl Ginaness, ¢
:f-y-i'- ISAFTY sw”'cH 1|SHORT ClRCUlT)
-CONFLUENCE . | EFT
f wl | ) L]
Ko— | | {
i L |
", "
] - 2 . K= 2y F
ar C ] HORN SWITCH
Tillll%l e 7EA5;§?W;
h{
LLLILTLLL Y BOCW LAME. READ
A9 1 L & LAMP SWITCH
- 5o
p T
x \ BUZZER
} PO—A—8
HOUR METER

=

RAS>7
LIGHTING LANP

BHx—5
FUEL METER
Fo—3
CHARG

el
R
GR
or
¥8
(1]
L

-, HEHE

hyTYL /AR

T
ENGIN S 0P_SOLENO|D

E,

a8

SR

Y

1
6]

o

Lg
]

BR
L]

AO—TAVIE—H
STARTING MOTOR

=5
EATER

ANHR—~%
ALTERNATER

B2
WATER TEMP SWITCH

ANTLYI+ R yF
L PRESSURE SWITCH

29=HA(yF
STARTER SWITCH

[+]}

Y

Ly
AL,

JIFLEEL

AL

NyhAT  EF2RDR

Gl
YALVE

%%%_;._

Ea—X#Hvo2
FUSE 80X

Y&

Yellow

Blus

Rod Gr{ JL— Gray

& Green

B &

Black

White

AL oOrange Lol HE Young Leayes

Brl & Brown




https://truckmanual shub.com/

,, (72176-03110, ,"LABEL SET (CABIN)",1,,,,555553535235575
,1,,772176-03111, ,"LABEL SET (CABIN)",1,,,,,,N,,,M/#00963,,,,,,,,
,,172176-03110, ,"LABEL, SPECIFICATION",1,,,,,55555555555>5

,,172176-03120, ,"LABEL,FEED WATER",1,,,,55555535335535
,,172164-03130, ,""LABEL,GREASE FEED",1,,,,,55555555355>5
»,172176-03150, ,"LABEL (VI050",2,,,,,,:25553352535

-1,2,,172176-03151, ,"LABEL (Vl050",2,,,,,,N,,,M/#00620,,,,,,,,

»»,172519-03150, ,"LABEL, ACCEL"™,1,,,,,,5555555555>

,2,,172141-03170, ,"LABEL, RESTART",1,,,..555555325535

,2,,172164-03170, ,"REAR EMBLEM",1,,,,,,,,,5,555555

8-1,2,,172164-03171, ,"EMBLEM, REAR",1,,,,,,R,,,M/#01358,,,,,,,,

9,2,,172164-03180, ,"MARK,NO.1",1, ,,,,,,555555555>5
10,2,,172165-03261, ,""LABEL, BOOM",1,,,,555535553555553
11,2,,172164-03190, ,"LABEL, TURN.",1,,,,,.55535555355>5

11-1,2,,172164-03560, ,LABEL,1,,,,,,N,, ,M/#00963,,,,,,,,

12,2,,172141-03201, ,"LABEL,ENGINE ROOM(C)™,1,,555555535352322 5

12-1,2,,172141-03202, ,""LABEL,CAUTION",1,,,,,,N,, ,M/#00963, ,,,,,,,

13,2,,172147-03210, ,LABEL,1,,,,,,,5555555555

14,2,,172165-03220, ,"LABEL, GREASE",1,,,.,,:55535555355>5

15,2,,172519-03290, ,"LABEL, ENG.COVER",1,,,,,55555555355>5

15-1,2,,172519-04180, , ""LABEL ,WARNING",1,,,,,,N,, ,M/#00963, ,,,,,,,
16,2,,172137-03301, ,"LABEL, TURNING LOCK",1,,,,,,Z,,,M/#01328,,,,,,,,
17,2,,172142-03301, ,LABEL,1,,,,,,,555555555>5

17-1,2,,172142-03302, ,"LABEL,,CAUTION",1,,,,,,N,, ,M/#00963,,,,,,,,

18,2,,172155-03310, ,"LABEL, OILING",1,,,,,55555555955>5

19,2,,172141-03360, ,"LABEL, START SWITCH",1,,...:555535235535
20,2,,172165-03610, ,"LABEL A™,1,,,,,.5555555555>5
20-1,2,,172964-03610, ,""LABEL A",1,,,,,,N,,,M/#00963,,,,,,,,
21,2,,172165-03620, ,"LABEL B",1,,,,,,:555555555>

21-1,2,,172164-03500, ,LABEL,1,,,,,,N,, ,M/#00963,,,,,,,,

22,2,,172165-03660, ,"LABEL, BATTERY",1,,.,:55553523533>»

22-1,2,,172165-03661, ,""LABEL ,DANGER",1,,,,,,N,, ,M/#00963, ,,,,,,,
23,2,,121470-44540, ,"LABEL, SUB-TANK",1,,.,.,,.5555555355>5
24,2,,933112-52400, ,"LABEL, FUEL",1,,,.,,.:5555555355>5
24-1,2,,172183-03250, ,LABEL,1,,,,,,N,,,M/#00963,,,,,,,,
25,2,,172162-03180, , ""LABEL ,HEATER SwiTCH",1,,,,,,Z,,,M/#00852,,,,,,,,
26,2,,172162-03190, ,"LABEL ,WIPER SWITCH",1,,,,,,Z,,,M/#00852,,,,,,,,
27,2,,172164-03200, ,"LABEL ,BRAND",1,,,,,.5555555955>»
28,2,,172164-03210, ,"LABEL, CAB.",1,,,,5555532323235
29,2,,172165-03460, ,"LABEL, PATERN A",1,,,,,.5555555555>5
30,2,,172183-03280, ,"LABEL, LOCK™,1,,,,,555555553555>5
31,2,,172164-03510, ,LABEL,1,,,,,,W,, ,M/#00963, ,,,,,,,
32,2,,172164-03520, ,""LABEL ,DANGER",1,,,,,,W,, ,M/#00963, ,,,,,,,
33,2,,172164-03540, ,LABEL,1,,,,,,W,, ,M/#00963, ,,,,,,,
34,2,,172964-03370, ,LABEL,1,,,,,,W,, ,M/#00963, ,,,,,,,
35,2,,172964-03390, , ""LABEL ,WARNING",1,,,,,,W,, ,M/#00963, ,,,,,,,
36,2,,172964-03480, ,LABEL,1,,,,,,W,, ,M/#00963, ,,,,,,,

36-1,2,,172964-03481, ,LABEL,1,,,,,,N,, ,M/#00993,,,,,,,,

37,2,,172519-04290, , "LABEL ,WARNING",1,,,,,,W,, ,M/#00963, ,,,,,,,

38,2,,172519-04300, ,LABEL,1,,,,,,W,, ,M/#00963,,,,,,,,

39,2,,172162-03240, ,"'LABEL ,WIPER",1,,,,,,W,, ,M/#00926,,,,,,,,

39-1,2,,172162-03241, ,LABEL,1,,,,,,N,, ,M/#00963, ,,,,,,,

39-2,2,,172162-03241, ,LABEL,1,,,,,,Z,, ,M/#01245,,,,,,,,

40,2,,172164-03530, ,""LABEL ,WARNING",1,,,,,,W,, ,M/#00963, ,,,,,,,

41,2,,172173-03250, ,LABEL,1,,,,,,W,, ,M/#01090,,,,,,,,

41A,2,,172164-03350, ,"'LABEL,LIFTING",1,,,,,,W,, ,M/#01302,,,,,,,,

42,1,,172165-03240, ,LABEL ,1,,,,,,,2,,,,55555>

43,1, ,172165-03230, ,"LABEL, P.T.0.",1,,,,.,.1,,.555455>

43-1,1,,172165-03231, ,"LABEL, P.T.O.",1,,,,,,N,1,,M/#00852,,,,,,,,

44,1,,172168-03401, ,LABEL,1,,,,,,W,M, ,M/#01014,,,,,,,,

45,1,,172168-03410, ,LABEL,1,,,,,,W,3, ,M/#01014,,,,,,,,

46,1, ,172165-03471, ,LABEL,1,,,,,,W,5, ,M/#01014,,,,,,,,

47,1,,172175-03550, ,LABEL(2-WAY,1,,,,,,.4.555555245

1,1
1-1
2,2
3,2
4,2
5,2
5-1
6,2
7,2
8



https://truckmanual shub.com/

48,1,,172173-03560, ,""LABEL (YANMAR",1,,,,.,554555553355>

49,1, ,172173-03570, ,""LABEL (KOMATSU",1,,,,,5545535555355>5
50,1,,172165-03212, ,"LABEL, PTO SELECT",1,,,,,,W,1,,M/#00852,,,,,,,,
51,1,,172165-03280, ,"'LABEL, PTO SWITCH",1,,,,,,W,1,,"M/#FRPM 1",,,,,,,,
52,1,,172151-03050, ,LABEL,1,,,,,,,3,,5,55555>



RBHUNo. T—1(F, BHUNo. 27541 AREH#ET.

1—1inc.2~41A

https://truckmanual shub.com/

il (FrE2y) (
LABEL (CABIN) (JP)

Fig.

JP)
J

L

s

:Hﬁ?ﬁ‘;::fl‘

o —
=

i
|

1

Wk, #ENO . THIMIE
MACHINE SERIAL NO.
& ENGIN SERIAL NO.
1S STAMPED INTO
THIS LOCATION

MACHINE SERJAL NO.
1S STAMPED INTO
THIS LOCATION

DETAIL /
TAl @ 1A 2
HE8 3
c |EWED FROM ©
3
i () 40 25 26 39?1
.. |28
5 4
20 21 5= hien 2
20,2 @IEWEDFOM ©
L\ _ —
)
WENO . TR BreR2

LS 4 % &

32 31 34 99
44
45
157
PREV10US ﬁﬁl
A,»H RESERVOR
22
—11-1 N o L 2551
\8
7 > CE
PREVIOUS | \ o/ | s e B%TZTERY
15 - 5-1 DETAIL 2WAY VALVE
==
é FruhFuoEREOER

53

kT 8 %l

T

[

DR RMEATED
MANUAL CASE

IN THE OPERATIO{J

303 ko (MEMERE) T,
HROMT 2k 7w 00 LR TRICRESNET .
Joreey

RIAER
Q@RI Lo LR, RERESARDRITE

]
AR BRTE ., TRETE L (AP HRL T
2T M
- ARETEILU. MMTRL SR
e,




https://truckmanual shub.com/

.1,,772176-03170, ,"LABEL SET (C EX",1,,.,,.::5553352535
,2,,172176-03340, ,""LABEL ,SPECIFICATION",1,,,,5555553555535
,2,,172176-03320, ,"LABEL ,FEED WATER(E™,1,,,555555533552335
,»,172176-03330, ,""LABEL ,GREASE FEED(E",1,,,,,5553555555595
»»172176-03151, ,"LABEL (VI050",2,,,,,,:5555352535
»»,172519-03150, ,"LABEL, ACCEL™,1,,,,,,5555555555>
,,172141-03440, ,LABEL,1,,,,,,,.55555555>
8,2,,172164-03170, ,""REAR EMBLEM",1,,,,,555555555523
8-1,2,,172164-03171, ,"EMBLEM, REAR",1,,,,,,R,,,M/#01358,,,,,,,,
9,2,,172164-03180, ,"MARK,NO.1",1,,,,,,,5555555555
10,2,,172165-03261, ,""LABEL, BOOM",1,,,,55553555355553
11,2,,172171-03780, ,LABEL,1,,,,,,.5555555555
12,2,,172171-03800, ,LABEL,1,,,,,,,555555555>5
13,2,,172147-03210, ,LABEL,1,,,,,,,,55555555>
14,2,,172171-03510, ,"LABEL, GREASE™,1,,,,,55555555355>5
15,2,,172171-03810, ,LABEL,1,,,,,,,555555555>5
16,2,,172137-03301, ,"'LABEL, TURNING LOCK",1,,,,,,Z,,,M/#01328,,,,,,,,
17,2,,172171-03720, ,LABEL,1,,,,,,.555555555>5
18,2,,172155-03790, ,LABEL,1,,,,,,5555555555>
19,2,,172141-03360, ,""LABEL, START SWITCH",1,,,..,55555555535
20,2,,172165-03460, ,"LABEL, PATERN A",1,,,...55555355554
21,2,,172171-03700, ,LABEL,1,,,,,,.5555555555
22,2,,172171-03770, ,LABEL,1,,,,,5.5555555525
23,2,,124764-44810, ,"LABEL, SUB-TANK",1,,,,,.5555555355>5
24,2,,172183-03450, ,"LABEL ,FUEL",1,,,,,,,,:.5555555
25,2,,172183-03280, ,"LABEL, LOCK",1,,.,,.555553535533
26,2,,172171-03790, ,"LABEL, RADIATOR",1,,,.5555555353523
27,2,,172164-03210, ,"LABEL, CAB.",1,,,,,,5555555555>
28,2,,172171-03760, ,LABEL,1,,,,,,..555555555
29,2,,172171-03750, ,LABEL,2,,,,,,,,55555555>
30,2,,172171-03740, ,LABEL,1,,,,,5555555355555
31,2,,172164-03200, ,"LABEL,BRAND",1,,,,5555553555535
32,2,,172125-03950, ,"LABEL, AIR CLEANER"™,1,,,..,5355553555535
33,2,,172171-03710, ,LABEL,1,,,,,,::555555555
33A,2,,172171-03400, ,PLATE,1,,,,,,W,, ,M/#01245, ,,,,,,,
34,1,,172165-03231, ,"LABEL, P.T.0.",1,,..,.51..2555555>
35,1,,172165-03212, ,"LABEL, PTO SELECT",1,,,,.551,555555555
36,1,,172165-03280, ,"LABEL, PTO SWITCH",1,,,,..,1,.,5555555
37,1,,172141-03501, ,""LABEL(ADJUST CRAWLER™,1,,,.,,,525555555543

1,1
2,2
3,2
4,2
5,2
6,2
7,2



https://truckmanual shub.com/

, 2 iR (FvE>) (EX)
Fig. & LABEL (CABIN) (EX)

BHUNO. 1. RHUNo. 21533 A&_HET.
iinc.2 ~ 33A

MRy MRS

Q52
31 DETAIL®

9 —

e

L

|

14 16 30 7 21 22
[@&. MENO . TH4iR 29
MACHINE SERIAL NO.
% ENGIN SERJAL NO.
15 STAMPED INTO
THIS LOCATION

RESERVOR

AP
BATTERY

D‘.o NOT sporate

e 19 0 S Beeragn eoud vy

[mﬁﬂﬂﬁﬁ&¢ ]
IN THE OPERATION
MANUAL CASE



https://truckmanual shub.com/

,1,,772176-03200, ,"LABEL SET (AY",1,,,,,,,5555555555
,2,,172176-03210, ,""LABEL, SPECIFICATION",1,,,,,5555355535555>5
,2,,172176-03220, ,""LABEL, FEED WATER",1,,,,.555553555535
-1,2,,172176-03221, ,LABEL,1,,,,,,S,, ,M/#10402, ,,,,,,,
2,,172176-03230, ,""LABEL, GREASE FEED",1,,,,,.5555555355>5
2,,172176-03151, ,"LABEL (VI050",2,,,,55555353523555
2,,172519-03150, ,"LABEL, ACCEL"™,1,,,,55555355535535>5
2,,172143-03180, ,LABEL,1,,,,,,5555555555>

,2,,172164-03170, ,"REAR EMBLEM",1,,,,,,,,,,,555555
8-1,2,,172164-03171, ,"EMBLEM, REAR",1,,,,,,R,,,M/#01358,,,,,,,,
9,2,,172164-03180, ,"MARK,NO.1",1, ,,,,,,5555555555
10,2,,172165-03261, ,""LABEL, BOOM",2,,,,555535553535523
10-1,2,,172142-03451, ,"LABEL, BOOM",2,,,,,,S,,,M/#01402,,,,,,,,
11,2,,172147-03210, ,LABEL,1,,,,,,,,55555555>

12,2,,172165-03440, ,""LABEL, GREASE™,1,,,,,55555555355>5
13,2,,172143-03240, ,LABEL,1,,,,,,Z,, ,M/#01402,,,,,,,,
14,2,,172137-03301, ,"LABEL, TURNING LOCK",1,,,,,,Z,,,M/#01328,,,,,,,,
15,2,,172142-03280, ,LABEL,1,,,,,,Z,,,M/#10402,,,,,,,,
16,2,,933112-45300, ,"LABEL, DANGER (A)",1,,,,,.Z,,,M/#10402,,,,,,,,
17,2,,933112-50700, ,"'LABEL, OIL FEED",1,,,.,,,55555555535
17-1,2,,172187-03550, , ""LABEL,OILING(F,G)",1,,,,,,S,, ,M/#10402,,,,,,,,
18,2,,172141-03360, ,"LABEL, START SWITCH",1,,,,5555553555535
19,2,,933112-55700, ,"LABEL, SUB-TANK"™,1,,,,:555535555535>5
20,2,,933112-52500, ,"LABEL, FUEL"™,1,,,.,,.5555555355>5
20-1,2,,172187-03560, ,"LABEL ,FUEL(F,G)",1,,,,,,S,,,M/#10402,,,,,,,,
21,2,,172164-03200, ,"LABEL,BRAND",1, ,,,.5555535335533
22,2,,172164-03210, ,"LABEL, CAB.",1,,,,,,5555555555>
23,2,,172165-03460, ,"LABEL, PATERN A",1,,,...555553555553
24,2,,172183-03280, ,"LABEL, LOCK",1,,,,,55555555355>5
25,2,,172174-03690, ,"LABEL ,RADIATOR",1,,,,,,.M,,.5554555
26,2,,172174-03620, ,LABEL,1,,,,,,.M,,,,,,,.,,
27,2,,172143-03250, ,"LABEL ,ADJUST CRAWLER",1,,,,.55555535553
28,2,,172165-03231, ,"LABEL, P.T.0.",1,,,,,,.5555555555
29,2,,172165-03212, ,"LABEL, PTO SELECT",1,,.,..:5553555535255
30,2,,172165-03280, ,"LABEL, PTO SWITCH",1,,,,.555555535554
31,2,,172174-03660, ,"LABEL,CABLE",1,,,.,..M,,...5..45
32,2,,172164-03720,,LABEL,1,,,,,,W,, ,M/#01398, ,,,,,,,
33,2,,172164-03730, ,LABEL,1,,,,,,W,, ,M/#01398, ,,,,,,,
34,2,,172171-03420, ,""CAUTION PLATE ASSsY",1,,,,,,W,,,M/#01277,,,,,,,,
35,1,,172187-03600, ,LABEL,1,,,,,,,555555555>

36,1,,172187-03610, ,LABEL,1,,,,,,,555555555>
37,1,,172187-03620, ,LABEL,2,, ,,,,.5555555555

1
2
3
3
4
5
6
7
8



https://truckmanual shub.com/

, $iE (FrE>) (EP)
Fig.wd LABEL (CABIN) (EP)

BHUNo. 1{3, RHUNoO. 2153488237,
linc.2 ~ 34

0
) i G

DETAIL(E)

o
PN )

o

10

(PR )
A RI>Z

e =
=
Ot /

DETAIL® i 2

myzwﬁﬁﬁ

c

B, @EANO. TRMIE 26
MACHINE SERJAL NO. o

& ENGIN SERIAL NO. A

1S STAMPED INTO b9

THIS LOCATION

RESERVOR

31
51
Q\ BATTERY
)
WL DANGERT
g o0 panmeen 8 | ¥ set pod wiili 34

1GEFAHRI
i :i'.?.!f‘ﬂ::ﬂ’.‘!-m-n

-
bl




https://truckmanual shub.com/

,», (72176-03100, ,""LABEL SET (CANOPY)™,,1,,,555553535232575
,1,,772176-03101, ,"LABEL SET (CANOPY)',,1,,,,,N,,,,,M/#00963,,,,,,
,,172176-03110, ,"LABEL, SPECIFICATION",,1,,,,,5555555555>5

,,172176-03120, ,"LABEL,FEED WATER",,1,,,,5555535535535
,,172164-03130, ,""LABEL,GREASE FEED",.,1,,,,.5555555355>5
»,172176-03150, ,"LABEL (VI050",,2,,,,.:25553352535

-1,2,,172176-03151, ,"LABEL (Vl050",,2,,,,,N,,,,,M/#00620,,,,,,

»»,172519-03150, ,"LABEL, ACCEL™,,1,,,,,5555555555>5

,2,,172141-03170, ,"LABEL, RESTART",.,1,,,,,55555325535

,2,,172164-03170, ,"REAR EMBLEM", ,1,,,,,,,,55555555

8-1,2,,172164-03171, ,"EMBLEM, REAR",,1,,,,,R,,,,,M/#01358,,,,,,

9,2,,172164-03180, ,"MARK,NO.1",,1,,,,,,5.5555555>5

10,2,,172165-03261, ,""LABEL, BOOM", ,1,,,,5555553555553

11,2,,172164-03190, ,"LABEL, TURN.",,1,,,,.5555555355>5

11-1,2,,172164-03560, ,LABEL, ,1,,,,,N,,,,,M/#00963,,,,,,

12,2,,172141-03201, ,"'LABEL ,ENGINE ROOM(C)", .1, 5555233223332 3

12-1,2,,172141-03202, ,""LABEL,CAUTION", ,1,,,,,N,,,,,M/#00963,,,,,,

13,2,,172147-03210, ,LABEL, ,1,,,,,,555555555>5

14,2,,172165-03220, ,"LABEL, GREASE",,1,,,,.55535555355>5

15,2,,172519-03290, ,"LABEL, ENG.COVER",,1,,,,55555555955>5

15-1,2,,172519-04180, , ""LABEL ,WARNING", ,1,,,,,N,,,,,M/#00963,,,,,,
16,2,,172137-03301, ,"LABEL, TURNING LOCK",,1,,,,,Z,,,,,M/#01328,,,,,,
17,2,,172142-03301, ,LABEL, ,1,,,,,.555555555>5

17-1,2,,172142-03302, ,"LABEL,,CAUTION", ,1,,,,,N,,,, ,M/#00963,,,,,,

18,2,,172155-03310, ,"LABEL, OILING™,,1,,,,:5555555955>5

19,2,,172141-03360, ,"LABEL, START SWITCH",,1,.,..:555535235535
20,2,,172165-03610, ,"LABEL A™,,1,,,,,5,55555555>
20-1,2,,172964-03610, ,""LABEL A",,1,,,,,N,,,,,M/#00963,,,,,,
21,2,,172165-03620, ,"LABEL B",,1,,,,,,,55555555>
21-1,2,,172164-03500, ,LABEL, ,1,,,,,N,,,,,M/#00963,,,,,,
22,2,,172165-03660, ,"LABEL, BATTERY",,1,.,..5553553533>»
22-1,2,,172165-03661, ,""LABEL ,DANGER", ,1,,,,,N,,,,,M/#00963,,,,,,
23,2,,121470-44540, ,"LABEL, SUB-TANK",.,1,,.,,.5555555355>5
24,2,,933112-52400, ,"LABEL, FUEL",.,1,,.,,.:555555255>5
24-1,2,,172183-03250, ,LABEL, ,1,,,,,N,,,,,M/#00963,,,,,,

25,2,,172164-03140, ,"LABEL,FRONT", ,1,,,.555553535535

26,2,,172151-03540, ,"LABEL,PATTERN A", ,1,,,,.55555355553

27,2,,172183-03280, ,"LABEL, LOCK",,1,,,,55555555255>5

27-1,2,,172183-03280, ,"LABEL, LOCK",,2,,,,.K,,,,,M/#01014,,,,,,

28,2,,172164-03510, ,LABEL, ,1,,,,,%,,,,,M/#00963,,,,,,

29,2,,172164-03520, ,""LABEL ,DANGER", ,1,,,,,%,,,, ,M/#00963,,,,,,

30,2,,172164-03540, ,LABEL, ,1,,,,,W,,,,,M/#00963,,,,,,

31,2,,172964-03370, ,LABEL, ,1,,,,,W%,,,,,M/#00963,,,,,,
32,2,,172964-03390, , ""LABEL ,WARNING", ,1,,,,,W,,,, ,M/#00963, ,,,,,

33,2,,172964-03480, ,LABEL, ,1,,,,,%,,,,,M/#00963,,,,,,

33-1,2,,172964-03481, ,LABEL,,1,,,,,N,,,,,*1995.07,,,,,,

34,2,,172519-04290, ,"LABEL ,WARNING™", ,1,,,,,W,,,, ,M/#00963,,,,,,

35,2,,172519-04300, ,LABEL, ,1,,,,,%,,,,,M/#00963,,,,,,

36,2,,172173-03250, ,LABEL, ,1,,,,,%,,,,,M/#01090,,,,,,

36A,2,,172164-03350, , "LABEL,LIFTING", ,1,,,,,W,,,,,M/#01302,,,,,,

37,1,,172165-03240, ,LABEL, ,1,,,,,,2,,,,5,555>

38,1,,172165-03230, ,"LABEL, P.T.0.",,1,,,,.51,,5555555>

38-1,1,,172165-03231, ,"LABEL, P.T.O.",,1,,,,,N,1,,,,M/#00852,,,,,,

39,1,,172168-03401, ,LABEL, ,1,,,,,W,3,,, ,M/#01074,,,,,,

40,1,,172168-03410, ,LABEL, ,1,,,,,W,M,,, ,M/#01074,,,,,,

41,1,,172165-03550, ,LABEL,,1,,,,,W,5,,,,""FROM 1ST",,,,,,

42,1, ,172173-03550, ,"LABEL (2-WAY",,1,,,:55435533552335

43,1,,172173-03560, ,""LABEL (YANMAR",.,1,,,,..4,,,552355>

44,1,,172173-03570, ,"LABEL (KOMATSU",,1,,,,,:4,.5355555>5
45,1,,172165-03212, ,""LABEL, PTO SELECT",,1,,,,,W,1,,,,M/#00852,,,,,,

46,1,,172165-03280, ,"LABEL, PTO sSwiTCH",,1,,,,,W,1,,,,"M/#FRPM 1",,,,,,

48,1,,172151-03050, ,LABEL, ,1,,,,,,3,,,,55555

1,1
1-1
2,2
3,2
4,2
5,2
5-1
6,2
7,2
8



https://truckmanual shub.com/

, i (¥v/E) (JP)
Fig. & LABEL (CANOPY) (JP)

BHUNO. 1—1&. BHUNo. 2HBE36ARBHEY,
1—1inc.2 ~ 36A

Q=3
DETAIL®

RRY R
BONNET [NS]DE

Wik, HENO . T E
MACHINE SERIAL NO.
& ENGIN SERIAL NO.
1S STAMPED INTO
THIS LOCATION

BENO . TR

MACHINE SERIAL NO.

1S STAMPED INTO

THIS LOCATICN

E37
PREVIGUS AN

22-1
5
—11-1 éég 5—1
—] )
4 1
8 -]
15-1 ”?@%
- BA
B2 SmT A/ LTE 48
{ PREvious DETAIL 2WAY VALVE S
[ E Pl W 3.
; | = e
33-17 |LAERL 32|  msummmnEs SR
IN THE OPERATION 3
MANUAL CASE
44 43




https://truckmanual shub.com/

.1,,772176-03180, ,"LABEL SET (P EX",.1,..,..:5555352535
,2,,172176-03340, ,""LABEL ,SPECIFICATION",,1,,,,5555535555535
,2,,172176-03320, ,"LABEL ,FEED WATER(E™,,1,,,55555535552335
,»,172176-03330, ,""LABEL ,GREASE FEED(E",,1,,,,5553555555595
»,172176-03151, ,"LABEL (VI050",,2,,,,,,::5553352535
»»,172519-03150, ,"LABEL, ACCEL™,,1,,,,,5555555555>
,»,172141-03440, ,LABEL, ,1,,,,,,.55555555>
8,2,,172164-03170, ,""REAR EMBLEM", ,1,,,,55555535535553
8-1,2,,172164-03171, ,"EMBLEM, REAR",,1,,,,,R,,,,,M/#01358,,,,,,
9,2,,172164-03180, ,"MARK,NO.1", ,1,,,,,,5555555555
10,2,,172165-03261, ,""LABEL, BOOM", ,1,,,,555555355553
11,2,,172171-03780, ,LABEL, ,1,,,,,.5555555555
12,2,,172171-03800, ,LABEL, ,1,,,,,,555555555>5
13,2,,172147-03210, ,LABEL,,1,,,,,,,55555555>
14,2,,172171-03510, ,"LABEL, GREASE",,1,,,,55555555955>5
15,2,,172171-03810, ,LABEL, ,1,,,,,:555555555>5
16,2,,172137-03301, ,"LABEL, TURNING LOCK",,1,,,,,Z,,,,,M/#01328,,,,,,
17,2,,172171-03720, ,LABEL, ,1,,,,,.555555555>5
18,2,,172155-03790, ,LABEL ,,1,,,,,,,55555555>
19,2,,172141-03360, ,"'LABEL, START SWITCH",,1,,,.,55555555535
20,2,,172151-03540, ,"LABEL,PATTERN A", ,1,,...55555355554
21,2,,172171-03700, ,LABEL, ,1,,,,,.:555555555
22,2,,172171-03770, ,LABEL, ,1,,,,,.5555555555
23,2,,124764-44810, ,"LABEL, SUB-TANK",.,1,,,,.5555555355>5
24,2,,172183-03450, ,"LABEL ,FUEL", .1, ,,,,.5555555535
25,2,,172164-03140, ,"LABEL,FRONT", ,1,,,.555553535535
26,2,,172171-03790, ,"LABEL, RADIATOR",,1,,,5555555353523
27,2,,172171-03760, ,LABEL, ,1,,,,,.,.55555555
28,2,,172183-03280, ,"LABEL, LOCK",,2,,,,:5555555255>5
29,2,,172125-03950, ,"LABEL, AIR CLEANER",.,1,,.,,,.55553555535
30,2,,172171-03710, ,LABEL, ,1,,,,,,5555555555
31,2,,172171-03740, ,LABEL, ,1,,,,,.,555555555
32,2,,172171-03750, ,LABEL , .2, ,,,,..:.5555555
32A,2,,172171-03400, ,PLATE, ,1,,,,,%,,,,,M/#01245,,,,,,
33,1,,172165-03231, ,"LABEL, P.T.0.",,1,,,,,,1,,,,,,,,,,
34,1,,172165-03212, ,"LABEL, PTO SELECT",,1,,,,551,555555555
35,1,,172165-03280, ,"LABEL, PTO SWITCH",,1,,,,,.1,.55555554
36,1,,172141-03501, ,""LABEL(ADJUST CRAWLER"™,,1,,,,,.,2,555555545

1,1
2,2
3,2
4,2
5,2
6,2
7,2



https://truckmanual shub.com/

, #lR (Fv/E) (EX)
Fig.wd LABEL {CANOPY) (EX)

BHUNo. 1i&. RHUNo. 20532A%R% 2.
Tinc.2 ~ 32A

4 35

)] i

|
Q@ |

DETAIL® b

16

=) K
?[EWED FROM

14

e, WENO ., TRMIE
MACHINE SERIAL NO.
& ENGIN SERIAL NO.
1S STAMPED INTO
THIS LOCATION
RESERVOR
27
AC R
BATTERY
32A

LA NOT epermte

[m&um&m&¢ ]
[N THE OPERATION
MANUAL CASE



https://truckmanual shub.com/

,1,,772176-05100, ,"TOOL SET™,1,1,,,,,,5555555555
»2,,933110-90000, ,"BAG, TOOL",1,1,,,,,5555555555>
,2,,172112-38111, ,"PIN, COTTER™,2,2,,,,,,,,55555555
,2,,104200-92350, ,"DRIVER, SCREW",1,1,,,,,,55553555535
,2,,119640-92750, ,"WRENCH, FILTER",1,1,,,,.5555555355>5

,2,,172122-05100, ,NOZZLE,1,1,,,,,,5555555555

-1,2,,172122-05101, ,NOZZLE,1,1,,,,,N,, ,M/#00965, ,M/#00965, ,,,,,
,2,,28110-080100, ,"WRENCH 8X10",1,1,,,,5555553555553

8,2,,28110-120140, ,"WRENCH 12X14",2,2,,,,:55533555235>5

9,2,,28110-170190, ,"WRENCH 17X19",1,1,,,,.5555555355>5

10,2,,28110-220240, ,"WRENCH 22X24",1,1,,,,.553555353553

11,2,,28110-270300, ,"WRENCH 27X30",1,1,,,5555555355553
12,2,,28150-140000, ,""BAR WRENCH 14" ,1,1,,,,,555535555535
13,2,,28150-080000, ,""BAR WRENCH 8",1,1,,,,,,5555535555
14,2,,28227-271400, ,"'BOX WRENCH 27X140",1,1,,,.,555555535554
15,2,,28230-120250, ,""TURNING HANDLE",1,1,,,.,.555555555>»

16,2, ,933110-09700, ,""HOSE, GREASE™,1,1,,,,55535553535553
16-1,2,,933110-09701, ,""HOSE, GREASE",1,1,,,,,N,,,M/#00965, ,M/#00965,,,,,,
17,2,,933110-09800, ,""GUN 800, GREASE",1,1,,,,.5555555355>5
17-1,2,,933110-09801, ,"'GUN 800, GREASE",1,1,,,,,N,,,M/#00965, ,M/#00965,,,,,,
18,2,,933171-00470, ,"PLIERS 200",1,1,,,,.553555355553
21,1,,172176-07330, ,""BAG, MANUAL",1,1,,,,,W,,,M/#00960, ,M/#00960,,,,,,

1
2
3
4
5
6
6
7



https://truckmanual shub.com/

I8
Fig.&d TOOL

RBHUNo. 1@, RHUNo. 2451 8283%7.
linc.2~18




https://truckmanual shub.com/

,,172164-11300, ,"PIPE, EXHAUST",1,1,,,,,Z,,,M/#00965, ,M/#00965,,,,,,
»»,121120-13580, ,CLAMP,1,1, ,,,,.,,55555555

,,26106-100652, ,"BOLT M10X 65 PLATED",1,1,,,,,5555555555>5
,26706-100002, ,"NUT M10",1,1,,,,,,,55555555>

,23000-070000, ,"CLAMP 70™,2,2,,,,,,,555555555

,172164-11400, ,""HOSE, AIR CLEANER",1,1,,,...5535555555>»
,172164-11290, ,"PIPE, EXH.",1,1,,,,,W,,,M/#00965, ,M/#00965, ,,,,,
,172164-11310, ,MAT,1,1,,,,,W,, ,M/#00965, ,M/#00965, ,,,,,

NRRRRRRR

O~NOUPWNPE



https://truckmanual shub.com/

_ 7 B2/ T &= NAT
Fig. # SUC.PIPE & EXH.PIPE

IrPoU—F

AIR CREANER
\h
5
,
9
6
3 2 4 !

B
PREVIOUS _
— s §
i HA LY
L SILENSER

\



https://truckmanual shub.com/

1,1,,172165-12100, ,"LEVER ASSY, ACCEL.",1,1,,,.,55535555555>»
1A,2,,172165-12140, ,GRIP(RED,1,1,,,,,W,, ,M/#01180, ,M/#01180,,,,,,
2,1,,172147-12100, ,SUPPORT 1,1, ,,,,.555555555
3,1,,172170-12110, ,CABLE, 1,1, ,,,,,.5555555 55
4,1,,172137-12270, ,"JOINT, CABLE",1,1,,,,5,5555532553
5,1,,172113-12521, ,"PIN, CABLE™,1,1,,,,,,,555555555
6,1,,1C6281-52310,,"PIN 6,COME-OFF SNAP',2,2,,,,5,55553555535
7,1,,1A1040-56900, ,"PIN 6X 17",1,1,,,,,,555555255
8,1,,22137-060000, ,"WASHER 6, POLISHED",2,2,,,,,.,55553555535
9,1,,22217-080000, ,"'SPRING WASHER 8",2,2,,,,.55535555355>5
10,1, ,26116-080202, ,""BOLT M 8X 20 PLATED",2,2,,,:55553553533>5
11,1,,26013-100252, ,"'BOLT W/WASHER M10X25",2,2,,,53555535555355>5



https://truckmanual shub.com/

. vl
Fig. ACCELERATOR




https://truckmanual shub.com/

1,1,,172176-08200, ,"DECELERATE(P) KIT",,1,,,,551,555553555
2,1,,172176-08210, ,"'DECELERATE(C) KIT",1,,,,,551,555555555
2-1,1,,172176-08200, ,""DECELERATE(P) KIT",1,,,,,,N,1,,M/#01505,,,,,,,,
3,2,,172164-12110, ,""BASE CMP",1,1,,,,,,5555555555
4,3,,24550-014200, ,"BUSH 14X20",1,1,,,,.5555552955>5
5,2,,172176-14600, ,STAY,1,1,,,,,55555555535
6,2,,172176-12110, ,CABLE(ACCELERATOR200,1,1,,,,5555535552335
7,2,,172190-12130, ,""CABLE(ACCELERATOR OD",1,1,,,5555535555355>5
8,2,,172164-12160, ,"LINK B CMP",1,1,,,,,.55553555535

10,3, ,24550-014200, ,"'BUSH 14X20",1,1,,,,555555552935
11,2,,172164-12200, ,""SHAFT CMP",1,1,,,,,.55355535555>»
12,2,,172175-12230, ,"LINK A™,1,1,,,,,.,555555555
13,2,,933166-17730, ,""WASHER 10.5X30",1,1,,,,555535555535>5
14,2,,172175-12350, ,"'SPRING, RETURN",1,1,,,,,.,:555555555
15,2,,172175-12370, ,PLATE, 1,1, ,,,,,55555555 5>
16,2,,172113-12521, ,"PIN, CABLE™,1,1,,,,.,553555355553
17,2,,1C6281-52310, ,"PIN 6,COME-OFF SNAP",6,6,,,55555355535555>5
18,2, ,1A1040-56900, ,"PIN 6X 17",1,1,,,,5553555353523

19,2, ,1A3809-56915, ,"PIN 6X 20",1,1,,,,5.5555535255
20,2,,119620-66820, ,J0INT,1,1,,,,,,,555555555
21,2,,22137-060000, ,"WASHER 6, POLISHED",7,7,,,55555535235533
22,2,,22217-100000, ,"SPRING WASHER 10",1,1,,,,,55535555555>»
23,2,,22351-040025, ,"PIN 4X25,SPRING",1,1,,,,555553555535
24,2,,24311-000210, ,"0-RING 1A P-21.0",4,4,,,...53552335223
25,2,,26013-080252, ,"BOLT M 8X 25",2,2,,,.555355932223
26,2,,26013-100252, ,"'BOLT W/WASHER M10X25",2,2,,,,55355555225135
27,2,,26116-100162, ,""BOLT M10X 16 PLATED™,1,1,,,..553555355554
28,2,,26716-060002, ,"NUT 6",1,1,,,,,,555555555>5
29,1,,172137-12270, ,"JOINT, CABLE",1,1,,,...5355535255
30,1,,172165-12100, ,"LEVER ASSY, ACCEL.",1,1,,,,.5555525955>5
31,2,,172165-12140, ,GRIP(RED,1,1,,,,...55325553>



https://truckmanual shub.com/

_ P00l (D5 9FFEL)
Fig. ACCELERATOR (ONE TOUCH DECEL)

REFER TO Fig.18

ovavFTELEY N
ONE TOUCH DECEL KIT
(172176-08200)
Fig. REF. No.
inc.Fi

i

1

]

i

TOU
176
;
g
F
Fig
Fig
Fig

PP =~ = OO
~IrNo@ore T
MMM
EZZEZE

[

0
E
E
E
E
E

DL DIDIDZ
SO OO0
T — M




https://truckmanual shub.com/

,»,172165-13130, ,""BRACKET RF CMP™,2,2,,,,5553555353553
,,172165-13160, ,""BRACKET LR ASSY",1,1,,,,555553555535
,»,172162-13170, ,WASHER, 2,2, ,,,,,,,5555555>5
,,172162-13190, ,""BOLT M16X150",4,4,,,,.:5555555255>5
,,172165-13191, ,""BRACKET RR CMP",1,1,,,,5,,55555355555
,,172162-13200, ,"BOLT M10X30",12,12,,,,,,555355553
1,,172165-13240,,STOPPER,2,2,,,,,,,5555555 55
7-1,1,,172165-13241, ,""STOPPER ASSY",2,2,,,,,R,,,M/#00832, ,M/#00832,,,,,,
8,1,,172165-13270, ,MOUNT.ENGINE,8,8,,,,,535555355555
9,1,,26076-120352, ,""BOLT M12X 35",8,8,,,,55555555355>5

10,1, ,172137-46040, ,""SEAT, SPRING"™,12,12,,,,,.55355535535>»
11,1,,22217-100000, ,""SPRING WASHER 10",12,12,,,,,555535535535
12,1,,22217-120000, ,""SPRING WASHER",8,8,,,,555553555553
13,1,,22217-160000, ,"SPRING WASHER 16",4,4,,,,.:5535555255>5
14,1,,172165-13220, ,WASHER, 8,8, , ,,,,,55555555>
15,1,,172162-13200, ,"BOLT M10X30",10,,,,5551,555555554

16,1, ,172165-13610, ,""BOLT M10X 40",2,,,,555 5555555555

RPRRR R R

1
2
3
4
5
6
7



https://truckmanual shub.com/

IVIINYOIN
Fig.1 0 ENGINE MOUNT

COCLER SPEC.

9 — 5~k

PREV1QUS

187




https://truckmanual shub.com/

,»,172176-08100, ,""COOLER KIT",1,,,,,,,1,,,,,5,555
,»»194630-15520, ,"COLLAR 9.2X13.8X11",1,,,,55555553535553
,,124240-01883, ,""GASKET, (NON-ASB.)",1,,,,,,Z,,,M/#00504,,,,,,,,
,,172176-18100, ,""BRACKET ASSY",1,,.,...55555325535
,,172176-18150, ,""BRACKET ASSY",1,,,.55555553525535
»»,172176-18200, ,V-BELT,1,,,,,,,5555555555

2,,172176-18300, ,PULLEY,1,,,,,,Z,,,M/#00504,,,,,,,,
8,2,,172165-18630, ,""ADJUSTER ASSY",1,,,,5555535235533>»
9,2,,129430-42330, ,""BEARING,BALL", 2, ,,,,,Z,, ,M/#00504, ,,,,,,,
10,2,,129430-42352, ,V-PULLEY,1,,,,,,Z,, ,M/#00504,,,,,,,,
11,2,,22137-080000, ,""WASHER 8, POLISHED",1,,,,.555535555555>5
12,2,,22190-080002, ,""SEAL WASHER 8S",4,,,,:555535535533>5
13,2,,22217-060000, ,""SPRING WASHER 6",1,,,,,5555553555553
14,2,,22217-080000, ,"'SPRING WASHER 8",1,,,.,,.5555555355>5
14-1,2,,22217-080000, ,"'SPRING WASHER 8",2,,,,,,K,,,M/#00504,,,,,,,,
15,2,,26716-060002, ,"NUT 6",2,,,,,,,,555555555
16,2,,26716-080002, ,"NUT M 8",1,,,,,,,5555555555
16-1,2,,26716-080002,,"NUT M 8",2,,,,,,K,,,M/#00504,,,,,,,,
17,2,,26106-080202, ,"'BOLT M 8X 20 PLATED",4,,,..,55555325335
18,2,,172162-18020, ,COMPRESSOR, 1, ,,,,5555552555 55
19,2,,172164-18261, ,""COVER ASSY, PULLEY",1,,.,..55535555555>5
20,2,,172164-18350, ,""BRACKET ASSY",1,,,,:555535535533>5
21,2,,172165-18751, ,PLATE,1,,,,,5.55555352555
22,2,,22217-080000, ,"SPRING WASHER 8".,2,,,.,,.55535555355>5
23,2,,26013-080252, ,"BOLT M 8X 25,4, ,,,,:5555555355>5
24,2,,26106-080552, ,""BOLT M 8X 55 PLATED",1,,...555553525535
25,2,,26106-080552, ,"BOLT M 8X 55 PLATED",2,,,,55555535235535
26,2,,26116-080202, ,"BOLT M 8X 20 PLATED",2,,,,5555553525535
27,2,,172165-13610, ,""BOLT M10X 40",1,,,,,55555555255>5
28,2,,124240-01871, ,"'COVER, HO-P*",1,,,,,,Z,,,M/#00504,,,,,,,,
29,2,,106100-44650, ,""PULLEY, TENSION",1,,,,,,W,,,M/#00504,,,,,,,,
30,2,,106100-44960, ,CAP,1,,,,,,W,, ,M/#00504,,,,,,,,
31,2,,129430-42349, ,"V-PULLEY ASSY",1,,,,,.W,,,M/#00504,,,,,,,,
32,3,,129430-42310, ,""BALL BEARING",1,,,,,,W,, ,M/#00504,,,,,,,,
33,3,,129430-42352, ,V-PULLEY,1,,,,,,W,, ,M/#00504,,,,,,,,
34,3,,129430-42369, ,V-PULLEY,1,,,,,,W,, ,M/#00504,,,,,,,,

1,1
2,2
3,2
4,2
5,2
6,2
7



https://truckmanual shub.com/

, 1 1 27 yy—8&V 7=V (V—5—Hi)
Fig. COMPRESSOR & V PULLEY (COOLER SPEC.)
23

D—5—Fyh
GOOLER KIT

(172176~08100)
Fig.11 REF.No. 1
1inc.Fig.11 REF.No.2~34
Fig. 12 REE.No.1~10
: Fig.13 REF.No.1~62
‘ Fig.14 REF.No.1~49
h Fig.20 REF.No.]~11
Fig.34 REF.No.1,2
Fig. 36 EEF. 0.1
Fig.37 REF.No.1~5
Fig.38 REF.No.1~5
Flg.39 REF.No. 18B, 23, 24, 53~55
Flg.41 REF.No.16B, 228, 23B, 34

TO ENGINE

N
N2
27
20
ITN
TO ENGINE
ﬁ%ﬂow
B
PREYIOUS

31 33



https://truckmanual shub.com/

,2,,172164-13240, ,HOSE,1,,,,,,,1,,,,,.5555
,2,,172122-13400, ,""CLAMP ,RADIATOR HOSE",1,,,,,551 55355555555
,2,,194250-51660, ,""BAND  250",2,,,,,,,1,,,,,,5,5>
,2,,22217-080000, ,"SPRING WASHER 8",1,,,,.,.51,..,.55555
,2,,26116-080162, ,""BOLT 8X16",1,,,,,,,1,,,,,5,5,,
,2,,172176-13200, ,"NET, WIRE",1,,,,,,,1,,,,,,5,5>
-1,2,,172176-13201, ,"'NET, WIRE",1,,,,,,N,1,,M/#00965,,,,,,,,
,2,,22137-080000, ,""WASHER 8, POLISHED",4,,,,,,51,,,5555535
8,2,,22217-080000, ,"SPRING WASHER 8",2,,,,.,,.1,,.555555>
9,2,,26116-080202, ,"'BOLT M 8X 20 PLATED,2,,,,.551.55555355>5
10,2,,26716-080002, ,"NUT M 8",2,,,,,,,1,,,,,.5,5

11,1,,172164-13600, ,"MOUNT L™,1,1,,,,,,5.55555555

12,1,,172164-13630, ,"MOUNT R™,1,1,,,,,,5555525555

13,1,,172164-13670, ,"'BRACKET(C), COOLER",1,1,,,,,55553555555>5
14,1,,172164-13691, ,PLATE, 1,1, ,,,,,55555555 5>

15,1, ,172725-16380, ,""GROMMET 15X20",1,1,,,,555553555535

16,1, ,129430-44500, ,RADIATOR,1,1,,,,,55535555535>5
17,2,,124450-44590, ,""CAP, RADIATOR",1,1,,,,555553555535
19,2,,129430-44660, ,SHROUD,1,1,,,,,,,55555555>

20,2,,124450-44800, ,"LABEL, RADIATOR",1,1,,,,55555555355>5
21,2,,26014-060122, ,"'BOLT M 6X 12",4,4,,,,:55553533553
22,1,,171064-44510, ,""SUB-TANK ASSY",1,1,,,..555355535535>5
23,2,,171064-44520, ,"'BODY, SUB-TANK",1,1,,,,5555553555553
24,2,,121450-44531, ,CAP,1,1,,,,,.5555555555

25,2,,124450-44560, ,CLAMP,1,1,,,,,.5555555555
26,2,,121470-44581, ,GASKET ,1,1,,,,,,5555555555

27,2,,23065-070225, ,""HOSE 7X 225" ,1,1,,,,555535535533>»
28,1,,124450-44550, ,"CLAMP, SUB-TANK",1,1,,,,5555535555535

29,1, ,129403-44592, ,"NET,WIRE",1,1,,,,,,,55555555>

30,1,,121256-44600, ,""BRACKET, SUB-TANK",1,1,,,,,55555552535
31,1,,26716-080002, ,"NUT M 8",3,3,,,,,,5555555555
32,1,,121450-49110, ,""COCK ASSY, 3-WAY",1,1,,,..55535555535>5
34,2,,121250-49121, ,PLUG,1,1,,,,,:5555555555

35,2,,24311-000160, ,"0-RING 1A P-16.0",1,1,,,.,..5555535254
36,1,,124766-59050, ,"CLAMP 12" ,2,2,,,,,553555535223

37,1,,124766-59050, ,"CLAMP 12" ,4.4,,,.,.553533533>»

38,1,,22137-080000, ,"WASHER 8, POLISHED",6,6,,,,5555535555535
39,1,,22137-080000, ,"WASHER 8, POLISHED,4.,4,,.,,.:5535525355>5
40,1,,22137-080000, ,""WASHER 8, POLISHED",4.,4,,,,.Z,,,M/#01104, ,M/#01104,,,,,,
41,1, ,22217-080000, ,"SPRING WASHER 8",3,3,,..,55555552535
42,1,,22217-080000, ,"'SPRING WASHER 8",2,2,,,,,Z,,,M/#00767, ,M/#00767,,,,,,
43,1,,22217-080000, ,"SPRING WASHER 8",2,2,,,,.553555355523

44,1, ,22217-080000, ,"SPRING WASHER 8",16,16,,,,.5555555555>5
44-1,1,,22217-080000, ,"SPRING WASHER 8',12,12,,,,,K,,,M/#01104, ,M/#01104,,,,,,
45,1, ,22217-080000, ,""SPRING WASHER 8",4.4,,,.,,.:555352335

46,1, ,23010-038000, ,""CLAMP 38",4.,4,,,,,55553552233

47,1, ,26013-080162, ,""BOLT W/WASHER M8X16",4,4,,,:55535253532523
48,1,,26013-100252, ,""BOLT W/WASHER M10X25",4.,4,,,,.:5555523535

49,1, ,26051-080002, ,"NUT M 8",8,8,,,,,.:555555555
50,1,,26116-080202, ,"BOLT M 8X 20 PLATED",16,16,,,,,.55553525535
50-1,1,,26116-080202, ,"'BOLT M 8X 20
PLATED",12,12,,,,,K,, ,M/#01104, ,M/#01104,,,,,,

51,1,,26116-080202, ,"BOLT M 8X 20 PLATED",2,2,,,,.5555555255>5
52,1,,26116-080202, ,""BOLT M 8X 20 PLATED",3,3,,.,.,:5555555255>5
53,1,,26116-080202, ,""BOLT M 8X 20 PLATED",4,4,,,,.5553552235>5

54,1, ,26557-080202, ,""SCREW M 8X 20",2,2,,,,555555552335
54-1,1,,26022-080162, ,"'SCREW M 8X 16",2,2,,,,,N,,,M/#00767, ,M/#00767,,,,,,
55,1,,933168-55770, ,"BAND 146" ,1,1,,,,,,5555535255

56,1,,172165-74900, ,"COOLER,OIL",1,1,,,,,5555555955>»
56-1,1,,172165-74901, ,"OlL COOLER",1,1,,,,,F,3,,M/#01104, ,M/#01104,,,,,,
57,1,,172176-13500, ,"HOSE, WATER DRAIN",1,1,,,,,.5555555535
57-1,1,,1E6451-77620, ,"PIPE,FUEL",1,1,,,,,N,, ,M/#00643, ,M/#00643, ,,,,,
58,1,,172116-13410, ,""HOSE(B), WATER DRAIN",2,2,,,,,.,:555555523

1
2
3
4
5
6
6
7



https://truckmanual shub.com/

58-1,1,,172116-13410, ,""HOSE(B) , WATER
DRAIN",1,1,,,,,K,, ,M/#00643, ,M/#00643, ,,,,,

59,1,,172164-13430, ,"BRACKET E",1,1,,,,55535553553555
60,1,,172164-13450, ,"BRACKET F",1,1,,,,,5355553555535
61,1,,172164-13520, ,""RUBBER, SEAL",1,1,,,,,,5555535555
62,1,,172734-14620, ,"PIPE L=300, FUEL",1,1,,,,,W,,,M/#00643,,M/#00643,,,,,,
63,1,,172164-13200, ,"HOSE A",1,1,,,,,,,55555555>5
63-1,1,,172164-13201, ,"'"HOSE A",1,1,,,,,S,,,M/#01104, ,M/#01104,,,,,,
64,1,,172164-13210,,"HOSE B",1,1,,,,,,,55555555>
65,1,,172122-13310, ,""MOUNT, RADIATOR",4,4,,,,.5553552355>5
66,1,,172164-13340, ,""BRACKET A",1,1,,.,,5553555353553
67,1,,172164-13370, ,""BRACKET B",1,1,,,,55535553553553
68,1,,172126-16540, ,""CLAMP 10X70",1,1,,,,5352555355535535
69,1,,22217-100000, ,"SPRING WASHER 10",1,1,,,,.,2,555555535
70,1,,26116-100162, ,"BOLT M10X 16 PLATED",1,1,,,,.::2.555535554



https://truckmanual shub.com/

. 1 2 SIT—H&AANI—35
Fig. RADIATOR & OIL COOLER

BHUNoO. 16k, RMUNo. (16) #5211 &8%»37.

50 4 16inc. (16) ~ 21 ﬁ[ ”

55 49 36 @&—26-

e

23-

o251 70@
; 30 27422 GK@

PEﬂ%
PREVIOUS

28 M;\'f’

DueuF
Fz L

ONE TOUCH
DECEL SPEC.

6
“IREEER
16
Fig.19

54

Bt
PREVIOUS

4 5

FQM
1 g—S—HR

COOLER SPEC.

29
38 41 52
5 (16) g™ 4
(5&E?ﬁb ~ 64
172176-081 éD-=
19.11  REF.
inc.Fig. 11 /
e e !
Fig. 14 REF. / 37
Fig.20 REF. /
3RS A
Fig. 37 REF: 57
Fig.38 REF.
Eia 39 REF 57-1 O
Fig. 41 REF.
6
107 EgEVious
TOU
é?ﬁ 78 ©9
Fig ey
Eig- 5—5—tHi
Fig. 6-1 COOLER SPEC.
Fig.




https://truckmanual shub.com/

»»,194145-04810, ,"WASHER 10",4,,,,,,,555555555>5
,»,172126-11510, ,""BAND 300",2,,,,,,5555555555>5
,,172122-13310, ,""MOUNT, RADIATOR",4,,,,55553555353523
»»,172183-13480, ,"RUBBER,SEAL",1, ,,,,,.,,55555555
»»172164-18000, ,"COOLER (A) ASSY",1,,,..5:2222222235
»»,172162-18040, ,BRACKET,1,,,,,,,5555555555
3,,172162-18070, ,"PLUG, DRAIN",2,,,,,,,,,55555555
8,3,,172164-18080, ,MOTOR,1,,,,,,5555555555>
9,3,,172165-18080, ,CONNECTOR,1,,,,,5555553555535
10,3,,172164-18700, ,HOSE, 1, ,,,,,.5555555555
11,3,,172164-18710, ,HOSE,1,,,,,,5555555555>»
12,3,,172164-18720, ,HOSE,1,,,,,,55555555555
13,3,,172164-18730, ,TUBE,1,,,,,,55555555555
14,3,,172164-18740, ,HOSE, 1, ,,,,,.5555555555
15,3,,172164-18780, ,CONDENSER, 1, ,,,45555555555555
16,3,,172164-18790, ,FAN,1, ,,,,,,5.55555555
17,3,,172164-18800, ,CLIP,1,,,,,,,,55555555>
18,3,,172164-18810, ,CLIP,1,,,,,,,,55555555>
19,3,,172164-18820, ,GROMMET ,1, ,,,,,5555555555>

20,3, ,1E8080-79430, ,"SWITCH ASSY, CONTROL™,1,,,,.55555555355>5
21,3, ,1E8080-79450, ,"KNOB,FAN",1, ,,,,,,555555555>5
22,3,,933169-22940, ,"SPACER, RESERVOIR"™,1,,,,5555535555535>5
22-1,3,,933171-17770,,""SHIM SET",1,,,,,,N,,,M/#01398,,,,,,,,
23,3,,198325-87110, ,DRYER,1,,,,,5:5555555555

24,3, ,198325-87200, ,"CASE,LOWER™,1,,,,,,,555555555>
25,3,,197830-87910, ,GRILLE,2, ,,,,.,,,,5,555555
26,3,,197821-88380, , INSULATOR,1,,,,5555555355553
27,3,,197830-88611, ,GRILLE,2, ,,,,,,,.,,,.5.55

28,3, ,1E8080-79470, ,"NUT 4,IN",3,,,,,,.5555555555
29,2,,172164-18400, ,""COVER ASSY",1,,,.55535555322335
30,2,,172164-18530, ,""BRACKET ASSY",1,.,..:55553533533>»
31,2,,172164-18750, ,"HOSE, DRAIN™,1,,,,,,,,5.555555>
32,2,,172164-18760, ,""HOSE, DRAIN",1,,,.,.:555555255>5
33,2,,172164-18770, ,""HOSE, DRAIN",1,,,.,.:555555255>5
34,2,,172164-18850, ,GROMMET , 1, ,,,,,5555555555>5
35,2,,172164-18860, ,""GUIDE ASSY, HOSE™,2,,,,53555535555355>5
36,2,,172164-19190, ,PLATE,1,,,,,,.5555555555
37,2,,172164-19200, ,RUBBER, 1, ,,,.,,.:555555555
38,2,,172164-19230, ,EV,2, ,,,,,,.55555555>
39,2,,172164-19240, ,SPONGE, 1, ,,,,,.5555555555

40,2, ,1A1380-59480, ,""CLAMP A,SM_&DYN.CORD™,2,,,,555535555332553
41,2,,172137-62970, ,""GROMMET 16",2,,,,5555553525535

42,2, ,172164-66640, ,""RUBBER, SEAL 400",1,,,,.:553555535255
43,2, ,22137-060000, ,""WASHER 6, POLISHED".,4,,..,,.5555555355>»
44,2, ,22137-060000, ,""WASHER 6, POLISHED",2,,,,,.5555555955>5
45,2, ,22137-080000, ,""WASHER 8, POLISHED™,2,,,,,555535555355>5
46,2,,22157-100000, ,"WASHER 10",2,,,,,5553555353523

47,2, ,22217-060000, ,""SPRING WASHER 6",4,,,,...53555535555
48,2, ,22217-080000, ,""SPRING WASHER 8",8,,,,.:553555535555
49,2,,22869-400160, ,SCREW,12, ,,,,,,,55555555>
50,2,,26013-060162, ,"BOLT M 6X 16™,2,,,,53555535555355>5
51,2,,26013-060252, ,"BOLT M 6X 25",2,,,,5555535235533>»
52,2,,26013-080162, ,"'BOLT W/WASHER M8X16',2,,,,,55353555555523
53,2,,26013-080202, ,"'BOLT W/WASHER M8X20',2,,,,,5553555555523
54,2,,26013-080252, ,"BOLT M 8X 25,2, ,,,,:5555552355>5
55,2,,26013-100252, ,"'BOLT W/WASHER M10X25",2,,,,55535555552535
56,2,,26013-100302, ,"BOLT M10X 30™,4,,,,5555535235533>»
57,2,,26023-050122, ,"SCREW M 5X 12",3,,,,.5553555335255
58,2,,26116-060602, ,""BOLT M 6X 60 PLATED".,4,,..,,.5555525355>5
59,2,,26367-050002, ,"NUT M 5,1,,,,,,,,55555555>

60,2, ,26716-080002, ,"NUT M 8",8,,,,,,,,555555555
61,2,,933166-16110, ,""GROMMET 30X9.5",1,,,,:555535235555>»
62,2,,172164-18100, ,"MOUNT ASSY",1,,,...535555355335

1,2
2,2
3,2
4,2
5,2
6,3
7



https://truckmanual shub.com/

Fia. 1 NAET (9-5—1K)

PIPING (COOLER SPEC.)

\
-Jml®1fé—50
5 P26

S—S—Fuh
GCOOLER KIT
(172176-08100)
Fig.11 REF.No.1
1inc.Fig.]1 REF.No
Fig.12 BEF.No.
Fig.13 REF.No.
Fig.14 REF.No
Fig.20 BREF.No.
Fig.34 REF. No.
Fig. 36 EEF. 0.
Fig.3/7 REF.No.
Fig.38 REF.No.
Fig.39 REF.No. 3,24, 53~b5
Fig.41 REF.No. , 22B, 238, 34



https://truckmanual shub.com/

,,172122-13310, ,""MOUNT, RADIATOR",3,,,..5553555353553
,,172176-17870, ,MOUNT,2,,,,,,,,5.555555>

»»,172164-18300, ,"COVER ASSY",1,,,,,.5555555555>
,,172164-18550, ,""BRACKET ASSY",1,,.,..5555553525335
,,172164-18650, ,PLATE,1,,,,,,,,55555555>
»»,172164-18830, ,MOUNT, 2, ,,,,,,,55555555>

2,,172164-18900, ,DUCT,1,,,,,,,5555555555
8,2,,172164-18910, ,PLATE,1,,,,,.5555555555>5
9,2,,172164-18920, ,FILTER,1,,,,,,:5555555555
10,2,,172164-18960, ,"'PANEL ASSY",1,,,.:55535555335223
11,2,,172164-19100, ,""SWITCH W/LAMP",1,,,,5555555552335
12,2,,172164-19110, ,PLATE, 2, ,,,,,.5.55555555
13,2,,172164-19130, ,"BOLT M10X 25",4,,,,.55553553533>»
14,2,,172164-19150, ,BRACKET,1, ,,,,,5555555555>5
15,2,,172164-19170, ,"'PLATE ASSY",2,,,.3555355533223

16,2, ,172164-19210, ,"RUBBER SEAL",1,,,,,5553555355553
17,2,,172164-19220, ,""RUBBER SEAL",1,,,,,55535553555553
18,2,,172164-19260, ,SEAL,1,,,,,.5555555555>5
19,2,,172164-19270, ,SEAL,1, ,,,,,.5555555555
20,2,,172164-19300, ,""COVER ASSY",1,,,.5555555552335
21,2,,194167-61650, ,"NUT 5008",4,,,,,,,5,55555555
22,2,,194940-61790, ,"'SCRFW 5X16",5,,,,5555555353523
23,2,,194940-61790, ,""'SCRFW 5X16",4,,,,5555555353523
24,2,,172151-62240, ,GROMMET ,1,,,,,,5555555555>
25,2,,172519-63240, ,"BOLT 8X 16",2,,,,555559552355>5
26,2,,172164-65640, ,""WASHER 32X11X2.3",4,,..:353523233532
27,2,,172164-65710, ,"'RUBBER, SEAL B",2,,,,.5555355535535>5
28,2,,172165-66980, ,"BOLT M 8X 25",3,,,,:555535535533>»
29,2,,172176-68200, ,WASHER, 2, ,,,,,.,.55555555

30,2, ,1E8385-79310, ,"WASHER 8",3,,,,,,,5555555555
31,2,,22157-080000, ,"WASHER  8",4,,,,,,,,55555555>
32,2,,22217-080000, ,"SPRING WASHER 8",1,,,,55555535235535
33,2,,22217-080000, ,"SPRING WASHER 8".5,,..,.,.:555555355>5
34,2,,26013-080202, ,"'BOLT W/WASHER M8X20',4,,,,,555355255223
35,2,,26013-080202, ,"'BOLT W/WASHER M8X20',4,,,,55555555555133
36,2, ,26013-080202, ,"'BOLT W/WASHER M8X20",6,,,55555555525535
37,2,,26013-080252, ,"BOLT M 8X 25",2,,,,5555535235533>5
38,2,,26589-060162, ,""SCREW M6,BINDING™.,2,,,,,.5555555355>5
39,2,,26716-080002, ,"NUT M 8,1, ,,,,,,,55555355>
40,2,,26716-080002, ,"NUT M 8".,5,,,,,,,5555555555

41,2, ,22137-050000, ,"WASHER 5, POLISHED™,4,,,,,555535555355>5
42,2,,172164-03300, ,"LABEL, CONTROL PANEL",1,,,.,..5535553555555
43,2,,172162-03510, ,"LABEL, CAUTION",1,,,,,.5555555355>5
45,2, ,22137-080000, ,""WASHER 8, POLISHED",1,,,.,,.5555555955>»
46,2, ,172164-66150, ,""SPONGE, RUBBER",1,,,,,.5555555355>5
47,2,,22217-050000, ,"SPRING WASHER 5",4,,,,.5553555535553
48,2,,26116-050162, ,""BOLT M 5X 16 PLATED"™,4,,.,,:555535535535>5
49,2,,933152-09280, ,"BAND 170",1,,,,,,W,,,M/#01486,,,,,,,,

1,2
2,2
3,2
4,2
5,2
6,2
7



https://truckmanual shub.com/

—5—{t)
COVER (COOLER SPEC.)

A= (D

Fig.14

-0
[ I
ooy
OO Cr— - -
MO t—0N G mm
n~/..-- - oo

COCOoO0C0oDO0OoOoOoR

ALl e b b
e O LUV LU L LY
e b-afn s mfn s s fin i o s )
o

L L O S O O~ OO —
o DL (OO O O
DO - - e e e e
DTN OO TN
O e D2

[ S TR TR TR IR TR IR IR TR TR N T

S PR
| o~oc
S-=2e




https://truckmanual shub.com/

1,1,,772164-14100, ,"TANK ASSY, FUEL",1,1,,,...55355535535>»
2,2,,104200-11920, ,C0CK,1,1,,,,,555535555255

4,2,,172164-14170, ,"GAUGE, FUEL",1,1,,,,,5555555535>»
4-1,2,,172164-14171, ,HCSE, 2,2, ,,,,N,, ,M/#00731, ,M/#00731, ,,,,,
5,2,,172162-14180, ,""GAUGE UNIT,FUEL",1,1,,,,.5555555355>5
6,2,,172162-14200, ,GASKET,1,1,,,,,:5555555555

7,2,,172141-14260, ,FLOAT,1,1,,,,,.,555555555

8,2,,172122-14300, ,""CAP, FUEL TANK",1,1,,,,.5555555555>5
8-1,2,,172122-14301, ,""CAP, FUEL TANK",1,1,,,,,N,, ,M/#01277, ,M/#01277,,,,,,
9,3,,105430-55070, ,GASKET,1,1,,,,,,5555555555
9-1,3,,172122-14350, ,GASKET,1,1,,,,,S,, ,M/#01277, ,M/#01277,,,,,,
10,2,,101504-55101, ,""STRAINER,FUEL INLET",1,1,,,,555555535555>5
10-1,2,,172183-14250, ,"FILTER (FUEL",1,1,,,,,N,,,M/#01104, ,M/#01104,,,,,,
11,2,,22217-050000, ,"SPRING WASHER 5",5,5,,,,.:.55555355>5
12,2,,23010-014000, ,""CLAMP 14" ,2,2,,,,.5553552355>5
13,2,,26557-050122, ,""SCREW M 5X 12",5,5,,,,.5555355553

14,1, ,22137-140000, ,""WASHER 14 ,POLISHED",4,4,,,,,555535535535
15,1, ,22217-140000, ,""SPRING WASHER 14',4,4,,,,,,,5535535535
16,1,,23080-013000, ,"CLAMP 13,HOSE",1,1,,,.,5555555335555
17,1,,26116-140352, ,"'BOLT M14X 35 PLATED",4.,4,,,,.5555555355>5
18,1,,172171-14300, ,W-CLAMP,3,3, ,,,,5555555555»
18-1,1,,172171-14300, ,W-CLAMP,2,2,,,,,K,, ,M/#01111, ,M/#01111,,,,,,
19,1,,172116-14620, ,"PIPE,FUEL",1,1,,,,,5555555555>»
20,1,,172164-14620, ,""HOSE 1200",1,1,,,,,555553555535
21,1,,172176-14620, ,""HOSE 1360",1,1,,,,,55555552935
22,1,,129335-55700, ,"SEPARATOR, WATER",1,1,.,..5553553533>»
23,2,,104200-55321, ,"VALVE, TAPER",1,1,,,,..5553555535
24,2,,104200-55330, ,"SPRING, TAPER VALVE",1,1,,,,.55355535353
25,2,,104200-55341, ,""HANDLE, COCK",1,1,,,.555355535255
26,2,,124064-55510, ,""BOWL, FUEL STRAINER",1,1,,.,.,.5555555955>5
27,2,,102103-55520, ,0-RING,1,1,,,,,,,.:5555555
28,2,,110250-55610, ,""RING, RETAINING,1,1,,,,,,5555555535
29,2,,121257-55720, ,"SPRING, SCREEN",1,1,,,,.:555555355>5
30,2,,121257-55731, ,FLOAT,1,1,,..,.5555555555
32,2,,101720-55750, ,"PLUG 6",2,2,,,,,,,5:555555>
33,2,,104200-55750, ,""SCREW M 4™ ,1,1,,,,,55555552335
34,2,,171081-55910, ,SCREEN, 1,1, ,,,,,,555555555
35,2,,23418-060000, ,"GASKET 6, NYLON",2,2,,,,.:555555355>5
36,2,,24311-240100, ,"0-RING 1A P-10A",1,1,,,,.:5532555355>5
37,1,,124766-59050, ,"CLAMP 12" ,6,6,,,:5553555535554
38,1,,22217-080000, ,"SPRING WASHER 8",1,1,,,,5555555352553
39,1,,26116-080702, ,""BOLT M 8X 70 PLATED",1,1,,,,55535553555554
40,1, ,933110-00301, ,"KEY ASSY",1.,1,,..,55555322335
41,1,,933152-09280, ,""BAND 170",1,1,,,,,W,, ,M/#01111, ,M/#011211,,,,,,



https://truckmanual shub.com/

1 5 5> 0 QIR T
Fig. FUEL TANK & FUEL PIPE

RHUNo. 1. EH:IL/NO (1) »B1388FFY.
1inec. (1) 13 18 ée
18—-1 18-1

% 18

-

TN
TO ENGI \
g

ﬁ 37
10 19
Br

25 36 2423 33

N4

32— @ |4
35—
34

27
29
26
30

e —

| G-



https://truckmanual shub.com/

,»,172164-16100, ,""CORD(+), BATTERY",1,1,,,,555535352555
»»,172165-16102, ,BATTERY,1,1,,,,,.5555555555
,»,172164-16110, ,""CABLE (-), BATTERY",1,1,,,,555555535525
,»,124550-77030, ,""COVER, TERMINAL"™,1,1,,,,,.,5555555535
,»,22137-100000, ,""WASHER 10,POLISHED",2,2,,,,,,55555335553
,,22217-080000, ,"'SPRING WASHER 8",1,1,,,...55355535555>»
1,,22217-100000, ,"SPRING WASHER 10",2,2,,,,555553555535
8,1,,22217-100000, ,"SPRING WASHER 10",1,1,,,,,555535525535
9,1,,26116-100162, ,"'BOLT M10X 16 PLATED",2,2,,,,.5555525355>5
10,1,,26116-100162, ,"'BOLT M10X 16 PLATED,1,1,,,,.5555555955>5
11,1,,26716-080002, ,"NUT M 8",1,1,,,,,,5555555555
12,1,,933171-15801, ,"WIRE, EARTH",1,1,,,,.5555555555>»
13,1,,172164-16340, ,ANGLE, 1,1, ,,,,,,55555555>
14,1,,172164-16370, ,R0D,2,2,,,,,,55555533555
15,1,,172164-16300, ,""MOUNT, BATTERY",1,1,,..,55555555535
16,1,,172164-16560, ,CLAMP,1,1,,,,,,,55555555>

17,1, ,22157-080000, ,"WASHER 8",2,2,,,5555535535533>5

18,1, ,22217-060000, ,""SPRING WASHER 6'",1,1,,,,,555535555535
19,1,,26013-100202, ,""BOLT W/WASHER M10X20",3,3,,,,,553555555533
20,1,,26116-060162, ,"BOLT 6X16",1,1,,,,,55555555525
21,1,,26716-080002, ,"NUT M 8",4,4,,,,,,,,55555555

RPRRR R R

1
2
3
4
5
6
7



https://truckmanual shub.com/

Fig. 1 6 é(i{yT?éJRY

I

TO ENGINE



https://truckmanual shub.com/

172165-16500, ,""HARNESS A",1,1,,,,.,5553555535

,,172176-16500, ,""HARNESS A",1,1,,,,,S,,,M/#00832, ,M/#00832, ,,,,,
,172164-16511, ,"HARNESS (B)",1,1,,,,,,,555525555

1,,172164-16512, ,"HARNESS (B)",1,1,,,,,S,1, ,M/#00618, ,M/#00618,,,,,,
1,,172164-16513, ,"'HARNESS B",1,1,,,,,S,,,M/#00832, ,M/#00832, ,,,,,
1,,172164-16514, ,"'HARNESS B",1,1,,,,,F,2,,M/#00965, ,M/#00965, ,,,,,
,172164-16521, ,""HARNESS C",1,1,,,,,555355535535>»
1,,172164-16522,,"HARNESS C¢",1,1,,,,,F,2, ,M/#00965, ,M/#00965, ,,,,,
,1,,172164-16523, ,""HARNESS C",1,1,,,,,S,,,M/#01014, ,M/#01014,,,,,,
»»,172151-16530, ,"WIRE, LEAD",1,1,,,,,,,,55555555

,1,,172151-16531, ,"WIRE, LEAD",1,1,,,,,S,1,,M/#00618, ,M/#00618,,,,,,
»1,,172165-16530, ,""HARNESS D",1,1,,,,,,,55555555>

,1,,172126-16540, ,""CLAMP 10X70",2,2,,,,55355535355235
6-1,1,,172126-16540, ,""CLAMP 10X70",3,3,,,,,K,,,M/#00832, ,MXXX, ,,,,,
7,1,,172137-16560, ,BAND,5,5,,,,,,,555555555

8,1,,172122-16570, ,"LINK, FUSIBLE",1,1,,,,..5553555535
9,1,,194250-51660, ,"BAND  250",1,1,,,,,,555555525>5

10,1, ,1A1380-58050, ,""GROMMET 16X20X4.5",1,1,,,,555535555535>»
11,1,,22217-050000, ,"SPRING WASHER 5",1,1,,,,.:555555355>5
12,1,,22217-100000, ,"'SPRING WASHER 10",2,2,,,,.5555555355>5

13,1, ,26116-100162, ,""BOLT M10X 16 PLATED",2,2,,,.555535535555>5
14,1,,26716-050002, ,"NUT M 5",1,1,,,,,,5555555555

15,1, ,933152-09280, ,""BAND 170",5,5,,,,555553535535

16,1,,172151-17100, ,"LAMP, CHECKER",1,1,,,.:.5555535555
17,1,,172162-17101, ,"'BOX ASSY, INDICATOR,1,1,,,,.5555555955>5
18,2,,172162-17120, ,VALVE, 4,4, ,,,,,,,5555555>

18A,2,,172162-17130, ,HOURMETER,1,1,,,,,,55535555535
18B,2,,172162-17270,,"COVER, FRONT",1,1,,,,,W,,,M/#01121, ,M/#01121,,,,,,
18C,2,,172162-17240, ,""METER ASSY, FUEL",1,1,,,,,W,,,M/#01121, ,M/#01121,,,,,,
18D,2,,172162-17250, ,HARNESS, 1,1, ,,,,W,, ,M/#01121, ,M/#01121,,,,,,
19,1,,172164-17100, ,"FUSE BOX",1,1,,...:55553535535
19A,2,,172164-17110, ,"'BOX, FESE™,1,1,,,,.,5535553535523
20,2,,29420-150000, ,HUSE, 7,7, ,,,55555355355315

21,2,,29420-300000, ,"FUSE B30",3,3,,,:5553555535255

22,1,,172164-17120, ,SWITCH,1,1,,,,,,,,,555555>

22-1,1,,172164-17121, ,SWITCH,1,1,,,,,F,2, ,M/#00965, ,M/#00965,,,,,,
22-2,1,,172164-17121, ,SWITCH,1,1,,,,,Z,, ,M/#01014, ,M/#01014,,,,,,
23,2,,172141-17230, ,"BULB 24V- ew",1,1,,,,,Z,,,M/#01014, ,M/#01014,,,,,,
24,1,,172141-17150, ,BUZZER,1,1,,,,,,,55552555>

25,1,,172141-17190, ,"SWITCH, WORK LAMP",1,1,,,,,55555555525
26,2,,172141-17230, ,"BULB 24V- 6W",1,1,,,,555555532555
27,1,,172164-17250, ,"'BRACKET, RELAY",1,1,,,,.555553555553
28,1,,172162-17410, ,"LAMP ASSY, HEADLIGHT",1,1,,,...5555535255
29,2,,29220-788200, ,BULB,1,1,,,,,:5555555555

30,1,,129136-77100, ,""RELAY, SAFETY",1,1,,..,.35555555235
31,1,,119650-77910, ,"RELAY, GROW",1,1,,,,55555555355>5
34,1,,119632-77920, ,TIMER,1,1,,,,,,,,55555555

34-1,1,,119632-77921, ,"TIMER(1 SEC.",1,1,,,,,N,,,M/#00870, ,M/#00870,,,,,,
34-2,1,,119632-77922, ,TIMER,1,1,,,,,N,, ,M/#01074, ,M/#01074, ,,,,,
35,1,,22137-040000, ,"WASHER 4, POLISHED,4.,4,,,,.,:555522255>5
36,1,,22137-060000, ,"WASHER 6, POLISHED,1,1,,,,.555355553555>5
37,1,,22217-080000, ,"SPRING WASHER 8",2,2,,,,555535535533>»
38,1,,22217-080000, ,"SPRING WASHER 8",2,2,,,.,..535555335554
39,1,,26013-060122, ,"BOLT M 6X 12",2,2,,,.,,.5355535254

40,1, ,26022-050162, ,""SCREW M 5X 16",2,2,,,,.5555525355>5

41,1, ,26022-060122, ,""SCREW M 6X 12" ,1,1,,,,.,5555555355>5
42,1,,26022-060122, ,"'SCREW M 6X 12",2,2,,,,555535235533>5

43,1, ,26022-060122, ,""SCREW M 6X 12",2,2,,,,,:55555555>5

44,1, ,26022-060162, ,""SCREW M 6X 16",1,1,,,,.,5555555355>5

45,1, ,26022-060202, ,""SCREW M 6X 20",2,2,,,,.5555552355>5

46,1, ,26116-080162, ,"BOLT 8X16",2,2,,,,555555553555
47,1,,26116-080202, ,""BOLT M 8X 20 PLATED"™,2,2,,,,.55355535354

48,1, ,26589-040202, ,""SCREW M4 ,BINDING",4.,4,,,,,.:555355535

-1,1

1
1
2
2
2
2
3,
3
3
4
4
5
6

1
1
1
1
2
3
1
1
2
1
1
1



https://truckmanual shub.com/

49,1,,26716-040002, ,"NUT M 4™,4,4,,,,,,,,5555555

50,1,,933110-00100, ,"SWITCH ASSY, STARTER",1,1,,,,555553555535
51,2,,933110-00200, ,"SWITCH ASSY,STARTER",1,1,,,,55555535555
52,2,,933110-00301, ,"KEY ASSY",1,1,,,.5553555335255

53,1, ,933110-05300, ,HORN, 1,1, ,,,,,555555555>

54,1,,933113-15900, ,""COVER, SWITCH TERMI.",1,1,,,,.,55535555535
55,1,,194464-52190, ,"SWITCH, SAFETY START",1,1,,,,555553555535
55-1,1,,194464-52190, ,""SWITCH, SAFETY
START",2,2,,,,,K,, ,M/#00832, ,M/#00832, ,,,,,

55-2,1,,194464-52190, ,""SWITCH, SAFETY
START",1,1,,,,,K,, ,M/#00965, ,M/#00965, ,,,,,

56,1, ,22137-180000, ,""WASHER 18",1,1,,,,,Z,,,M/#00832, ,M/#00832,,,,,,
57,1,,26776-180002, ,""NUT M18,LOCK",1,1,,,,555553555535
57-1,1,,26776-180002, ,"'NUT M18,LOCK",2,2,,,,,K,,,M/#00832, ,M/#00832, ,,,,,
57-2,1,,26776-180002, ,"*NUT M18,LOCK",1,1,,,,,K,,,M/#00965, ,M/#00965, ,,,,,
58,1,,172164-17140, ,SWITCH,1,1,,,,,W,2, ,M/#00965, ,M/#00965, ,,,,,
58-1,1,,172164-17140, ,SWITCH, ,2,,,,,K,,,,,M/#01014,,,,,,

59,1, ,26776-160002, ,"LOCK NUT M16 PLATED",1,1,,,,,W,2,,M/#00965, ,M/#00965,,,,,,
59-1,1,,26776-160002, ,""LOCK NUT M16 PLATED",,2,,,,,.K,,,,,M/#01014,,,,,,
60,1,,172190-16500, ,HARNESS,1,,,,,,W,, ,M/#01014,,,,,,,,



https://truckmanual shub.com/

, 1 7 BRD (FvPy., ¥¥/F)
Fig. ELECTRIC PART (CABIN, CANOPY)

22221%
) <
SuEy loUs //\

=
PREVIOUS

(=55

53 PREVIOQUS
6/}4]] |B#
@/// PREVICUS
~
JrAal—EN

TG GENERATOR



https://truckmanual shub.com/

»»,172176-16500, ,"HARNESS A",1,1,,,,,,,55555555>
,»,172164-16514, ,"HARNESS B",1,1,,,,,,,55555555>
»»,172164-16523, ,"HARNESS C",1,1,,,,,,,55555555>
»»,172151-16531, ,"WIRE, LEAD",1,1,,,,,,,.555555>
»»,172165-16530, ,"HARNESS D",1,1,,,,,,,:55555555
,,172126-16540, ,""CLAMP 10X70",3,3,,,55555355553
1,,172137-16560, ,BAND,5,5,,,,,.5555552555
8,1,,172122-16570, ,"LINK, FUSIBLE",1,1,,,,,555555>»
9,1,,194250-51660, ,"BAND 250",1,1,,,,,,,55555555>
10,1, ,1A1380-58050, ,""GROMMET 16X20X4.5",1,1,,,,,,,
11,1, ,22217-050000, ,"'SPRING WASHER 5',1,1,,,,,,,,
12,1,,22217-100000, ,"'SPRING WASHER 10',2,2,,,,,,,,
13,1,,26116-100162, ,"'BOLT M10X 16 PLATED",Z2,2,,,,,
14,1,,26716-050002, ,"NUT M 5",1,1,,,,,,5555555555
15,1,,933152-09280, ,"'BAND 170",5,5,,,,.55535555355>5
16,1,,172190-16500, ,HARNESS,1,,,,,,,5555555555
17,1,,172164-17140, ,SWITCH,1,2, ,,,,,,,5555555
18,1, ,194464-52190, ,""SWITCH, SAFETY START",1,1,,,,
19,1,,26776-160002, ,"LOCK NUT M16 PLATED",1,2,,,,,
20,1,,26776-180002, ,""NUT M18,LOCK",1,1,,,,55555555
21,1,,172151-17100, ,"LAMP, CHECKER",1,1,,,.,,55555>
22,1,,172164-17100, ,"FUSE BOX",1,1,,,,5555355535535>»
23,2,,172164-17110, ,""BOX, FESE™,1,1,,,,,55355535535>»
24,2,,29420-150000, ,HUSE, 7,7, ,,,5555555355355
25,2,,29420-300000, ,"FUSE B30'",3,3,,.,:5555555335553
26,1,,172141-17150, ,BUZZER,1,1,,,,,.5555555555
27,1,,172141-17190, ,"SWITCH, WORK LAMP",1,1,,,,,,,
28,2,,172141-17230, ,""BULB 24V- 6W",1,1,,,,.555555>»
29,1,,172162-17410, ,"LAMP ASSY, HEADLIGHT",1,1,,,,
30,2, ,29220-788200, ,BULB,1,1,,,,,,5555555555
31,1,,129136-77100, ,"'RELAY, SAFETY",1,1,..,...5555>
32,1,,119650-77910, ,""RELAY, GROW",1,1,,,,,5555555>»
33,1,,119632-77922, ,TIMER,1,1,,,,,.,.55555555
34,1,,22137-060000, ,"WASHER 6, POLISHED",1,1,,,,,,
35,1,,22217-080000, ,"SPRING WASHER 8',2,2,,,,,,,,
36,1,,22217-080000, ,"SPRING WASHER 8",2,2,,,,,,,,
37,1,,26013-060122, ,""BOLT M 6X 12",2,2,,,,3:555535>»
38,1,,26022-050162, ,"SCREW M 5X 16",2,2,,,,,,55555
39,1,,26022-060122, ,"SCREW M 6X 12",1,1,,,,,,55555
40,1, ,26022-060122, ,""SCREW M 6X 12",2,2,,,,.:55555
41,1, ,26022-060122, ,""SCREW M 6X 12",2,2,,,,5555555
42,1,,26022-060162, ,""SCREW M 6X 16",1,1,,,,,555555
43,1, ,26022-060202, ,""SCREW M 6X 20",2,2,,,,.,555555
44,1, ,26116-080162, ,""BOLT 8X16",2,2,,,,.5555325335
45,1, ,26116-080202, ,""BOLT M 8X 20 PLATED",2,2,,,,,
46,1, ,933110-00100, ,""SWITCH ASSY, STARTER",1,1,,,,
47,2,,933110-00200, ,"SWITCH ASSY,STARTER",1,1,,,,,
48,2, ,933110-00301, ,"KEY ASSY",1,1,,..,55555325235
49,1, ,933110-05300, ,HORN, 1,1, ,,,,,5555555555
50,1,,933113-15900, ,"COVER, SWITCH TERMI.*",1,1,,,,
51,1,,172164-16650, ,""HARNESS (DECEL",1,1,,,,5555 5>
52,1,,933152-09280, ,""BAND 170",9,9,,,5555535535535>»
53,1,,172176-17100, ,"BOX, INDICATOR™,1,1,,,,,.,,,,
54,2,,172162-17120, ,VALVE,5,5,,,,,.5555555555
55,2,,172176-17120, ,"METER, FUEL",1,1,,,.,.55555555
56,2,,172162-17130, ,HOURMETER,1,1,,,,55553555535 55
57,2,,172176-17130, ,HARNESS,1,1,,,,,,55535555535
58,2,,172162-17250, ,HARNESS,1,1,,,,,.55553555535
59,2,,172162-17270, ,"COVER, FRONT",1,1,,,.,,,555555
60,1,,172162-17180, ,SOLENOID,1,1,,,,.5555555955>»
61,1,,172190-17220, ,"RELEY, TIMER",1,1,,,,,,555555
62,1,,172164-17270, ,"'BRACKET, TIMER",1,1,,,,,,,.5>
63,1,,22137-040000, ,"WASHER 4, POLISHED",4.4,,,,,,

RPRRR R R

1
2
3
4
5
6
7



https://truckmanual shub.com/

64,1,,26013-060162, ,"'BOLT M 6X 16",2,2,,,,555553533553
65,1,,26022-060252, ,""'SCREW M 6X 25",2,2,,,,5555355535533>5
66,1, ,26589-040202, ,""'SCREW M4 ,BINDING" ,4,4,,,,,55535555535>»
67,1,,26716-040002, ,"NUT M 4™,4.,4,,,,,,,,,,55555>



https://truckmanual shub.com/

, CANOPY / ONE TOUCH DECEL)

E/025yF7El)

=
~ m
35
|I‘(
e
N\ <C
nja
o
(m
(1= 1)
b
M o

Fig.18

REFER_TO Fig.9

60

REFER TC Fig.27
8200)

CABIN SPEC.
CH DECEL KIT

F v P H

Y FFILE Y

GABIN SPEC.

e A= ]




https://truckmanual shub.com/

’ ’172164_16600’ ’.'HARNESS Fl"l’ 7% %%3%7%%7%7%3%3%7%3%73%3%73
,1,,172164-16601, ,""HARNESS F",1,,,,,,N,,,M/#01245,,,,,,,,
? ,22857_400100, ,l'SCREW 4X10.',2, 7% %% %3%%7%3%7%3%3%7%3%3%)3

1
1
1
1,,933113-05150, ,"LAMP, ROOM™,1,,,,,,.5555555555

2,,933113-05160, ,"BULB (12VoW)",1,,,,5522522222335
1,,933113-15000, ,"CIGAR LIGHTER ASSY",1,,.,,:555535535535>5
1,,172176-17150, ,ASHTRAY,1,,,,,.55555555555

1,,172164-17200, ,""MOTOR, WIPER",1,,,,.5555535555535
8,1,,172164-17210, ,"ARM, WIPER™,1,,,,,,,,5:555555>
9,1,,172162-17320, ,"'BLADE 400,WIPER",1,,,,,,55555555535

10,1, ,172162-17330, ,"SWITCH,WIPER",1,,,,.5555355535555»
11,1,,26013-060122, ,"BOLT M 6X 12",3,,,,555553553533>»

12,1, ,26022-050202, ,""SCREW M 5X 20",1,,,,55555553535553
13,1,,172164-16610, ,""HARNESS M",1,,,,,.5555555355>5
13-1,1,,172164-16611, ,""HARNESS M, WIRE",1,,,,,,N,,,M/#00960,,,,,,,,
14,1,,119247-77100, ,"RELAY, SAFETY",1,,,,,,W,,,M/#00960,,,,,,,,
15,1,,26022-060122, ,"'SCREW M 6X 12",1,,,,,,W,,,M/#00960,,,,,,,,
16,1, ,22137-060000, ,""WASHER 6, POLISHED",1,,,,,,W,,,M/#00960,,,,,,,,
17,1,,172176-17160, ,BEZEL,1,,,,,,W,1, ,M/#01106,,,,,,,,
18,1,,172187-17450, ,BRAKER, 1, ,,,,,W,, ,M/#01245,,,,,,,,

1
1
2
3
4
5
6
7



https://truckmanual shub.com/

BER (FvEY)
Fi9-1 9 ELECTRIC PART (CABIN)

~M/#01105 M/#01106~
EEEL—————é
R
#i

2} .
PREVIOUS NEW

. / \
_ y

PREV 1 0US

3,
13




https://truckmanual shub.com/

2,,172126-11510, ,"BAND 300",1,,,,,5555555355555
2,,172122-16590, ,"BAND 200F",2,,,,,,,5555555555
2,,172164-16700, ,""HARNESS, WIRE",1,,,,,5555553555525
-1,2,,172164-16701, ,""HARNESS, WIRE",1,,,,,,N,,,M/#00960,,,,,,,,
-2,2,,172164-16702, ,""HARNESS,WIRE(COOL A™,1,,,,,,F,1,,M/#01358,,,,,,,,
2,,172164-16710, ,""HARNESS, WIRE",1,,,.,.555553555554

2,,119247-77100, ,"RELAY, SAFETY",5,,,.5555355535535523

2,,22137-060000, ,"WASHER 6, POLISHED",5,,,,,5555553555553
,2,,22857-400120, ,""SCREW 4X12™,2,,,,,,,.555555555

8,2,,26022-060122, ,""SCREW M 6X 12,5, ,,,,.5555555355>5
9,2,,933168-55770, ,"BAND 146",2,,,,,,W,,,""FROM 1ST",,,,,,,,
10,2,,172164-16750, ,""HARNESS ,WIRE(COOL C",1,,,,,,W,,,M/#01358,,,,,,,,
11,2,,172164-16770, ,BRACKET,1,,,,,,W,, ,M/#01358,,,,,,,,



https://truckmanual shub.com/

Rxm (

5—fHkk)
ELECTRIC PART (COOLER SPEC.)

0__

rie.20

ig. 23

REFER TO F

8B, 23, 24, £3~55
6B, 228, 238, 34

m s a{a sl s alls afw alonis alsof s ofnal oy

L LN OO~ —
O U —r—— — QNI 0o T

DO - v e e e e e

.inKnW feolalafale e o la Ra L la
_ [ ol TR 1 O W I O O 0

__JE.I..l .

L2.C

ALy —
COMPRESSOR

CONDENSER

VTt —



https://truckmanual shub.com/

1,1,,172141-17201, ,"LAMP, WORK™,1,1,,,,,,555555555>5
2,2,,172141-17211,,"BULB 12V55W",1,1,,,,,,55535555535
3,1,,172137-17401-4, ,""COVER, WORK LAMP™,1,1,,,,.,553555555553
4,1,,26013-120302, ,""BOLT W/WASHER M12X30",1,1,,,,.5555555355>5
4-1,1,,26013-120252, ,"BOLT M12X 25*,1,1,,,,,R,,,M/#01074, ,M/#01074,,,,,,
5,1,,933152-03700, ,""WASHER, SIDE CLUTCH,1,1,,,,.,55535555535
6,1,,22137-130000, ,""WASHER 13",2,2,,,,,W,1,,M/#00618, ,M/#00618,,,,,,



https://truckmanual shub.com/

rio.@ 1 Vort Vane




https://truckmanual shub.com/

1,1,,772164-17600, ,""HEATER ASSY.",1,1,,,...1,.4.5555554
1A,1,,772164-17610, ,""HEATER ASSY, OD",1,1,,,,,52,5535555535
2,2,,172312-17600, ,HEATER,1,1,,,,,,5.5555555>5

3,2,,172162-17610, ,"SWITCH,HEATER" ,1,1,,,,45.5355535555
4,2,,172164-17610, ,""HOSE, HEATER",2,2,,,.5553555535523
5,3,,172164-17630, ,""HOSE, HEATER",2,2,,,.,55535535535>»
6,3,,172164-17620, ,TUBE,2,2,,,,,,,,.555555>

7,2,,172124-17630, ,"VALVE, MINIATURE",1,1,,,,,555535525535
8,2,,172124-17640, ,"JOINT 3/8",2,2,,,,555553322275
9,2,,172732-76161, ,ELBOW,1,1,,,,,,,,.555555>

9-1,2,,23392-030000, ,JOINT,1,1,,,,,F,3, ,M/#01220, ,M/#01220,,,,,,
9A,2,,172168-79520, ,ELBOW,1,1,,,,,W,, ,M/#01104, ,M/#01104,,,,,,
9B,2,,172135-76100, ,"ELBOW 3/8",1,1,,,,,W,3, ,M/#01220, ,M/#01220,,,,,,
10,2,,22137-100000, ,""WASHER 10,POLISHED",4.4,,,,,.355535355335
11,2,,23000-022000, ,""CLAMP 22" ,4,4,,,,,5553552355>5
12,2,,26013-100202, ,""BOLT W/WASHER M10X20",4,4,,,,55355522233135
13,2,,933152-09280, ,""BAND 170",3,3,,,,5555535535535
14,2,,933171-15680, ,""GROMMET 40X13",2,2,,,,555553523553
15,2,,172165-18770, ,""GUIDE, HOSE",1,1,,,,.5555555255>5
15A,2,,172164-17670, ,"GUIDE, HOSE",1,1,,,,:52,555535554

16,2, ,26013-080252, ,"BOLT M 8X 25",2,2,,.,,5553555353553
16A,2,,26013-080122, ,"'BOLT M 8X 12",2,2,,,,:525535535535>»

17,1, ,772164-17700, ,""DEFROSTER ASSY",1,,,,5555553555535
17-1,1,,772164-17701, ,""DEFROSTER ASSY*",1,,,,,,N,,,M/#00643,,,,,,,,
18,2,,172122-16590, ,"'BAND 200F",2,,,,,,Z,,,M/#00643,,,,,,,,
19,2,,172164-17640, ,HOSE,1,,,,,,5555555555>

20,2,,172164-17700, ,BRACKET,1,,,,,5.5555552555
20-1,2,,172164-17701, ,BRACKET(DEFROSTER,1,,,,,,N,, ,M/#00643,,,,,,,,
21,2,,172120-17710, ,""NOZZLE, DEFROSTER",1,,,,:5553555535254
22,2,,172122-17730, ,""COVER, DEFROSTER",1,,,,.:5555555355>5
23,2,,172164-61560, ,COVER,1,,,,,,55555555555

24,2,,22857-400120, ,"SCREW 4X12",2,,,,,,Z,,,M/#00643,,,,,,,,
25,2,,26013-080202, ,"'BOLT W/WASHER M8X20',2,,,,,5553555555523
26,2,,26557-050102, ,"SCREW M 5X 10",2,,,,:5553552335254
27,2,,172158-78250, ,"CLAvWP 45",1,,,,,,W,, ,M/#00643,,,,,,,,
28,2,,22137-100000, ,""WASHER 10,POLISHED",1,,,,,,W,,,M/#00586,,,,,,,,
29,2,,26013-100202, ,"BOLT W/WASHER M10X20",1,,,,,,W,,,M/#00643,,,,,,,,



https://truckmanual shub.com/

_ 22 E—4&FTJORN (A 73)
Fig. HEATER & DEFROSTER (OPTIONAL)

VA YF T
RHUNo. 1ARX, BHUNoO. 21051 6AEZHET, ONE TSLEHT DECjEFLJiE\IT
TAinc. 2 ~ 16A }417257%822&0)1
029y F T (19-2, ner- b
4 ONE ‘TOUCH DECEL SPEC. nc.£18-3, REE. No. 3~ 28
Fig. 18 REF-No.61~67
RHUNo. 1i&. BREUNo. 2051 6&8BBET, Fig.22 REF.No.15A, 16A
lTinc.2~ 186 Fig.27 REF.No.62~67

‘

(=5
PREVIOUS

D FTRIAR
ONE TOUCH DECEL

SPEC.

RHUNo. 17—1{,
RHUNo. 1945
29%k8HET.
17-1in¢. 19 ~ 29

~.
UNo. 18H626F8#%7,




https://truckmanual shub.com/

,1,,772176-17800, ,""RADIO W/CASSETTE",1,,,555555335232575
,2,,172112-17190, ,"ANTENNA (NCP-314)",1,,,,55553525332525
,2,,172176-17800, ,""RADIO W/CASSETTE",1,,,,5555535555335>5
-1,2,,172176-17801, ,""RADIO CASSETTE",1,,,,,,F,1,,M/#01063,,,,,,,,
-2,2,,172176-17802, ,""RADIO CASSETTE",1,,,,,,F,2,,M/#01505,,,,,,,,

:,172176—17810,,"HARNESS, RADIO™,1,,,,.555595553935>5

1
2
2
1
2
,2
-1,2,,172176-17811, ,""HARNESS, RADIO",1,,,,,,S,,,M/#01063,,,,,,,,
,2,,172176-17820, ,SPEAKER, 2, ,,,,,,5.55555555
-1,2,,172176-17821, ,SPEAKER, 2, ,,,,,N,, ,M/#01063, ,,,,,,,
6,2,,172176-17830, ,"'STAY A, SPEAKER",2,,,.,55555535533
7,2,,26013-080252, ,"BOLT M 8X 25",8,,,,,,,,55555555>
8,2,,172176-17850, ,"'STAY B, SPEAKER",2,,,,:5555355535533>5
9,2,,172176-17870, ,MOUNT, 2, , ,,,,,,55555555

10,2,,197821-89270, ,""COVER,SPEAKER",2, ,,,,5555555535 55
11,2,,22117-060000, ,"WASHER 6,8, ,,,,,,5555555555
12,2,,26013-080162, ,""BOLT W/WASHER M8X16",8,,,5,55555353552355 15
13,2, ,26557-040102, ,""SCREW M 4X 10",8,,,.,55555553535523

14,2, ,26557-040102, ,""SCREW M 4X 10",2,,,,5555355535353523
14-1,2,,26557-040202, ,"'SCREW M 4X 20",2,,,,,,N,, ,M/#00767,,,,,,,,
15,2,,26557-050102, ,""'SCREW M 5X 10,4, ,,,.55555555955>5

16,2, ,26589-060162, ,""SCREW M6,BINDING",8,,,,,5553555355554
17,2,,26716-040002, ,"NUT M 4",2,,,,,,,,,,5555555
18,2,,26716-060002, ,"NUT 6",8,,,,,,.5555555555
19,2,,172176-17890, ,'"CORD,ANTENNA",1, , ,,, ,W, , ,M/#01063, ,,,,,,,
19-1,2,,172176-17891, ,""CORD,ANTENNA",1, , ,,,,S, , ,M/#01505,,,,,,,,

1
2
3
3
3
4
4
5
5



https://truckmanual shub.com/

.93 Atk (473
Fig. RADIO CASSETTE (OPTIONAL)

(B3
PREVIOUS

4

RHUNo. 1i&. RHUNo. 2051988337,
linc.2~19



https://truckmanual shub.com/

,»,172112-17190, ,"'ANTENNA (NCP-314)",1,,,,5555533523255
,,172176-17811, ,""HARNESS, RADIO",1,,,,,555553555535
,,172176-17821, ,SPEAKER, 2, ,,,,,,5555555555
,,172176-17830, ,"'STAY A, SPEAKER",2,,,,.5.55555335555
,,26013-080252, ,"BOLT M 8X 25™.,8,,,,,,,,:.5555555
,,172176-17850, ,"'STAY B, SPEAKER",2,,,.,,555555353553
1,,172176-17870, ,MOUNT,2,,,,,,.5555555555
8,1,,197821-89270, ,""COVER,SPEAKER" , 2, ,,,5,555535535533>»
9,1,,22117-060000, ,"WASHER 6,8, ,,,,,,5555555555

10,1, ,26013-080162, ,"'BOLT W/WASHER M8X16",8,,,,5555553535255 5
11,1, ,26557-040102, ,""SCREW M 4X 10",8,,,.5555555353553
12,1, ,26557-040202, ,""SCREW M 4X 20",2,,,,5555355353523
13,1, ,26589-060162, ,""SCREW M6,BINDING",8,,,,,5555553555553
14,1,,26716-040002, ,"NUT M 4,2, ,,,,,,,,,,555555
15,1,,26716-060002, ,"NUT 6",8,,,,,,5555555555>

16,1, ,172176-17890, ,""CORD,ANTENNA", 1, ,,,555553553555>»

1,1
2,1
3,1
4,1
5,2
6,1
7



https://truckmanual shub.com/

S5J4htvN (EP)
Fig-24 RADIO CASSETTE (EP)




https://truckmanual shub.com/

1,1,,172119-35010, ,SPROCKET,2,2,,,,5555535335535
2,1,,22217-140000, ,"'SPRING WASHER 14',18,18,,,,,5535553555553
3,1,,26116-140352, ,"BOLT M14X 35 PLATED",18,18,,,,5555535555535
4,1,,772147-37300, ,""ROLLER ASSY,TRACK",8,8,,.,,55555355535
5,2,,172147-37300, ,ROLLER,8,8,,,,,,,,55555555

6,3,,172124-37310, ,""BUSH, ROLLER",16,16,,,,,55535555555>»
8,2,,172147-37320, ,""SHAFT, ROLLER",8,8,,,,5555535555535
11,2,,172147-37340, ,""COVER, SEAL",8,8,,,.:555535535533>»
12,2,,22242-000300, ,"CIRCLIP 30",8,8,,,55555555533535
13,2,,24321-000350, ,""0O-RING 1A G-35.0",8,8,,,,:5555555355>5
14,2, ,933112-00400, ,""SEAL 64 78 25",16,16,,,,.,553555355553
15,2,,933171-13691, ,"'PLUG PT1/8",8,8,,,55555535552335

16,1, ,172113-36050, ,""BOLT, ROLLER ADJUST",6,6,,,5555535555555>5
17,1,,172113-36050, ,"BOLT, ROLLER ADJUST",8.,8,,..,,.1,,.555555>
18,1,,172116-37350, ,"'BOLT, ROLLER ADJUST",2,2,,,,55555555355>5
19,1, ,22217-160000, ,""SPRING WASHER 16',8,8,,,,,,5553555535
20,1,,26657-160002, ,""CAP NUT M16",8,8,,,:555535535535>»
21,1,,772147-37500, ,""ROLLER ASSY,CARIA™,2,2,,,,555355353523
23,2,,172147-37510, ,""SHAFT, CARIA ROLLER",2,2,,,,.55535555355>5
24,2,,172124-37520, ,""COVER, SEAL",2,2,,,,.5555555355>5
25,2,,172124-37530, ,COVER,2,2,,,,,,,,55555555
26,2,,172124-37540, ,"0-RING P52",2,2,,,,,,5553535535
27,2,,22252-000620, ,"CIRCLIP 62(H)",4,4,,,5535553522335
28,2,,22252-000750, ,"CIRCLIP 75" ,2,2, 3553355332293
29,2,,24101-062064, ,"BALL BEARING,4,4,,,.,,23552532223
30,2,,933171-13691, ,"PLUG PT1/8",2,2,,,5553552523335
31,2,,933171-13820, ,"'SEAL WSF30X62X20",2,2,,,555553553533»
32,1,,22217-120000, ,"SPRING WASHER",2,2,,,.,555535535533 5
33,1,,26116-120652, ,""BOLT M12X 65 PLATED",2,2,,,,.5555555255>5
34,1,,26716-120002, ,"NUT 12",2,2,,,,,,,55555555>
35,1,,772124-37100, ,"IDLER ASSY".,2,2,,,.:55553535533
35A,1,,772147-37100, ,"IDLER ASSY,",2,2,,,,.51,,3555555>5
35B,2,,172124-99490, ,"KIT, FRONT IDLER"™,2,2,,,,,.355553555535
36,3,,172124-37120, ,"BUSH 40™,4,4,,,.,,,,,55553555
37,3,,172124-37130, ,"SHAFT, IDLER",2,2,,,.5553555535554
38,3,,172124-37160, ,PIN,2,2,,,,,,,,,5.:555>
39,3,,22242-000350, ,"CIRCLIP 35",2,2,, 5500555935593

40,3, ,24321-000350, ,"0-RING 1A G-35.0",4.4,,..,53555322335
41,3, ,933112-00500, ,""SEAL 66 86 28'",4.,4,,,,.,:55552555>5
42,2,,172124-37100, ,"IDLER ASSY",2,2,,,,:5553552355>5
43,2,,172147-37100, ,IDLER(R),2,2,,,,,.1,,...5555>
44,2,,172124-37140, ,""COVER(A), IDLER SEAL",2,2,,,,555355535332523
45,2,,172124-37150, ,""COVER(B) , IDLER SEAL™,2,2,,,,.5555552333>»
46,2,,933171-13691, ,"PLUG PT1/8",2,2,,,,.533555522223
47,1,,172147-37700, ,PLAET 4,4, ,,,,,1,,,,.,.,,,

48,1, ,26013-120402, ,"BOLT M12X 40",8,8,,,5555555552335
49,1,,26013-120502, ,""BOLT M12X 50',8,8,,,,,51,,5555555>5
50,1,,172124-37700, ,"SPRING, ADJUSTING",2,2,,,,,.35555355535
51,1,,172122-37710, ,""HOLDER, ADJUSTER",2,2,,,.,..5355535555
52,1,,172122-37752, ,""ADJUST CYLINDER",2,2,,,,.:555552355>5
53,2,,172122-37782, ,""ADJUST TUBE",2,2,,,,:55535555355>5
54,2,,172122-37810, ,PISTON,2,2, ,,,,,,,,5555555
55,2,,172122-37820, ,""ADJUST SEAL SET",2,2,,,,.5553555355>5
56,1,,172122-37843, ,"VALVE ASSY, NIPPLE",2,2,,.,,.,..55555355>5
57,2,,24315-000140, ,"0-RING 1B P-14.0",2,2,,,.,55535552332224
58,2, ,24761-020000, ,""NIPPLE PT1/8,GREASE",2,2,,,,5535555552335



https://truckmanual shub.com/

2 O0—3&7J+ AN
Fig. ROLLER & ADJUST

ThuO-—SHER
RUBBER CRAWLER SPEC.




https://truckmanual shub.com/

,,172124-38101, ,""CRAWLER ASSY, 380",2,2,,.,5553555353553
,1,,772124-38102, ,"CRAWLER ASSY, 400",2,2,,,,,S,,,M/#01121, ,M/#01121,,,,,,
? ,172124_38250, ,l'PIN, MASTER.',Z,Z, 7% 9% %7%9%%3%3%3%3%73%73%3)3

1,1
1-1
2,2
3,2,,172124-38101, ,""CRAWLER ASSY, 380",2,2,,,.55535552335523
3-1,2,,172124-38102, ,"'SHOE 400 ASsY, TRuUck",2,2,,,,,S,,,M/#01121, ,M/#01121,,,,,,
4,3,,172124-38111, ,"LINK ASSY, TRUCK",2,2,,,.55553553533>»

5,4,,172112-38041, ,"LINK (L), TRACK",72,72,,,3555353555332225

6,4,,172112-38051, ,"LINK (R), TRACK",72,72,,,35553355332225
7,4,,172124-38260, ,"LINK (L), MASTER",2.2,,,,,,,::555335>5
8,4,,172124-38270, ,"LINK (R), MASTER™,2.2,,.,,,,::555335>»
9,4,,172112-38081, ,BUSH, 74,74, ,,,,,5:55555555

10,4,,172112-38091, ,"PIN, TRACK",72,72,,,5555353353523

11,3,,172112-38130, ,""BOLT, SHOE™,296,296,,,,555535555535>»
12,3,,172112-38140, ,"'NUT, SHOE",296,296,,,,,,53555535555
13,3,,172112-38152, ,""SHOW PLATE",74,74,,,,:5553522335>5
13-1,3,,172112-38153, ,""'SHOE PLATE 400*",74,74,,,,,S,,,M/#01121, ,M/#01121,,,,,,
14,2,,172112-38111, ,"PIN, COTTER",2,2,,,:55553553533>»

15,1,,172124-38140, ,""MASTER TRUCK"™,2,2,,,,55535553535523

15-1,1,,172124-38141, ,""MASTER TRUCK",2,2,,,,,S,,,M/#01121, ,M/#01121,,,,,,
16,2,,172112-38130, ,"'BOLT, SHOE"™,8,8,,.,,55555555535

17,2,,172112-38140, ,"NUT, SHOE™,8.,8,,,,,,5:55555555

18,2,,172112-38152, ,""SHOW PLATE"™,2,2,,,,.553555353523

18-1,2,,172112-38153, ,'"SHOE PLATE 400",2,2,,,,,S,,,M/#01121, ,M/#01121,,,,,,
19,2,,172124-38300, ,"LINK, MASTER",2,2,,,,.55535555355>5
20,3,,172112-38081, ,BUSH, 2,2, ,,,,,,,.555555>

21,3,,172124-38260, ,"LINK (L), MASTER",2,2,,,,55553535235275
22,3,,172124-38270, ,"LINK (R), MASTER",2,2,,,55553555332525

23,1,,172147-38601, ,""CRAWLER, RUBBER",2,2,,,,,555535555535

23-1,1,,172976-38600, ,""CRAWLER, RUBBER",2,2,,,,,N,, ,M/#01121, ,M/#01121,,,,,,



https://truckmanual shub.com/

J0—3
Fig. 2 CRAWLER

Jh20-3
CRAWLER, RUBBER SPEC

18
Az %
ous

PREVI

#Am
REPAIR PART




https://truckmanual shub.com/

,,172151-45010, ,"BOOT P,LEVER™,2,2,,,,.553555355554
»»172164-45010, ,"LEVER (R) ASSY",1.1,,,,,::555555555
»»,172164-45880, ,"BOLT 6X 16",4,4,,,,,,,,.:55555>
,,172165-47871, ,"KNOB (A) ASSY",1,1,,,,,.5555555555
,,172165-45071, ,"KNOB (L) ASSY",1,1,,,,,..555555555
,,26116-100504, ,"BOLT M10X 50 PLATED",4.,4,.,..55535535535>5
1,,26716-100002, ,"NUT 10",4,4,,,,,,,,.555555>
8,1,,26587-040062, ,""SCREW M 4X 6",2,2,,,,355355535335535
9,1,,26013-100202, ,""BOLT W/WASHER M10X20',3,3,,,,5553555555595
10,1, ,26013-100202, ,""BOLT W/WASHER M10X20",4,4,,,,55355555225133
11,1,,194145-04810, ,"WASHER 10",1,1,,,,,555355535555>»
12,1,,172165-45620, ,""COVER, SUPPORT",1,1,,,,,55535555535>5
13,1,,172164-45800, ,""SUPPORT COMP.,SI'",1,1,,,,,555535555535
13-1,1,,172164-45801, ,SUPPORT,1,1,,,,,S, , ,M/#00832, ,M/#00832, ,,,,,
14,1,,172164-45840, ,""COVER COMP._,SI",1,1,,,,,.55553555535
14-1,1,,172164-45841, ,COVER,1,1,,,,,S,, ,M/#00832, ,M/#00832,,,,,,
15,1,,172164-45450, ,"'STAND (R) ASSY,LEVER",1,1,,,,555535555355>5
15-1,1,,172164-45451, ,"'STAND(R) , LEVER",1,1,,,,,N,,,M/#00960, ,M/#00960,,,,,,
15-2,1,,172164-45452, ,"'STAND(R) ,LEVER",1,1,,,,,N,, ,M/#01014, ,M/#01014,,,,,,
16,2,,172164-62260, ,""RUBBER, SEAL",1,1,,,,.55535555955>5
18,2,,172164-64400, ,"RUBBER, SEAL™,1,1,,,,.,55555355553
19,1,,172164-45600, ,"'STAND (L) ASSY,LEVER",1,1,,,,:55535555355>5
20,2,,172141-41370, ,""BUSH 2015",2,2,,,,5553555353523
22,2,,24550-025150, ,"BUSH 25X15",2,2,,,,.5555555355>5
23,1,,172165-47710, ,PLATE,2,2,,,,,,5555555555
23-1,1,,172165-47711, ,PLATE,2,2,,,,,N,, ,M/#01111, ,M/#01111,,,,,,
24,1,,172164-45920, ,""GUIDE L, HOSE",1,1,,,..5555555555>5
25,1,,172164-45790, ,COVER,1,1,,,,,,,,5555555>5
26,1,,172151-53430, ,GROMMET ,2,2,,,,,55555355335
26-1,1,,172151-53430, ,GROMMET, 1,1, ,,,,K,, ,MXXX, ,MXXX, ,,,,,
27,1,,194630-62360, ,GROMMET ,4,4,,,.:52553533553
27-1,1,,194630-62360, ,GROMMET, 8,8, ,,,,K, , ,MXXX, ,MXXX,,,,,,
28,1,,172519-63240, ,"BOLT 8X 16",5,5,,,,:5555555355>5
29,1,,172165-47990, ,WASHER,1,1,,.,,,,55555555>
30,1,,26013-080162, ,"'BOLT W/WASHER M8X16',8,8,,,,555555555595
31,1,,22217-100000, ,"SPRING WASHER 10",5,5,,,:555555532553
32,1,,22242-000250, ,"CIRCLIP 25S5",1,1,,,,,5553555533>»
33,1,,26013-080202, ,"'BOLT W/WASHER M8X20',2,2,,,,,5353555555225
34,1,,172519-63240, ,"BOLT 8X 16",2,2,,,,:5553525255>5
35,1,,26116-100202, ,""BOLT M10X 20 PLATED,4,4,,,..555355235>5
36,1,,26116-100902, ,""BOLT M10X 90 PLATED,1,1,,,,555535555355>5
37,1,,24311-000340, ,"0-RING 1A P-34.0",2,2,,,:555535235533>»

38,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE™,2,2,,,,,,:3555555225
39,1,,172165-47980, ,"SHIM 42X25.5X0.5",4,4,,,.,..5355235224
39-1,1,,172165-47980, ,"'SHIM 42X25.5X0.5",2,2,,,,,K,, ,MXXX, ,MXXX, ,,,,,
40,1, ,26776-140002, ,""LOCK NUT M14 PLATED",2,2,,,:5553555532523
40-1,1,,26736-140002, ,"'NUT M14",2,2,,,,,N,,,*1996.02, ,*1996.02,,,,,,
41,1,,172164-45040, ,"HINGE, LEVER",1,1,,,.,.55553555535
41-1,1,,172164-45041, ,HINGE,1,1,,,,,S,, ,M/#01339, ,M/#01339,,,,,,
42,1, ,172164-45050, ,"PIN 8X 22",1,1,,,,.555552255>5
43,1,,172164-45060, ,"PIN, ROCK™,1,1,,,,,,5555555555
43-1,1,,172164-45061, ,PIN,1,12,,,,,S,, ,M/#01339, ,M/#01339,,,,,,
44,1,,172164-45070, ,SPRING,1,1,,,,,,.:.5555555

45,1, ,172164-45080, ,""SCREW M6",1,1,,,,,.55553525535

46,1, ,172165-47851,,"LEVER L, SI1",1,1,,,,,,5555232555

47,1, ,22272-000060, ,"CIRCLIP E- 6",1,1,,,,,55555552555
48,1,,172157-58830, ,""KNOB 6.5X18X35",1,1,,,,555553555535

49,1, ,26116-060202, ,"BOLT M 6X 20",2,2,,,,,535555325335

50,1, ,26716-060002, ,"NUT 6",2,2,,,,,,,,55555555
51,1,,172164-45860, ,""COVER, LINK",1,1,,,,.,.555555355>5
51-1,1,,172164-45861, ,""COVER, LINK",1,1,,,,,N,,,M/#01014, ,M/#01014,,,,,,
53,2,,172164-45870, ,""SEAL 155, RUBBER",2,2,,,,,555355535555>5
54,2,,172164-66670, ,""RUBBER, SEAL 60",2,2,,,,,,535555335555

RPRRR R R

1
2
3
4
5
6
7



https://truckmanual shub.com/

55,1,,172164-45090, ,CAP,1,1,,,,,,,55555555>
56,1,,933168-55770, ,"BAND 146" ,2,2,,,,55553553532>»
57,1,,172165-45490, ,CUSHION,5,5,,,,555555555535
58,1,,172176-45560, ,"PLATE ASSY, LINK",1,1,,,.,.,5555535555
58-1,1,,172176-45561, ,"PLATE ASSY, LINK",1,1,,,,,N,,,M/#00852, ,M/#00852,,,,,,
59,1,,22252-000280, ,"CIRCLIP  28",5,5,,,,:555535535535
60,1,,26106-100352, ,""BOLT M10X 35 PLATED",5,5,,,,555355535555
61,1,,172164-46310, ,RUBBER,1,1,,,,,W,, ,M/#00868, ,M/#00868, ,,,,,
62,1,,172176-47870, ,KNOB,1,1,,,,,,1,,,,5,5555

63,1, ,26587-040062, ,""SCREW M 4X 6",1,1,,,,,.1,,.555455>
64,1,,172165-47711, ,PLATE,1,1,,,,,,1,,,,,55555
65,1,,26736-140002, ,""NUT M14",1,1,,,,,.1,,5555555>
66,1,,172190-45080, ,"LEVER L CMP(DECEL",1,1,,,,,51,,5555555>
67,1,,933168-55770, ,"BAND 146",2,2,,,,,,1,,,.555555



https://truckmanual shub.com/

, 27 BREE (FELN—&AHVUN)
Fig. CONTROL EQUIP. (OPERATION LEVER & STAND)

R
PREVIOUS 15

VIEWED FROM A

e

ALDR
15

— O H v F TR
DUHUFFELEY N ONE TOUCH DEGEL SPEC.
ONE TOUGH DECEL KIT
(172176-08200) 59

1G. . NO. ’ >
ing.Ejg-6  REE.No.3~ 28 -\
Elg. 12 REF. No.88~70
Eig. 18 REF.No.51~67
Fig.22 REF.No. 15, 16A
Fig. 27 REF.No.6

REFER TO o
HQJSF

' B
PREVIOUS
N 14

e

RE e
PREVIOUS NEW

61 58 - 5B-1

< i

. S S— = P e— - | N . B ~— S




https://truckmanual shub.com/

1,1,,172141-41340,,B00TS,2,2,,,,,,5555555555
2,1,,172164-45950, ,"GRIP L, DRIV.",1,1,,,,,555535535535
2-1,1,,172164-45951, ,"GRIP L, DRIV.",1,1,,,,,N,, ,M/#01121, ,M/#01121,,,,,,
3,1,,172164-45100, ,"LEVER(L), TRACK"™,1,1,,,,.5555555355>5
4,2,,172141-41370,,"BUSH 2015",2,2,,,,,5555552533
6,1,,172176-45130, ,""LEVER(R), TRACK",1,1,,,,5555555353535
7,2,,172141-41370,,"BUSH 2015",2,2,,,,,555355535533>»
9,1,,26756-100002, ,"LOCK NUT M10 PLATED",2,2,,,,55355535525535
10,1,,172164-45380, ,ROD(95),1,1,,,,,.5552225555
11,1,,172164-45960, ,"GRIP R, DRIV.",1,1,,,,,,.555535553
11-1,1,,172164-45961, ,"GRIP R, DRIV.",1,1,,,,,N,, ,M/#01121, ,M/#01121,,,,,,
12,1,,172164-45200, ," " SHAFT(A)ASSY ,TRACK™,1,1,,,,555553552233
13,1,,172124-46200, ,""0O-RING 27X5.7",3,3,,,55555535335213

14,1, ,24761-020000, ,"'NIPPLE PT1/8,GREASE™,2,2,,,,5555533555575
15,1,,26013-100252, ,""BOLT W/WASHER M10X25",2,2,,,,5553555555533
16,1, ,172165-46100, ,"PEDAL L ASSY",1,1,,...55555353553
17,1,,172165-46150, ,""PEDAL R COMP™,1,1,,,,555555355553

18,1, ,26013-060302, ,""BOLT M 6X 30",4,4,,,,555355353523
19,1,,172164-45230, ,"'ROD 135 ASSY",1,1,,,,25553525355>5
20,1,,172122-46590, ,"ELBALL 8",2,2,,,,,,53555535554
21,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,,,,,,5553555535
22,1,,22417-160160, ,""COTTER PIN 1.6X16",2,2,,,,.5535553535523
23,1,,26051-080002, ,"NUT M 8",4.,4,,,,,,,,,.555555
24,1,,933110-54100, ,"PIN 4.75X14",2,2,,,,3:5553522231>5
25,1,,172146-45691, ,"ROD(C), SPOOL™,1,1,,,,..555525353>
26,1,,22217-080000, ,"SPRING WASHER 8",1,1,.,..55535535533>»



https://truckmanual shub.com/

REEE (Ef7)
Fig.28 CONTROL EQUIP. (TRAVEL)

REFER 7O Fig.?27

A ~O—L/SLT
CONTROL VALVE




https://truckmanual shub.com/

» »1A1040-45890, ,"WASHER 10 36 4.5",1,1,,,.,555355535535>»
,,172124-46200, ,"0-RING 27X5.7",2,2,,,,55355353535213
,»,172165-46300, ,""LINK W/BUSH",1,1,,,,,555535522335
»,172141-41360, ,"BUSH 1415",2,2,,,,,,,,.5555555
,,172165-46350, ,""BRACKET, PEDAL",1,1,,,,5,55555335555
1,,172146-41910, ,"PIN 14-100",1,1,,.,,5553555355553
8,1,,172165-46800, ,SHAFT,1,1,,,,,,,,:5555555
9,1,,172165-46830, ,"BOSS, SWING",1,1,,,,,,55535555535
10,2,,172141-41370, ,"BUSH 2015",2,2,,,,,,53555535255
12,1,,22217-100000, ,"'SPRING WASHER 10",1,1,,,,.5555555355>5
13,1, ,22351-040032, ,""SPRING PIN 4X32",1,1,,,,.553555353553
14,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE",1,1,,,,555535555355>5
15,1, ,24761-050000, ,""NIPPLE C,GREASE™,1,1,,,,55555535535553
16,1, ,26013-100202, ,""BOLT W/WASHER M10X20",2,2,,,,,553555552533
17,1,,26013-100252, ,""BOLT W/WASHER M10X25",2,2,,,,555555555533
18,1, ,26116-100202, ,""BOLT M10X 20 PLATED",1,1,,,..555355535555>5
19,1,,172157-45990, ,""BOOTS, PEDAL"™,1,1,,,,.55555355555
20,1,,172165-46230, ,"'SHAFT, SWING",2,2,,,,5555535535535
21,1,,172165-46261, ,""COVER, PEDAL",2,2,,,,5,53555335255
22,1,,172165-46281, ,""PEDAL ASSY, SWING",1,1,,,,,55555555535
23,1,,172165-46340, ,BOLT,2,2,,,,,,,555555555
24,1,,22137-080000, ,"WASHER 8, POLISHED",2,2,,,,5555535525535
25,1,,22351-040020, ,"'SPRING PIN 4X20",2,2,,,,5555535235235
26,1,,26116-080304, ,"BOLT M8 X 30 PLATED",2,2,,,,.5555555355>5
27,1, ,26716-080002, ,"NUT M 8",2,2,,,,,,,,55555555
28,1,,26716-080002, ,"NUT M 8",4,4,,,,,,,,,,555555
29,1,,194200-37780, ,"LS-NUT 8",1,1,,,,,,,55555555>
30,1,,172150-42620, ,""ROD(B), BOOM",1,1,,,,5555555352525
31,1,,172147-45620, ,""ROD, LINK 215",1,1,,,,,.55553555535
32,1,,172146-45701, ,"ROD(D), SPOOL™,1.,1,,,,..555225553>
32-1,1,,172146-45740, ,"ROD(D), spoOOL",1,1,,,,,R,,,M/#00501, ,M/#00501,,,,,,
33,1,,172122-46590, ,"ELBALL 8'",3,3,,,:5555355535535>»
34,1,,172165-46860, ,"TURNBUCKLE M8'",1,1,,,,.5555555555>5
35,1,,22137-080000, ,"WASHER 8, POLISHED',3,3,,.,,.:555525355>5
36,1,,22417-160160, ,"COTTER PIN 1.6X16",1,1,,,,,55555552535
37,1,,26051-080002, ,"NUT M 8",6,6,,,,,,5555555555
38,1,,26716-080002, ,"NUT M 8",1,1,,,,,,5.55555555
39,1,,933110-54100, ,"PIN 4.75X14",1,1,,,,.55523522255>5

40,1, ,24311-000210, ,"0-RING 1A P-21.0",2,2,,,,,55555352335
41,1, ,172068-28490, ,"SPRING 8'",4.,4,,,,.:555522255>5

1,1
2,1
3,1
4,2
6,1
7



https://truckmanual shub.com/

RE (R11)
rig. @9 B AT swine

o | 25 / g2
20%%§7Z/\\/ 2275 REFER TO Fig.27
21 ﬂ? ) S
28

29 —
3438/9 o P
. P
37/} =17 f\3732—1
3533 Lo G 333 %
|gR 32
PREVIOUS

7§52

) e—37

8 o hO- LT
) CONTROL VALVE




https://truckmanual shub.com/

,,172164-45180, ,"LEVER ASSY, BLADE™,1,1,,.,,.55555355554
»»,172164-45970, ,"GRIP, BLADE",1,1,,,,,,,5.555555>

,,22351-050032, ,"'SPRING PIN 5X32",1,1,,,,555553525535
,,172165-45140, ,"LINK, BLADE™,1,1,,,,,,,:55555555
,1,,172165-45180, ,"BRACKET ASSY, REAR™,1,1,,,,.5555555955>5
-1,1,,172164-46440, ,""BRACKET ASsY",1,1,,,,,S,,,M/#01014, ,M/#01014,,,,,,
6,2,,172141-41360, ,""BUSH 1415",2,2,,,,,555355535533>»
6-1,2,,172141-41360, ,'"BUSH 1415",4.,4,,,,,K,,,M/#01014, ,M/#01014,,,,,,
8,1,,24311-000210, ,"O-RING 1A P-21.0",2,2,,,,.5553552357>5
9,1,,26013-100202, ,""BOLT W/WASHER M10X20",3,3,,,,555555555535

10,1, ,26116-100354, ,""BOLT M10X 35 PLATED",2,2,,,:55553553535>5
11,1,,26716-100002, ,"NUT 10",2,2,,,,,,,555555555

12,1,,172165-45130, ,""CABLE, BLADE"™,1,1,,,,555555355553
13,1,,172141-42960, ,"JOINT, CABLE",1,1,,,.,.55535555955>5
14,1,,172165-45250, ,"'SUPPORT ,BR CABLE",1,1,,,,.55535555355>5

15,1, ,172142-45670, ,""ROD, SPOOL™,1,1,,,,555555355553

16,1, ,172122-46590, ,"ELBALL 8",1,1,,,,,555535555535

17,1, ,22417-160160, ,""COTTER PIN 1.6X16",1,1,,,,,55535555555>5
18,1,,26013-100202, ,""BOLT W/WASHER M10X20",2,2,,,,,553555555533
19,1,,26051-080002, ,"NUT M 8",1,1,,,,,,555555555>
20,1,,933110-54100, ,"PIN 4.75X14",1,1,,,,,5553523533>»
21,1,,933168-28480, ,"WASHER 20X9X3.2",1,1,,,,55555352553
22,1,,22351-030032, ,"'SPRING PIN 3X32",1,1,,,,555553525535
23,1,,1D4070-23580, ,"GRIP,RED ROUND",,1,,,,,W,,,,,M/#01014,,,,,,
24,1,,172165-45970, ,SPRING, ,1,,,,,%,,,,,M/#01014,,,,,,
25,1,,172164-46400, ,"'BRACKET CwmP*,,1,,,,,%,,,,,M/#01014,,,,,,
26,1,,172164-46421, ,"LEVER CMP,ROCK",,1,,,,,W,,,,,M/#01014,,,,,,
27,1,,172164-46481, ,"LINK CMP,ROCK",,1,,,,,W,,,,,M/#01014,,,,,,
28,1,,22137-080000, ,""WASHER 8, POLISHED",,2,,,,,W,,,,,M/#01014,,,,,,
29,1,,22351-030032, ,"SPRING PIN 3X32",,1,,,,,W,,,,,M/#01014,,,,,,
30,1,,22351-050032, ,"'SPRING PIN 5Xx32",,1,,,,,W,,,,,M/#01014,,,,,,
31,1,,24311-000210, ,"0-RING 1A P-21.0",,1,,,,,W,,,,,M/#01014,,,,,,
32,1,,26013-080202, ,"BOLT W/WASHER M8X20",,2,,,,,%,,,,,M/#01014,,,,,,



https://truckmanual shub.com/

: 3 BEEE (TL—K)
Fig. CONTROL EQUIP. (BLADE)

=P N =AY g
- CONTROL VALVE




https://truckmanual shub.com/

»»,172519-17111, ,BRACKET,1,1,,,,,,,555555555

,1,,172519-17112, ,BRACKET,1,1,,,,,N,, ,M/#00618, ,M/#00618, ,,,,,
,1,,172164-17150, ,""BRACKET, SwITCH",1,1,,,,,F,1,,M/#00965, ,M/#00965,,,,,,
, »,1D4070-23580, ,""GRIP,RED ROUND",1,1,,,,,,5555535555

,,172124-46200, ,""0-RING 27X5.7",2,2,,,,:55535223355

,»172165-47450, ,"LEVER (L), LOCK",1,1,,,,,,,,5555555>
,»,172165-47500, ,"ARM ASSY, LOCK"™,1,1,,,,5555553555553

,»,172165-47550, ,BUSH,1,1,,,,,,,5.555555>

,1,,172165-47621, ,""GUIDE (L) ASSY, LOCK"™,1,1,,,,:55555595355>5
8,1,,172165-47801, ,"'SPRING,GAS" ,1,1,,,,,5555555232

9,1, ,1A1380-56661, ,""SPRING,ROTARY RETURN",1,1,,,,,55555355554

10,1, ,22137-080000, ,""WASHER 8, POLISHED",2,2,,,,5555535535535
11,1,,22137-080000, ,""WASHER 8, POLISHED",2,2,,,,5555535555535
12,1,,22272-000070, ,"CIRCLIP E- 7",1,1,,,,.5553555355>5

13,1,,22351-060040, ,""SPRING PIN 6X40",1,1,,,,.5555555955>5

14,1, ,22417-200200, ,""COTTER PIN 2.0X20",2,2,,,:555535535533>»
15,1,,26013-080202, ,"'BOLT W/WASHER M8X20',2,2,,,55555355553355
16,1,,26013-100202, ,"'BOLT W/WASHER M10X20",2,2,,,53555535555335>5
17,1,,172164-45250, ,"'BRACKET ASY,LOW-HIGH",1,1,,,,,Z,,,M/#00831, ,M/#00831,,,,,,
18,2,,172141-41360, ,''BUSH 1415",2,2,,,,,Z,,,M/#00831, ,M/#00831,,,,,,
19,1,,172164-45270, ,"'SHAFT, LOW-HIGH",1,1,,,,,Z,,,M/#00831, ,M/#00831,,,,,,
20,1,,172164-45290, ,"LINK, LOW-HIGH",1,1,,,,,Z,,,M/#00831, ,M/#00831,,,,,,
21,2,,172141-41360, ,""BUSH 1415",2,2,,,,,Z,,,M/#00831, ,M/#00831,,,,,,
22,1,,172164-45360, ,""PEDAL, LOW-HIGH",1,1,,,,,Z,,,M/#00831, ,M/#00831,,,,,,
23,1,,172164-45390, ,"'ROD(A), spoOOL",1,1,,,,,Z,,,M/#00831, ,M/#00831,,,,,,
24,1,,172164-45400, ,R0OD(B,1,1,,,,,Z,,,M/#00831, ,M/#00831,,,,,,
25,1,,172164-45410,,"ROD C, SspOOL",1,1,,,,,Z,,,M/#00831, ,M/#00831,,,,,,
26,1,,172122-45830, ,""PAD, METAL",1,1,,,,,,55535555535

27,1,,22137-100000, ,""WASHER 10,POLISHED",1,1,,,,,Z,,,M/#00831, ,M/#00831,,,,,,
28,1,,22157-100000, ,""WASHER 10",1,1,,,,,Z,,,M/#00831, ,M/#00831,,,,,,
29,1,,22217-100000, ,"SPRING WASHER 10",1,1,.,...553555533>»

30,1, ,22417-160160, ,"COTTER PIN 1.6X16",4,4,,,,,Z,,,M/#00831, ,M/#00831,,,,,,
31,1,,22486-080160, ,"PIN 8X 16",3,3,,,,,Z,,,M/#00831, ,M/#00831,,,,,,
32,1,,24311-000210, ,"0-RING 1A P-21.0",4,4,,,...53552335224
32-1,1,,24311-000210, ,"0-RING 1A P-21.0",2,2,,,,,K,,,M/#00832, ,M/#00832,,,,,,
33,1,,26013-100252, ,"'BOLT W/WASHER M10X25',2,2,,,,5535555552335
33-1,1,,26013-100202, ,""BOLT W/WASHER

mio0xz0",2,2,,,,,R,,,M/#00832, ,M/#00832,,,,,,

34,1,,26116-100504, ,"BOLT M10X 50 PLATED",1,1,..,.,.5555555355>5
35,1,,26347-100002, ,"'U-NUT M10",2,2,,,,,Z,,,M/#00831, ,M/#00831,,,,,,

36,1, ,26716-100002, ,"NUT 10",1,1,,,,,,,55555555>

37,1,,26716-100002, ,"NUT 10",1,1,,,,,Z,,,M/#00831, ,M/#00831,,,,,,
38,1,,933110-54100, ,"PIN 4.75X14",1,1,,,,,Z,,,M/#00831, ,M/#00831,,,,,,
39,1,,22351-035040, ,"SPRING PIN 3.5X40",1,1,,,,,535555352235
40,1,,172162-46690, ,SPRING,1,1,,,,,W,, ,M/#00832, ,M/#00832, ,,,,,
41,1,,172176-46400, ,BRACKET,1,1,,,,,W,, ,M/#00832, ,M/#00832, ,,,,,
42,2,,172141-41360, ,'"BUSH 1415",2,2,,,,,W,,,M/#00832, ,M/#00832,,,,,,
43,1,,172176-46450, ,""PADAL ASSY, LOwW-HIGH",1,1,,,,,W,,,M/#00832, ,M/#00832,,,,,,
44,1,,172176-46480, ,LINK,1,1,,,,,W,, ,M/#00832, ,M/#00832, ,,,,,
45,1,,22351-050025, ,"'SPRING PIN 5X25",1,1,,,,,W,,,M/#00832, ,M/#00832, ,,,,,
46,1, ,26716-060002, ,"*NUT 6,1,1,,,,,W,,,M/#00832, ,M/#00832, ,,,,,

47,1, ,26911-060202, ,""SCREW M 6X 20",1,1,,,,,W,,,M/#00832, ,M/#00832,,,,,,



Fig.

https://truckmanual shub.com/

ST (HyhATL/—&O—\(RTI)
g | BRI B AR  ow-rien PEDAL)

Az
PREVIOU




https://truckmanual shub.com/

,,172176-74500, ,"P.T.O.KIT, FRAME END",1,1,,,,.:555535555535
,,933168-28480, ,"WASHER 20X9X3.2",1,1,,,,555553525535
,,1C6141-35370, ,"SPRING,LOCK" ,1,1,,,,55555555535>5
»,172141-42960, ,"JOINT, CABLE™,1,1,,,,,.,,55555555
,,172165-45240, ,"'SUPPORT, CABLE",1,1,,,.,5,5555535555
»»172165-45260, ,CABLE(2300,1,1,,,,,,5:25553555
2,,172142-45670, ,"ROD, SPOOL™,1,1,,,,,,5555555555
8,2,,172157-45990, ,"BOOTS, PEDAL",1,1,,,,,5555555535>5
9,2,,172165-46281, ,"'PEDAL ASSY, SWING",1,1,,,.,.,5555535555
10,2,,172165-46340, ,BOLT,2,2,,,,,,,55555555>
11,2,,172165-46350, ,""BRACKET, PEDAL",1,1,,,...55355535555>5
12,2,,172146-41910, ,"PIN 14-100",1,1,,,,,553555355523
13,2,,172165-46450, ,""LOCK CMP",1,1,,,,,555535555535
14,2,,172165-46480, ,BOLT,1,1,,,,,,,5:555555>
15,2,,172165-46490, ,SHIM,5,5,,,,,,,5:555555>

16,2, ,172165-46500, ,BRACKET,1,1,,,,555553525535
17,2,,172122-46590, ,"ELBALL 8",1,1,,,,,555535555535
18,2,,172165-46600, ,"LINK, PEDAL",1,1,,,,,55535555555>5
19,3,,172141-41360, ,""BUSH 1415",2,2,,,,,,53555535255
21,2,,172165-46630, ,PIN,1,1,,,,,,,.55555555
22,2,,22137-080000, ,"WASHER 8, POLISHED,2,2,,,,:,5553555535
23,2,,22137-100000, ,"WASHER 10,POLISHED",2,2,,,,5555535525535
24,2,,22351-040032, ,"'SPRING PIN 4X32",1,1,,,,5555535235535
25,2,,22417-160160, ,"COTTER PIN 1.6X16",1,1,,,,,.55553555535
26,2,,24311-000210, ,"0-RING 1A P-21.0",2,2,,,:5553552332224
27,2,,24761-050000, ,"NIPPLE C,GREASE",1,1,,..,:5555352553
28,2,,26013-100202, ,""BOLT W/WASHER M10X20",2,2,,,55555553332225
29,2,,26013-100202, ,""BOLT W/WASHER M10X20",1,1,,,5555555535525
30,2,,26013-100202, ,""BOLT W/WASHER M10X20',2,2,,,,.535555552523
31,2,,26013-100202, ,""BOLT W/WASHER M10X20',2,2,,,,5535555555533
32,2,,26051-080002, ,"NUT M 8",1,1,,,,,:5555555555
33,2,,26116-080304, ,""BOLT M8 X 30 PLATED",2,2,,,,.55355535354
34,2,,26716-080002, ,"NUT M 8",2,2,,,,,,,,55555555
35,2,,26756-080002, ,"LOCK NUT M 8 PLATED",2,2,,,,.5555555355>5
35-1,2,,26716-080002, ,"'NUT M 8",2,2,,,,,N,,,"FROM 1ST",,"FROM 1ST",,,,,,
36,2,,933110-54100, ,"PIN 4.75X14",1,1,,,..2553523533>»
37,2,,23391-060000, ,"JOINT RGI 3/4",1,1,,,,535553522335
38,2,,172164-76750, ,"JOINT, 3RD",1,1,,,,.5555555955>»
39,2,,172141-76090, ,""CONNECTOR 3/4L",1,1,,,.,:55555553535

40,3, ,24315-000240, ,"0-RING 1B P-24.0",1,1,,,,,5555555232
41,2,,26013-100202, ,""BOLT W/WASHER M10X20",2,2,,,5555555533535
42,2,,172164-78800, ,HOSE, 2,2, ,,,,,,,5555555>
43,2,,172151-76600, ,""ADAPTER PF3/4,BLIND",2,2,,,,.:555555332>»
44,2 ,,172142-76280, ,""JOINT 3/4, SWIVEL",2,2,,,,,.,1,,55555545
44A,3,,172142-77050, ,"'SEAL SET",4,4,,,,,W,1,,M/#01121, ,M/#01121,,,,,,
45,2,,172176-76651, ,"JOINT, 3RD",1,1,,,,,51,,55555555

46,2, ,26013-100252, ,"BOLT W/WASHER M10X25",2,2,,,,,51,55555355>5
47,2,,172164-78760, ,HOSE,1,1,,,,,,1,,.,,.5.,>
48,2,,172164-78770, ,HOSE, 1,1, ,,,,,1,,.,,.,.,,
49,2,,172165-03230, ,"LABEL, P.T.0.",1,1,,,,.5555552355>5
49-1,2,,172165-03231, ,"'LABEL, P.T.O0.",1,1,,,,,N,, ,M/#00852, ,M/#00852, ,,,,,
50,2,,172165-76320, ,""CONNECTOR PF3/4 CMP",1,1,,,,555535555355>5
51,3,,24315-000240, ,"0-RING 1B P-24.0",1,1,,,,..53555335254
52,2,,172165-74230, ,"RELIEF ASSY, PORT",1,1,,..,.35555355535
53,3,,172176-74200, ,"0-RING ASSY",1,1,,,,.5555552355>5
54,4,,24311-000140, ,"0-RING 1A P-14.0",1,1,,,,555555532523
55,4,,172162-74330, ,"'RING, BACK UP",1,1,,,,,555355535555>5
56,4,,24315-240100, ,"0-RING 1B P-10A",1,1,,,,.5553555355>5
57,1,,172151-79420, ,COVER, 1,1, ,,,,,2,,,,:5555>
58,1,,172164-78960, ,COVER,1,1,,,,,,2,,,,55555>
59,1,,23000-041000, ,"CLAMP 41" ,4,4,,,,,,2,5533552335

1,1
2,2
3,2
4,2
5,2
6,2
7



https://truckmanual shub.com/

BiEE (PTOOYNO-L)
CONTROL EQUIP. (P.T.0.CONTROL)

Fig.3

PTOxwhk (JL—LIVK)
P.T.0.KIT{FRAME END}
(172176-74500)

BHUNG. 1ik. REUNo. 2H5566E8#ZT.,
linc.2 ~ b6

;;;j,;;:::;%{”

‘REFER TO Fig.27 ‘\\ | ]@1_]_2__29 ) %
, 16 - .
48 C/\® jB S 521
.

\ 58

DI WL s
GONTROL VALVE

EXTL—ATYRNEE
EX FRAME END SPEC.




https://truckmanual shub.com/

’ ’172158_50102’ ’I'FRAME’ LOWER."l’l’ 7% %%3%3%%3%7%%7%7%%3)73
,1,,172158-50103, ,"FRAME, LOWER",1,1,,,,,N,,,M/#00832, ,6,M/#00832,,,,,,
,1,,172158-50104-1, ,FRAME,1,1,,,,,N,, ,M/#00960, ,M/#00960, ,,,,,

-3,1,,172158-50105, ,""FRAME ASSY, LOWer',1,1,,,,,S,,,M/#01328, ,M/#01328,,,,,,
,,172147-50800-1, ,"GUARD, CRAWLER',2,2,,,,.5555555355>5

,,22217-160000, ,"'SPRING WASHER 16",8,8,,,:555535535555>»

,,26116-160452, ,""BOLT M16X 45 PLATED",8,8,,,:5555355535555>5

,,172176-53300, ,"WEIGHT, CENTER"™,1,1,,,,555555555555

,,172147-50810-1, ,"GUARD, CRAWLER",2,2,,,,.,5555555355>5

,,22217-160000, ,""SPRING WASHER 16',3,3,,.,,.5555555355>5
1,,26076-161702,,"BOLT 10.9 16X170",2,2,,,,555553523553

9,1,,172176-54101, ,"'FRAME W/BUSH,TURNING",1,1,,,,555535555355 55
9-1,1,,172176-54102, ,""FRAME W/BUSH,TURNING",1,1,,,,,S,,,M/#01328, ,M/#01328,,,,,,
10,1,,172164-54780, ,""PLUG,RUBBER" ,1,1,,,,,555555535 55

11,1,,172124-57600, ,""BEARING,REVOLVE" ,1,1,,,,,55555559555
11-1,1,,172124-57601, ,""BEARING, TURNING",1,1,,,,,R,,,""FROM 1ST",,"FROM 1ST",,,,,,
11-2,1,,172124-57602, ,""BEARING, TURNING",1,1,,,,,N,,,M/#01505, ,M/#01505,,,,,,
12,2,,172124-57620, ,""SEAL, UPPER",1,1,,,,,555355535555>»

13,2,,172124-57630, ,""SEAL, LOWER",1,1,,,,.,5555555355>5
14,1,,172124-57610, ,"'BOLT M16X80",20,20,,,55553555535554

15,1,,172122-57620, ,""PARALLEL PIN 13X36",4,4,,,,:555535235535

16,1, ,172162-57650, ,""BOLT M16X90",20,20,,,,5555535235535
17,1,,172151-53430, ,GROMMET ,3,3,,,5555553555535

18,1,,172165-67480, ,CLIP,1,1,,,,,,,,.555555>

18-1,1,,172176-68210, ,TREE-CLIP,1,1,,,,,N,, ,M/#01074, ,M/#01074,,,,,,

19,1, ,26076-162002, ,""BOLT 10.9 16X200",1,1,,..:52553525532
20,1,,172164-54870, ,TREE-CLIP,1,1,,,,,,55535555535

21,1,,172176-68210, ,TREE-CLIP,1,1,,,,,,55535555535

21-1,1,,172122-17190, ,CLIP,2,1,,,,,N,, ,M/#00870, ,M/#00870, ,,,,,
22,1,,172165-53500, ,WASHER, 3,3, ,,,,W,, ,M/#01154, ,M/#01154,,,,,,

1,1
1-1
1-2
1-3
2,1
3,1
4,1
5,1
6,1
7,1
8



JU—AL&EENRP? T
FRAME & TURNING BEARING

0.9 3

53
PREVIOUS e




https://truckmanual shub.com/

»»,172164-61700, ,COVER,1,,,,,,,1,,,5,55555

,»,172164-61690, ,COVER,1,,,,,,,1,,,,,55555

,»,172164-61150, ,"COVER E",1,1,,,,,,,55555555>
,»,172164-61160, ,""COVER,LAMP(GREEN:z97)",1,1,,,,,53555555525
,,172164-61181, ,"COVER F",1,1,,,,,,,:.5555555
»,172164-61210, ,"COVER (G)",.1,,.,5553522353535
1,,172164-61250, ,""RUBBER, SEAL",1,1,,,,,.5535555535>5
8,1,,172147-61300-2, ,""COVER(R) ,DRIVING™,1,1,,,,,555535552335
9,1,,172164-61280, ,COVER, 1,1, ,,,,,5555555555
10,1,,172164-61300, ,""COVER, FRONT",.,1,,,,55555555355>5
11,1,,172164-61341, ,COVER,1,1,,,,,,,55555555>
11-1,1,,172164-61342, ,COVER,1,1,,,,,N,, ,M/#01014, ,M/#01014,,,,,,
13,2,,172164-61350, ,""COVER, ABSORBER"™,1,1,,,,.,555553555555
14,1,,172164-61360, ,"COVER (J3)",1,1,,,,55522233333>5
15,1,,172164-61370, ,""COVER ASSY",1,1,,,,,55555552935
17,2,,172164-61380, ,""COVER, ABSORBER"™,1,1,,,.,.555553555555
18,2,,172164-61390, ,""COVER, ABSORBER"™,1,1,,,,.555553555553
19,1,,172164-61401, ,""COVER L COMPL.",,1,,,,5555535555535
20,1,,172147-61450, ,"COVER, UNDER",1,1,,,,,,5555535555
21,1,,172164-61481, ,COVER(B),1,1,,,,.5555322353>
22,2,,172164-61121, ,"COVER (B)".,1,1,,...5:32535351>5
23,2,,172164-61460, ,""COVER, ABSORBER",1,1,,,,5555535525535
24,1,,172164-61490, ,""COVER, ABSORBER",1,1,,,,5555535555535
25,2,,172164-61130, ,COVER(C),1,1,,,,,5555222353>
26,2,,172164-61470, ,""COVER, ABSORBER",1,1,,,,.5555555355>5
27,1,,172165-61660, ,"COVER K",1,1,,,,,.5555555555
28,1,,172519-63240, ,"BOLT 8X 16",4,4,,,,,55535235533>»
29,1,,172519-63240, ,"BOLT 8X 16",2,2,,,5555535235533>»
30,1,,22217-100000, ,"SPRING WASHER 10",8,8,,,...53555535554
30A,1,,22217-100000, ,"SPRING WASHER 10",5,,,,..,1..,5555555
31,1,,22217-100000, ,"SPRING WASHER 10",16,16,,,.,555553525535
32,1,,22217-100000, ,"SPRING WASHER 10",4,4,,,,,55535535533>»
33,1,,22217-100000, ,"SPRING WASHER 10",3,3,,,...5555535554
34,1,,22217-100000, ,"SPRING WASHER 10",5,5,,,...53555535554
35,1,,22217-100000, ,"SPRING WASHER 10",6,6,,,:555555535554
36,1,,22217-100000, ,"SPRING WASHER 10",2,2,,,:5553555532523
37,1,,26013-080162, ,""BOLT W/WASHER M8X16',2,2,,,,5555355553355
38,1,,22217-100000, ,"SPRING WASHER 10",1,1,,,.,..5555535255
39,1,,22217-100000, ,"SPRING WASHER 10", .,4,,.,.,.:555555355>5
40,1, ,22217-100000, ,"SPRING WASHER 10",2,2,,,,,55555555525
41,1, ,22217-120000, ,"SPRING WASHER',6,6,,,,555535555355 55
42,1,,26116-100202, ,""BOLT M10X 20 PLATED"™,2,2,,,..553555353523
43,1, ,26116-100202, ,""BOLT M10X 20 PLATED",5,5,.,,.:553555535554
44,1, ,26116-100202, ,""BOLT M10X 20 PLATED",4,4,,,...53555535254
45,1, ,26116-100202, ,""BOLT M10X 20 PLATED",3,3,,.:55535555335554
46,1, ,26116-100202, ,"BOLT M10X 20 PLATED",5,5,,.,:5553555532553
47,1,,26116-100202, ,""BOLT M10X 20 PLATED",6,6,,,555535553555554
48,1, ,26116-100202, ,""BOLT M10X 20 PLATED",2,2,,,...53555535254
49,1, ,172519-63240, ,"BOLT 8X 16",4,4,,,.:.53552335224
50,1,,26116-100202, ,""BOLT M10X 20 PLATED",1,1,,.,.,.5555555355>5
51,1,,26116-100202, ,"BOLT M10X 20 PLATED",16,16,,,,,55555552535
52,1,,26116-100252, ,"BOLT M10X 25 PLATED",,4,,..555553525535
53,1,,26116-120302, ,"BOLT M12X 30 PLATED",.2,.,.,,.5555525355>5
54,1,,26116-120252, ,"BOLT M12X 25 PLATED",6,6,,,,55555555255>5
55,1,,172519-63240, ,"BOLT 8X 16",4,4,,,,.5553522355>5
56,1,,172164-61510, ,"COVER, HEATER"™,1,,,,:5553555532555
57,1,,172164-61530, ,SPONGE , 1,1, ,,,,.,555555555
58,1,,26116-100162, ,""BOLT M10X 16 PLATED",3,3,..,.,.5555555355>5
59,1,,172176-68210, ,TREE-CLIP,2,,,,,.:555555355>»
60,1,,172147-61310-2, ,""COVER(L) ,DRIVING™,1,1,,,,,55555552533
61,1,,172732-11510, ,GROMMET ,1,,,,,,5.55555555>5
62,1,,172164-61101, ,COVER,1,1,,,,,,,,5555555>5
63,1,,172164-61140, ,"COVER (D)",1,1,,,.55525233313>5

1,2
2,2
3,1
4,1
5,1
6,1
7



https://truckmanual shub.com/

, 3 IL—LA/~
Fig. FRAME COVER

D—F—FUh
956508100 “~/ ;
Fig- 11 REF.No.1 AN éngﬁLQ%E%
1inc.Fig. 11 REF.No.2~34 :
Fig.12 REF.No. I~10
Fig.13 REF. No. |~62
£1g.14 REE.No. 1~49
Fig. 20 REF.No. i~11
F1g.34 REF-No. 1.2
Fig. 36 REE.No. ]
Fig.37 REF-No.1~5
Fig. 38 REF.No.|~5
Fig. 39 REF.No.!8B,
Fig.41 REF.No. 188,
H—5—tHi
COOLER SPEC.
26—
24-[
25—

2
g—5—ft#
COOLER SPEC.




https://truckmanual shub.com/

»1,,194300-21460, ,CAP,1,1,,,,,,55555355555

,1,,172164-63100, ,""PANEL(L), INSTRUMENT",1,1,,,,5555555355555
»1,,172164-63111, ,"PANEL(R) , INST(SI1",1,1,,,,.,5555555555
,,172164-63150, ,"SEAL, PANEL",1,1,,,,,,,:55555555
,,172519-63240, ,""BOLT 8X 16",16,16,,,,5,5555555355>5
»»172165-63600, ,"COVER (R)",1,1,,,,,.555322253255
.,172165-63620, ,"COVER (L)",1,1,,,,55525555325>5
8,1,,172165-63650, ,""PLUG 10,HOLE™,1,1,,,,,5555555555>»
9,1,,172165-63660, ,CAP,1,1,,,,,.55555355555

9A,1,,172165-63660, ,CAP,1,1,,,,,W,1, ,M/#01014, ,M/#01014,,,,,,
10,1, ,172162-64200, ,""SEAT ,OPERATOR" ,1,1,,,,55555352553
11,2,,172162-64210, ,""CUSHION ASSY",1,1,,,,5553555353553
12,2,,172162-64220, ,""BACK ASSY",1,1,,,,5555355535533>5
13,2,,172162-64230, ,"BACK (B) ASSY",1,1,,,,,.555353533>
14,2,,172162-64240, ,"'PANEL,,BACK" ,1,1,,,,,5555555253
15,3,,172162-64320, ,"RUBBER A,EDGE",1,1,,,,5:555535555535

16,3, ,172162-64330, ,""RUBBER B,EDGE",1,1,,,,5555535555535
17,2,,172162-64250, ,""BRACKET L,SIDE",1,1,,,,,5555555535>5
18,2,,172162-64260, ,"'BRACKET R,SIDE",1,1,,,,,.55553555535
19,2,,172162-64270, ,ADJUSTER,1,1,,,,,55555555535
20,2,,172162-64280, ,ADJUSTER,1,1,,,,555555353553
23,2,,172162-64310, ,""'SCREW M5X10,TAPPING",3,3,,,,55555535554
24,2,,26013-080202, ,""BOLT W/WASHER M8X20',8,8,,,555553555533 55
25,2,,26022-080162, ,"SCREW M 8X 16",4.,4,,,,,.555535533
26,1,,172212-61230, ,"FASTENER, DIAL",1,1,,,,.5555555955>5
27,1,,172164-64190, ,""MOUNT, SEAT",1.,1,.,...553523533>»
28,1,,172164-64350, ,""COVER, MOUNT",1,1,,,,5555535555535
29,1,,172164-64370, ,"PLATE, SEAT",1,1,,,,,5553555533>5
30,1,,22217-080000, ,"SPRING WASHER 8",4.,4,,,....355535255
31,1,,26013-100202, ,""BOLT W/WASHER M10X20',4,4,,,,5535555552533
32,1,,26013-100202, ,"'BOLT W/WASHER M10X20',4,4,,,,55355555233133
33,1,,26577-050122, ,""'SCREW M 5X 12",2,2,,,.,.5553553533>5

34,1, ,26716-050002, ,"NUT M 5,2,2,,,,,,,,5,555555

35,1, ,26716-080002, ,"NUT M 8",4,4,,,,,,,,:5555555
36,1,,172165-64750, ,"CAP 8,SCREW",4,4,,,,,Z,, ,MXXX, ,MXXX,,,,,,
37,1,,22137-080000, ,""WASHER 8, POLISHED",4,4,,,,,Z,,,MXXX, ,MXXX,,,,,,
38,1,,22217-080000, ,"SPRING WASHER 8',4.4,,,,,Z,,,MXXX, ,MXXX,,,,,,
39,1,,26716-080002, ,"NUT M 8",4,4,,,,,Z,, ,MXXX, ,MXXX,,,,,,

1,1
2,1
3,1
4,1
5,1
6,1
7,1



https://truckmanual shub.com/
_ 35 Y—h&Y—RYI VR
Fig. SEAT & SEAT MOUNT

BHUNo. 10lk. BHUNo. 1 14625823357,
10inc.11 ~25

14




https://truckmanual shub.com/

»»,172164-62600, ,PLATE,1,,,,,,,2,,,,,55555

,,172164-58800, ,""LOCK PIN, TURN.",1,1,,,,,Z,,,M/#01328, ,M/#01328,,,,,,
,,172164-58830, ,"'BRACKET, PIN",1,1,,,,,Z,,,M/#01328, ,M/#01328,,,,,,
,»,22217-100000, ,"'SPRING WASHER 10",2,2,,,,,Z,,,M/#01328, ,M/#01328,,,,,,
,»,26116-100202,,"BOLT M10X 20 PLATED",2,2,,,,,Z,,,M/#01328, ,M/#01328,,,,,,
,,172164-62190, ,"STEP C",1,1,,,,,,5555555555
1,,172151-62240, ,GROMMET, ,3,,,,,55555555555

8,1,,172164-62300, ,"MAT,FLOOR™,1,1,,,,,,,55555555>

9,1,,172164-62310, ,"BRACKET A",.,1,,,,,,5555555555

10,1,,172164-62340, ,"PLATE B",1,1,,,,,,,:5555555>

11,1,,172164-62370, ,BRACKET,1,1,,,,555553555535

12,1,,172164-62420, ,""SHEET, FRAME™,1,1,,,,,555553555555
13,1,,172164-62430, ,""SEAT, SWING",1,1,,,,5555355535555>»
14,1,,172164-62450, ,"'STEP ASSY",1,1,,,.5553555335255

15,2,,172164-62270, ,STEP,1,1,,,,,,,55555555>

16,2, ,172164-62460, ,""NOISE ABSORBER A",1,1,,,,.,5553555535
17,2,,172164-62470, ,""NOISE ABSORBER B'",1,1,,,,555553555535
18,2,,172164-62480, ,""NOISE ABSORBER C",1,1,,,,5555535555535
19,1,,172164-62500, ,"PLATE B, MULTI",1,1,,,,,.1,,...5555>
19-1,1,,172164-62501, ,"'PLATE B*,1,1,,,,,S,4, ,M/#01227, ,M/#01227,,,,,,
19-2,1,,172164-62502, ,"'PLATE B*,1,1,,,,,N,1, ,M/#01505, ,M/#01505,,,,,,
20,1,,172164-62530, ,COVER,1,1,,,,,,1,,,,,55555

20-1,1,,172164-62531, ,COVER,1,1,,,,,S,1, ,M/#01227, ,M/#01227,,,,,,
21,1,,22217-100000, ,"SPRING WASHER 10",2,2,,,,.,1,.,5555555
22,1,,26013-100202, ,"'BOLT W/WASHER M10X20",,3,,,,555555555535
23,1,,26013-100202, ,"'BOLT W/WASHER M10X20',9,9,,,5555555552535
24,1,,26013-100202, ,""BOLT W/WASHER M10X20",4,4,,,3:5553555332225
25,1,,26013-100202, ,""BOLT W/WASHER M10X20",4,4,,,3:55535553332225

26,1, ,26013-100202, ,""BOLT W/WASHER M10X20',3,3,.,,,5535555555573
27,1,,26647-100152, ,"WING BOLT M10X15",2,2,,,.,.,1..,5555555
28,1,,172164-62490, ,"SEAT, STEP",,1,,,,,,5555555555
29,1,,172116-46630, ,"KNOB, LOCK LEVER",1,1,,,,,Z,,,M/#01328, ,M/#01328,,,,,,
30,1,,172164-62620, ,PLATE,1,,,,,,.3,,,,555555
30-1,1,,172164-62621, ,"PLATE B",1,,,,,,S,5, ,M/#01227,,,,,,,,
30-2,1,,172164-62622, ,"PLATE B",1,,,,,,N,3,,M/#01505,,,,,,,,

1,2
2,1
3,1
4,1
5,1
6,1
7



1B
PREVIOUS

COOLER SPEC.

9 —Z—fHik

w7
P

7_-
TE

A
S
MULTI VALVE SPEC.

FIF LT

https://truckmanual shub.com/

.36

1

21—

7
20-1
19-

30-

88, 23, 24, 63~65
60, 22B, 23B, 34

—— o — ——

IR7%
PREVIOUS

ST
£ LN O OO —

2 —S—Hi

COOLER SPEC
)
0.
E
E
E
E
E
E
E
E
E
E
E

— 0 W— v = OO OO O 0

DN O ¢ v v e e e e e .

+TK | (= 1o ladalalela la s Tas )
B ittt g

| e

=JE.|] .

..Ln/_.C




https://truckmanual shub.com/

»»,194145-04810, ,"WASHER 10",2,,,,,,,1,,,,,,5,5>
,,172164-66310, ,"'STOPPER, BONNET",1,,,,,,51,,,5555555
,»,172164-66320, ,RUBBER,1,,,,,,,1,,,,,.5,55

,,172164-66650, ,""RUBBER, SEAL 95",1,,,..,.1,,.:555555>
,»,26013-100202, ,"'BOLT W/WASHER M10X20',2,,,,555 5555555535
1,,172168-46760, ,"BOLT M10X20",1,1,,,,555553555535
7,1,,26557-060102, ,"SCREW 6X10",2,2,,,,5555553553523
8,1,,172164-65100, ,""BONNET, ABSORBER",1,1,,,,5555535555535
10,2,,172164-65700, ,"'RUBBER, SEAL A™,1,1,,,,,.:5553555235
11,2,,172164-65710, ,"'RUBBER, SEAL B",1,1,,,,,.5555555535
12,2,,172164-65750, ,"RUBBER, SEAL E",1,1,,,...5535555555>5
13,2,,172164-65760, ,"SEAL A™,1,1,,,,,.555555255
14,2,,172164-65770, ,SEAL,1,1,,,,,,555555555>5
15,2,,172164-65780, ,SEAL,1,1,,,,,,,55555555>
16,2,,172164-65870, ,"'BONNET A, ABSORBER",1,1,,,,,.5555555535
17,2,,172164-65880, ,"BONNET B, ABSORBER,1,1,,,,:55553555535
18,2,,172164-65890, ,""BONNET C, ABSORBER",1,1,,,,5555535555535
19,2,,172164-65900, ,""BONNET D, ABSORBER,1,1,,,,5555535555535
20,2,,172164-66290, ,"PAD, (RUBBER)",1,1,,,,,,,55255553>
21,1,,172734-65260, ,"PIN, BONNET LEVER",1,1,,,,,.5555555555
22,1,,172734-65270, ,"'SPRING, CATCH",1,1,,,...55355535555>»
23,1,,172164-65280, ,"LINK 165",2,2,,,,,55535535532>»
24,1,,172164-65291, ,"LINK 110",2,2,,,,555535535533>»
25,1,,172164-65300, ,""COVER, ABSORBER",1,1,,,,.5555555355>5
26,2,,172164-61390, ,""COVER, ABSORBER",1,1,,,,.5555555355>5
28,2,,172164-65720, ,"'RUBBER, SEAL C",1,1,,...55555353554
28-1,2,,172164-65721, ,"'RUBBER, SEAL C",1,1,,,,,R,, ,M/#00767, ,M/#00767,,,,,,
29,2,,172164-65740, ,"'RUBBER, SEAL E",1,1,,,,.555553555555
30,2,,172164-65760, ,"SEAL A",1,1,,.,,:.55555355>
31,2,,172164-65770, ,SEAL,1,1,,,,,,,:55555555
32,2,,172164-65780, ,SEAL,1,1,,,,,,5555555555
33,2,,172164-65910, ,""'BONNET COVER,ABSORB.",1,1,,,,555553555535
34,2,,172164-65920, ,""RUBBER, SEAL F',1,1,,,,.:555555355>5
35,2,,172164-65930, ,""BONNET COVER,ABSORB.",1,1,,,.,..5555535555
36,2,,172164-65940, ,""BONNET COVER,ABSORB.",1,1,,,.:555555335554
37,2,,172164-66110, ,""BONNET COVER,ABSORB.",1,1,,,,5555555355555
38,2,,172164-66620, ,"'RUBBER, SEAL 320",1,1,,,.,,55535555555>5
39,1,,26557-080202, ,""SCREW M 8X 20",2,2,,,,,5555535533

40,1, ,172164-65450, ,"'SPRING,GAS" ,2,2,,,,.:5553552255>5

41,1, ,172164-65460, ,""SEAL,DUCT",1,1,,,,05555552955>»

42,1, ,172124-65490, ,"PLATE,CATCH" ,1,1,,,545553555532553
43,1,,172164-65510,,COVER,1,1,,,,,,555555555>5
44,1,,172164-65560, ,HINGE,1,1,,,,,,,,.5:.555>

45,1, ,172164-65580, ,MOLDING,1,1,,,,.5555555355>»
46,1,,172164-65590, ,PLATE,1,1,,,,,,,,:555555>
47,1,,172164-65610, ,COVER,1,1,,,,,,,55555555>
48,1,,172164-65640, ,""WASHER 32X11X2.3",1,1,,,,.5535553533524
49,1, ,172164-65670, ,""BRACKET COMPL.",1,1,,,,.55535555355>5
50,1,,172164-65801, ,""HOOK COMP . ,KEY",1,1,,,,.5555555355>5
51,1,,172164-65840, ,"LEVER, LOCK",1,1,,,,.:555555355>5
52,1,,172164-65860, ,CATCHER,1,1,,,,,55555355253>
53,1,,172164-66160, ,"KEY ASSY, CYLINDER",1,1,,,,,,55535555535
53-1,1,,172164-66161, ,"KEY ASSY, CYLINDER",1,1,,,,,N,,,M/#00797, ,M/#00797,,,,,,
53A,2,,172164-66131, ,"PLATE, LOCK",1,1,,,.555355535555
53B,2,,172164-66170, ,""KEY ASSY, CYLINDER",1,1,,,,.5555555955>5
53C,2,,26347-100002, ,""U-NUT M10",1,1,,,,55555555355>5
54,1,,22137-060000, ,"WASHER 6, POLISHED",2,2,,,,,,55535525535
55,1,,22137-080000, ,"WASHER 8, POLISHED,4.4,.,.,,.,..53525255>5
56,1,,22137-080000, ,"WASHER 8, POLISHED",4.,4,,..,,.,.5535525255>5
57,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,,,,,5555525355>5
58,1,,22157-100000, ,"WASHER 10",3,3,,,,,5555555553>
59,1,,22217-060000, ,"SPRING WASHER 6",2,2,,,,555535535533>5
60,1,,22217-060000, ,"SPRING WASHER 6",2,2,,,,.,53555535555

1,2
2,2
3,2
4,2
5,2
6



https://truckmanual shub.com/

61,1,,22217-080000, ,"SPRING WASHER 8",2,2,,,:55553553533>»
62,1,,22217-080000, ,"SPRING WASHER 8",4,4,,,,,55535535533>»
63,1,,22217-100000, ,"SPRING WASHER 10",2,2,,,,5555355535535»
64,1,,22217-100000, ,"SPRING WASHER 10",8,8,,,..,53555535555
65,1,,22217-100000, ,"SPRING WASHER 10",4,4,,,..553555532523
66,1,,22417-200200, ,""COTTER PIN 2.0X20",12,12,,,,,553555353554
66-1,1,,1C6281-52320, ,"PIN 8,COME-OFF
SNAP™,12,12,,,,,N,, ,M/#01505, ,M/#01505, ,,,,,
67,1,,22417-200200, ,"COTTER PIN 2.0X20",2,2,,,,,53555535523
68,1,,22487-080300, ,"PIN 8X 30",2,2,,,,55555555355>5
69,1,,22487-100260, ,"PIN 10X26",4,4,,,,.553553533523
70,1,,26013-100252, ,"BOLT W/WASHER M10X25",3,3,,,555535553335525
71,1,,26116-060122, ,""BOLT 6X12",2,2,,,,55535553533523
72,1,,26116-080162, ,"BOLT 8X16",4.,4,,,,,5355532523
73,1,,26116-080202, ,"BOLT M 8X 20 PLATED",2,2,,,,.5555555355>5
74,1,,26116-100252, ,"'BOLT M10X 25 PLATED",4.,4,,...553555353554
75,1,,26116-100202, ,""BOLT M10X 20 PLATED™,2,2,,,,555355535353
76,1,,26116-100202, ,"'BOLT M10X 20 PLATED",8,8,,,,555555355555
77,1,,26557-060082, ,""SCREW M 6X 8",2,2,,,,,535555355235
78,1,,22137-100000, ,"WASHER 10,POLISHED',8,8,,,,.5555525355>5
79,1,,933110-00301, ,"KEY ASSY",1,1,,,,,5555555555>
80,1,,172164-66150, ,""SPONGE, RUBBER"™,1,1,,,,.555553555555
81,1,,1A1040-43900, ,""SPRING WASHER",2,2,,,:5555355535533>5
82,1,,1A1040-45890, ,"WASHER 10 36 4.5",8,8,,,...53555535555
83,1, ,1A1040-45890, ,"WASHER 10 36 4.5",4,4,,,..,5355232224
84,1,,172164-45980, ,"GRIP, BONNET",1,1,,.,:2555535235535



https://truckmanual shub.com/

. 3 AN
Fig. BONNET

79 .. &1
(8) - o
f D7 20 BHUNoO. 8IL.
3 BHLUNo. (8) 5
oo ey Sy 20REAHZY,
i : 8inc. {(8) ~20

X Tt §
O0LE .
6-08100) R SPEC
_ REF.No.1
ig.11 REF.No.
ig.12 REF.No.
10.13 REF.No.
ig. 14 REF.No. 36
{8.20 REF.No.
ig.3g REF. 0.
) .Ne.
19:3% REE:NS:
ig.38 REF.No.
ig.39 REF.No.
ig.-41 REF.Ne.

DL B N DO Bl e v ]




https://truckmanual shub.com/

,,172176-65750, ,""DUCT (B) ASSY",1,,,,,,,1,,,,.,,,,,
,,172176-65790, ,"'DUCT (A) ASSY",1,,,.555 5535553555
,,26116-100162, ,"BOLT M10X 16 PLATED",2,,,.,551555555555>5
,,26116-100202, ,""BOLT M10X 20 PLATED"™,2,,,,..,1...5555555
,,22217-100000, ,""SPRING WASHER 10",4,,,..,.1.,.555355>
,»,172164-66480, ,"'RUBBER 340, SEAL",1,1,,,...55355535555>5
1,,172164-66490, ,""BRACKET, RESERVOIR"™,1,1,,,,,5535553555553
8,1,,26116-100202, ,"BOLT M10X 20 PLATED",2,2,,,,555553525535
9,1,,26116-100202, ,"'BOLT M10X 20 PLATED",2,2,,,,.5555525355>5
10,1,,172164-66600, ,"SEAL (A)",1,1,,,,::5553522353>
11,1,,172164-66620, ,""RUBBER, SEAL 320",1,1,,.,.,.,5553555535
12,1,,172164-66630, ,""RUBBER, SEAL 530",1,1,,,,,555535555535
13,1,,172164-66640, ,""RUBBER, SEAL 400",1,1,,,,,,55535555535
14,1,,172164-66650, ,"'RUBBER, SEAL 95",1,1,,,,.:5535555255>5
15,1,,172164-66680, ,PLATE,1,1,,,,,,5555555555

16,1, ,172164-66710, ,""BRACKET ASSY",1,1,,...55555355553
17,1,,172164-66740, ,SEAL,1,1,,,,,,555555555>5

18,1, ,172164-66800, ,""RUBBER, SEAL 60",1,1,,,,.,555553555553
19,1,,22137-100000, ,""WASHER 10,POLISHED",1,1,,,,,.55553555535
20,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,,,,,5555525355>5
21,1,,22137-100000, ,"WASHER 10,POLISHED",2,2,,,,5555535235535
22,1,,22217-100000, ,"SPRING WASHER 10",4,4,,,,,55535535533>»
23,1,,22217-100000, ,"SPRING WASHER 10",4,4,,,,,55535535535>»
24,1,,22217-100000, ,"SPRING WASHER 10",2,2,,,,,,53555535555
25,1,,22217-100000, ,"SPRING WASHER 10",2,2,,,.4555555532524
26,1,,22217-100000, ,"SPRING WASHER 10",2,2,,,.55553553533>»
27,1,,26116-100162, ,"'BOLT M10X 16 PLATED",4.,4,,,.,.553555353554
28,1,,26116-100162, ,""BOLT M10X 16 PLATED"™,2,2,,,..55355535354
29,1,,26116-100202, ,""BOLT M10X 20 PLATED",4,4,,..,.,.5553552255>5
30,1,,172176-65650, ,"DUCT ASSY",1,1,,..,55555552325
32,2,,172176-65700, ,"EV, PLATE A",1,1,,,...5535235533>»
33,2,,172176-65710, ,"EV, PLATE B",1,1,,,,,.5535555533>»
34,1,,172164-13660, ,"'SEAL(C), MOUNT R™,1,1,,,.,555535355555>5
35,1,,172164-54760, ,""'SEAL A, FRAME",1,1,,,,,55555535533>5
36,1,,172164-54770, ,"SEAL B, FRAME",1,1,,,,,.5555555535
37,1,,172168-65790, ,RUBBER,1,1,,,,,,,555555555
38,1,,172164-66440,,"DUCT A",1,1,,,,,5555555555>5

1,2
2,2
3,2
4,2
5,2
6,1
7



https://truckmanual shub.com/

0.8 8 Sh

7—35—t#k

COOLER SPEC.

8B, 23, 24, 63~55
6B, 228, 238, 34

~5
~5

—— —_— — — e ———

FTUTHTUTHTRTSTRTHINTRTE
e SV LIV LAJLLILILLILL)

S =errramram s

7 Lt T OO O —
— 0O L e — (I M O 0 <F

D OFC « v 4 o+ o o e e e

e | TR
@) rem e e o b g b e e

| ool bl

__J_E.l.l .

I._n/_.C




https://truckmanual shub.com/

1A,1,,772176-68400, ,""CABIN ASSY",1,,.,.551,555555554
1A-1,1,,772425-68400-1, ,""CABIN ASSY",1,,,,,,S,1,,M/#01505,,,,,,,,
1B,1,,772164-68421, ,""CABIN ASSY (CL)",1,,.:55325535552335>5
1B-1,1,,772425-68420-1, ,""CABIN ASSy(CL)",1,,,,,,S,2,,M/#01505,,,,,,,,
2,2,,172176-67040, ,"COVER, LINK",1,,,,,,,,,.5555555
3,2,,172176-67180, ,GRIP,2,,,,,,,,,:5555555
3-1,2,,172176-67181, ,GRIP,2,,,,,,N,, ,M/#00937,,,,,,,,
4,2,,172137-68120, ,PIN,2, ,,,,,,,.55555555

5,2,,172176-68400, ,""CABIN ASSY",1,,,.:555355535255
5-1,2,,172176-68401, ,"'CABIN ASssy“,1,,,,,,F,3,,M/#00870,,,,,,,,
-2,2,,172176-68402, ,""CABIN ASSsY",1,,,,,,N,,,M/#01245,,,,,,,,
-3,2,,172425-68400-1, ,""CABIN ASSY",1,,,,,,S,,,M/#01505,,,,,,,,
,2,,172176-69300, ,""SEAL (A)",1,,,,.,:5555552555
.2,,172176-69310, ,"SEAL (B)",1,,,,,555552225555
8,2,,172176-69320, ,"SEAL,DOOR",1,,,,,,,5555555555
9,2,,172176-69890, ,"LINK B",1,,,,,,,5555555555
10,2,,172111-16890, ,""GROMMET  9",1,,,,55555355535555>»
10-1,2,,172176-67780, ,GROMMET,1,,,,,,S,, ,M/#01505,,,,,,,,
11,2,,22137-080000, ,"WASHER 8, POLISHED",2,,,,..,53555535555
11-1,2,,22157-080000, ,""WASHER 8",2,,,,,,R,,,M/#00745,,,,,,,,
12,2,,22217-100000, ,""SPRING WASHER 10",2,,,,,5553555355553
13,2,,172176-67260, ,"'STAY, RADIO",2,,,,,55535553535523
14,2,,26013-100252, ,"'BOLT W/WASHER M10X25",4,,,,5555535553355
14-1,2,,26013-100302, ,''BOLT M10X 30',4,,,,,,R,,,M/#00745,,,,,,,,
15,2,,26013-080162, ,"'BOLT W/WASHER M8X16",2,,,,5555553535555 75
16,2, ,26013-080252, ,"BOLT M 8X 25,2, ,.,,:55553523533>»

17,2, ,26013-060162, ,"BOLT M 6X 16™,4,,,,:55553553533>5
18A,2,,26589-060162, ,"'SCREW M6,BINDING",4,,,,,554,53555535>5
18B,2,,26589-060162, ,"SCREW M6,BINDING",6,,,,,,:5,555535555
19,2,,26716-100002, ,"NUT 10",2,,,,,,,555555555>
20,2,,172176-67990, ,""COVER ASSY,HARNESS",1,,,...:4.4253525535
21,3,,172176-68120, ,""TRIM, HARNESS",1,,,,,.,:4:535535535>»
22,3,,172176-67910, ,"COVER,HARNESS" ,1,,,,.,,4.:55355523
23,2,,172164-69250, ,COVER,1,,,,,,,5,,55555555
24,2,,172164-69310, ,TRIM,1,,,,,,,5,,.5555555
25,2,,172176-67740,,""SHIM T=0.8",1,,,,,,.,:5555555>
25-1,2,,172176-67740, ,"'SHIM T=0.8",2,,,,,,K,, ,M/#00745,,,,,,,,
25-2,2,,172176-67740, ,"'SHIM T=0.8",5,,,,,,K,, ,M/#00965, ,,,,,,,
26,2,,172176-67760, ,""PANEL, FRONT",1,,.,,.55535555255>5
27,2,,172176-67780, ,GROMMET , 1, ,,,,,5,55555555>
28,2,,172176-67790, ,PLUG,2, ,,,,,,5.55555555
29,2,,172176-67820, ,"'SEAL, PLATE",1,,,,.555553525535
30,2,,172176-67830, ,"BOLT 10X30",3,,,..555555552535
30-1,2,,172176-67830, ,"'BOLT 10X30",2,,,,,,K,, ,M/#00745,,,,,,,,
31,2,,172176-67870, ,TRAY,1, ., ... .5.55555555
32,2,,172176-67880, ,HOLDER, 1, ,,,,,,,.55555555
33,2,,172176-68160, ,GROMMET,1,,,,,,.5555555555
34,2,,172176-68190, ,""COVER, BONNET",1,,,,.5553555535555
35,2,,26450-080202, ,"BOLT M 8X 20,4, ,,,,:5553525255>5
36,2,,172176-67900, ,"SEAL C",1,,,,,,.5555555555
37,2,,172176-68080, ,"SEAL D",1,,,,,,,5555555555
37-1,2,,172176-68080, ,"'SEAL D",2,,,,,,.K,, ,M/#00745,,,,,,,,
38,2,,26557-050162, ,"SCREW M 5X 16",4,,,,.555355535254
38-1,2,,26022-050162, ,"'SCREW M 5X 16'.4,,,,,,R,,,M/#00745,,,,,,,,
39,2,,172176-68130, ,"TRIM, PLATE",1,,..,.5555552955>5
39-1,2,,172176-68131, ,TRIM,1,,,,,,S,, ,M/#00870,,,,,,,,
40,2,,172176-68030, ,WASHER, 2, ,,,,,,,,55555555
41,2,,172176-67341, ,"LINK A",1,,,,,,.5.55555555
42,2,,172162-69070, ,COATHANGER,1, ,,,55553555535554
42-1,2,,172162-69071, ,COATHANGER, 1, ,,,,,S,, ,M/#01096, ,,,,,,,
43,2, ,22867-300080, ,""SCREW 3X 8,2, ,,,55555355553555
44,2,,172176-67741, ,"SHIM T=1.2",1,,,,,,,:5555525>
44-1,2,,172176-67741,,"SHIM T=1.2",2,,,,,,K,, ,M/#00618,,,,,,,,

~N O 01 01



https://truckmanual shub.com/

44-2,2,,172176-67741, ,"'SHIM T=1.2",5,,,,,,K,, ,M/#00965,,,,,,,,
45,2, ,1A1686-52230, ,"SCREW 6X16,PAN HD.MC",4,,,,,55535553553555
45-1,2,,26022-060162, ,""'SCREW M 6X 16'.,4,,,,,,R,,,M/#00745,,,,,,,,
46,2,,172176-69780, ,SEAL,1,,,,,,W,, ,M/#00643,,,,,,,,
47,2,,172176-68090, ,COLLAR,4,,,,,,W,, ,M/#00870,,,,,,,,
48,2,,172176-68140, ,CIRCLIP,4,,,,,,W,, ,M/#00870,,,,,,,,
49,2,,22217-100000, ,"SPRING WASHER 10",2,,,,,,W,, ,M/#00745,,,,,,,,
50,2,,194145-04810, ,"WASHER 10",6,,,,,,W,, ,M/#00745,,,,,,,,
51,2,,172164-62490, ,"'SEAT, STEP",1,,,,,,W,,,M/#01121,,,,,,,,
52,2,,172122-17190, ,CLIP,1,,,,,,W,, ,M/#01505,,,,,,,,
53,2,,172164-69290, ,"COVER B™,1,,,,,,,9,,55555555
54,2,,172164-69320, ,TRIM,1,,,,,,,5,,,5,555>

55,2,,172164-69200, ,TRIM,1,,,,,,,5,,,5.55555



https://truckmanual shub.com/

)

CABIN ASSY {COOLER SPEC.)

—Stk

FpEUASSY (&

-58421)
Fig.39 REF.No.1B

6

R

3

4

4

{172164

-1

REF. No. 1 ~ 50
REF.No. 1 ~ 3%

NOID
OO o
[ 4
B —C——
w i ..
Bt « «ccoo
gm ———Z
Y0 | O UL
oz ozuw
NS .S e
)~ =T <TL.
>0 L LI & —
o> Lot ]
Nwnoor oocm~=r~t
AS ] | -
<O D Do
N O N
—ad LN

/ 3 =
o 3 h\ -
@ 3 . ; .
o~ '
P~ N W i ] / =
r~e ™ ( _
AP . j : NTNTNTRTRIRINTRTR TR NI

PREVIOUS

187

<m
———

23,24, 53~55
228,238, 34

T OND— - -
O ~<Fe—CN  WOWONMm
n~/_.. KK ¢ o

o~ O LSO WL WO LD

SZeracer el A er e
L U OO T O O~ GO Oy —
o @D Ll e — (OO0 030
DO - . . e e e

M/#01106~

REFER TO Fig. 40

~M/7#01105

9 —5—teik

COOLER SPEC.




https://truckmanual shub.com/

,»,172176-67050, ,SASH,1,,,,,,,1,,,,,,5,5>
,,172176-66620, ,"FRAME ASSY™,1,,,,,,5.55555555>
,,172176-66760, ,"GLASS RUN",1,,,,,,,,,55555555
,,172176-66770, ,"GLASS RUN™,1,,,,,,.,,55555555
,,172176-66780, ,""RUBBER STOPPER™,1,,,,,.5555555355>5
3,,172176-66820, ,""RUBBER STOPPER™,1,,,,.555553555535
8,2,,172176-66800, ,GLASS,1,,,,,,55555555555
9,3,,172176-66600, ,LOCK,1,,,,,,,5555552555
12,4,,172176-66750, ,SCREW, 2, ,,,,,,,5:555555>
14,2,,172176-66810, ,GLASS,1,,,,,,5555555555>5
15,3,,172176-66610, ,LOCK,1,,,,,,5555555555>5
17,4,,172176-66750, ,SCREW,2, ,,,,,,5,55555555
19,3,,172176-66790, ,""CHANNEL, CENTER"™,1,,,,5555535555555>5
20,1,,172176-67060, ,""WINDOW, FRONT",1,,,,5551 5555555555
21,2,,172176-66590, ,"FRAME ASSY",1,,,.5555555552535
23,3,,172176-66890, ,""GLASS RUN",1,,,,..555355535555>»
24,3,,172176-66990, ,""GLASS RUN",1,,,,,5555355535535>5
25,3,,172176-66900, ,"'"RUBBER STOPPER™,2,,,,5:555535555555>5
26,2,,172176-66970, ,GLASS,1,,,,,,:55555355555
27,3,,172176-66550, ,"'LOCK ASSY (LH)",1,,,.5555555533525
30,4,,172176-66950, ,SCREW,2, ,,,,,,,,55555555
31,4,,172176-66960, ,SCREW,1,,,,,,.5555555555
32,3,,172176-66560, ,LOCK,1,,,,,,55555555555
35,4,,172176-66950, ,SCREW, 2, , ,,,,,5555555555
36,4,,172176-66960, ,SCREW,1,,,,,,,,55555555>
38,2,,172176-66980, ,GLASS,1,,,,,,555555355555
39,3,,172176-66570, ,LOCK,1,,,,,,55555555555
41,4,,172176-66930, ,SCREW, 2, ,,,,,,,55555555>
42,4,,172176-66940, ,SCREW,1,,,,,,.5:55555555
43,3,,172176-66580, ,"LOCK (RL)",1,,,.5553522353335
45,4,,172176-66930, ,SCREW, 2, ,,,,,,,55555555>
46,4,,172176-66940, ,SCREW,1,,,,,,5,55555555>
48,3,,172176-66910, ,""CHANNEL, CENTER",1,,,,5555553555355135
49,1,,172176-67200, ,"'RUBBER, FRONT",1,,,,55555535535535
50,1,,172176-67210, ,""RUBBER, SIDE",1,,,,,.5555555355>5

1,1
2,2
4,3
5,3
6,3
7



https://truckmanual shub.com/

2) (Byv)
) (SASH)

Nl
D=

Ho

(

AB

Fig.40

ER SPEC.)

SSY (E=)
SSY (9—-5i8)

REFER TO Fig.39




https://truckmanual shub.com/

»»,172176-67070, ,"ACRYLIC, ROOF",1,,,,,,,5555555555
,,172176-67080, ,""BRACKET, CABIN",1,,,,.,555553555535
,»,172176-67110, ,"TRIM, ROOF",1,,,,,,,,5.555555>

,,172176-67141, ,"TRIM, REAR™,1,,,,,,,.:.5555555

»,172176-67160, ,"COVER A™,1,,,,,,,,555553555>

,,26116-160902, ,""BOLT M16X 90 PLATED™,2,,.,..555553535535
2,,172176-69820, ,""COLLAR, GLASS",10,,,55555553555535
8,2,,172176-69830, ,""GLASS, REAR",1,,,,,,.555555255
9,2,,172176-69860, ,"LINK A™,1,,,,,,,,55555555>

10,2,,22157-080000, ,"WASHER 8,2, ,,,,,,,,55555555

11,2, ,22217-160000, ,""SPRING WASHER 16",4,,,.,,.553555355553
12,2,,26013-080202, ,"'BOLT W/WASHER M8X20",2,,,555555535552335
13,2,,26013-080162, ,"'BOLT W/WASHER M8X16',2,,,5,55555535525335
14,2,,172176-67290, ,PLATE,1,,,,,,5,55555355>

15,2,,933147-08501, ,""WASHER 17X40x4.5",4,,,,,,Z,,,M/#00745,,,,,,,,
15A,2,,22137-160000, ,""WASHER 16,POLISHED",2,,,,,,W,, ,M/#00745,,,,,,,,
16A,2,,172176-68100, ,"'BRACKET B",1,,,,5551,555555555
16B,2,,172164-18660, ,"'BRACKET ASSY",1,,,.:5525553555355135
17,2,,172176-67380, ,PLATE,1,,,,,,5555555555>
18,2,,172176-67691, ,"TRIM, SIDE",1,,,,,,,,:5555555>
19,2,,172176-67710, ,"GLASS L",1,,,,,,.55555355555

20,2,,172176-67720, ,"GLASS R",1,,,,,,,1,,,,,.,.,
21,2,,172176-67730, ,RUBBER, 1, ,,,,,,555555555>5

22A,2,,172176-67750, ,""PANEL, FRONT",1,,,,.,,1..,5555555
22A-1,2,,172176-67751, ,"'PANEL, FRONT",1,,,,,,N,1,,M/#00852,,,,,,,,
22A-2,2,,172176-67752, ,"'PANEL, FRONT",1,,,,,,S,1,,M/#01245,,,,,,,,
22A-3,2,,172176-67753, ,""PANEL,,FRONT IN",1,,,,,,N,1,,M/#01505,,,,,,,,
22B,2,,172176-67430, ,""PANEL, FRONT (CL)",1,,.:553525535525355>5
22B-1,2,,172176-67431, ,"'PANEL, FRONT (CL)",1,,,,,,S,2,,M/#01245,,,,,,,,
22B-2,2,,172176-67432, ,"'PANEL ,FRONT (CL)",1,,,,,,N,2,,M/#01505,,,,,,,,
23A,2,,172176-67770, ,""PANEL, ROOF",1,,,,..,.1,.,.555545
23A-1,2,,172176-67771, ,""PANEL, ROOF",1,,,,,,R,1,,M/#01096,,,,,,,,
23A-2,2,,172176-67772, ,"'PANEL ,ROOF",1,,,,,,N,, ,M/#01505,,,,,,,,
23B,2,,172164-69100, ,""PANEL, ROOF",1,,,,,.:2,555535555
23B-1,2,,172164-69101, ,""PANEL, ROOF CL",1,,,,,,R,2,,M/#01096,,,,,,,,
23B-2,2,,172164-69102, ,"PANEL ,ROOF CL",1,,,,,,N,2,,M/#01505,,,,,,,,
24,2,,172176-67810, ,RIVET .4, ,,,,,.,.,5555555

25,2,,26579-060202, ,""'SCREW 6X 20",10,,,,,55555555355>5
26,2,,172176-68200, ,WASHER, 10, ,,,,,,,55555555>

27,2,,26589-060162, ,""SCREW M6,BINDING",10,,,,55555555355554
28,2,,26013-100302, ,"BOLT M10X 30",4,,,,555553555355>5
29,2,,172176-67810, ,RIVET .4, , ,,,,.,.,:5555555
30,2,,26116-160702, ,"BOLT M16X 70 PLATED".2,,.,..:5555525355>5
31,2,,172176-69750, ,SEAL,1, ,,,,,W,, ,M/#00695, ,,,,,,,
32,2,,172176-69770, ,SEAL,1,,,,,,W,, ,M/#00695, ,,,,,,,
33,2,,22157-100000, ,"WASHER 10,4, ,,,555535555335523
33-1,2,,172147-61520, ,SPACER,4,,,,,,S,, ,M/#00501, ,,,,,,,
34,2,,172164-69120, ,"BRACKET ASSY".,1,,..,.:52,355535255
35,2,,172176-68210, ,TREE-CLIP,2,,,,,,W,, ,""FROM 1ST",,,,,.,,
36A,1,,172176-67850, ,""PANEL, FRONT RADIO",1,,,,,,.3,,.555455>5
36A-1,1,,172176-67851, ,PANEL,1,,,,,,N,3, ,M/#00852,,,,,,,,
36A-2,1,,172176-67852, ,PANEL,1,,,,,,N,3, ,M/#01245, ,,,,,,,
36A-3,1,,172176-67853, ,"'PANEL ,FRONT RADIO",1,,,,,,N,3,,M/#01505,,,,,,,,
36B,1,,172176-67440, ,PANEL,1,,,,.,,.4,,,,:.555>
36B-1,1,,172176-67441, ,PANEL,1,,,,,,S,4, ,M/#01245,,,,,,,,
36B-2,1,,172176-67442, ,"'PANEL ,FRONT R",1,,,,,,N,4, ,M/#01505,,,,,,,,
37A,1,,172176-67860, ,""COVER, HARNESS",1,,,,,,53,555555555
37A-1,1,,172176-67861, ,"'PANEL, ROOF (RADIO",1,,,,,,R,3,,M/#01096,,,,,,,,
37A-2,1,,172176-67862, ,PANEL,1,,,,,,N,3, ,M/#01505,,,,,,,,
378,1,,172164-69110, ,PANEL, 1, ,,,,,.4,,,,,.555>
37B-1,1,,172164-69111, ,"'PANEL, ROOF CL RADIO",1,,,,,,R,4,,M/#01096,,,,,,,,
37B-2,1,,172164-69112, ,"'"PANEL (ROOF CL",1,,,,,,N,4,,M/#01505,,,,,,,,

1,2
2,2
3,2
4,2
5,2
6,2
7



REFER TO Fig. 13\.

332
28 55—ty
COOLER SPEC.

2—S5—tiH

COOLER SPEC.

REFER TO Fig.37

https://truckmanual shub.com/

oW =T oW
wwm o W
. tee gy v
g _ 1o he o gee— 3
B « <800 | m mooo ©
BSOS ———ZZZ il — ==z
L o | ol L O~©o |louuun
S-EoZoZuiuiw Qe oz
NS o .aax TOoN W maa o
(s g A AT =W ]
SYBEBEQOI > oW oW O — o
pocorn<Sy SS%R%R344 Ho w
.. o
A_~oco——— N @O0 IO — - — o =
YE— oo L = S OOLL L L N
=N LN VS m 5W
P D= o oo I @~ o 50 '8 WR
— P Lo P =
ST E 43 ErE AN Ma

%)
=2
(o]
=
B
e
[N qV] W
i O~
Lo nﬂund
[7=) -
o wao
<oy
o -
s
o0d
orou
S OO — ..
DOt OO MM
¢ e - ¢ o

S e — — —

RTETRIN TN NN T T T
o~ QLU WO L i)
WNHRRHRHHHHHH
L =l N OO OO —
JTBE11112333334
=T N
+TK ] RN CNITHTHENLD TH T T

P = s unhs Pt us bt it
[l o T TR TR TR TR PR T TR TR TR TR
_—J_Lu_clu...l N
|_n/_.C



https://truckmanual shub.com/

1,,772176-68900, ,"DOOR ASSY",1,,,,,,5555555555>5
1,1,,772176-68901, ,"DOOR COMPL.",1,,,,,,N,,,""FROM 1ST",,,,,,,,
2,1,,772176-68902, ,"'DOOR ASSY*',1,,,,,,N,,,M/#00832,,,,,,,,
2,,172176-67000, ,""COVER A, DOOR"™,1,,,,55535555325335
2,,172176-67020, ,"PLATE, LINK A",1,,,,,,Z,,,M/#00832,,,,,,,,
2,,172176-67030, ,"LINK, DOOR B",1,,,,,,5555555555>
1,2,,172176-67400, ,ROD,1,,,,,,F,1,,M/#00832,,,,,,,,
2,,172176-67090, ,CATCH,1,,,,,,,555555555>

2,,172176-67100, ,""HANDLE ASSY.",1,,,.:55535555335555
2,,172176-67121,,"TRIM, DOOR UN",1,,,,,,55555555525
8,2,,172176-67131, ,"TRIM, DOOR UP",1,,,,.555535535535>»
9,2,,172176-67150, ,RUBBER,4,,,,,,Z,, ,M/#00501, ,,,,,,,

10,2, ,172176-68900, ,""DOOR ASSY",1,,,,55555535335535
11,2,,172176-69340, ,"'BRACKET, DOOR U",2,,,,,,55555355535
12,2,,172176-69390, ,"'LINK ASSY, DOOR"™,1,,,,5555555555535
13,3,,172141-41370, ,"BUSH 2015",2,,,,,55555353553
15,2,,172176-69450, ,"COVER U",2,,,,,,.,,55555555

16,2, ,172162-69460, ,""KEY ASSY, CYLINDER"™,1,,,,,555555535555>5
17,2,,172176-69470, ,"BRACKET A",1,,.,,55553555355>5
18,2,,172162-69480, ,"'LOCK ASSY",1,,,,.55553552355>5
19,2,,172162-69540, ,""HANDLE,,OUTER™,1,,,,.5555355535555»
19-1,2,,172162-69541, ,""HANDLE ,OUTER",1,,,,,,N,, ,M/#01358, ,,,,,,,
20,2,,172176-69800, ,""GLASS, DOOR"™,1,,,,5555553555535
21,2,,172176-69810, ,""SEAL, DOOR GLASS",1,,.,.,.,:5553555355>5
22,2,,172176-69820, ,"COLLAR, GLASS™,4,,,,.5553553532523
23,2,,172176-67231, ,"'"COVER B, DOOR",1,,,.535555535335533
24,2,,172176-69910, ,"LINK C",1,,,,,,,5.55555555
24-1,2,,172176-69911, ,PLATE,1,,,,,,N,, ,M/#00832,,,,,,,,
25,2,,172176-69930, ,"LINK D",1,,,,,,.5555555555
25-1,2,,172176-69931, ,LEVER,1,,,,,,N,, ,M/#00832,,,,,,,,
26,2,,172176-69980, ,""ARM W/BUSH, LINK",1,,,,,55555553535555

28,3, ,24550-014150, ,""BUSH 14X15",4,,,,,555355353523
29,2,,22137-060000, ,"WASHER 6, POLISHED",2,,,.,,,535555355535
29-1,2,,22137-060000, ,""WASHER 6, POLISHED",3,,,,,,K,, ,M/#00745,,,,,,,,
29-2,2,,22137-060000, ,""WASHER 6, POLISHED",3,,,,,,Z,,,M/#00832,,,,,,,,
30,2,,22137-060000, ,"WASHER 6, POLISHED,3,,,.,555555555535
31,2,,22217-060000, ,"SPRING WASHER 6",2,,,,,,Z,,,M/#00832,,,,,,,,
32,2,,172165-63650, ,"'"PLUG 10,HOLE",3,,,,,,Z,,,M/#00730,,,,,,,,
33,2,,22217-060000, ,"'SPRING WASHER 6",3,,,,,,Z,,,M/#00745,,,,,,,,
34,2,,22217-100000, ,"SPRING WASHER 10,4, ,,,.:5555555355>5
35,2,,22217-100000, ,"SPRING WASHER 10,4, ,,,5555535555355>5
36,2,,22252-000420, ,"CIRCLIP  42",2,,,,,.55535335533>»
37,2,,22351-040032, ,"SPRING PIN 4X32",2,,,,,.555555235>5
38,2,,22351-040032, ,"SPRING PIN 4X32",2,,,,,.5555552335>5
39,2,,24311-000350, ,"0-RING 1A P-35.0",4,,,,.:5553552335>5
39-1,2,,24311-000220, ,"0-RING 1A P-22.0",4,,,,,,S,,,M/#00745,,,,,,,,
40,2, ,26013-100202, ,""BOLT W/WASHER M10X20™,2,,,,5555352535332553
41,2, ,26013-060202, ,""BOLT M 6X 20",2,,,,35553552335253
41-1,2,,26117-060202, ,"BOLT M 6X 20",2,,,,,,N,,,M/#00745,,,,,,,,
41-2,2,,26117-060202, ,"BOLT M 6X 20",2,,,,,,Z,,,M/#00832,,,,,,,,
42,2, ,26022-050102, ,""SCREW M 5X 10",8,,,,5555555552535
43,2,,26022-060122, ,"'SCREW M 6X 12",2,,,,.555553555535

44,2, ,26022-060162, ,""SCREW M 6X 16",3,,,,,,55555555535
45,2,,26022-060122, ,""SCREW M 6X 12",1,,,,,,535555325535

46,2, ,26557-060302, ,""SCREW M 6X 30",3,,,,,55555552253
46-1,2,,26013-060302, ,"BOLT M 6X 30",3,,,,,,R,,,M/#00745,,,,,,,,
47,2,,26716-100002, ,"NUT 10",4,,,,,,,,.55555555
48,2,,26716-100002, ,"NUT 10,4, ,,,,,.5555555555
49,2,,26717-060002, ,"'NUT M 6",2,,,,,,Z,,,M/#00832, ,,,,,,,
50,2,,22157-100000, ,"WASHER 10,2, ,,,:55535555335524
51,2,,172176-69990, ,"BEARING 2542 ,2,,,,,.55535555355>5
52,2,,172176-67800, ,BOLT,1,,,,,,,,55555555>

53,2,,172176-68390, ,BOLT,8,,,.,,.5555555555



https://truckmanual shub.com/

54,2,,172176-69600, ,BRACKET,1,,,,,,55555555555
55,2,,172176-69790, ,SHAFT,2,, ,,,,.5555552555
56,2,,933171-21630, ,"PIN, SWING LINK",2,,,,,5555553555553
56-1,2,,933171-21630, ,"PIN, SWING LINK",1,,,,,,K,,,M/#00730,,,,,,,,
56A,2,,172176-69560, ,PIN,1,,,,,,W,, ,M/#00832,,,,,,,,
57,2,,172176-67890, ,"MOLD, DOOR™,1,,,,,,55555555555
57-1,2,,172176-67891, ,"'*MOLD, DOOR",1,,,,,,N,, ,M/#01277,,,,,,,,
58,2,,172176-68240, ,""CORD, RUBBER"™,1,,,,,555535555555>»
59,2,,172176-67150, ,RUBBER, 2, ,,,,,,5555555555
60,2,,172176-68170, ,""RUBBER, STOPPER™,2,,,,,.5555555555>5
61,2,,172176-69960, ,"BRACKET (B)",1,.,..::322553352535
62,2,,24321-000350, ,"0-RING 1A G-35.0",2,,,,55555535235235
63,2,,26716-080002, ,"NUT M 8",2,,,,,,,,55555555>
64,2,,22417-200202, ,"COTTER PIN 2.0X20",1,,,,:55535555335253
64-1,2,,22417-200200, ,""COTTER PIN 2.0X20",1,,,,,,N,,,MXXX,,,,,,,,
65,2,,22137-060000, ,"WASHER 6, POLISHED",1,,,.,,.55555355553
66,2,,26717-060002, ,"NUT M 6",1,,,,,.5555555555>
66-1,2,,26716-060002, ,"'NUT 6",1,,,,,,R,,,M/#00745,,,,,,,,
67,2,,26013-100252, ,""BOLT W/WASHER M10X25",3,,,,,5553555555525
68,2,,22137-100000, ,"WASHER 10,POLISHED",4,,,..555555555535
69,2,,22137-100000, ,"WASHER 10,POLISHED",4,,,.,5553555355553
70,2,,26579-060202, ,""'SCREW 6X 20",4,,,,555355535355135
71,2,,26013-100302, ,"BOLT M10X 30™,2,,,,5555535535533>»
71-1,2,,26013-100352, ,"'BOLT M1OX 35",2,,,,,,R,,,M/#00745,,,,,,,,
72,2,,172176-67250, ,"PIPE 15",2,,,,,,,,5:555555>
73,2,,22137-100000, ,"WASHER 10,POLISHED",3,.,,..5555553533524
74,2,,172176-67410, ,BOLT,1,,,,,,W,,,M/#00832,,,,,,,,
75,2,,26716-080002, ,"NUT M 8",1,,,,,,W,,,M/#00832,,,,,,,,
76,2,,22137-060000, ,""WASHER 6, POLISHED",1,,,,,,W,,,M/#00832,,,,,,,,
77,2,,172176-69560, ,PIN,1,,,,,,W,, ,M/#00745, ,,,,,,,
78,2,,26716-080002, ,""NUT M 8",4,,,,,,W,,,M/#00745,,,,,,,,
79,2,,172176-69760, ,SEAL,1,,,,,,W,, ,M/#00695, ,,,,,,,
80,2,,172164-03210, ,"LABEL, CAB.",1,,,,,.,W,,,""FROM 1ST",,,,,.,,
81,1,,172176-69390, ,"LINK ASSY, DOOR"™,1,,,,,.5555555355>5
81-1,1,,172187-69350, ,""LINK, DOOR (A)",1,,,,,,F,2,,M/#01339,,,,,,,,
82,2,,172141-41370, ,"BUSH 2015",2,,,,5555555535553
83,2,,172176-69400, ,"LINK ASSY, DOOR",1,,,.5555555353553
84,2,,172187-69390, ,"LINK, DOOR (B)",1,,,,,.W,,,M/#01339,,,,,,,,
85,2,,172187-69420, ,"BOLT Mi6X 90",1,,,,,,W,, ,M/#01339,,,,,,,,
86,2,,172187-69490, ,"NUT 16",1,,,,,,W,,,M/#01339,,,,,,,,
87,2,,26716-160002, ,""NUT Mm16*,1,,,,,,W,,,M/#01339,,,,,,,,
88,1,,933110-00301, ,"KEY ASSY",1,,,...:5555525555



https://truckmanual shub.com/

FYEURY
Fig.4 CABIN DOOR

I8
PREVIOUS

81

82

(=i
PREVIOUS

20

EHUNo. 1, 11
BHUNo. 215 88%8#37. 21
1,1-1,2inc.2 ~ 88

, 1 —2[&.



https://truckmanual shub.com/

,»»,172164-68100, ,""ROOF,CANOPY(GREEN:96",,1,,,,555555552535
,,172164-68112, ,"'POLE,CANOPY(GREEN:96", ,1,,,,5555535552335
»»,172164-68190, ,"BOOT, CANOPY™,.1,,,,,,.5.555555>
»»,172164-68250, ,""PLATE ASSY™,.2,,,,,,,:.5555555
,»,172164-68270, ,SPACER, ,12,,,,,,,55555555>
,»,172164-68290, ,PLATE, ,2,,,,,,,55555555>

1,,22217-160000, ,"'SPRING WASHER 16", ,4,,,,5553555353523
8,1,,26013-120302, ,"'BOLT W/WASHER M12X30", ,6,,55555555253555 5
9,1,,26076-160402, ,"'BOLT 10.9 16X40",.4,,.,,53555532533

10,1, ,26589-060252, ,""'SCREW M6X25,BIND.HD.",,16,,,,55555555555>5
11,1, ,172730-05250, ,"WASHER 12",,6,,,,5555535335535
12,1,,172730-05250, ,"WASHER 12",2,2,,,,555535535533>»
13,1,,172165-68180, ,""BOLT, M14X 35'",3,3,,,,55555355553
14,1,,172164-68200, ,"'BRACKET COMPL.",1,1,,,,,555553555535
15,1,,172164-68301, ,"'BRACKET, CANOPY",1,1,,,,.5555555955>5
16,1,,172164-68500, ,""BRACKET ASSY (GREEN)",1,1,,,,55355555525135
17,1,,172164-68511, ,"BRACKET F",1,1,,,,,55555535535>5
18,1,,172164-68641, ,"'BRACKET (R) ASSY",1,1,,,,55553555335>5
19,1,,172110-36010, ,COLLAR,4,4,,,,,,,555553555>5
20,1,,22217-100000, ,"SPRING WASHER 10",2,2,,,.555555535523
21,1,,22217-140000, ,"SPRING WASHER 14" ,3,3,,,..5553553533>»
22,1,,22217-160000, ,"SPRING WASHER 16",5,5,,,,,555355535535>»
23,1,,26013-100302, ,""BOLT M10X 30",4,4,,,,5555535335535
24,1,,26013-120402, ,"BOLT M12X 40",4,4,,,.555355235224
25,1,,26116-100504, ,"BOLT M10X 50 PLATED",2,2,,,.,.5555555355>5
26,1,,26116-160402, ,"'BOLT M16X 40 PLATED",5.,5,,...553555353554
27,1,,26716-100002, ,"NUT 10",2,2,,,,,,,,5555555>5
28,1,,172164-68470, ,""COVER ASSY",.2,,,,.,51,.,3555535

RPRRR R R

1
2
3
4
5
6
7



https://truckmanual shub.com/

4 Fv/E&FY/EIL—-L
Fig. CANOPY & CANOPY FRAME




https://truckmanual shub.com/

,,172148-71101, ,""COVER, FLYWHEEL™,1,1,,,,...5535555555
,»,26013-100252, ,""BOLT W/WASHER M10X25",6,6,,,55555355553555 5
,,26450-120402, ,"BOLT M12X 40",3,3,,,,555555353523
»»,172165-71200, ,COUPLING,1,1,,,,,,,55555555>
,,172176-73100, ,""PUMP ASSY,HYD OIL",1,1,,,,.5555555955>5
,»,172165-73110, ,"SHAFT UNIT COMPL.",1,1,,,,.55555355554
3,,172165-73120, ,SHAFT, 1,1, ,,,,.,555555555
8,3,,172165-73130, ,"CASE, SEAL™,1,1,.,,,.5555555555
9,3,,172165-73140, ,BEARING,1,1,,,,,,,55555555>

10,3, ,22242-000280, ,""CIRCLIP  28",1,1,,,,555535555335>5
11,3, ,22242-000300, ,"CIRCLIP  30",1,1,,.,,.55555355553
12,3,,172176-73130, ,""SEAL ASSY",1,1,,,,,555355535533>5

15,3, ,22252-000720, ,"CIRCLIP  72",1,1,,,,5553555353523
17,2,,172162-73600, ,PLATE, 1,1, ,,,,.5:55555555
18,2,,26450-060162, ,""BOLT M 6X 16",4,4,,,,:5553552335>5
19,2,,172162-73610, ,0-RING,1,1,,,,,,,,:5555555
20,2,,172176-73110, ,"'ROTARY GROUP",1,1,,,,5555535535535
21,2,,172176-73120, ,""COVER UNIT ASSY",1,1,,,,555553525535
22,3,,172176-73140, ,"PLATE, CONTROL",1,1,,,,.5555555355>5
23,3,,22312-060200, ,""PARALLEL PIN 6X20",2,2,,,,,55555555535
24,3,,26450-120302, ,""BOLT M12X30",4,4,,,.555553533293
25,3,,172176-73150, ,"0-RING ASSY",1,1,,,,,5553555533>»
29,3,,172165-73580, ,0RIFICE,3,3,,,,5,555535555535
30,3,,172165-73590, ,BEARING,1,1,,,,,,55553555535
31,3,,172142-74650, ,"PLUG 1/8",1,1,,,,5555533525575
32,2,,172165-73600, ,""CONTROL UNIT ASSY",1,1,,...553553533524
33,3,,172165-73610, ,PLATE,1,1,,,,,,,.55555555
34,3,,172165-73620, ,PLATE,1,1,,,,,,555555555>5
35,3,,172165-73630, ,COVER,1,1,,,,,.5555555555
36,3,,172165-73640, ,"ADJUST SCREW",1,1,,,.555555532555
37,3,,172165-73650, ,SPRING,1,1,,,,,,,,:5555555
38,3,,172165-73660, ,SPRING,1,1,,,,,,,,:5555555
39,3,,24311-000340, ,"0-RING 1A P-34.0",1,1,,,...535555335223
40,3, ,26450-080302, ,"BOLT M 8X 30",2,2,,,,,55555352335
41,3,,172165-73670, ,"NUT M 6",1,1,,,,,,5555555555
42,3,,172165-73680, ,SHIM, 2,2, ,,,,,,,,,.5555>
43,3,,172165-73690, ,SHIM, 2,2, ,,,,,,,.,.,5,5>
44,3,,172165-73700, ,SHIM, 2,2, ,,,,,,,.,:.55555
45,3,,172165-73710, ,SHIM, 2,2, ,,,,,,..5555555

46,2, ,172165-73720, ,"PISTON UNIT ASSY",1,1,,..,55555552525
47,3, ,172165-73730, ,CYLINDER,1,1,,,,5555355553555>»
48,3,,172165-73740, ,PISTON,1,1,,,,,,,55555555>

49,3, ,172165-73750, ,"PARALLEL PIN",2,2,,,,,.35553555535
50,3,,172165-73760, ,"PALALLEL PIN 8",1,1,,,,.:555555355>5
51,3,,172142-74670, ,"PLUG 3/8",1,1,,,,5555533525575

52,3, ,26450-080252, ,"BOLT M 8X 25",2,2,,,.555355532523
53,3,,172165-73770, ,SPRING,2,2, ,,,,,,,,5,55555
54.,3,,172176-73160, ,"0-RING ASSY",1,1,,,,.:552555255>5
58,2,,172165-73800, ,"GEAR PUMP",1,1,,,,,.:5553555535
59,3,,172165-73810, ,"GSP2 GEAR PUMP",1,1,,,,.:555555355>5
60,4,,172165-73830, ,PLATE,1,1,,,,,,,555555555
61,4,,172141-73220, ,PLATE,2,2,,,,,,,,5555555>
62,4,,172141-73230, ,GUIDE,2,2,,,,,,,,,,55555>
63,4,,172141-71550, ,0-RING,2,2,,,,,,,,:555555>
64,4,,172141-71520, ,RING,2,2, ,,,,,,,,555555>
65,4,,172141-71560, ,RING,2,2,,,,,,,,,555555>
66,4,,172141-73240, ,"PIN, PARALLEL",4,4,,,,,.55535552335
67,4,,26450-100902, ,"BOLT M10X 90",2,2,,,.5553555335255
68,4,,26450-100852, ,"BOLT M10X85,HEX.SCKT",2,2,,,.455535555335254
69,4,,172165-73840, ,COUPLING,2,2,,,,.5555552355>5
70,4,,172141-73210, ,CIRCLIP,1,1,,,,,55555555535
71,3,,172165-73820, ,"'G1 GEAR PUMP",1,1,,,,.55553555535
72,4,,172164-73250, ,"0-RING ASSY",1,1,,,,.:5532555255>5

1,1
2,1
3,1
4,1
5,1
6,2
7



https://truckmanual shub.com/

76,4, ,172141-73240, ,"PIN, PARALLEL".2,2,,,110s02002200>
77,4, ,172165-73860, ,COUPLING, 1,1, 110002000 ssssns

78,4, ,26450-080452, ,"BOLT M 8X 45", 4,4, .\, 1 0sssnsssnns

79,4, ,26450-080182, ,"BOLT M 8X 18".2,2, 00102000 ssssss

80,1,,26013-120352, ,"BOLT M12X 35",2,2, .1 110ss2000220>

81,1,,172164-73110, ,VALVE,1,1,,,,555523353332»



https://truckmanual shub.com/

, 4 HER> T 88T (1BF)
Fig. HYD.OIL PUMP & JOINT (PREVIOUS)

~M/#00869




https://truckmanual shub.com/

,,172148-71102, ,""COVER, FLYWHEEL™,1,1,,.,,..5553555555
,»,26013-100252, ,""BOLT W/WASHER M10X25",6,6,,,55555355553555 5
,,26450-120402, ,"BOLT M12X 40",3,3,,,,555555353523
»»,172165-71200, ,COUPLING,1,1,,,,,,,55555555>
,,172176-73200, ,"'PUMP ASSY,HYD OIL",1,1,,,,.5555555955>5
,1,,172176-73201, ,""PUMP ASSY,HYD OIL",1,1,,,,,F,1,,M/#00965, ,M/#00965,,,,,,
,1,,172176-73202, ,""PUMP ASSY",1,1,,,,,N,,,M/#01389, ,M/#01389,,,,,,
,,172176-73210, ,CASE, 1,1, ,,,,,.55555555>

,2,,172176-73220, ,""PLATE, VALVE",1,1,,,,55535553533523
8,2,,172176-73230, ,""PLATE, THRUST",1,1,,,.,5,5555535555
9,2,,172176-73240, ,SHAFT,1,1,,,,,,5555555555
10,2,,172176-73250, ,"PUMP, GEAR",1,1,,,,,,,55555555>
11,2,,172176-73260, ,BEARING,1,1,,,,,,55535555535
12,2,,172176-73280, ,PIN,3,3,,,,,,,,55555555
13,2,,172176-73290, ,"'SHEET,SPRING",1,1,,,,.55535555955»
14,2,,172176-73300, ,""SHEET ,SPRING™,1,1,,,,,55555355554
15,2,,172176-73850, ,""SHEET ,SPRING™,1,1,,,,5,555553555555
16,2,,172176-73860, ,""SET BOLT",1,1,,,,5555535555535
17,2,,172176-73870, ,"'SET SCREW",1,1,,,,.,5555535555
18,2,,172176-73880, ,""ROTOR ASSY,TROCHOID",1,1,,,,.5555555955>5
19,2,,172176-73890, ,NUT,1,1,,,,,,,55555555>
20,2,,172176-73900, ,BOLT,4,4,,,,,.,,.5555555
21,2,,172176-73910, ,""THRUST WASHER",1,1,,,,,5555555555>5
22,2,,172176-73920, ,PLUG,1,1,,,,,,,555555555
23,2,,172176-73390, ,"SET SCREW",1,1,,,,,55555552525
24,2,,172176-73400, ,"BOLT, SOCKET HEAD"™,2,2,,...553553533523
25,2,,172176-73410, ,"BOLT, SOCKET HEAD",4,4,,,,.55355353523
26,2,,172176-73420, ,SPRING,1,1,,,,,,,,,5555555
27,2,,172176-73430, ,SPRING,1,1,,,,,,,55555555>
28,2,,172176-73440,,PIN,2,2,,,,,,,.553555555
29,2,,172176-73450, ,""COVER, TRUNNION",1,1,,.,,..55535525535
30,2,,172176-73460, ,"'SPRING PIN",1,1,,,,,,55535555535
31,2,,172176-73480, ,COVER,1,1,,,,,.5555555555
32,2,,172176-73490, ,BUSH, 1,1, ,,,,..555555555
33,2,,172176-73500, ,"DRIVE SCREW",2,2,,,,.5555555355>5
34,2,,172176-73510, ,"BOLT, SOCKET HEAD",3,3,,.,.555555552335
35,2,,172176-73520, ,STOPPER,1,1,,,,,,5555555535
36,2,,172176-73530, ,BUSH, 1,1, ,,,,,5555555555
37,2,,172176-73540, ,"THRUST WASHER",1,1,,,.,,.5555555535
38,2,,172176-73550, ,"PLATE, LOADING,1,1,,,,.5555555955>5
38-1,2,,172176-73551, ,PLATE,1,1,,,,,N,, ,M/#01389, ,M/#01389,,,,,,
39,2,,172176-73560, ,SPRING,1,1,,,,,,,,,5555555
40,2,,172176-73570, ,POPPET,1,1,,,,,..:55555555
40-1,2,,172176-73940, ,POPPET,1,1,,,,,F,1, ,M/#00965, ,M/#00965, ,,,,,
41,2, ,172176-73580, ,PLUG;SHIPPING,2,2,,,,,,5355535553
42,2,,172176-73590, ,SHIM, 2,2, ,,,,,,,,,.55555
43,2,,172176-73600, ,PLUG,1,1,,,,,,,55555555>
44,2,,172176-73610, ,BUSH,3,3,,,,,.,:.5555555
45,2,,172176-73620, ,SPRING, 2,2, ,,,,,,,.5:555555
46,2,,172176-73630, ,PLATE,1,1,,,,,,,,:555555>
47,2,,172176-73640, ,SCREW,2,2,,,,,,,555555555
48,2,,172176-73650, ,""COVER, TRUNNION",1,1,,,,,5555555555>»
49,2,,172176-73660, ,NUT,1,1,,,,,,,55555555>
50,2,,172176-73670, ,BUSH, 1,1, ,,,,..:.5555555
51,2,,172176-73680, ,""VALVE S/A",1,1,,,,,55533525575
51-1,2,,172176-73681, ,VALVE,1,1,,,,,F,1,,M/#00965, ,M/#00965,,,,,,
52,2,,172176-73690, ,"'BREEDER, AIR",1,1,,,,.,5553555535
53,2,,172176-73700, ,"BOLT, SOCKET HEAD",2,2,,.,,,.35555355235
54,2,,172176-73710, ,"FILTER, DISC",1,1,,,,,,5355535555
55,2,,172176-73720, ,"SNAP RING",1,1,,,,,.555555553>
56,2,,172176-73730, ,WASHER, 2,2, ,,,,,,,,555555>
57,2,,172176-73740, ,PIN,1,1,,,,,,,,.555555>
57-1,2,,172176-73930, ,PIN,1,1,,,,,F,1, ,M/#00965, ,M/#00965, ,,,,,



https://truckmanual shub.com/

58,2,,172176-73750, ,WASHER,1,1, ,,,,.5555555555
59,2,,172176-73760, ,CLAMP,1,1,,,,,,,.55555555
60,2,,172176-73770, ,WASHER,1,1, ,,,,,,55555555
61,2,,172176-73780, ,"BOLT, SOCKET HEAD",1,1,,.,.,,.355553555535
62,2,,172176-73790, ,"SEAL KIT, CASE",1,1,,,,.5555552355>5
63,3,,172176-73270, ,"'SEAL OIL",1,1,,,,,.55355535555>»
63-1,3,,172176-73271, ,"'SEAL, oOIL",1,1,,,,,N,,,M/#01389, ,M/#01389,,,,,,
64,3,,24321-000700, ,"0-RING 1A G-70.0",2,2,,,5555535235533>5
65,3, ,24315-000100, ,"0-RING 1B P-10.0",3,3,,,.55535555335553
66,3, ,24315-000110, ,"0-RING 1B P-11.0",2,2,,,.45553555532523
67,3,,24315-000140, ,"0-RING 1B P-14.0",3,3,,,:55553553533>»
68,3, ,24321-000500, ,"0-RING 1A G-50.0",1,1,,,,,55535555535>»
69,2,,172176-73800, ,""SEAL KIT,PORT BLOCK"™,1,1,,,,555555355553
70,3, ,24315-000080, ,"0-RING 1B P-8.0",1,1,,,,.55535555355>»
71,3,,172176-73470, ,0-RING,1,1,,,,,,,,,555555>
71-1,3,,172176-73471, ,0-RING,1,1,,,,,N,, ,M/#01389, ,M/#01389,,,,,,
72,3,,24321-000850, ,"0-RING 1A G-85.0",1,1,,,,,55535555535>5
73,3,,24315-000180, ,"0-RING 1B P-18.0",1,1,,,,,55535555535>»
74,3, ,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,,,5555535555
75,3, ,24315-000060, ,"0-RING 1B P-6.0",2,2,,,,.,55555553555>5
76,2,,172176-73810, ,"BLOCK KIT",1,1,,,,5553555355554
77,2,,172176-73820, ,""COVER KIT",1,1,,,,5555553553524
78,2,,172176-73830, ,""CYLINDER BLOCK KIT",1,1,,,,5555535555535
79,2,,172176-73840, ,"'RETAINER KIT",1,1,,,,,555535555535
80,1,,26013-120352, ,"BOLT M12X 35",2,2,,,.5553552532523



https://truckmanual shub.com/

HER T 3BRF (FF)
Fig.45 HYD.OIL PUMP & JOINT (NEW)

M/#00870~

3818 BHUNo. 60/F. BHUNO. 701575883 %7,
71 . 69inc. 70 ~ 76




https://truckmanual shub.com/

,»,172165-72250-4, ,""CYLINDER,BOOM(GREEN)",1,,,,55555553535353>5
,1,,172165-72201-4, ,""CYLINDER,BOOM(GREEN)"",1,,,,,,N,, ,M/#00643, ,,,,,,,
,,172165-72600-4, ,"TUBE, BOOM(C)(GREEN)",1,,,,555555555355>5

1,1
1-1
2,2
2-1,2,,172165-72610-4, ,"TUBE, BOOM(C)(GREEN)",1,,,,,,N,,,M/#00643,,,,,,,,
4,3,,172165-72300, ,"PINBUSH 50X60",1,,,,5:5553555535553

5,3,,172165-81760, ,""SEAL 50X60X4, DUST",2,,,,:55553553535>»
6,2,,172165-72620, ,"'ROD W/BUSH, BOOM™,1,,,,5555535555355>5
6-1,2,,172165-72630, ,""ROD W/BUSH, BOOM",1,,,,,,N,,,M/#00643,,,,,,,,
8,3,,172165-72300, ,"PINBUSH 50X60",1,,,,,55555555355>5
9,3,,172165-81760, ,""SEAL 50X60X4, DUST",2,,,.:5553555532523
10,2,,172151-72220, ,""HEAD 100 55",1,,,,,5553555355553
11,3,,172151-72240, ,""BUSH 55 35, ROD"™,1,,,,55555355535535>5
13,2,,172165-72640, ,""CYLINDER KIT, BOOM™,1,,,,5555535555555>5
20,3,,933126-00500, ,"RING 72, SPRING",1,,,,,.5555555355>5
21,3,,172151-72290, ,"LOCK WASHER™,1,,,,,55555555955>5

22,3,,22252-000800, ,"CIRCLIP 80",1,,,555553555533953
23,3,,172151-71800, ,""SEAL SET, PISTON",1,,,,5555553525535
27,2,,172151-72330, ,""CUSHION RING 62",1,,,,,555555353553
28,2,,172151-72250, ,"PISTON 100",1,,,,,555555355535

29,2,,172151-72260, ,"SPACER 100 39 20.5",1,,,.,5555555555535
30,2,,172151-72270, ,"U-NUT M39",1,,,,,,5555555555>

31,2,,933127-32001, ,"PLUNGER 62, CUSHION",1,,,,.5555535555535
32,2,,24764-020000, ,NIPPLE,2, ,,,,,,,,55555555
33,1,,933147-03400, , "WASHER, BRAKE ARM",1,,,,,,W,,,M/#00643,,,,,,,,
34,1,,22217-100000, ,"'SPRING WASHER 10",1,,,,,,W,,,M/#00643,,,,,,,,
35,1,,26116-100162, ,"'BOLT M10X 16 PLATED",1,,,,,,W,,,M/#00643,,,,,,,,
36,1,,172165-72351-4, ,""COVER, SLIDE (GREEN)",1,,,,,,W,,,M/#00643,,,,,,,,
37,1,,933168-14170, ,"SPRING 16",2,,,,,,W,,,M/#00643,,,,,,,,
38,1,,172162-61770, ,"'"GUIDE, SLIDE", 2, ,,,,,W,, ,M/#00643, ,,,,,,,



https://truckmanual shub.com/

4 B T—LhYUIY (F¥EV)
Fig. BOOM CYLINDER (CABIN)

1B
PREVIOUS

4
8HUNo. 11
BHUNO. 2H& 3288457,
1inc.2 ~ 32




https://truckmanual shub.com/

,,172165-72101-4,,"CYLINDER,BOOM(GREEN)", ,1,,,3355233552335323
,,172165-72650-4, ,"TUBE,BOOM(P) (GREEN)",.,1,,,5555535555355>5
,»,172165-72300, ,"PINBUSH 50X60", ,1,,,,5555553555553
,,172165-81760, ,"'SEAL 50X60X4, DUST",.,2,,,,25553555355>5
,»,172165-72630, ,"'ROD W/BUSH, BOOM™,,1,,,,5555535555575
8,3,,172165-72300, ,""PINBUSH 50X60",,1,,,,5555355535555>»
9,3,,172165-81760, ,""SEAL 50X60X4, DUST",.,2,,,5555535535533>»
10,2,,172151-72220, ,""HEAD 100 55", ,1,,,,5553555355353523
11,3,,172151-72240, ,"'BUSH 55 35, ROD",,1,,,,,555553525535
13,2,,172165-72640, ,""CYLINDER KIT, BOOM™,,1,,,,,,5555535554
20,3,,933126-00500, ,""RING 72, SPRING",,1,,,,.55555355553
21,3,,172151-72290, ,"LOCK WASHER",,1,,,,5555535555535
22,3,,22252-000800, ,"CIRCLIP 80",,1,,,5555355535953
23,3,,172151-71800, ,"SEAL SET, PISTON",,1,,,,.55535555355>5
27,2,,172151-72330, ,""CUSHION RING 62",,1,,,,.5555555355>5
28,2,,172151-72250, ,"'PISTON 100", ,1,,.,555555355554
29,2,,172151-72260, ,"'SPACER 100 39 20.5",,1,,,,55535553535523
30,2,,172151-72270, ,"U-NUT M39",,1,,,,,,,55555555>
31,2,,933127-32001, ,"PLUNGER 62, CUSHION", ,1,,,,.,5555525555>5
32,2,,24764-020000, ,NIPPLE, ,2,,,,,,,,55555555
33,1,,933147-03400, ,"WASHER, BRAKE ARM™,.,1,,,...55355535555>5
34,1,,22217-100000, ,"SPRING WASHER 10",,1,,,,555553525535
35,1,,26116-100162, ,"BOLT M10X 16 PLATED",,1,,.,.5555535555535
36,1,,172165-72351-4, ,""COVER, SLIDE (GREEN)",.1,,,,:5555555355>5
37,1,,933168-14170, ,"SPRING 16",,2,,,.,555555535524
38,1,,172162-61770, ,"GUIDE,SLIDE", ,2,,,,..555353553

1,1
2,2
4,3
5,3
6,2



https://truckmanual shub.com/

47 T—LYUIH (4 /E)
Fig. BOOM CYLINDER (CANOPY)

! BHUNo . 1i. BHUNO. 2053288537,
: \ Tinc.2 ~ 32




https://truckmanual shub.com/

,»,172151-72450-4, ,""CYLINDER,ARM (GREEN)",1,1,,,,555555535353>
,»,172151-72000-4, ,""TUBE, ARM (GREEN)",1,1,,,,555555593535
,,172151-72591, ,"BUSH 50X60",1,1,,,,5555535555535
,,172165-81760, ,""SEAL 50X60X4, DUST",2,2,,,.5553555335554
»»,172151-72010, ,"ROD ASSY, ARM",1,1,,,,,,,55555555>
8,3,,172151-72591, ,"BUSH 50X60",1,1,,,,5555553555554
9,3,,172165-81760, ,""SEAL 50X60X4, DUST",2,2,,,,.553555353523
10,2,,172151-72520, ,""HEAD 80 50",1,1,,,,55535553535523
11,3,,172151-72240, ,"'BUSH 55 35, ROD",1,1,,,,.5555555955>5
13,2,,172151-72020, ,"'CYLINDER KIT, ARM",1,1,,,,,,5555535554
18,3, ,933126-00500, ,"RING 72, SPRING",1,1,,,,.553555355553
19,3,,172146-72270, ,""LOCK WASHER 85",1,1,,,,,555355535535>»
20,3,,172151-71820, ,""'SEAL SET, PISTON",1,1,,,,,555355535555>5
23,2,,172151-72550, ,"PISTON 80 36",1,1,,,.,555355535555
24,2,,172151-72560, ,""SPACER 80 36 19",1,1,,,,.55535555355>5
25,2,,172151-72580, ,"U-NUT M36",1,1,,.,,555555355554
26,2,,24761-040000, ,"NIPPLE B,GREASE",2,2,,,,55555352553

1,1
2,2
4,3
5,3
6,2



https://truckmanual shub.com/

P—hIUY
Fi 9-4 8 ARM CYLINDER

RHUNo. 1&, RHUNoO. 25526883 %7.,
linc.2 ~ 26




https://truckmanual shub.com/

,»,172151-72600-4, ,""CYLINDER,BUCKET(GREE" ,1,1,,,,5555555353555
,1,,172176-72600, ,"CYLINDER, BUCKET",1,1,,,,,S,,,M/#00832,,M/#00832,,,,,,
,,172151-72030-4, ,"TUBE,BUCKET (GREEN)",1,1,,,,5555555352555

1,1
1-1
2,2
2-1,2,,172176-72610, ,""TUBE COMP.,BUCKET",1,1,,,,,S,,,M/#00832, ,M/#00832,,,,,,
4,3,,172165-72320, ,"BUSH 45X40",1,1,,,,.5555555955>5

5,3,,172168-81410, ,""SEAL 45X55X4, DUST",2,2,,,,.553553533553
6,2,,172151-72040, ,""ROD ASSY, BUCKET",1,1,,,,555553525535
6-1,2,,172176-72650, ,""ROD COMP.,BUCKET",1,1,,,,,S,,,M/#00832, ,M/#00832,,,,,,
8,3,,172151-72670, ,"'BUSH 45 50",1,1,,,,,5355553555535

9,3,,172168-81410, ,""SEAL 45X55X4, DUST",2,2,,,,,53555535253
10,2,,172151-72710, ,""HEAD 75 50™,1,1,,,,.553555355553
11,3,,172151-72540, ,""BUSH 50 35, ROD"™,1,1,,,,5555553555553

13,2,,172157-99420, ,""CYLINDER KIT,BUCKET",1,1,,,,5555355535555>5
13A,3,,172151-71840, ,"SEAL SET, HEAD",1,1,,,,.:555555355>5
18,3,,933111-26700, ,"'RING 65, SPRING™,1,1,,,,.5555555955>5

19,3,,172141-72190, ,"WASHER 75",1,1,,,,,55535535535>»

20,3,,172148-72930, ,"SEAL SET, PISTON",1,1,,,,,5555555555>»
23,2,,172148-72050, ,""PISTON 75",1,1,,,,55535553553523

24,2,,933111-20200, ,"U-NUT M33",1,1,,,,,55555355535

25,2,,24761-040000, ,"NIPPLE B,GREASE",2,2,,,,.5555555355>5

26,2,,172151-72680, ,TUBE,1,1,,,,,,,,55555555

26-1,2,,172176-72630, ,TUBE,1,1,,,,,S,, ,M/#00832, ,M/#00832, ,,,,,
27,2,,22217-120000, ,"SPRING WASHER",1,1,,,,,Z,,,M/#00832, ,M/#00832,,,,,,
28,2,,26116-120252, ,""BOLT M12X 25 PLATED",1,1,,,,55555535353
28-1,2,,26013-100202, ,""BOLT W/WASHER

mi0xz20*,1,1,,,,,S,,,M/#00832, ,M/#00832,,,,,,

29,2,,22137-120000, ,"WASHER 12,POLISHED",1,1,,,,,,55535555535
29-1,2,,194145-04810, ,""WASHER 10",1,1,,,,,S,,,M/#00832, ,M/#00832, ,,,,,



https://truckmanual shub.com/

4 Iy NI
Fig. BUCKET CYLINDER

1B
PREVIOUS
@/ .
@@/\ &

Dp.




https://truckmanual shub.com/

,,172151-72753-3, ,""CYLINDER ASSY,SWING",1,,,,,5555535235535
,»,172151-72070-3, ,"TUBE, SWING™,1,,,,,,.,555555555
,»,172165-72310, ,"BUSH 40X40™,1,,,,,,55553555555>5
,,172165-81750, ,"'SEAL 40X50X5, DUST".,2,,,,,55555555355>5
,,172151-72060, ,"'ROD ASSY, SWING",1,,,,.:555555535555
8,3,,172165-72310, ,""BUSH 40X40",1,,,,:55553553533>»
9,3,,172165-81750, ,""SEAL 40X50X5, DUST",2,,,,5555535535533>»
10,2,,172151-72840, ,""HEAD 90 50",1,,,,5555535535535>»
11,3,,933135-14600, ,"'BUSH 40 30, ROD"™,1,,,,,5555553525535
13,2,,172151-72080, ,""CYLINDER KIT, SWING™,1,,,,,,55555555535
13A,3,,172151-71860, ,""'SEAL SET, HEAD",1,,.,,:555535535535>5
20,3,,933111-26600, ,""RING 55, SPRING",1,,,,,5555553555555
21,3,,172151-72870, ,""LOCK WASHER 90",1,,,,5:5555355535555>»
22,3,,22252-000561, ,"CIRCRIP 56",1,,,,,,535555555335
23,3,,172151-71850, ,"SEAL SET, PISTON",1,,,,,.5555555355>5
28,3,,172142-72810, ,"CIRCLIP 22",1,,,.,55535553533553
29,2,,172137-72730, ,""RING 44B, CUSHION"™,1,,,,,555535555535>5
30,2,,172151-72950, ,""PISTON 90",1,,,,55555355535535>»
31,2,,172151-72960, ,"SPACER 90 27 19",1,,,,,.5555555355>5
32,2,,172141-72250, ,"U-NUT M27",1,,,,,,,,55555555>
33,2,,933127-23001, ,""CUSHION PLUNGER 44 C",1,,,.,.555355535353
34,2,,172137-72710, ,""COLLAR 40B, CUSHION",1,,,,555555355535535
35,2,,172137-72720, ,""COLLAR 40A, CUSHION",1,,,,5555553555535
36,2,,172135-72800, ,"RING 40 B, CUSHION",1,,,,,,555553555535
37,2,,24761-020000, ,""NIPPLE PT1/8,GREASE",1,,,,,555555555533
38,1,,22217-100000, ,"SPRING WASHER 10",1,,...555553535532
39,1,,26116-100162, ,"BOLT M10X 16 PLATED",1,,.,..5555535555535
40,1, ,22157-100000, ,"WASHER 10",1,,,,,5553555353523
41,1,,172165-72401-4, ,""COVER,SWING(GREEN)",1,,,,,.51,.,555355>
42,1, ,22217-100000, ,"SPRING WASHER 10",1,,,,.551:555555555
43,1,,26116-100162, ,""BOLT M10X 16 PLATED™,1,.,..,...1,.25555554
44,1,,933147-03400, ,"WASHER, BRAKE ARM",1,,,,.,51,.,5555545
45,1, ,933168-14170, ,"SPRING 16'",2,,,,,,.1,,.555455>

1,1
2,2
4,3
5,3
6,2



https://truckmanual shub.com/

5 AAITI IS (FvEY)
Fig. SWING CYLINDER (CABIN)

EP{ti

EP SPEC. BiHiLNo_ | (:\Sgumo. 2HH3TEABET.
43 ——g 41 1inc.2 ~
42—a 1

44
45




https://truckmanual shub.com/

,,172151-72753, ,""CYLINDER ASSY,SWING",,1,,,.555553555535
,,172151-72070, ,""TUBE W/BUSH, SWING™,,1,,,55555355553555>5
,»,172165-72310, ,"BUSH 40X40™,,1,,,,,5555555555>5
,,172165-81750, ,"'SEAL 40X50X5, DUST",.,2,,,,25553555355>5
,,172151-72060, ,"'ROD ASSY, SWING™,,1,,,.,5,5555535554
8,3,,172165-72310, ,""BUSH 40X40",,1,,,..55535535535>»
9,3,,172165-81750, ,""SEAL 40X50X5, DUST",.,2,,,:5555355535535>5
10,2,,172151-72840, ,""HEAD 90 50", ,1,,,,5555355535535>»
11,3,,933135-14600, ,"'BUSH 40 30, ROD"™,,1,,,,,555553555535
13,2,,172151-72080, ,""CYLINDER KIT, SWING"™,,1,,,,,55555555535
13A,3,,172151-71860, ,""'SEAL SET, HEAD",,l1,,,..555355535535>5
20,3,,933111-26600, ,""RING 55, SPRING",,1,,,,5555553555555
21,3,,172151-72870, ,"'LOCK WASHER 90",,1,,,,.55535555555>5
22,3,,22252-000561, ,"CIRCRIP 56",,1,,,,,5355553555535
23,3,,172151-71850, ,"SEAL SET, PISTON",,1,,,,.5555555355>5
28,3,,172142-72810, ,"CIRCLIP 22", ,1,,,,.55355353553
29,2,,172137-72730, ,"'RING 44B, CUSHION",,1,,,,,.555555555>5
30,2,,172151-72950, ,""PISTON 90", ,1,,,,,55555535555>5
31,2,,172151-72960, ,"SPACER 90 27 19",.,1,,,,.5555555355>5
32,2,,172141-72250, ,"U-NUT M27",,1,,,,,,,5:555555>
33,2,,933127-23001, ,""CUSHION PLUNGER 44 C",,1,,.,.5553555353553
34,2,,172137-72710, ,""COLLAR 40B, CUSHION",,1,,,,5555535555535
35,2,,172137-72720, ,""COLLAR 40A, CUSHION",,1l,,,,5555535555535
36,2,,172135-72800, ,"RING 40 B, CUSHION",,1,,,,,.55553555535
37,2,,24761-020000, ,"'NIPPLE PT1/8,GREASE",,1,,,,555555555533
38,1,,172165-72401-4, ,""COVER, SWING(GREEN)" , ,1, , 5355233223333
39,1,,933147-03400, ,"WASHER, BRAKE ARM™,.,1,,,...555555555>5
40,1,,22217-100000, ,"SPRING WASHER 10",,1,,,.555535555555>»
41,1, ,26116-100162, ,""BOLT M10X 16 PLATED",.,1,..,.,.:555525955>5
42,1, ,933168-14170, ,"SPRING 16",.,2,,,,,55555522335

1,1
2,2
4,3
5,3
6,2



https://truckmanual shub.com/

B LI e
Fig. SWING CYLINDER (CANOPY)

BHULNo. 11k, BHUNo. 2053 7E8RBET .
linc.2 ~ 37




https://truckmanual shub.com/

,»,172151-71500-1, ,""CYLINDER, BLADE™,1,1,,,,.55555355554
,,172151-72920-1, ,"TUBE, BLADE",1,1,,,,,,5555555535
,,172151-72670, ,""BUSH 45 50",1,1,,,,,,5.55555555
,,172168-81410, ,""SEAL 45X55X4, DUST",2,2,,,.5553555335254
,,172151-72930, ,""ROD ASSY, BLADE",1,1,,,,,55555555535
8,3,,172151-72670, ,"BUSH 45 50",2,2,,,,.553555353554
9,3,,172168-81410, ,""SEAL 45X55X4, DUST",2,2,,,,555355353523
10,2,,172151-71590, ,""HEAD 90 50",1,1,,,,55535553535523
11,3,,172151-72540, ,"'BUSH 50 35, ROD",1,1,,,,.5555555955>5
13,2,,172151-72940, ,""CYLINDER KIT, BLADE",1,1,,,,.5555555955>5
13A,3,,172151-71880, ,""SEAL SET, HEAD",1,1,,,..55555355554
18,3,,933111-26700, ,""RING 65, SPRING",1,1,,,,,555553555555
19,3,,172151-72870, ,""LOCK WASHER 90" ,1,1,,,,,55535555535>»
20,3,,172151-71870, ,"SEAL SET, PISTON",1,1,,,.,.,5555535555
23,2,,172151-71610, ,PISTON,1,1,,,,,,,,,555555>
23-1,2,,172164-72640, ,PISTON,1,1,,,,,S,, ,M/#01451, ,M/#01451,,,,,,
24,2,,172151-71620, ,"SPACER 90 36 19",1,1,,,,,Z,,,M/#01451, ,M/#01451,,,,,,
25,2,,172151-72580, ,"U-NUT M36",1,1,,,,5553555555555
26,2,,172151-71640, ,TUBE,1,1,,,,,,5555555555
27,2,,22217-100000, ,"SPRING WASHER 10",1,1,,,.,,55555535553
28,2,,26116-100202, ,""BOLT M10X 20 PLATED",1,1,,.,..55555355555
29,2,,22137-100000, ,"WASHER 10,POLISHED",1,1,,,,,,55535555535

1,1
2,2
4,3
5,3
6,2



https://truckmanual shub.com/
APV
Fig.52 BLADE CYLINDER

BHLNo. 1. RHUNoO. 2B 29%83F7.
tinc.2 ~2¢

(=}
PREVIOUS




https://truckmanual shub.com/

,»,172147-73300, ,""MOTOR ASSY, DRIVING",2,2,,,,,55535535535>5
,1,,172147-73301, ,""MOTOR ASSY, DRIVING",2,2,,,,,N,, ,MXXX, ,MXXX,,,,,,
,»,172124-70010, ,BEARING, 2,2, ,,,,,,,,5.55555
,,172123-70020, ,BALL,4,4,,,,,,,,.555555>5

,,172147-70640, ,""SEAL KIT, REDUCTION",2,2,,,,,555553555535
8,2,,172124-70030, ,BALL,198,198,,,,,,,,5555555>5
9,2,,172147-70030, ,"'PLANETRY GEAR(B)',8,8,,,535555355553535>5
10,2,,172147-70040, ,""CAGE & ROLLER",8,8,,,,5555535555535
11,2,,172124-70050, ,"RING NUT",2,2,,,,.5555555955>5
12,2,,172147-70050, ,COLLAR,8,8,,,,,,,55555555>
13,2,,172147-70060, ,""THRUST WASHER",8,8,,,,:55553555535
14,2,,172147-70070, ,PLATE, 2,2, ,,,,,,555555555
15,2,,172147-70080, ,"GEAR, SUN",2,2,,,,,,,.55555555
16,2,,172147-70090, ,"'SNAP RING",2,2,,,,,,535555335255
17,2,,172147-70100, ,HOLDER,2,2,,,,,,,5:555555>
18,2,,172141-70110, ,SCREW,8,8, ,,,,55555555555
19,2,,172147-70110, ,""GEAR(A), PLANETARY",6,6,,,55555535555335
20,2,,172147-70120, ,""GAUGE & ROLLER"™,6,6,,,55555553555553
21,2,,172147-70130, ,""RACE, INNER",6,6,,,,.55535555255>5
22,2,,172147-70140, ,"PIN, SPRING",6,6,,,,.5555555355>5
23,2,,172147-70150, ,"DRIVE GEAR",2,2,,,,,,55535335535
24,2,,172147-70160, ,PLATE,2,2,,,,,,1,,,,,5,5>
25,2,,172147-70170, ,PLATE,2,2,,,,,,1,,,,,5,55
26,2,,172147-70180, ,PLATE,2,2,,,,,,1,,,,,.,,5>
27,2,,172147-70190, ,"COVER, SIDE",2,2,,,,.5555555355>5
28,2,,172147-70210, ,WIRE,2,2, ,,,,,,,:5555555
29,2,,172147-70220, ,PLUG,4,4, ,,,,.,,.:5555555
30,2,,172147-70230, ,SHAFT,2,2,,,,,,5555555555
31,2,,172147-70240, ,"BALL BEARING",2,2,,,.,.,5355535254
32,2,,172147-70650, ,""SEAL SET, MOTOR",2,2,,,,:5555555355>5
39,2,,172147-70260, ,PLATE,2,2,,,,,,5,55555555
40,2,,172147-70680, ,""BLOCK ASSY, CYLINDER",2,2,,,,555553555535
43,2,,172147-70280, ,COLLAR, 2,2, ,,,,,,,.5555555
44,2,,172147-70290, ,SPRING, 2,2, ,,,,,,,.5555555

45,2, ,172147-70300, ,"WASHER,LOCK" ,2,2,,,.5553555235523
46,2,,172147-70310, ,"RING, SNAP",2,2,,,,,,.,.5:5555>
47,2,,172147-70320, ,PIN,6,6,,,,,,,,55555555

48,2, ,172147-70330, ,""HOLDER, RETAINER",2.2,,,.,,.:5553555535
49,2, ,172147-70340, ,"PLATE, RETAINER",2,2,,,....555535555
50,2,,172147-70360, ,SPRING,4,4,,,,,,,,,555555>5
51,2,,172147-70370, ,"PLATE VALVE",2,2,,,,:55535555355>5
52,2,,172147-70390, ,""BALL BEARING",2,2,,,,:555535335535
53,2,,172122-70410, ,PIN,4,4,,,,,.,.55555535
57,2,,23871-030000, ,"PLUG PT3/8,SCREW",10,10,,,,,55555555523
58,2,,172122-70430, ,"VALVE, CHECK",4,4,,,..,.355232224
59,2,,172147-70430, ,PLUG,4.4, ,,,,,,..5555555
60,2,,172122-70440, ,SPRING,4,4, ,,,,,,,,5555555
61,2,,172147-70440, ,"SEAT, SPRING",4,4,,,....355535254
62,2,,172147-70450, ,SPRING,4,4,, ,,,,,55553355>5
63,2,,172147-70460, ,CAP,4,4,, ,,,,,.55555555
64,2,,172147-70470, ,0RIFICE,4,4,,,,,:5553552335
65,2,,172141-70480, ,PIN,2,2,,,,,,,,.,5:555>
66,2,,172147-70490, ,SPRING,2,2,,,,,,,55555555>
67,2,,172147-70500, ,PLUG,6,6,,,,,:5555555555
68,2,,172147-70510, ,PLUG,4.,4, ,,,,,,..,.5555>
69,2,,172147-70520, ,PLUG,2,2,,,,,,,,.555555>
70,2,,172147-70530, ,0RIFICE,8,8,,,,5,55535555535
70-1,2,,172148-70340, ,0RIFICE,8,8,,,,,N,, ,MXXX, ,MXXX, ,,,,,
71,2,,172147-70540, ,""HEAD BOLT, SOCKET",16,16,,,,.5555555255>5
73,2,,172147-70560, ,""VALVE ASSY, CONTROL",2,2,,,,.555555255>5
75,2,,172147-70660, ,""SEAL KIT, BLOCK",2,2,,,,:55535555355>5
84,2,,172147-70590, ,""PISTON, FREE",4,4,,,,.,,55535535535
85,2,,172147-70610, ,SHIM, 2,2, ,,,,.,..5555555

1,1
1-1
2,2
4,2
5,2



https://truckmanual shub.com/

86,2,,172147-70620, ,""HEAD BOLT, SOCKET",8,8,,.,,5553555355553
87,2,,172122-73430, ,PLUG,4,4, ,,,,.,,55555555
88,2,,23871-020000, ,"PLUG PT1/4,SCREW",4,4,,,,5553555332525
89,2,,172147-70670, ,SHIM, 4.4, ,,,,W,, ,MXXX, ,MXXX, ,,,,,
90,1,,22217-140000, ,"SPRING WASHER 14" ,18,18,,,,,555552555>5
91,1,,26116-140352, ,""BOLT M14X 35 PLATED",18,18,,,..555355535555>»



https://truckmanual shub.com/

EIT—%
Fig.53 TRAVEL MOTOR

REFER TO Fig.33




https://truckmanual shub.com/

,,172176-73311, ,""MOTOR ASSY, TURNING",1,1,,,.,,.55355535555>5
,,172176-73320, ,""GEAR ASSY, REDUCTION",1,1,,,,5555535555535
,»,172165-73320, ,"PINION SHAFT",1,1,,,,,555553553553
»»,172165-73330, ,COLLER,1,1,,,,,,,5:555555>
»»,172165-73350, ,BEARING,1,1,,,,,,,,5555555>
»»,172165-73360, ,"GEAR CASE",1,1,,,,,5555555555>
3,,172165-73380, ,BEARING,1,1,,,,,,,,,5555555
8,3,,172165-73390, ,""HOLDER 2 ASSY",1,1,,,,5555535535535
9,3,,172165-73400, ,GEAR,1,1,,,,,.5555555555
10,3,,172165-73410, ,""HOLDER 1 ASSY",1,1,,,.5553555535523
11,3,,172165-73420, ,GEAR,1,1,,,,,,5555555555

12,3, ,26450-120802, ,""BOLT M12X80",6,6,,,5555535553555»
13,3,,172165-73490, ,"RING GEAR",1,1,,,,,55535555535>»
14,3,,172162-71540, ,PIN,2,2,,,,,,,,55555555
15,3,,172165-73500, ,COLLER,2,2,,,,,,,5:555555>
16,3,,172162-71670, ,"PLUG PT3/8",1,1,,,,55553535235515

17,3, ,172164-73340, ,""SEAL ASSY",1,1,,,,.55535535533>5
20,2,,172176-73330, ,""MOTOR ASSY, HYD.",1,1,,,..555355535535>5
21,3,,172176-73380, ,COLLAR,1,1,,,,,,,555355555>
22,3,,172165-73430, ,BEARING,1,1,,,,,.555555555
23,3,,172162-71870, ,"PLATE,CAM™,1,1, ,,,,.5555555555
24,3,,172162-71860, ,""PLATE,RETURN" ,1,1,,,,,555535555535
25,3,,172162-71850, ,SPRING,1,1,,,,,.,,,5555555
26,3,,172176-73350, ,"PLATE,BALANCE" ,1,1,,,,,555553555535
27,3,,172165-73440, ,BUSH,4,4, ,,,,,,..5555555
28,3,,172165-73450, ,""TEFLON RING",4.,4,,,...553523533>»
29,3,,172165-73460, ,""CONED DISC SPRING",4,4,,,,.,553553533523
30,3,,172176-73360, ,PISTON,2,2, ,,,,,,,,5555555
31,3,,172162-71710, ,""BEARING,NEEDLE™ ,1,1,,,,5555553555525
32,3,,172165-73480, ,"SNAP RING",1,1,,,,,.5555552525
33,3,,172176-73370, ,""TEFLON RING",2,2,,,..5553523533>»
34,3,,172176-73340, ,"RELIEF ASSY",2,2,,,,555535335533>5
35,3,,172162-71960, ,"PIN,STRAIGHT" ,2,2, ,,...5355535254
36,3, ,26450-120302, ,""BOLT M12X30",4,4,,,,,55555322235
37,3,,172164-73360, ,"SEAL ASSY",1,1,,,.,55555522325
42,1,,194202-56460, ,BAND, 1,1, ,,,,,,55555555>
43,1,,26116-160502, ,""BOLT M16X 50 PLATED",8,8,,,,.5535553555554
44.,1,,172162-73330, ,""CONNECTOR 2-PT3/8",1,1,,,,.533552522223
45,1,,172165-76600, ,""CONNECTOR PT1/4",1,1,,,,,555533555275
46,1,,172164-78750, ,HOSE,1,1,,,,,,555555555>

47,1, ,22217-160000, ,"SPRING WASHER 16",8,8,,,,555555552535
48,1, ,22487-100200, ,"PIN 10X20",1,1,,,,555553525535

49,1, ,23000-022000, ,"CLAMP 22",2.2,,,,,53555532233

50,1, ,23111-030000, ,"ELBOW (PT 3/8)".,1,1,,.,.:5555553355>»
51,1,,23871-030000, ,"PLUG PT3/8,SCREW",1,1,,,,,5555353555555

1,1
2,2
3,3
4,3
5,3
6,3
7



https://truckmanual shub.com/

54 EEET—% (5F)
Fig. TURNING MOTOR (PREVIOUS)

48 —8
49—e»

REFER TO Fig.33




https://truckmanual shub.com/

,,172176-73312, ,""MOTOR ASSY, TURNING",1,1,,,,,555355535555>5
,,172176-73321, ,""GEAR ASSY, REDUCTION",1,1,,,,5555535555535
,»,172165-73320, ,"PINION SHAFT",1,1,,,,,555553553553
»»,172165-73330, ,COLLER,1,1,,,,,,,5:555555>
»»,172165-73350, ,BEARING,1,1,,,,,,,,5555555>
»»,172165-73360, ,"GEAR CASE",1,1,,,,,5555555555>
3,,172165-73380, ,BEARING,1,1,,,,,,,,,5555555
8,3,,172176-73950, ,""HOLDER 2 ASSY",1,1,,,,5555535535535
9,3,,172164-73290, ,CEAR,1,1,,,,,.5555555555
10,3,,172164-73430, ,""HOLDER 1 ASSY",1,1,,,.555555532523
11,3,,172165-73420, ,GEAR,1,1,,,,,,5555555555

12,3, ,26450-120802, ,""BOLT M12X80",6,6,,,5555535553555»
13,3,,172165-73490, ,"RING GEAR",1,1,,,,,55535555535>»
14,3,,172162-71540, ,PIN,2,2,,,,,,,,55555555
15,3,,172165-73500, ,COLLER,2,2,,,,,,,5:555555>
16,3,,172162-71670, ,"PLUG PT3/8",1,1,,,,55553535235515

17,3, ,172164-73340, ,""SEAL ASSY",1,1,,,,.55535535533>5
20,2,,172176-73331, ,""MOTOR ASSY, HYD.",1,1,,,,,55535555535>5
21,3,,172162-71900, ,COLLAR,1,1,,,,,,,55555555>
22,3,,172165-73430, ,BEARING,1,1,,,,,.555555555
23,3,,172162-71870, ,""PLATE,CAM™ ,1,1,,,,.55555353554
24,3,,172162-71860, ,""PLATE,RETURN" ,1,1,,,,,555535555535
25,3,,172162-71850, ,SPRING,1,1,,,,,.,,,5555555
26,3,,172176-73350, ,"PLATE,BALANCE" ,1,1,,,,,555553555535
27,3,,172164-73090, ,BUSH,4.,4, ,,,,,,..5.55555
28,3,,172164-73080, ,"TEFLON RING",4.,4,,,.,.553523533>»
29,3,,172165-73460, ,""CONED DISC SPRING",4,4,,,,.,553553533523
30,3,,172176-73360, ,PISTON,2,2, ,,,,,,,,5555555
31,3,,172162-71710, ,""BEARING,NEEDLE™ ,1,1,,,,5555553555525
32,3,,172165-73480, ,"SNAP RING",1,1,,,,,.5555552525
33,3,,172176-73370, ,""TEFLON RING",2,2,,,..5553523533>»
34,3,,172176-73340, ,"RELIEF ASSY",2,2,,,,555535335533>5
35,3,,172162-71960, ,"PIN,STRAIGHT" ,2,2, ,,...5355535254
36,3, ,26450-120302, ,""BOLT M12X30",4,4,,,,,55555322235
37,3,,172164-73361, ,"SEAL ASSY",1,1,,,.,55555552325

44,3, ,172162-71720, ,"PLATE,FRICTION",1,1,,.,..5553555535
45,3,,172162-71730, ,PLATE,1,1,,,,,,5555555555
46,3,,172162-71830, ,PISTON,1,1,,,,,,.:55555555

47,3, ,172162-71820, ,SPRING,16,16,,,,.555355535 55

48,1, ,194202-56460, ,BAND, 1,1, ,,,,,555555555>

49,1, ,26116-160502, ,""BOLT M16X 50 PLATED",8,8,,,.555555535553
50,1,,172162-73330, ,""CONNECTOR 2-PT3/8",1,1,,,,5555535552335
51,1,,172165-76600, ,""CONNECTOR PT1/4",1,1,,,,:5555553352>5
52,1,,172164-78750, ,HOSE, 1,1, ,,,,:5555555555
53,1,,22217-160000, ,"SPRING WASHER 16',8,8,,,..,53555535554
54,1,,22487-100200, ,"PIN 10X20",1,1,,,,,55555552325
55,1,,23000-022000, ,"CLAMP 22" ,2,2,,,:55553533533»
56,1,,23111-030000, ,"ELBOW (PT 3/8)".,1.,1,,.,.:55555533535
57,1, ,23871-030000, ,"PLUG PT3/8,SCREW",1,1,,,,,,5553355525>5

1,1
2,2
3,3
4,3
5,3
6,3
7



https://truckmanual shub.com/

RET—5 (FE)
Fig. 5 5 TLIEI%NING MOTOR (NEW)

M/#01328~ 54 —F
55—

RE/FEHTO/HG.SS/ 52h‘%

BHUNo. 2iF. BHUNo. 3051 728357,
2inc.3~17




https://truckmanual shub.com/

,,172147-73800-1, ,"" JOINT ASSY,SWIVEL",1,1,,,.,555355535555>5
,,172147-73810-1, ,SHAFT,1,1,,,,,.,5:5555555
,,172147-73830-1, ,"HUB,SWIVEL",1,1,,,,,.,,:5555555
»,172147-73850-1, ,PLATE, 1,1, ,,,,,5:55555555
,,172122-73860, ,""SPACER, SWIVEL",1,1,,,,,,55555355555
,,172122-73870, ," THRUST WASHER",1,1,,,,,,5553555535
2,,172147-73880, ,""SEAL ASSY",1,1,,,,5553555353523
8,3,,172122-73890, ,""SEAL, SWIVEL",8,8,,,,5555355535535>»
9,3,,24311-000800, ,"0-RING 1A P-80.0",1,1,,,,.5555555355>5
10,3,,24311-001000, ,""0O-RING 1A P-100.0",1,1,,,.,5553555535553
11,3, ,24321-000950, ,"0-RING 1A G-95.0",1,1,,,,:,5553555535
12,2,,22242-000700, ,"CIRCLIP  70™,1,1,,,,555555353553
13,2,,23871-030000, ,""PLUG PT3/8,SCREW",4,4,,,,,55535555335>5
14,2,,26013-100402, ,""BOLT M10X 40",4,4,,,,.5553522255>5
15,1,,26013-120502, ,""BOLT M12X 50",4,4,,,,:5553555355>5

1,1
2,2
3,2
4,2
5,2
6,2
7



https://truckmanual shub.com/

AARNITIAIN
Fi 9-5 6 SWIVEL JOINT




https://truckmanual shub.com/

,,172176-74100, ,""VALVE ASSY, CONTROL"™,1,1,,,..555355535555>5
,1,,172176-74101, ,"VALVE COMP.,CONTROL",1,1,,,,,N,,,M/#00832, ,M/#00832, ,,,,,
2,1,,172176-74102, ,"'VALVE COMP.,CONTROL",1,1,,,,,N,, ,M/#01155, ,M/#01155,,,,,,
2,2,,172165-74130, ,""RELIEF ASSY, MAIN",2,2,,,,,,5355535555
2A,3,,172176-74200, ,"0-RING ASSY",2,2,,,,:5553552335>5

3,4,,24311-000140, ,"0-RING 1A P-14.0",2,2,,,,555553533553

4,4,,172162-74330, ,"RING, BACK UP",2,2,,,,555553555535

5,4,,24315-240100, ,"0-RING 1B P-10A",2,2,,,,5553555353523

6,2,,172176-74120, ,""RELIEF ASSY, MAIN",1,1,,,,.,.555535555
6A,3,,172176-74200, ,"0-RING ASSY",1,1,,,,:5555555355>5
7,4,,24311-000140,,"0-RING 1A P-14.0",1,1,,,,55555352553

8,4,,172162-74330, ,""RING, BACK UP",1,1,,,,5555535555535

9,4,,24315-240100, ,"0-RING 1B P-10A",1,1,,,,555555353523

10,2,,172165-74230, ,""RELIEF ASSY, PORT",7,7,,.,3:5553552335223
10-1,2,,172165-74230, ,""RELIEF ASSY, PORT",5,5,,,,,K,,,M/#01155, ,M/#01155,,,,,,
10A,3,,172176-74200, ,"'O-RING ASSY" , 7,7, ,255553533533523
10A-1,3,,172176-74200, ,""O-RING ASSY",5,5,,,,,K,,,M/#01155, ,M/#01155,,,,,,
11,4, ,24311-000140, ,""0-RING 1A P-14.0",7,7,3,5555355353323
11-1,4,,24311-000140, ,"0-RING 1A P-14.0",5,5,,,,,K,, ,M/#01155, ,M/#01155, ,,,,,
12,4,,172162-74330, ,"'RING, BACK UP",7,7,,.:555355532523
12-1,4,,172162-74330, ,"'RING, BACK uP",5,5,,,,,K,,,M/#01155, ,M/#01155,,,,,,
13,4, ,24315-240100, ,"0-RING 1B P-10A",7,7,,3525535332335723
13-1,4,,24315-240100,,"0-RING 1B P-10A",5,5,,,,,K,,,M/#01155, ,M/#01155, ,,,,,
13A,2,,172165-74260, ,""RELIEF ASSY, PORT",1,1,,,,,W,,,M/#01155, ,M/#01155,,,,,,
13B,3,,172176-74200, ,'"0O-RING ASSsY",2,2,,,,,W,,,M/#01155, ,M/#01155,,,,,,
13C,4,,24311-000140, ,"0-RING 1A P-14.0",2,2,,,,,W,,,M/#01155, ,M/#01155,,,,,,
13D,4,,172162-74330, ,"RING, BACK uP",2,2,,,,,W,,,M/#01155, ,M/#01155,,,,,,
13E,4,,24315-240100,,"0-RING 1B P-10A",2,2,,,,,W,,,M/#01155, ,M/#01155,,,,,,
14,2,,172165-74190, ,SPRING,2,2,,,,,,,555553555>»

15,2,,172162-74350, ,""VALVE ASSY, REDUCING",2,2,,,,.5555555355>5
15A,3,,172176-74210, ,"'O-RING ASSY",2,2,,..2553523533523

16,4, ,24311-000140, ,"0O-RING 1A P-14.0",2,2,,,,5535553523523

17,4, ,24315-240100, ,""0-RING 1B P-10A",2,2,,,,.:555552335>5
18,4,,24315-000090, ,"0-RING 1B P- 9.0",2,2,,,,555555535333>
19,4,,172162-74370, ,"'RING, BACK UP",2,2,,,.,,5555532524

20,2,,172162-74380, ,"CAP,PLUNGER" ,5,5,,,..55535335533>»

21,2,,172162-74390, ,""COVER,SPRING",5,5,,,,5555535535535

22,2,,172162-74400, ,SPRING,4,4,, ,,,,,,.555555>5

23,2,,172162-74550, ,SPRING,1,1,,,,,,,55555555>

24,2,,172162-74410, ,"GUIDE,SPRING",10,10,,,,.5555555955»
25,2,,24311-240100,,"0-RING 1A P-10A",18,18,,,,,5555555233>
26,2,,172162-74420, ,""RETAINER,SEAL" ,10,10,,,,555553555535
26A,2,,172176-74190, ,"0-RING ASSY",10,10,,,,.5555555355>5

27,3,,172162-74430, ,WIPER,10,10,,,,,.5555355553>

28,3,,172162-74440, ,0-RING,10,10,,,,,,,55555555>

29,2,,26450-060122, ,"BOLT M 6X 12",10,10,,,,55555555355>5
29A,2,,172176-74160, ,""CAP ASSY",1,1,,,,555355353523

30,3,,172162-74460, ,CAP,1,1,,,,,.:555555555

31,3,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,.,5555535254
31A,2,,172176-74140, ,""COVER ASSY",8,8,,,,:5555552355>5
32,3,,172162-74470, ,COVER, 8,8, ,,,,,5555555555
33,3,,172162-74520, ,0-RING,8,8, ,,,,.,,,:5555555

34,2,,172162-74500, ,"CAP,PLUNGER",5,5,,,,.555555525 5

35,2,,172162-74510, ,"GUIDE, SPRING",5.,5,,,,,,:5553555535

36,2,,172162-74490, ,SPACER,5,5,,,,,555555535555

37,2,,26450-060202, ,"BOLT M 6X 20",24,24,,,,,5553555335>5

38,2,,172162-74540, ,SPRING,6,6,,,,,,,,:5555555

39,2,,172162-74560, ,"NUT,HEX.",3,3,,,,,5:55555555>
40,2,,172162-74570, ,SPACER, 3,3, ,,,,..::5555555
41,2,,172162-74580, ,SPACER, 3,3, ,,,,,,5555555 55

42,2,,172162-74590, ,""CAP,PLUNGER",3,3,,,,555555532555

43,2,,172162-74600, ,""GUIDE, SPRING",3,3,,,.,555355535555>»
44,2,,172162-74610, ,""EYE F,PLUNGER",5,5,,,,.,5555555355>5

1,1
1-1
1



https://truckmanual shub.com/

45,2, ,26450-060102, ,"BOLT M 6X 10",10,10,,,,555553555535
45A,2,,172176-74150, ,""COVER ASSY",4,4,,,,,553553533523
46,3,,172162-74620, ,0-RING,4,4,,,,,,,,.555555>

47,3,,172162-74640, ,COVER,4,4,, ,,,,,5:555355>

48,2, ,172162-74630, ,""CAP,PLUNGER" ,4,4,,,,,,53555235553
49,2,,172165-74170, ,SPRING,16,16,,,,,553555355554

50,2,,172162-74660, ,SPRING,2,2,,,,,,,,,5,55555

51,2,,172162-74670, ,""VALVE, CHECK",18,18,,,,,555553555553
51A,2,,172176-74170, ,""CAP ASSY",4.4,,,,,.:55532233
52,3,,172162-71910,,CAP,4,4,, ,,,,,.55555555

53,3,,24315-000140, ,"0-RING 1B P-14.0",4.,4,,,..5553553533>»
53A,2,,172176-74180, ,""CAP ASSY",2,2,,,55553533533523
53A-1,2,,172176-74180, ,"'CAP ASSsY",3,3,,,,,K,,,M/#00832, ,M/#00832, ,,,,,
54,3,,172165-74180, ,CAP,2,2,,,,,,5555553555

54-1,3,,172165-74180, ,CAP,3,3,,,,,K,, ,M/#00832, ,M/#00832, ,,,,,
54A,3,,24311-000140, ,"0O-RING 1A P-14.0",2,2,,,,.553553533523
54A-1,3,,24311-000140, ,"0-RING 1A P-14.0",3,3,,,,,K,,,M/#00832, ,M/#00832, ,,,,,
55,2,,172176-74130, ,PLUG,3,3, ,,,,.5555535555

55A,3,,172165-74160, ,PLUG,3,3,,,,,,5555555555

56,3,,172176-74200, ,"0-RING ASSY",3,3,,,.:5555555355>5
56A,4,,24311-000140, ,"0O-RING 1A P-14.0",3,3,,.,,.5535553233553
57,4,,172162-74330, ,"'RING, BACK UP",3,3,,,.5555355535533>5

58,4, ,24315-240100, ,"0-RING 1B P-10A",3,3,,,,5555535235535
59,1,,22217-100000, ,"SPRING WASHER 10",3,3,,,.555555535555
60,1,,26116-100852, ,""BOLT M10X 85 PLATED",3,3,,.,.:5555555955>5
61,1,,172165-76580, ,"'PLUG PF1/2,HEX.",2,2,,,,,W,,,"M/#FORM 1", ,"M/#FORM 1", ,,,,,
62,1, ,24315-000180, ,"0-RING 1B P-18.0",2,2,,,,,W,,,"M/#FORM 1", ,""M/#FORM
1", .55

63,1,,172162-76850, ,"PLUG PF3/8",2,2,,,,,W,, ,MXXX, ,MXXX, ,,,,,

64,1, ,24315-000240, ,"0-RING 1B P-24.0",2,2,,,,,W,, ,MXXX, ,MXXX,,,,,,
65,1,,172165-76590, ,"'PLUG PF1/4",1,1,,,,,W,,,M/#00832, ,M/#00832,,,,,,
66,1, ,24315-000110,,"0-RING 1B P-11.0",1,1,,,,,W,,,M/#00832, ,M/#00832,,,,,,



https://truckmanual shub.com/

, 5 mINuE AV Vs
Fig. CONTROL VALVE

29 o
158
|

45
= 26A
E;:;)K%B P FoEEesTs |
o S IP /
' 5]\3&\ o 26 3

ZL—K  BLADE
5Em TURNING

FEST DRIVING
Roryk BUCKET
T—h BOOM

#7232 OPTIONAL
A SWING 8
7—1I ARM

B 5% <

ET DRIVING @“\@\ A4 4 @ \25 4
,_ 51 S8 436

29 95 ®8\284? $ . ®/\\)¢ /

Q : 33 31A 575

gw @ﬁ\%%ﬂx 41 54h-1, 5B
| 2024 G 5 TR ]

In G 22 45
” @Qﬂs ©



https://truckmanual shub.com/

,,172176-74110, ,""VALVE ASSY, CONTROL"™,1,1,,,.,555355535555>5
,1,,172176-74111, ,"VALVE ASSY,CONTROL",1,1,,,,,N,,,M/#00832, ,M/#00832,,,,,,
2,1,,172176-74112, ,""VALVE COMP.,CONTROL",1,1,,,,,N,, ,M/#01155, ,M/#01155,,,,,,
2,2,,172165-74130, ,""RELIEF ASSY, MAIN",2,2,,,,,,5355535555
2A,3,,172176-74200, ,"0-RING ASSY",2,2,,,,:5553552335>5

3,4,,24311-000140, ,"0-RING 1A P-14.0",2,2,,,,555553533553

4,4,,172162-74330, ,"RING, BACK UP",2,2,,,,555553555535

5,4,,24315-240100, ,"0-RING 1B P-10A",2,2,,,,5553555353523

6,2,,172176-74120, ,""RELIEF ASSY, MAIN",1,1,,,,.,.555535555
6A,3,,172176-74200, ,"0-RING ASSY",1,1,,,,:5555555355>5
7,4,,24311-000140,,"0-RING 1A P-14.0",1,1,,,,55555352553

8,4,,172162-74330, ,""RING, BACK UP",1,1,,,,5555535555535

9,4,,24315-240100, ,"0-RING 1B P-10A",1,1,,,,555555353523

10,2,,172165-74230, ,"'RELIEF ASSY, PORT",8,8,,.,.:.53555535555
10-1,2,,172165-74230, ,""RELIEF ASSY, PORT",6,6,,,,,K,,,M/#01155, ,M/#01155,,,,,,
10A,3,,172176-74200, ,""'O-RING ASSY",8,8,,.55553555353553
10A-1,3,,172176-74200, ,""O-RING ASSY",6,6,,,,,K,,,M/#01155, ,M/#01155, ,,,,,
11,4,,24311-000140, ,""0O-RING 1A P-14.0",8,8,,,,555553555535
11-1,4,,24311-000140, ,"0-RING 1A P-14.0",6,6,,,,,K,, ,M/#01155, ,M/#01155, ,,,,,
12,4,,172162-74330, ,"'RING, BACK UP",8,8,,,.,,,5555535555
12-1,4,,172162-74330, ,"'RING, BACK UP",6,6,,,,,K,,,M/#01155, ,M/#01155,,,,,,
13,4, ,24315-240100, ,""0O-RING 1B P-10A",8,8,,.,.555355535353523
13-1,4,,24315-240100,,"0-RING 1B P-10A",6,6,,,,,K,,,M/#01155, ,M/#01155,,,,,,
13A,2,,172165-74260, ,""RELIEF ASSY, PORT",2,2,,,,,W,,,M/#01155, ,M/#01155,,,,,,
13B,3,,172176-74200, ,'"0O-RING ASSsY",2,2,,,,,W,,,M/#01155, ,M/#01155,,,,,,
13C,4,,24311-000140, ,"0-RING 1A P-14.0",2,2,,,,,W,,,M/#01155, ,M/#01155,,,,,,
13D,4,,172162-74330, ,"RING, BACK uP",2,2,,,,,W,,,M/#01155, ,M/#01155,,,,,,
13E,4,,24315-240100,,"0-RING 1B P-10A",2,2,,,,,W,,,M/#01155, ,M/#01155,,,,,,
14,2,,172165-74190, ,SPRING,2,2,,,,,,,555553555>»

15,2,,172162-74350, ,""VALVE ASSY, REDUCING",2,2,,,,.5555555355>5
15A,3,,172176-74210, ,"'O-RING ASSY",2,2,,..2553523533523

16,4, ,24311-000140, ,"0O-RING 1A P-14.0",2,2,,,,5535553523523

17,4, ,24315-240100, ,""0-RING 1B P-10A",2,2,,,,.:555552335>5
18,4,,24315-000090, ,"0-RING 1B P- 9.0",2,2,,,,555555535333>
19,4,,172162-74370, ,"'RING, BACK UP",2,2,,,.,,5555532524

20,2,,172162-74380, ,"CAP,PLUNGER" ,5,5,,,..55535335533>»

21,2,,172162-74390, ,""COVER,SPRING",5,5,,,,5555535535535

22,2,,172162-74400, ,SPRING,4,4,, ,,,,,,.555555>5

23,2,,172162-74550, ,SPRING,1,1,,,,,,,55555555>

24,2,,172162-74410, ,"GUIDE,SPRING",10,10,,,,.5555555955»
25,2,,24311-240100,,"0-RING 1A P-10A",18,18,,,,,5555555233>
26,2,,172162-74420, ,""RETAINER,SEAL" ,10,10,,,,555553555535
26A,2,,172176-74190, ,"0-RING ASSY",10,10,,,,.5555555355>5

27,3,,172162-74430, ,WIPER,10,10,,,,,.5555355553>

28,3,,172162-74440, ,0-RING,10,10,,,,,,,55555555>

29,2,,26450-060122, ,"BOLT M 6X 12",10,10,,,,55555555355>5
29A,2,,172176-74160, ,""CAP ASSY",1,1,,,,555355353523

30,3,,172162-74460, ,CAP,1,1,,,,,.:555555555

31,3,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,.,5555535254
31A,2,,172176-74140, ,""COVER ASSY",8,8,,,,:5555552355>5
32,3,,172162-74470, ,COVER, 8,8, ,,,,,5555555555
33,3,,172162-74520, ,0-RING,8,8, ,,,,.,,,:5555555

34,2,,172162-74500, ,"CAP,PLUNGER",5,5,,,,.555555525 5

35,2,,172162-74510, ,"GUIDE, SPRING",5.,5,,,,,,:5553555535

36,2,,172162-74490, ,SPACER,5,5,,,,,555555535555

37,2,,26450-060202, ,"BOLT M 6X 20",24,24,,,,,5553555335>5

38,2,,172162-74540, ,SPRING,6,6,,,,,,,,:5555555

39,2,,172162-74560, ,"NUT,HEX.",3,3,,,,,5:55555555>
40,2,,172162-74570, ,SPACER, 3,3, ,,,,..::5555555
41,2,,172162-74580, ,SPACER, 3,3, ,,,,,,5555555 55

42,2,,172162-74590, ,""CAP,PLUNGER",3,3,,,,555555532555

43,2,,172162-74600, ,""GUIDE, SPRING",3,3,,,.,555355535555>»
44,2,,172162-74610, ,""EYE F,PLUNGER",5,5,,,,.,5555555355>5

1,1
1-1
1



https://truckmanual shub.com/

45,2, ,26450-060102, ,"BOLT M 6X 10",10,10,,,,555553555535
45A,2,,172176-74150, ,""COVER ASSY",4,4,,,,,553553533523
46,3,,172162-74620, ,0-RING,4,4,,,,,,,,.555555>
47,3,,172162-74640, ,COVER,4,4,, ,,,,,5:555355>

48,2, ,172162-74630, ,""CAP,PLUNGER" ,4,4,,,,,,53555235553
49,2,,172165-74170, ,SPRING,16,16,,,,,553555355554
50,2,,172162-74660, ,SPRING,2,2,,,,,,,,,5,55555
51,2,,172162-74670, ,""VALVE, CHECK",18,18,,,,,555553555553
51A,2,,172176-74170, ,""CAP ASSY",4.4,,,,,.:55532233
52,3,,172162-71910,,CAP,4,4,, ,,,,,.55555555
53,3,,24315-000140, ,"0-RING 1B P-14.0",4.,4,,,..5553553533>»
53A,2,,172176-74180, ,""CAP ASSY",2,2,,,55553533533523
53A-1,2,,172176-74180, ,"'CAP ASSsY",3,3,,,,,K,,,M/#00832, ,M/#00832, ,,,,,
54,3,,172165-74180, ,CAP,2,2,,,,,,5555553555
54-1,3,,172165-74180, ,CAP,3,3,,,,,K,, ,M/#00832, ,M/#00832, ,,,,,
54A,3,,24311-000140, ,"0O-RING 1A P-14.0",2,2,,,,.553553533523
54A-1,3,,24311-000140, ,"0-RING 1A P-14.0",3,3,,,,,K,,,M/#00832, ,M/#00832, ,,,,,
55,2,,172176-74130, ,PLUG,1,1,,,,,.,555555555
55A,3,,172165-74160, ,PLUG,1,1,,,,,,5555555555
56,3,,172176-74200, ,"0-RING ASSY",1,1,,,,:5555555355>5
56A,4,,24311-000140, ,"0-RING 1A P-14.0",1,1,,,,.55355353553
57,4,,172162-74330, ,"'RING, BACK UP",1,1,,,.,,5555555555>5

58,4, ,24315-240100, ,"0-RING 1B P-10A",1,1,,,,555553555535
59,2,,172165-74240, ,"VALVE ASSY, UNLOAD",1,1,,,,.5555525955>5
60,3, ,24311-000140, ,"0-RING 1A P-14.0",1,1,,,..553555532224
61,3,,172162-74330, ,"'RING, BACK UP",1,1,,,...5535523553>»
62,3,,24315-240100, ,"0-RING 1B P-10A",1,1,,,,555553525535
63,1,,22217-100000, ,"SPRING WASHER 10",3,3,,,:5555355535533>»
64,1,,26116-100852, ,"BOLT M10X 85 PLATED",3,3,..,.:5555555355>5



https://truckmanual shub.com/

, 58 IvhO-L/T (PTO)
Fig. CONTROL VALVE (P. T.0.)

BHUNo. 1k, BHUNo. (1) '56288#%7.
1inc. (1) ~62

TL—K
B TURNING

EfT
Ty bk BUCKET
T—L4 BCOM

A7ra OPTIONAL

AAT SWING
P—LhL ARM
FEfT DRIVING



https://truckmanual shub.com/

,,172151-74610, ,""VALVE ASSY,RMT.CONT.",2,2,,,,5555535235535
,1,,172151-74611, ,"VALVE ASSY,RMT.CONT.",2,2,,,,,N,,,M/#00818, ,M/#00818,,,,,,
,,172151-74860, ,""SHIM(COUNT. SET",8,8,,,55555535522335

»»,172151-74870, ,SPRING,8,8,,,,,,,5:555555>

»»,172151-74880, ,RETAINER,8,8,,,,,,,,,,:5555>
»,172151-74890, ,""SP (SYN.",8.8,,..,:::2235331>5
2,,172151-74900, ,PISTON,8,8,,,,,,5555555555
7,2,,172151-74910, ,SEAL,8,8,,,,,,.555555555

8,2,,172151-74920, ,COLLAR,S8,8,,,,,Z,, ,M/#00818, ,M/#00818, ,,,,,
8A,2,,172164-74610, ,COLLAR,S8,8, ,,,,W,,,M/#00818, ,M/#00818, ,,,,,
9,2,,172151-74930, ,B00T,2,2,,,,,,,55555555>»
10,2,,172151-74940, ,PLATE, 2,2, ,,,,,,,.555555
11,2,,172151-74950, ,UNION, 2,2, ,,,,,,,.555555>
12,2,,172151-74960, ,DISK,2,2,,,,,Z,, ,M/#00818, ,M/#00818,,,,,,
12A,2,,172164-74620, ,DISC,2,2,,,,,W,, ,M/#00818, ,M/#00818, ,,,,,
13,2,,172151-74970, ,NUT,2,2,,,,,Z,, ,M/#00818, ,M/#00818,,,,,,
13A,2,,172164-74630, ,NUT,2,2,,,,,W,, ,M/#00818, ,M/#00818,,,,,,
14,2,,172151-74980, ,PLATE, 2,2, ,,,,,,5.5555555
15,2,,172151-74990, ,PLUG,4,4,,,,,Z,, ,M/#00818, ,M/#00818,,,,,,
15A,2,,172164-74650, ,PLUG,4,4,,,,,W,, ,M/#00818, ,M/#00818, ,,,,,
16,2, ,24311-000200, ,""0O-RING 1A P-20.0",8,8,,,,555553555535
17,2,,24311-000700, ,""O-RING 1A P-70.0",2,2,,,,55355535335535
18,2,,26116-060202, ,""BOLT M 6X 20",8,8,,,55555553535523
19,2,,172164-74560, ,PLUG,4,4,,,,,W,, ,M/#00818, ,M/#00818,,,,,,

1,1
1-1
2,2
3,2
4,2
5,2
6



https://truckmanual shub.com/

JEJIVILT
Fig.59 REMOTE CONTROL VALVE

13

13A

12

12A g—@
1 = )

@2

10 Tor
ey a7
14 e PREVIOUS

REFER TO Fig.27

—

PREV10US




https://truckmanual shub.com/

1,1,,172164-08700, ,"2-WAY MULTI V KIT(P",,1,,,5551,,55555555
2,1,,172164-08710, ,"'2-WAY MULTI V KIT(C",1,,,,553525535525355>5
3,2,,172164-62500, ,"PLATE B, MULTI",1,1,,,,,5555555555>5
3-1,2,,172164-62501, ,"PLATE B",1,1,,,,,S,3, ,M/#01277, ,M/#01277,,,,,,
3-2,2,,172164-62502, ,"'PLATE B",1,1,,,,,N,, ,M/#01505, ,M/#01505,,,,,,
4,2,,172164-62530, ,COVER,1,1,,,,,,,55555555>»
4-1,2,,172164-62531, ,COVER, 1,1,,,,,S,3, ,M/#01277, ,M/#01277,,,,,,
5,2,,22217-100000, ,"SPRING WASHER 10",2,2,,,,555553525535
6,2,,26013-100202, ,""BOLT W/WASHER M10X20",4,4,,,,,533555552223
7,2,,26647-100152, ,"WING BOLT M10X15",2,2,,,,.5555555355>5
8,2,,172164-74900, ,""BRACKET(ABV CMP*",1,1,,,,5555555353535
9,2,,26013-080252, ,"BOLT M 8X 25",3,3,,,5555535535535>»

10,2, ,26013-100402, ,""BOLT M10X 40",3,3,,,5555555353523
11,2,,172173-03560, ,"LABEL (YANMAR",1,1,,,,,55555555525
12,2,,172173-03570, ,""LABEL (KOMATSU",1,1,,,,5555555555135
13,2,,172173-03550, ,"LABEL (2-WAY™,,1,,,55555353523255
14,2,,172175-03550, ,LABEL(2-WAY,1,,,,555553525335>5
15,2,,172175-74700, ,"VALVE, 2-WAY",1,1,,,,.553555353523
16,3,,172175-74710, ,PLATE, 1,1, ,,,,.55555555 55
17,3,,172175-74720, ,GASKET,1,1,,,,,,,55555555>5
18,3,,172175-74730, ,LEVER,1,1,,,,,,,55555555>
19,3,,172151-74760, ,WASHER, 7,7, ,, 5555552352325
20,3,,23871-010000, ,"PLUG PT1/8,SCREW",8,8,,,5555555532555
21,3,,24311-000250, ,"0-RING 1A P-25.0",1,1,,,,.555555335255
22,3,,24311-000320, ,"0-RING 1A P-32.0",1,1,,,.255555232524
23,3,,26116-060162, ,""BOLT 6X16",6,6,,.5555552353554
24,3,,26647-060202, ,"WING BOLT M 6X20",1,1,,,,,55535555535>»



https://truckmanual shub.com/

_ 6 29z INT (29T4YNFFI )
Fig 2-WAY VALVE (2-WAY MULTI CHANGE)

POTARILFIUNTEYN (F+ /L)

2-WAY MULTI VALVE KIT (CANOPY)

{172164-08700)

Fig.80 REF.No.1

1ine. Fig. 60 REF.No.3~13, 15~24
Fig.80 REF.No.1~10

2&:47»?N»7#uh(#v5/)
_2—WAY MULTII‘éALVE KIT (CABIN)

B
PREVIOUS

HHE3
@IEWED FROM & 10
13

® g
REH
Asdl

f —E




https://truckmanual shub.com/

,1,,172176-74530, ,"VALVE(P)KIT, MULTI",,1,,,,,51 5555555535
,,172176-74490, ,""MULTI VALVE KIT",,1,,,,,N,1,,,,"FROM 1ST",,,,,,
172176-74540, ,"VALVE(C) KIT, MULTI",1,,,,,551,,55555555
,,172176-74490, ,""MULTI1 VALVE KIT",1,,,,,,N,1,,"FROM 1ST",,,,,,,,
172164-74200, ,""BRACKET COMPL.",1,1,,,,555535555355>5

172151-74600, ,"VALVE CMP ,MULTICHNG.",1,1,,,,,555355535555>»
,,172151-74601, ,VALVE,1,1,,,,,F,3, ,M/#01505, ,M/#01505, ,,,,,
,172151-74700, ,LEVER,1,1,,,,,,,5.555555>

,3,,182900-77250, ,LEVER,1,1,,,,,S,, ,M/#01505, ,M/#01505, ,,,,,
»,172151-74710, ,COVER,1,1,,,,,,5555555555

,3,,182900-77220, ,COVER,1,1,,,,,S,, ,M/#01505, ,M/#01505,,,,,,

-1,1
1

-1,2

2
2
»3
3
3,,172151-74720, ,COVER,1,1,,,,,,,55555555

-1,3,,182900-16530, ,COVER,1,1,,,,,N,, ,M/#01505, ,M/#01505, ,,,,,
8,3,,172151-74730, ,SPRING,1,1,,,,,,,,55555555

8-1,3,,182900-22300, ,SPRING,1,1,,,,,N,,,M/#01505, ,M/#01505, ,,,,,
9,3,,172151-74740, ,"PLATE, MARK",1,1,,,,.,5553555535

10,3,,172151-74750, ,"'PLATE, MARK",1,1,,,,,Z,,,M/#01505, ,M/#01505,,,,,,
11,3,,172151-74760, ,WASHER ,2,2, ,,,,,,,:5555555
11-1,3,,953KM0-00220, ,WASHER, 2,2, ,,,,N,, ,M/#01505, ,M/#01505, ,,,,,
12,3,,172151-74760, ,WASHER,1,1,,,,,,,5:555555>

12-1,3,,953KM0-00220, ,WASHER,1,1,,,,,N,, ,M/#01505, ,M/#01505,,,,,,
13,3,,172151-74770, ,"'"GASKET, CYL. HEAD",1,1,,,,,Z,,,M/#01505, ,M/#01505,,,,,,
14,3,,23871-010000, ,""PLUG PT1/8,SCREW",1,1,,,,555535555355>5

14-1,3, ,953KM0-1089%4, ,PLUG,1,1,,,,,N,, ,M/#01505, ,M/#01505, ,,,,,
15,3,,24190-100001, ,"BALL 5/16, STEEL",1,1,,,.,:555555353555

16,3, ,24311-000280, ,""0-RING 1A P-28.0",1,1,,..,.:52553523553

17,3, ,24321-000600, ,""0-RING 1A G-60.0",2,2,,,,55555355553

18,3, ,26450-060162, ,""BOLT M 6X 16",2,2,,,5555555353523

18-1,3,,182900-77240, ,BOLT,2,2,,,,,S,, ,M/#01505, ,M/#01505, ,,,,,

19,3, ,26450-060162, ,""BOLT M 6X 16'",8,8,,,,:5555555555>5

19-1,3,,182900-77200, ,BOLT,S,8,,,,,S,, ,M/#01505, ,M/#01505,,,,,,

20,3, ,26450-060162, ,"'BOLT M 6X 16",8,8,,,,555553555535

20-1,3,,182900-77190, ,BOLT,8,8,,,,,N,,,M/#01505, ,M/#01505, ,,,,,
21,3,,26647-060202, ,"WING BOLT M 6X20",1,1,,,.5555555335254
21-1,3,,182900-77230, ,"WING BOLT",1,1,,,,,R,,,M/#01505, ,M/#01505,,,,,,
21A,3,,182900-77210, ,"DUST SEAL",1,1,,,,,W%,,,M/#01505, ,M/#01505,,,,,,
22,2,,26013-100252, ,"BOLT W/WASHER M10X25",3,3,,,555535553335525
23,2,,26013-100402, ,"BOLT M10X 40",3,3,,,.555355535255
24,2,,172151-03550, ,"LABEL ,PATTERN B",.1,,,.,,.4.,.555255>
25,2,,172164-62500, ,"PLATE B, MULTI',1,1,,,,.5555555955>5
25-1,2,,172164-62501, ,"PLATE B",1,1,,,,,S,2, ,M/#01277, ,M/#01277,,,,,,
25-2,2,,172164-62502, ,"PLATE B",1,1,,,,,N,,,M/#01505, ,M/#01505, ,,,,,
26,2,,172164-62530, ,COVER,1,1,,,,,.5555555555

26-1,2,,172164-62531, ,COVER,1,1,,,,,S,2, ,M/#01277, ,M/#01277,,,,,,
27,2,,22217-100000, ,"SPRING WASHER 10",2,2,,,..553555232524
28,2,,26647-100152, ,"WING BOLT M10X15",2,2,,,:45553555532523
29,2,,172165-03471, ,LABEL,1,,,,,,,5,,5555555>5

N~NOOOTOBRADMWNNER

1
1
1
1
1
1
1



https://truckmanual shub.com/

, 61 O—9URLT (A0 AINFFTVY)
Fig. ROTARY VALVE (4-WAY MULTI CHANGE)

PIFINTE Y~
Ei2 MULTT VALVE KIT
PREVIOUS (172176~74530}
o Fig.61 REF. No. 1
0 (172é¥sﬁgé548} )
i g 0.
- (1721 76-74490)
Fig.61 REF. No.1-1,2-1
19 inc. Eig.61 REF.No.3~29
‘3——@5 1 Fig.81 OR Fig.82
S e B
@ 2 Fig. 5 0. 4
-1 Fig.84 REF.No.1~10
E
PREVIOUS
26
- 25
e
’,’n {:!.
;
CCPIEWED FROM (®
23

29|




https://truckmanual shub.com/

,,172165-74704, ,"VALVE ASSY, LOW-HIGH",1,1,,,,.,.1,,.555555>
,,172151-74420, ,"BOLT M 4X 10",3,3,,,,555555353523
,,172165-74710, ,SOLENOID,1,1,,,,,,5555555555
,»,172165-74720, ,""BOLT M5X16,HEX.SCKT.",2,2,,,,5555555555>5
,,172165-74730, ,""BOLT M5X8,HEX.SCKT.",2,2,,,,,55555552535
»»,172165-74740, ,SPRING,1,1,,,,,,5,55555555
2,,172165-74760, ,SPRING,1,1,,,,,,,55555555>
8,2,,172165-74770, ,PACKING,2,2, ,,,,,,,,5555555
9,2,,172165-74780, ,PLATE, 2,2, ,,,,,,55555555>
10,2,,172165-74790, ,COVER, 1,1, ,,,,,5553555555>
11,2,,23871-010000, ,"PLUG PT1/8,SCREW",1,1,,,,5555555353535
12,2,,24311-000160, ,""0O-RING 1A P-16.0",1,1,,,,,555535555535
13,1,,26013-080162, ,"'BOLT W/WASHER M8X16',2,2,,,,555535555335>5

1,1
2,2
3,2
4,2
5,2
6,2
7



https://truckmanual shub.com/

6 2 =\1/\W7 (IBE)
Fig. LOW-HIGH VALVE (PREVIOUS)
~M/#00869

U REFER 7O Fig. 31

TR,
<37 i>

N \//
\@/



https://truckmanual shub.com/

,,172176-74520, ,"P.T.O.KIT,JOIN",1,1,,,,,.1,,,.5.5545
,1,,172176-74550,,"P.T.0.KIT,JOIN",1,1,,,,,S,2, ,M/#00869, ,M/#00869, ,,,,,
,1,,172176-74551,,"P.T.O0. KIT",1,1,,,,,S,3,,M/#01328, ,M/#01328, ,,,,,

,1
-1
-2
,2,,172165-03211, ,"LABEL, PTO SELECT",1,1,,..,.55553555535
-1,2,,172165-03212, ,"LABEL, PTO SELECT",1,1,,,,,N,,,M/#00852, ,M/#00852,,,,,,
2,,172165-03280, ,"LABEL, PTO SWITCH",1,1,,,,.55555355554

2,,172165-17000, ,"SWITCH,ROTARY" ,1,1,,,,555553555535

2,,172165-17010, ,""HARNESS, P.T.0.",1,1,,,,5555535535535

2,,172165-17020, ,"SWITCH W/LAMP" ,1,1,,,,,,5555555525

2,,172176-74700, ,""MOUNT ASSY, PTO V.",1,1,,,,.55535555355>5
8,2,,172165-74800, ,""VALVE ASSY,PT0",1,1,,,..555355535553>»

9,3,,172165-74710, ,SOLENOID,1,1,,,,,,5555555535

10,3,,172165-74740, ,SPRING,2,2, ,,,,,,,,5555555

11,3,,172165-74810, ,""BOLT M5X25,HEX.SCKT.",2,2,,,,25555555355>5
12,3,,172165-74820, ,"'BOLT M4X8,HEX.SCKT.",4,4,,,,.5555522335>5
13,3,,172165-74830, ,SPRING,1,1,,,,,,,,55555555

14,3,,172165-74840, ,FLANGE, 1,1, ,,,,,,,55555555

15,3, ,172165-74850, ,SOLENOID,1,1,,,,,55535555555>»

16,3,,24311-000220, ,"O-RING 1A P-22.0",3,3,,,,:5553555357>5
17,2,,119247-77100, ,"'RELAY, SAFETY",1,1,,,.5553555535523
18,2,,26013-080202, ,"'BOLT W/WASHER M8X20",2,2,,,5555535352225
19,2,,26013-100202, ,"'BOLT W/WASHER M10X20',2,2,,,53555535555355>5
20,2,,26022-060122, ,""'SCREW M 6X 12",1,1,,,,,5555555555>5

1
1
1
2
2
3
4
5
6
7



https://truckmanual shub.com/

PTORLY
Fi 963 P.7.0 VALVE

ul

(&

u} | ===

o — .
e —t L

2 ow
<SS [a o}
— nn_..
WIWW_. 1] ..
o« o oo
oI Lu ==
pa | — .
| pTaTe
T

M/#00870 ~ 01327




https://truckmanual shub.com/

,, 1 72164-75100, ,"TANK ASSY,HYD.OIL",1,1,,,,.55555355554
»»,172164-75250, ,COVER,1,1,,,,,.,555555555
,,172122-75331-1,,"COVER, TANK (GREEN)",1,1,,,,5555355553555>5
,,172165-75450-4, ,""PLATE (GRAY:-72)",1,1,,,45555553552575
»»,172165-75460, ,GASKET,1,1,,,,,,,55555555>

2,,172165-75481, ,ELEMENT,1,1,,,,,,,555555555
8,2,,172122-75600, ,""GAUGE, OIL LEVEL",1,1,,,,,,55535555535
9,3,,172122-75620, ,BOLT,2,2,,,,,,,555555555
10,3,,172122-75630, ,GASKET ,4,4,,,,,,,5555335535
11,2,,172116-75850-4, ,""PLUG,OlL FEED (72)",1.1, ... 553535353355
12,2,,24341-000300, ,""0O-RING 1A S-30.0",1,1,,,,555553555535
13,2,,22217-100000, ,""SPRING WASHER 10",4,4,,,,,,5553555535

14,2, ,22217-100000, ,""SPRING WASHER 10",4,4,,,,,,55535535535
15,2,,22417-200160, ,""COTTER PIN 2.0X16",1,1,,,,,Z,,,M/#01505, ,M/#01505,,,,,,
16,2,,24311-000380, ,"'0O-RING 1A P-38.0",1,1,,,,.5555555355>5

17,2, ,24321-001350, ,"0-RING 1A G-135.0",1,1,,,,,55535555535>»
18,2,,24321-001900, ,"0-RING 1A G-190.0",1,1,,,,,5555555555>»
19,2,,26022-050102, ,""SCREW M 5X 10",3,3,,,,555553553553
20,2,,26116-100202, ,""BOLT M10X 20 PLATED",4.,4,,.,,.5553552235>5
21,2,,26116-100202, ,"BOLT M10X 20 PLATED,4,4,,,,:5555555355>5
22,2,,933171-23042, ,MAGNET,1,1,,,,,Z,,,M/#01505, ,M/#01505,,,,,,
23,2,,172183-75750, ,""PLUG 24, DRAIN",1,1,,,,.555553555553
23-1,2,,172187-75500, ,"PLUG 24",1,1,,,,,N,,,M/#01505, ,M/#01505,,,,,,
24,2,,172164-73700, ,ROD,1,1,,,,,.5555555555

25,2,,172112-74801, ,"STRAINER, SUCTION",1,1,,,,,.5555555525
26,2,,172112-74901, ,"ELEMENT W/VALVE",1,1,,,,555555533525
27,3,,172112-74911, ,ELEMENT,1,1,,,,,,5555555535
28,3,,172112-74971, ,""VALVE, BY-PASS",1,1,,,,.55555353554
29,2,,172112-75770, ,"SPRING, STRAINER",1,1,,,...5555535255
30,2,,172112-75780, ,"SPRING, STRAINER",1,1,,,..,5555535554
31,2,,26716-100002, ,"NUT 10",1,1,,,,,,,55555555>
32,1,,124766-59050, ,"CLAMP 12" ,1,1,,,,,555355535535>»
33,1,,172165-75490, ,HOSE, 1,1, ,,,,:5555555515

34,1,,22137-140000, ,"WASHER 14 ,POLISHED",4.,4,,.,,.:553525355>5
35,1,,22217-140000, ,"SPRING WASHER 14" ,4,4,,,,,,.355232224
36,1,,26116-140402, ,"'BOLT M14X 40 PLATED",4.,4,,...:53553233524
37,1,,933169-23070, ,"SPACER (1-6)",4,4,,,:5535355332225
37-1,1,,172117-53330, ,SPACER, 4,4, ,,,,R,, ,M/#01358, ,M/#01358, , ,,,,

1,1
3,2
4,2
5,2
6,2
7



https://truckmanual shub.com/

YEE Y > D

Fig.64 HYD.OIL TANK

BHLUNo. 11x. BHUNo. (1) 2531 883%7,
tinc. (1) ~ 31 :

2
& 15

8

[=};4
PREVIOUS 23




https://truckmanual shub.com/

»»,172142-76100, ,CONNECTOR, 1,1, ,,,,,,55555555>
»»,172147-76100, ,FLANGE,1,1,,,,,,5,5555555>5
,,172122-76131, ,""CONNECTOR PT1/2-45",1,1,,,,,,,
,»,24315-000180, ,"O-RING 1B P-18.0",1,1,,,,,,,,,
,»,172157-76130, ,""JOINT PF1/2",1,1,,,,55335555555
,,172157-76150, ,""CONNECTOR 3/8-1/4",1,1,,,,,,,>
1,,172141-76900, ,"CONNECTOR 1/2L",1,1,,,,5555555
8,2,,24315-000180, ,"0-RING 1B P-18.0",1,1,,,,,,,,>
9,1,,172157-76150, ,""CONNECTOR 3/8-1/4",1,1,,,,,,,,
10,1,,172165-76311, ,J0INT,1,1,,,,,,555555555>
11,1,,172176-76200, ,"JOINT PF1/2",1,1,,,,5555353552>5
12,1,,172141-76900, ,""CONNECTOR 1/2L",1,1,,,,55555>
13,2,,24315-000180, ,"0O-RING 1B P-18.0",1,1,,,,,,,,
14,1, ,24315-000180, ,"O-RING 1B P-18.0",1,1,,,,,,,,
15,1,,24315-000180, ,"'0O-RING 1B P-18.0",1,1,,,,,,,,
16,1, ,24315-000240, ,"0O-RING 1B P-24.0",1,1,,,,,,,,
17,1,,24321-000400, ,"0-RING 1A G-40.0",1,1,,,,,,,,
18,1,,26013-100252, ,"'BOLT W/WASHER M10X25',4.,4,,,,
19,1,,172164-76601, ,""TUBE ASSY, SUCTION",1,1,,,,,,
20,1,,26013-100202, ,"BOLT W/WASHER M10X20",2,2,,,,
21,1,,172176-78100, ,""HOSE 38.5X51.5",1,1,,,,,5555>»
22,1,,172176-78110, ,""HOSE 25.7X38.7",1,1,,,,55535>»
23,1,,172176-78170, ,HOSE, 1,1, ,,,,.,555555555
24,1,,172176-78160, ,HOSE, 1,1, ,,,,,5555555555
25,1,,172164-78130, ,HOSE, 1,1, ,,,,,555555555>
26,1,,172164-78400, ,HOSE,1,1,,,,,,,.55555555
27,1,,172176-78130, ,HOSE, 1,1, ,,,,.,5:5555555
28,1,,172176-78120, ,HOSE,1,1,,,,,.,555555555
29,1,,172112-78750, ,""CLAMP (B), HOSE".,3,3,,.,,.5,5>
30,1,,23000-022000, ,"CLAMP 22" ,4,4,,,,,,2355535224
31,1,,23000-035000, ,"CLAMP 35",4.,4,,,.,:553533533>»
32,1,,23000-041000, ,"CLAMP 41" ,4.,4,,,,,.553553532>»
33,1, ,23000-060000, ,"CLAMP 60" ,4,4,,,.,,,5355335254
34,1, ,23000-070000, ,"CLAMP 70",4,4,,,,,,,5,:5523555>5
35,1,,172165-76780, ,BODY, 2,2, ,,,,,,5.555555>
36,1,,172164-76320, ,""CONNECTOR 11/4X1/2",2,2,,,,,,
37,1,,172168-76620, ,""ELBOW,90RBADJUSTABLE",2,2,,,,,
38,2,,24315-000180, ,"0-RING 1B P-18.0",2,2,,,,,,,,
39,1,,23391-040000, ,"JOINT RGI 1/2".,2,2,,,,,555555
40,1,,172164-78410, ,HOSE, 1,1, ,,,,,555555555>
41,1,,23391-040000, ,"JOINT RGl 1/2",1,1,,,,5555535
42,1, ,24315-000180, ,"0-RING 1B P-18.0",1,1,,,,,,,,
43,1, ,24315-000140, ,"0-RING 1B P-14.0",1,1,,,,,,,,

1,1
2,1
3,1
4,2
5,1
6,1
7



https://truckmanual shub.com/

. 85 HERE (509~ T~IT) (Bf)
Fig. L ‘PIPING (TANK~PUMP~VALVE) (PREVIOUS)

35 34

é 39 ~M/£00869
24 40
O Vasﬁg' %
7 426
Tt

g

| feEpEmy o e
HYD.CIL TANK

JxbkO-=L/LF
CONTROL VALVE

Qi/r : o2
mE AT gAY ) G
LOW—H[GHl VALVE B

S

\\;\\H;::/’/"




https://truckmanual shub.com/

»»,172165-76860, ,FLANGE,1,1,,,,,,5555555555

,»,172122-76131, ,""CONNECTOR PT1/2-45",1,1,,,,555555332525
,,24315-000180, ,"0-RING 1B P-18.0",1,1,,,,,55535555555>»
,,172176-76200, ,""JOINT PF1/2",1,1,,,,,53555555223
,»»,172141-76900, ,""CONNECTOR 1/2L",1,1,,,,5555555353535
,,24315-000180, ,"0-RING 1B P-18.0",1,1,,,.,.5535555555>»
1,,24321-000450,,"0-RING 1A G-45.0",1,1,,,,,55553525535
8,1,,26013-120302, ,"'BOLT W/WASHER M12X30",4,4,,,,3555535523355
9,1,,172176-76400, ,TUBE,1,1,,,,,.5555555555

10,1, ,26013-100202, ,""BOLT W/WASHER M10X20",2,2,,,,5553555555533
11,1,,172176-78101, ,""HOSE 44 _5X57.5",1,1,,,..55535535533>»
12,1,,172176-78171, ,HOSE,1,1,,,,,,555555555>5
13,1,,172176-78161, ,HOSE,2,2,,,,,,5555555555
14,1,,172164-78130, ,HOSE,1,1,,,,,,,55555555>
15,1,,23000-070000, ,""CLAMP 70",8,8,,,,55555555355>5
16,1,,172164-76960, ,BODY,2,2,,,,,,5555555555

17,1, ,172164-76950, ,CONNECTOR,2,2,,,,5553555353553
17A,2,,24315-000180, ,"0-RING 1B P-18.0",2,2,,,,,W,,,M/#01417, ,M/#01417,,,,,,
18,1,,23391-040000, ,"JOINT RGI 1/2",2,2,,,,,533555525223
19,1,,23391-040000, ,"JOINT RGI 1/2",1,1,,,,5535555525533
20,1,,24315-000180, ,"0-RING 1B P-18.0",1,1,,,.,555355535555>»
21,1,,172112-77360, ,""CONNECTOR PF1/2PF1/2" ,1,1,,,,455535553332225
22,1,,24315-000180, ,"0-RING 1B P-18.0",1,1,,,,,55535555555>»
23,1,,172123-76120, ,""CONNECTOR PF1/4",2,2,,,,3555553533335
24,1, ,24315-000110, ,"0-RING 1B P-11.0",2,2,,,.45553555232524
25,1,,22117-120000, ,"WASHER 12",4,4,,..,.:52553533524

1,1
2,1
3,2
4,1
5,1
6,2
7



https://truckmanual shub.com/

. 66 HERE (Avo~KyT~INT) (HE)
Fig. HYD. OIL PIPING (TANK~PUMP~VALVE) (NEW)

M/#00870~

i3 s ke
HYD. OIL TANK

axsa—L/LT
CONTRCL VALVE




https://truckmanual shub.com/

»»,172147-76270, ,CONNECTOR, 1,1, ,,,,,,55555555>
,,172165-76360, ,"" JOINT PF1/2",1,1,,,,,55553522335
,,172165-76360, ,"" JOINT PF1/2",2,2,,,,5335553522335
,,172176-78250, ,HOSE,1,1,,,,,,,55555555>

,»»,172165-76280, ,""CONNECTOR PF1/2-3/8",2,2,,,553535555533133
,»,172112-77360, ,""CONNECTOR PF1/2PF1/2",2,2,,,53335555333135
1,,24315-000180,,"0-RING 1B P-18.0",8,8,,,,5555535555535
8,1,,172165-78150, ,GROMMET ,1,1,,,,,.,555555555
9,1,,172176-78200, ,HOSE,1,1,,,,,.5555555555
10,1,,172176-78210, ,HOSE,1,1,,,,,,,55555555>
11,1,,172176-78220, ,HOSE,1,1,,,,,,555555555>5
12,1,,172176-78230, ,HPSE,1,1,,,,,,555555555>5
13,1,,172176-78240, ,HOSE,1,1,,,,,,555555555>5
14,1,,172176-78700, ,"'SUPPORT COMP.,HOSE"™,1,1,,,,,.55553555535
15,1,,172165-78741-2, ,""COVER ASSY",1,1,,,,:5555555355>5
16,2,,172165-78781, ,RUBBER,1,1,,,,,,5555555555

17,1, ,26116-100202, ,""BOLT M10X 20 PLATED",2,2,,,:555535535533>5
17-1,1,,26013-100202, ,""BOLT W/WASHER
mioxzo0",2,2,,,,,R,,,M/#00832, ,M/#00832, ,,,,,
18,1,,26116-100702, ,"'BOLT M10X 70 PLATED",2,2,,,,55555555355>5
19,1, ,22217-100000, ,""SPRING WASHER 10',4,4,,,,.,55535235535
19-1,1,,22217-100000, ,"SPRING WASHER 10",2,2,,,,,K,,,M/#00832, ,M/#00832,,,,,,
20,1,,172164-78540, ,HOSE 2,2, ,,,,,,,55555555
21,1,,172157-76300, ,"ELBOW 3/8-1/2",2,2,,,,55555533333>»
23,2,,24315-000180, ,"0-RING 1B P-18.0",2,2,,,.45553555232524
24,1,,172126-11510, ,"BAND 300" ,1,1,,,..5553553595>»
25,1,,172151-53430, ,GROMMET ,2,2,,,,5535553555535
26,1,,172142-78800, ,""COVER 20-700, HOSE",5,5,,,,,51,.55555554
27,1,,172151-79410, ,HOSE, 1,1, ,,,,,1,,,,5.555

28,1, ,23000-035000, ,"CLAMP 35",6,6,,,,551.555555555
29,1,,172122-79920, ,CLAMP,6,6,,,,,,1,,,5,55555

RPRRR R R

1
2
3
4
5
6
7



https://truckmanual shub.com/

ERE (\VT~E—45. T—L4)
Fi 9-6 7 EaYDiE(;gIL PIPING (VALVE~MOTOR, BOOM)
11
28

12

HE[l
TURNING MOTO

i

avkO—/NLT7
CONTROL VALVE

= B
PREVIOUS




https://truckmanual shub.com/

,,172730-75140, ,ADAPTOR,1,1,,,,,Z,, ,M/#00831, ,M/#00831,,,,,,
»»,172730-75140, ,ADAPTOR,2,2, ,,,,.5555552555

,,172123-76120, ,""CONNECTOR PF1/4",2,2,,,,535553322335

,»»,172157-76150, ,""CONNECTOR 3/8-1/4",1,1,,,,,555533552575

,,172141-76180, ,CONNECTOR,1,1,,,,,55555555555

,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,.,55535555555>»

1,,172147-76260, ,CONNECTOR,1,1,,,,5555553555553

8,1,,172165-76350, ,"'CONNECTOR M17 PF3/8",1,1,,,,,Z,,,M/#00831, ,M/#00831,,,,,,
9,1,,172176-76210, ,"JOINT PF1/2",2,2,,,,,533555522223

10,1,,172112-77360, ,""CONNECTOR PF1/2PF1/2",2,2,,,,5353555553333
11,1,,23391-020000, ,"JOINT RGI1/4",2,2,,,,53355522233135

12,1,,23393-030000, ,""JOINT 90RGI 3/8',2,2,,,5355535523355
13,1,,23393-040000, ,""JOINT 90RGI 1/2",2,2,,,,3:5553552335>5

14,1, ,23394-040000, ,"JOINT 45RGI1/4",2,2,,,,,33552522233
15,1,,24315-000110, ,"'O-RING 1B P-11.0",2,2,,,,.5555555355>5

16,1, ,24315-000140, ,"0O-RING 1B P-14.0",6,6,,,,55555355553
16-1,1,,24315-000140,,"0-RING 1B P-14.0",4,4,,,,,K,,,M/#00832, ,M/#00832,,,,,,
17,1, ,24315-000180, ,""0-RING 1B P-18.0",4,4,,,,,555535535535
18,1,,172165-78250, ,HOSE,1,1,,,,,,,55555555>

19,1,,172176-78180, ,""HOSE P208CC061S',2,2,,,,.5555555355 5
20,1,,172164-78280, ,""HOSE P204BC330S",1,1,,,,555553555535
21,1,,172164-78290, ,""HOSE P204CE265S",1,1,,,,555553525535
22,1,,172165-78300, ,HOSE,1,1,,,,,.5555555555

23,1,,172176-78150, ,"'HOSE G806BCO45s*,1,1,,,,,Z,,,M/#00831, ,M/#00831,,,,,,
24,1,,172165-78430, ,HOSE, 1,1, ,,,,,555555555>
25,1,,172165-78440, ,HOSE, 1,1, ,,,,,,555555555

26,1,,172165-79660, ,HOSE,1,1,,,,,,,555555555

27,1,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,,55535555535>»
28,1,,172164-78260, ,HOSE, 1,1, ,,,,:5555555555

1,1
2,1
3,1
4,1
5,1
6,2
7



https://truckmanual shub.com/

HERE (JIWT~ZAR), A1)
FiQ-BB HYD.OIL PIPING (VALVE~SWIVEL, SWING)

21

.,
.,

I
3

e 7
4 y -
o (L2]
i
0 . ~ o
g oy
. Ay 1.
Pl e Hi ju oV N VRS | s
s dh b3
P - )
(™ Ly
)
4

ZA4RNTaA >~
SWIVEL JOINT

CONTROL VALVE

(254
PREVIOUS

[}
?@ PREVIIOgS
g\, B
d JP® | i
] 16 \%

~M/#00869 ~M/#00869

_@
16— ~ 15

\REFER TO Fig.b57,58




https://truckmanual shub.com/

,»,172123-76120, ,""CONNECTOR PF1/4",2,2,,, 5555333523225
,,172157-76150, ,""CONNECTOR 3/8-1/4",1,1,,,,35553555335>5
,,172164-76210, ,""NIPPLE,ELBOW",2,2,,,,,555553555553
,,172142-76240, ,""JOINT PF3/4",1,1,,,,,533555555223
,,172164-76240, ,"" JOINT COMPL.",1,1,,,,55555555355>5
»»,172165-76340, ,""CONNECTOR M17 PF1/2",1,1,,,,5335555552335
1,,172165-76380, ,""CONNECTOR PF3/4M CMP*",1,1,,,,555555532555
8,2,,24315-000240, ,"0-RING 1B P-24.0",1,1,,,,555553525535
9,1,,172141-76900, ,""CONNECTOR 1/2L",1,1,,,,55555555353>5
10,2,,24315-000180, ,"'0O-RING 1B P-18.0",1,1,,,,.5555555355>5
11,1,,23394-020000, ,"JOINT 45RGI1/4",1,1,,,,55355525232135
12,1,,23871-020000, ,""PLUG PT1/4,SCREW",1,1,,,,555535555355>5
13,1,,24315-000140, ,"0-RING 1B P-14.0",1,1,,,,,55553555535
14,1,,172176-78190, ,""HOSE G612CY268S",1,1,,,,.5555555355>5
15,1,,172164-78330, ,""HOSE G612BY120S",1,1,,,,55555555955>5
16,1, ,172164-78350, ,""HOSE G612YY058S",1,1,,,,555555355553
17,1, ,172164-78360, ,""HOSE G608BE100S",1,1,,,,555555555553
18,1,,172165-78380, ,HOSE,1,1,,,,,,5555555555
19,1,,172164-78450, ,""HOSE G612YY080S",1,1,,,,.5555555955>5
20,1,,172165-78450, ,HOSE, 1,1, ,,,,,555555555>
21,1,,172164-78460, ,""HOSE G804BY080S",1,1,,,,555553525535
22,1,,23000-016000, ,"CLAMP 16",2,2,,,5555535535533>»
23,1,,23871-040000, ,"PLUG PT1/2,SCREW",1,1,,,5555555532525
24,1,,24315-000140, ,"0-RING 1B P-14.0",1,1,,,,,,5555535254
25,1,,24315-000110, ,"0-RING 1B P-11.0",2,2,,,.42553555532524
26,1,,23000-022000, ,"CLAMP 22" ,2,2,,,:53553233533»
27,1,,172131-76130, ,""ELBOW,NIPPLE" ,1,1,,,,.,555535555535
28,1,,23000-035000, ,"CLAMP 35" ,4.,4,,,,,55535535533>»
29,1,,24315-000240, ,"0-RING 1B P-24.0",1,1,,,,..535555335224

RPRRR R R

1
2
3
4
5
6
7



https://truckmanual shub.com/

1) /5 %
Fig.69 HERE (Us—) (IBE)

HYD.OIL PIPING (RETURN) (PREVIOUS)
~M/#00869

ATANI—5
OIL COOLER

axkO-=/LT
CONTROL_VALVE

\“ O—NA /LT
_— \LOW-HIGH VALVE




https://truckmanual shub.com/

1,1,,24315-000140, ,"0-RING 1B P-14.0",1,1,,,,.55555353553
2,1,,172157-76150, ,""CONNECTOR 3/8-1/4",1,1,,,,555355332223
3,1,,172164-76130, ,ELBOW,2,2,,,,,,,,,5555555
3-1,1,,172164-76131, ,ELBOW,2,2,,,,,S,1, ,M/#01104, ,M/#01104,,,,,,
3A,2,,24315-000180, ,"'O-RING 1B P-18.0",2,2,,,,,W,,,M/#01104, ,M/#01104,,,,,,
4,1,,172176-76250, ,CONNECTOR,1,1,,,,555555355554
5,1,,172164-76241,,30INT,1,1,,,,,.,,,5555555
6,1,,172165-76340, ,""CONNECTOR M17 PF1/2",1,1,,,,35553525335>5
7,1,,172176-76220, ,ELBOW,1,1,,,,,,,5.5555555
8,1,,172156-76240, ,ELBOW,1,1,,,,,,,:.555555>
9,1,,172141-76900, ,""CONNECTOR 1/2L",1,1,,,,555555533325
10,2,,24315-000180, ,""0-RING 1B P-18.0",1,1,,,,,555535555535
11,1,,23394-020000, ,"" JOINT 45RGI1/4",1,1,,,,,35553522335
12,1,,23871-020000, ,"PLUG PT1/4,SCREW",1,1,,,,555555553555
13,1,,24315-000140, ,"'O-RING 1B P-14.0",1,1,,,,.5555555355>5
14,1, ,172176-78191, ,""HOSE G612YY268S",1,1,,,,555555355554
15,1,,172164-78331, ,HOSE,1,1,,,,,,5552525555

16,1, ,172164-78350, ,""HOSE G612YY058S",1,1,,,,5555553535553
17,1,,172164-78360, ,""HOSE G608BE100S",1,1,,,,.5555555555>5
18,1,,172165-78380, ,HOSE,1,1,,,,,,,55555555>
19,1,,172164-78451, ,HOSE,1,1,,,,,:5555555555
20,1,,172165-78450, ,HOSE, 1,1, ,,,,.,,555555555
21,1,,23000-035000, ,"CLAMP 35" ,6,6,,,55555355535535>»
22,1,,23000-016000, ,"CLAMP 16",3,3,,,.5553555535555
23,1,,23871-040000, ,"PLUG PT1/2,SCREW",1,1,,,,55555353555575
24,1,,24315-000240, ,"0-RING 1B P-24.0",1,1,,,..5553553533>»
25,1,,172164-76210, ,""NIPPLE ,ELBOW" ,1,1,,,,,.55535555535
26,1,,172123-76120, ,""CONNECTOR PF1/4",1,1,,,,3:5553552335>5
27,1,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,..55555335255



https://truckmanual shub.com/

: 70 HEEE (Uy—>) (BF) |
Fig. HYD.OIL PIPING (RETURN) (PREVIOUS)

{) M/7#00870~01327
16 B
21 PREVIQUS

A 3-1

akO—L/NT
CONTROL VALVE

(O 2ARNTF AR
~/ SWIVEL JOINT




https://truckmanual shub.com/

,,24315-000140, ,"0-RING 1B P-14.0",1,1,,,.,555355535535>»
,,172157-76150, ,""CONNECTOR 3/8-1/4",1,1,,,,35553555335>5
,»,172164-76131, ,ELBOW,2,2,,,,,,,,,5555555
,»,24315-000180, ,"0-RING 1B P-18.0",2,2,,,,.,5555555355>5
,,172164-76241, ,30INT,1,1,,,,,,,555555555
»»,172165-76340, ,""CONNECTOR M17 PF1/2",1,1,,,,5335555552335
1,,172176-76220, ,ELBOW,1,1,,,,,,,.55555555
8,1,,172156-76240, ,ELBOW,1,1,,,,,.,555555555
9,1,,172141-76900, ,""CONNECTOR 1/2L",1,1,,,,55555555353>5
10,2,,24315-000180, ,"'0O-RING 1B P-18.0",1,1,,,,.5555555355>5
11,1,,23394-020000, ,"JOINT 45RGI1/4",1,1,,,,55355525232135
12,1,,23871-020000, ,""PLUG PT1/4,SCREW",1,1,,,,555535555355>5
13,1,,24315-000140, ,"0-RING 1B P-14.0",1,1,,,,,55553555535
14,1,,172176-78191, ,""HOSE G612YY268S",1,1,,,,.5555555355>5
15,1,,172164-78331, ,HOSE,1,1,,,,,5555555555>

16,1, ,172164-78350, ,""HOSE G612YY058S",1,1,,,,555555355553
17,1, ,172164-78360, ,""HOSE G608BE100S",1,1,,,,555555555553
18,1,,172165-78380, ,HOSE,1,1,,,,,,5555555555
19,1,,172164-78451, ,HOSE,1,1,,,,,,,5:555555>
20,1,,172165-78450, ,HOSE, 1,1, ,,,,,555555555>
21,1,,23000-035000, ,""CLAMP 35" ,6,6,,,555553553535>»
22,1,,23000-016000, ,"CLAMP 16",3,3,,,5555535535533>»
23,1,,23871-040000, ,"PLUG PT1/2,SCREW",1,1,,,5555555532525
24,1,,24315-000240, ,"0-RING 1B P-24.0",1,1,,,,,553555335253
25,1,,172164-76210, ,"NIPPLE,ELBOW" ,1,1,,,,45555555355554
26,1,,172123-76120, ,""CONNECTOR PF1/4",1,1,,,,555555533525
27,1,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,,55535555555>»
28,1,,172176-76250, ,CONNECTOR,1,1,,,,555553555535
29,1,,172175-79240, ,HOSE, 1,1, ,,,,:5555555355

30,1, ,23393-020000, ,"JOINT 90RGI1/4",1,1,,,,:55555535352>5
31,1,,172123-76120, ,""CONNECTOR PF1/4",1,1,,,,55555553332>5
32,1,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,,5555555535>»

1,1
2,1
3,1
4,2
5,1
6,1
7



https://truckmanual shub.com/

HERE (U9—>) (Fi¥)
Fig.7 1 ﬁEYDiEEL PIPING (RETURN) (NEW)

M/#01328~

| OIL COOLER 29

F———— \];¥%§/ 32
k RER T °<

YD, 011 PUMP
14

ﬂE:E—g l ¥ e
YD 01U MoTOR Y/ 7, (L))
N / 3 Y
3 )

ax f\ O—-A/LT
CONTROL VALVE




https://truckmanual shub.com/

»»,172156-76110, ,CONNECTOR, 1,1, ,,,,,,55555555>
,,172123-76120, ,""CONNECTOR PF1/4",1,1,,,,555553522335
,,172123-76120, ,""CONNECTOR PF1/4",1,1,,,,555553522335
,,172123-76120, ,""CONNECTOR PF1/4",1,1,,,,555553355255>5
,»,172123-76120, ,""CONNECTOR PF1/4",1,1,,,,5555535535575
,»,172123-76120, ,""CONNECTOR PF1/4",1,1,,,,55553535235275
2,,172141-76180, ,CONNECTOR,1,1,,,,5555555535555
8,3,,24315-000110,,"0-RING 1B P-11.0",1,1,,,,555553525535
9,2,,172141-76220, ,NIPPLE,1,1,,,,,.,,55555555
10,2,,172165-76280, ,""CONNECTOR PF1/2-3/8",2,2,,,55555533522575
11,2,,172112-77660, ,"L-JOINT 1/8",2,2,,,5555533523225
12,2,,172164-78440, ,HOSE,1,1,,,,,,5555525555
13,2,,172165-78510, ,HOSE,1,1,,,,,,5555555555
14,2,,172176-78520, ,""HOSE P204CE150S",1,1,,,,.5555555355>5
15,2,,172176-78540, ,""HOSE P202FF085",1,1,,,,,55555555535
16,2, ,172162-78941, ,""HOSE A G504BC039S",1,1,,,,,55535535555>»
17,2,,24315-000180, ,""0-RING 1B P-18.0",2,2,,,,5555535535535
18,2,,172168-79140, ,""HOSE G604BCO70 E'",1,1,,,,5555535555535
19,2,,23010-014000, ,"CLAMP 14",1,1,,,,.5553555355>5
20,2,,23391-020000, ,"JOINT RGI1/4",1,1,,,,,535555523335
21,2,,23871-010000, ,"PLUG PT1/8,SCREW",1,1,,,,5555535523552>5
22,2,,23393-020000, ,"JOINT 90RGI1/4",1,1,,,,:5553552335>5
23,2,,24315-000110, ,"0-RING 1B P-11.0",6,6,,,55555355535535>»
24,2,,172165-76300, ,""CONNECTOR PT1/4 CMP",1,1,,,,,55555555525
25,2,,172165-74240, ,"VALVE ASSY, UNLOAD,1,1,,,,.5555525955>5

1,2
2,2
3,2
4,2
5,2
6,2
7



https://truckmanual shub.com/

, 7 2 AERE (PTOSLT, JL—4) (BF)
Fig. HYD. OIL PIPING (P. T.0.VALVE, FRAME) (PREVIOUS)

REFER TO Fig.65

~M/#00869

& %, ! 74-’ ©
K PR PN

& PTO/RLT | e SWIVEL JOINT _43
P.T.0. VALVE BaNTm 4

F 73 i3
~t -9. - g

| . v 9y RO— /LT
fiii S3” CONTROL VALVE

4;.‘




https://truckmanual shub.com/

,»,172165-74240, ,""VALVE ASSY, UNLOAD™,1,1,,.,,..5553525535
,,172123-76120, ,""CONNECTOR PF1/4",1,1,,,,555553522335
,,172123-76120, ,""CONNECTOR PF1/4",1,1,,,,555553522335
,,172123-76120, ,""CONNECTOR PF1/4",1,1,,,,555553355255>5
,»,172123-76120, ,""CONNECTOR PF1/4",1,1,,,,5555535535575
,»,172123-76120, ,""CONNECTOR PF1/4",1,1,,,,55553535235275
2,,172141-76180, ,CONNECTOR,1,1,,,,5555555535555
8,3,,24315-000110,,"0-RING 1B P-11.0",1,1,,,,555553525535
9,2,,172141-76220, ,NIPPLE,1,1,,,,,.,,55555555

10,2,,172165-76280, ,""CONNECTOR PF1/2-3/8",2,2,,,55555533522575

11,2, ,24315-000110, ,"0O-RING 1B P-11.0",5,5,,,,555553555535
12,2,,172164-78441, ,HOSE,1,1,,,,,,555552555>5

13,2,,172165-78510, ,HOSE,1,1,,,,,,5555555555

14,2,,172164-79100, ,""HOSE G604BB130 J",1,1,,,,.5555555255>5
15,2,,172164-78860, ,""HOSE G604BB060S™,1,1,,,,55555555955>5

16,2, ,172162-78941, ,""HOSE A G504BC039S",1,1,,,,,55535535555>»
17,2,,24315-000180, ,""0-RING 1B P-18.0",2,2,,,,5555535535535
18,2,,172168-79140, ,""HOSE G604BCO70 E'",1,1,,,,5555535555535
19,2,,23010-014000, ,"CLAMP 14",1,1,,,,.5553555355>5

20,2,,172141-76180, ,CONNECTOR,1,1,,,,55555555355 5

21,3,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,.,5555555555>»
22,2,,172164-76700, ,"T-JOINT 1/4",1,1,,,,55553522325>5
23,3,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,,5555555535>»
24,2,,172151-76080, ,CONNECTOR, 1,1, ,,,,W,,,""FROM 1ST",,"FROM 1ST",,,,,,
25,3, ,24315-000110, ,"O0-RING 1B P-11.0",1,1,,,,,W,,,""FROM 1ST",,""FROM 1ST"
26,2,,23393-020000, ,"JOINT 9ORGI1/4",1,1,,,,,W,,,""FROM 1ST",,""FROM 1ST",,
27,1,,194202-56460, ,BAND,1,1,,,,,.,555555555

1,2
2,2
3,2
4,2
5,2
6,2
7



https://truckmanual shub.com/

7 HERE (PTO/ILT, 7|/ —L4) (|Bf)
Fig. HYD.OIL PIPING (P.T.O.VALVE, FRAME) (PREVIOUS)

(&
-
Fig.63 REF.No. 1A .01 pune
linc.Fig.63 REF.No.2~20
Fig. 73 REF.No.1~26
7

12 A
RV VR I 4 S / YA
SWIVEL JOINT ol VI

= 7 [ &

avhko-iLT
B "> CONTROL_VALVE




https://truckmanual shub.com/

,»,172165-74240, ,""VALVE ASSY, UNLOAD™,1,1,,.,,..5553525535
,,172123-76120, ,""CONNECTOR PF1/4",1,1,,,,555553522335
,,172123-76120, ,""CONNECTOR PF1/4",1,1,,,,555553522335
,,172123-76120, ,""CONNECTOR PF1/4",1,1,,,,555553355255>5
,»,172123-76120, ,""CONNECTOR PF1/4",1,1,,,,5555535535575
,»,172123-76120, ,""CONNECTOR PF1/4",1,1,,,,55553535235275
2,,172141-76180, ,CONNECTOR,1,1,,,,5555555535555
8,3,,24315-000110,,"0-RING 1B P-11.0",1,1,,,,555553525535
9,2,,172141-76220, ,NIPPLE,1,1,,,,,.,,55555555
10,2,,172165-76280, ,""CONNECTOR PF1/2-3/8",2,2,,,55555533522575
11,2, ,24315-000110, ,"0O-RING 1B P-11.0",5,5,,,,555553555535
12,2,,172164-78441, ,HOSE,1,1,,,,,,555552555>5
13,2,,172165-78510, ,HOSE,1,1,,,,,,5555555555
14,2,,172164-79100, ,""HOSE G604BB130 J",1,1,,,,.5555555255>5
15,2,,172164-78860, ,""HOSE G604BB060S™,1,1,,,,55555555955>5
16,2, ,172162-78941, ,""HOSE A G504BC039S",1,1,,,,,55535535555>»
17,2,,24315-000180, ,""0-RING 1B P-18.0",2,2,,,,5555535535535
18,2,,172168-79140, ,""HOSE G604BCO70 E'",1,1,,,,5555535555535
19,2,,23010-014000, ,"CLAMP 14",1,1,,,,.5553555355>5
20,2,,172164-76700, ,"T-JOINT 1/4",1,1,,,,,5355525222133
21,3,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,.,5555555555>»
22,2,,172151-76080, ,CONNECTOR,1,1,,,,555553555535
23,3,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,,5555555535>»
24,2,,23393-020000, ,"JOINT 90RGI1/4",1,1,,,,:55555553535
25,2,,172137-76100, ,"ELBOW PF1/4",1,1,,,,,5355555225133
26,3,,24315-000110, ,"0-RING 1B P-11.0",1,1,,.,..5553553533>»
27,2,,172162-76320, ,""CONNECTOR 3-1/4",1,1,,,,35553552335>5
28,1,,194202-56460, ,BAND,1,1,,,,,.,555555555

1,2
2,2
3,2
4,2
5,2
6,2
7



https://truckmanual shub.com/

: 7 MERE (PTO/SLT, JL—4) (Fif)
Fig. HYD. OIL PIPING (P. T. 0. VALVE, FRAME) (NEW)

M/#01328~ 5

-n

ONFLLUECE)
5

F
)
0.1-2
£F. No. 2~20
EF.No. 1~27

12 \’ﬂ

LI A 74

ZARNLIIA N el ¥
\AEL JOINT

JAxbO-—LANT
CONTROL VALVE

REFER TO
Fig. 84




https://truckmanual shub.com/

»»,172730-75140, ,ADAPTOR,2,2, ,,,,,55555355555

,,172112-77360, ,""CONNECTOR PF1/2PF1/2",4,4, ,,,:5553552335>5
,»,23391-040000, ,""JOINT RGI 1/2",4,4,,,,,5553523335>5

»»23394-020000, ,""JOINT 45RGI11/4",2,2,,,,355552333335

,»,24315-000180, ,""0-RING 1B P-18.0",4.,4,,,,.5555555355>5

»»23391-030000, ,""JOINT RGI 3/8",2,2,,,.,555553333335

1,,933152-24410, ,"CONNECTOR (A)",2,2,,,,,55222233135
8,1,,24315-000140,,"0-RING 1B P-14.0",2,2,,,,5535553523553
9,1,,172165-78310, ,HOSE,2,2,,,,,.,,55555555

10,1,,172165-78180, ,PLATE,2,2,,,,,Z,, ,M/#00832, ,M/#00832, ,,,,,
11,1,,22217-100000, ,"SPRING WASHER 10",2,2,,,,,Z,,,M/#00832, ,M/#00832,,,,,,
12,1,,26116-100162, ,"'BOLT M10X 16 PLATED",2,2,,,,,Z,,,M/#00832, ,M/#00832,,,,,,
13,1,,172124-78321, ,""HOSE G706BB140W",2,2,,,,.5535553535553
14,1,,172158-78100, ,HOSE, 4,4, ,,,,,,55555555>

15,1,,172158-78110, ,HOSE,2,2,,,,,,,55555555>5

16,1, ,172165-78480, ,""HOSE P206ABO66W",2,2,,,,.55555355553

17,1, ,172147-76260, ,CONNECTOR,2,2,,,,5553555353553

RPRRR R R

1
2
3
4
5
6
7



https /Itruckmanual shub.com/

Fig. 75 HYD. OIL PIPING (TRAVEL)

157
PREVIOUS
10

ot
%

PA A PREVIQUS
BLADE CYLINBER

AARLTIAI N
SWIVEL JOINT




https://truckmanual shub.com/

,,172112-76321-4, ,""RETAINER (GREEN)".,3.3,,.:555555353535555
,1,,172176-76260, ,CLAMP,3,3,,,,,S,, ,M/#01074, ,M/#01074, ,,,,,
,,172165-76510-4, ,"TUBE(A), ARM (GREEN)",1,1,,,,5555555352555
,1,,172165-76511-4, ,"TUBE(A), ARM

EEN)",1,1,,,,,S,2,,M/#01074, ,M/#01074,,,,,,

,,172151-76460-4, ,"TUBE(B), ARM (GREEN)",1,1,,,,,,,,,.55555>
,,172165-76400-4, ,"TUBE(A) ,BUCKET(GREEN",1,1,,,,5555555352555
,1,,172176-76440, ,"TUBE(A), BUCKET",1,1,,,,,S,,,M/#00832, ,M/#00832,,,,,,
,1,,172165-76420-4, ,"TUBE(B) ,BUCKET(GREEN",1,1,,,,,,555355555 5>
-1,1,,172176-76420, ,"TUBE(B), BUCKET",1,1,,,,,S,,,M/#00832, ,M/#00832,,,,,,
6,1,,172165-76530-4, ,""CLAMP, TUBE (GREEN)",1,1,,,,5555555353555
7,1,,172165-76540, ,""RUBBER CLAMP, TUBE"™,2,2,,,,.,5535553555553
8,1,,172147-76750-4, ,""CLAMP, TUBE(A)(GREEN",1,1,,,,,55555552335
9,1,,172147-76760-4, ,""CLAMP, TUBE(B) (GREEN)",1,1,,,,.5555555355>5
10,1,,172147-76770, ,"'CLAMP, RUBBER",2,2,,,.,555555535553
11,1,,172147-76780, ,""CLAMP, RUBBER",2,2,,,,.,5553555535
12,1,,172151-76400-4, ,""TUBE, BOOM (GREEN)",1,1,,,,5555555953535
13,1,,172151-76420-4, ,""TUBE, BOOM (GREEN)",1,1,,,,5555555953535
14,1,,172112-81720, ,""CUSION RUBBER,PIPE"™,1,1,,,,,,55553555535
15,1,,22217-080000, ,"SPRING WASHER 8",6,6,,,,,Z,,,M/#01074, ,M/#01074,,,,,,
16,1, ,22217-100000, ,""SPRING WASHER 10',3,3,,,,:55553555535

17,1, ,26116-100602, ,""BOLT M10X 60 PLATED",3,3,.,,:555535535535>5
18,1,,26716-080002, ,'NUT M 8",6,6,,,,,Z,,,M/#01074, ,M/#01074,,,,,,
19,1,,933155-09670-4, ,""CLAMP, PIPE (GREEN)",1,1,,,,,53555555525
20,1,,172310-51290, ,"SEAT, CLAMP",1,1,,,,.5555555355>5
21,1,,26013-100452, ,"'BOLT M10X 45" ,1,1,,..,2555535235532
22,1,,172124-78400, ,""HOSE G208AB10O0OW',2,2,,,,555553525535
22-1,1,,172176-78270, ,"'HOSE G208ABO87W",2,2,,,,,S,,,M/#00832, ,M/#00832,,,,,,
23,1,,23202-040801, ,"PIPE 04X80",1,1,,,,.5555555255>5

24,1, ,23202-040901, ,HOSE, 1,1, ,,,,,555555555>

25,1,,172176-78260, ,HOSE,1,1,,,,,,5555555555

26,1,,26116-100552, ,""BOLT M10X 55 PLATED",3,3,,.,.55555535553
27,1,,22217-100000, ,"SPRING WASHER 10",3,3,.,,...5555535555
28,1,,23202-040701, ,"PIPE, HICH-PRESS.",1,1,,,.,,.55553555535
29,1,,172176-78400, ,"HOSE G208AB110W",2,2,,,,,,1,.,,.55554
29-1,1,,172176-78280, ,HOSE,2,2,,,,,S,1, ,M/#00832, ,M/#00832, ,,,,,
30,1,,26013-120352, ,"BOLT M12X 35",3,3,,,,,W,,,M/#01074, ,M/#01074,,,,,,
31,1,,172183-81160, ,""TREE CLIP",2,2,,,,,W,, ,M/#01043, ,M/#01043,,,,,,
32,1,,172151-79410, ,HOSE, 2,2, ,,,,,3,,,,55555

33,1,,23000-035000, ,"CLAMP 35",8,8,,,,,,3:555555535

34,1,,172142-78800, ,""COVER 20-700, HOSE™,2,2,,,,5,3535535555355>5

G

1,1
1-1
2,1
2.1
(GR
3,1
4,1
4-1
5

5



https://truckmanual shub.com/

MEEE (7—-L)
Fig'-76 HYD.OIL PIPING (BOOM)

i _
PREVIOUS 1-1
dg 7
T
28

P—LIUVY 33
AR YL INGER ° Py

e
| S

Rryhoysd
BUCKET CYLINDER

T—Lyssd
BOOM GYL INDER

B 87
PREVIOUS PREVIOUS




https://truckmanual shub.com/

172176-74510, ,"P.T.O.KIT, ARM END",1,1,,,,,55555355553
,,172176-74511, ,"P.T.O_KIT, ARM END",1,1,,,,,S,,,M/#01074, ,M/#01074,,,,,,
,172176-76520, ,"TUBE(A) ASSY, 3RD",1,1,,,,555535555355>5
,2,,172176-76521, ,"TUBE A ASSY,pP.T.O.",1,1,,,,,N,,,M/#00832, ,M/#00832,,,,,,
,2,,172176-76522, ,"TUBE A ASsY,pP.T.O.",1,1,,,,,S,,,M/#01074, ,M/#01074,,,,,,
,,172176-76540, ,"TUBE(B) ASSY, 3RD",1,1,,,,,:555555555>

-1,1

2,,172176-76541, ,"TUBE B ASSy,pP.T.O0.",1,1,,,,,N,,,M/#00832, ,M/#00832, ,,,,,
2,,172176-76542, ,"TUBE B ASSy,pP.T.O0.",1,1,,,,,S,,,M/#01074, ,M/#01074,,,,,,
,,172176-76560, ,""TUBE C ASSY,P.T.0.",2,2,,,,,Z,,,M/#01074, ,M/#01074,,,,,,
,,172176-76870, ,"JOINT PT 3/4",2,2,,,,,Z,,,M/#01074, ,M/#01074,,,,,,
2,,172142-76940-4, ,""CLAMP 3/4 (GREEN:97)",10,10,,,,5555555353535
-1,2,,172142-76940-4, ,""CLAMP 3/4
GREEN:97)",6,6,,,,,K,, ,M/#01074, ,M/#01074,,,,,,

,2,,172151-76650, ,"VALVE SV-20,STOP",2,2,,,,,,53555535555
7-1,2,,172151-76651, ,"'STOP VALVE",2,2,,,,,R,,,M/#00832, ,M/#00832,,,,,,
7-2,2,,172176-76580, ,"'STOP VALVE(GREEN:97)",2,2,,,,,S,,,M/#01074, ,M/#01074,,,,,,
8,3,,172151-76660, ,''BODY,VALVE",2,2,,,,,Z,, ,M/#00832, ,M/#00832,,,,,,
9,3,,172151-76670, ,"'RING,BACKUP",2,2,,,,,Z,, ,M/#00832, ,M/#00832,,,,,,
10,3,,172151-76680, ,VALVE,2,2,,,,,Z,, ,M/#00832, ,M/#00832, ,,,,,
11,3,,172151-76690, ,"'RING,BACKUP",2,2,,,,,Z,, ,M/#00832, ,M/#00832, ,,,,,

12,3, ,22242-000300, ,""CIRCLIP 30",2,2,,55055559359933

13,3,,22351-050012, ,"PIN 5X12,SPRING",2,2,,,,,Z,,,M/#00832, ,M/#00832,,,,,,
14,3, ,24325-000250, ,"'0-RING 1B G-25.0",4,4,,,,,Z,,,M/#00832, ,M/#00832, ,,,,,
15,3, ,24325-000300, ,"0-RING 1B G-30.0",2,2,,,,,Z,,,M/#00832, ,M/#00832,,,,,,
15A,3,,172142-77150, ,'"SEAL SET",2,2,,,,,W,,,M/#00832, ,M/#00832,,,,,,

16,2, ,22217-120000, ,""SPRING WASHER',10,10,,,,.55555353554

16-1,2,,22217-120000, ,"SPRING WASHER",6,6,,,,,K,,,M/#01074, ,M/#01074,,,,,,
17,2,,23871-060000, ,""PLUG PT3/4,SCREW",2,2,,,,5555355553355
18,2,,26116-120552, ,""BOLT M12X 55 PLATED',9.,9,..,,.5555555355>5
18-1,2,,26116-120752,,"BOLT M12X 75 PLATED",2,2,,,,,S,,,M/#01074, ,M/#01074,,,,,,
19,2,,172164-78870, ,HOSE,2,2,,,,,,5555555555
20,2,,172164-78880, ,HOSE, 2,2, ,,,,,,,,5555555
20-1,2,,172176-78571, ,HOSE,2,2,,,,,S, , ,M/#01074, ,M/#01074, ,,,,,
21,2,,172141-81560, ,"'STAY C(M12,3RD VALVE",1,1,,,,,Z,,,M/#01074, ,M/#01074,,,,,,
22,2,,172164-81730, ,''BOSS A“,2,2,,,,,Z,,,M/#01074, ,M/#01074,,,,,,
23,2,,172142-81520, ,"'STAY(D), PIPING",1,1,,,,,Z,,,M/#01074, ,M/#01074,,,,,,
24,2,,172164-81740,,"BOSS B",2,2,,,,.Z,,,M/#01074, ,M/#01074,,,,,,
25,2,,172141-81560, ,"'STAY C(M12,3RD VALVE",4.4,,,,,Z,,,M/#01074, ,M/#01074,,,,,,
26,2,,26116-120902, ,"BOLT M12X 90 PLATED",1,1,..,.,.5555555255>5
27,2,,172151-76790, ,"PLATE, CLAMP",1,1,,,..,5555535523
28,2,,26013-100252, ,"'BOLT W/WASHER M10Xx25",4,4,,,,,W,,,M/#01074, ,M/#01074,,,,,,
29,2,,26116-120552,,"BOLT M12X 55 PLATED",1,1,,,,,W,,,M/#01074, ,M/#01074,,,,,,
30,2,,26116-120652, ,"'BOLT M12X 65 PLATED",2,2,,,,,W,,,M/#01074, ,M/#01074,,,,,,
31,2,,172164-76660, ,PLATE,1,1,,,,,W,, ,M/#01074, ,M/#01074,,,,,,
32,1,,172176-78570, ,""HOSE G212BC 100W",2,2,,,,,Z,1,,M/#01074, ,M/#01074,,,,,,
33,1,,172137-79950, ,COVER, 2,2, ,,,,,2,,,,55555>

34,1,,23000-041000, ,"CLAMP 41" ,4.,4,,,,,.2,3,553553524

35,1,,172151-76600, ,""ADAPTER PF3/4,BLIND",2,2,,,,,,2,,55555545

1
1
2
1
2
,2
1
2
2
2

1
1
2
2
2
3
3
3
4
5
6
6
(
>



https://truckmanual shub.com/

, 7 AEEE (PTO/WWT, T=14)
Fig. HYD. OIL PIPING (P.T.0.VALVE, BOOM)

O%wh (P—LIVE) B
b T QRAT i enar 9 ﬂ PREVIOUS
(172176-74510) 21 X 26
BHUNo. 112, BHUNO. 2752788357, ;a’\ »”
1inc.2 ~ 27 2R 6
1 By
REFER TO Fig.32 / ——<
;,'
e e
=52
PREVIOUS
12
129 sA
7-1
PTO*vwh
P.T.0.KIT
(172176-74511) 29
BHUNoO. 1—1[3, 16-1
Etﬂl}No- 2"2#‘531&33’%?0 6—] 26
1—1in¢c.2—2 ~ 31 61V
‘ R \
EPH#
EP SPEC.

YT




https://truckmanual shub.com/

,,172151-76030, ,"BOLT, PIPE JOINT",2,2,,,:.55535535535>»
,,172123-76120, ,""CONNECTOR PF1/4",8,8,,,55555535522335
,»,172151-76040, ,"BOLT, PIPE JOINT",2,2,,,,555535535535>5
,,172165-78670, ,HOSE,1,1,,,,,,,5:555555>

,»,172165-79290, ,HOSE,1,1,,,,,,,55555555>
»»,172165-79300, ,HOSE, 1,1, ,,,,,,55555555>
1,,172165-79310, ,HOSE,1,1,,,,,.,555555555
8,1,,172164-78500, ,""HOSE G604CW200S P",1,1,,,,,55535555555>»
9,1,,172164-78520, ,""HOSE G604BY115S T",1,1,,,.5553555535555
10,1,,172165-79340, ,HOSE,1,1,,,,,,,55555555>
11,1,,172165-79350, ,HOSE,1,1,,,,,:5555555555
12,1,,172165-79360, ,HOSE,1,1,,,,,,5555555555
13,1,,172165-79370, ,HOSE,1,1,,,,,,5555525555
14,1,,172164-78510, ,""HOSE G604CW140S P",1,1,,,.:55355535554
15,1,,172164-78530, ,""HOSE G604BY185S T',1,1,,,.5553555535553
16,1, ,24315-000180, ,""0O-RING 1B P-18.0",8,8,,,,555553555535
17,1, ,24315-000110, ,"0-RING 1B P-11.0",8,8,,,,555553555535
18,1,,172123-76120, ,""CONNECTOR PF1/4",4,4,,,,,5553552335>5
19,1,,24315-000110, ,"0-RING 1B P-11.0",9,9,,,,.55535555355>5
20,1, ,23393-020000, ,"JOINT 90RGI1/4",1,1,,,,55555553352>5
21,1,,172165-76290, ,""CONNECTOR PF1/4-1/4",1,1,,,,5335555233135
21A,2,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,.55355535353
22,1,,172162-76770, ,"JOINT PF1/4",5,5,,,,:5553525355>5
23,1,,172165-79810, ,SPONGE, 2,2, , ,,,,,55555555>
24,1,,172122-79930, ,CLAMP,6,6,,,,,.,,55555555
25,1,,172122-79930, ,CLAMP,1,1,,,,,,5:5555555>5
26,1,,172164-79940, ,COVER,1,1,,,,,,5555555555
27,1,,23010-014000, ,"CLAMP 14" ,2,2,,,,,55535335335
28,1,,172176-76100, ,"BRACKET ASSY",1,1,,,.5553555335255
29,1,,172168-79100, ,""HOSE G604BCO30 A",2,2,,,.5553553332223
30,1,,23391-020000, ,"JOINT RGI1/4",2,2,,,,53355555233135
31,1,,23871-010000, ,"PLUG PT1/8,SCREW",1,1,,,55555555352555
32,1,,26013-100202, ,""BOLT W/WASHER M10X20',2,2,,,,.535555555523

RPRRR R R

1
2
3
4
5
6
7



https://truckmanual shub.com/

: 78 AVhO-LEE (911 0K) (BF)
Fig. CONTROL PIPING (DIRECT) (PREVIOUS)

BB ~M/#00869
” VIEWED FROM UPPER

L 0 © 3

T3 a7 |16

<o DL O/ 14

I ~O—W/0UT
CONTROL VALVE

A FAY )
LOW-HIGH VALVE




https://truckmanual shub.com/

,,172151-76030, ,"BOLT, PIPE JOINT",2,2,,,:.55535535535>»
,,172123-76120, ,""CONNECTOR PF1/4",8,8,,,55555535522335
,»,172151-76040, ,"BOLT, PIPE JOINT",2,2,,,,555535535535>5
,,172165-78670, ,HOSE,1,1,,,,,,,5:555555>
,»,172165-79290, ,HOSE,1,1,,,,,,,55555555>
»»,172165-79300, ,HOSE, 1,1, ,,,,,,55555555>
1,,172165-79310, ,HOSE,1,1,,,,,.5555555555
8,1,,24315-000110,,"0-RING 1B P-11.0",6,6,,,5555553525535
9,1,,172164-78520, ,""HOSE G604BY115S T",1,1,,,.5553555535555
10,1,,172165-79340, ,HOSE,1,1,,,,,,,55555555>
11,1,,172165-79350, ,HOSE,1,1,,,,,:5555555555
12,1,,172165-79360, ,HOSE,1,1,,,,,,5555555555
13,1,,172165-79370, ,HOSE,1,1,,,,,,5555525555
14,1,,172164-78510, ,""HOSE G604CW140S P",2,2,,,.,:553552335254
15,1,,172164-78530, ,""HOSE G604BY185S T',1,1,,,.5553555535553
16,1, ,24315-000180, ,""0O-RING 1B P-18.0",8,8,,,,555553555535
17,1, ,24315-000110, ,"0-RING 1B P-11.0",8,8,,,,555553555535
18,1,,172123-76120, ,""CONNECTOR PF1/4",2,2,,,,35553552335>5
19,1,,172162-76770, ,"JOINT PF1/4",4,4,,,,,,533533552275
20,1,,172165-79810, ,SPONGE, 2,2, , ,,,,,5,555555>
21,1,,172122-79930, ,CLAMP,6,6,,,,,,,,55555555
22,1,,172122-79930, ,CLAMP,1,1,,,,,,,,5555555>5
23,1,,172164-79940, ,COVER,1,1,,,,,,555555555>5
24,1,,23010-014000, ,"CLAMP 14" ,2,2,,,,,,53553335223
25,1,,172168-79100, ,""HOSE G604BCO30 A",1,1,,,.5553555532524
26,1,,172164-76700, ,"T-JOINT 1/4",1,1,,,,,335552522235
27,2,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,,55535555535>»
28,1,,172964-78111, ,""VALVE, CHECK",2,2,,,,5555535535535
29,1,,172122-17190, ,CLIP,2,2, ,,,,..:.5555555

RPRRR R R

1
2
3
4
5
6
7



https://truckmanual shub.com/

TG LbO-MEE (1L oh) )
Fig. CONTROL PIPING (DIRECT) (NEW)

M/#00870~

16 3 +hBES
VIEWED FROM UPPER 16
/\L LS

3,‘1;\6/ o,
LNeE
g

e

QR*YN)IJ")E Ak
SWIVEL JOINT

A kO—-A/ULT
CONTROL VALVE




https://truckmanual shub.com/

»»,172126-11510, ,"BAND 300",2,2,,,,,,5555555555
,,172173-79300, ,""HOSE G604BBO57",1,1,,,,5553555353553
,»,172164-79400, ,HOSE, 1,1, ,,,,,,55555555>
,,172164-79410, ,HOSE,1,1,,,,,,,55555555>
,,172164-79420, ,HOSE,1,1,,,,,,,55555555>
,»,172164-79430, ,HOSE, 1,1, ,,,,,,55555555>
2,,172164-79440, ,HOSE,1,1,,,,,,,55555555>
8,2,,172164-79450, ,HOSE, 1,1, ,,,,,.555555555
9,2,,172164-79460, ,HOSE,1,1,,,,,.5555555555
10,2,,23391-020000, ,"JOINT RGI1/4",8,8,,,,55535555525135
11,1,,172151-76030, ,""BOLT, PIPE JOINT",2,2,,,,:55553555535
12,1,,172151-76040, ,""BOLT, PIPE JOINT",2,2,,,,555553555535
13,1,,172123-76120, ,""CONNECTOR PF1/4",2,2,,,,355535523355
14,1,,172123-76120, ,""CONNECTOR PF1/4",8.,8,,,,:55555533335
15,1,,172164-76700, ,"T-JOINT 1/4",1,1,,,,555553352555
17,2, ,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,,55553555535
18,1,,172162-76770, ,"" JOINT PF1/4",4,4, ,,,,5553522335>5
19,1,,172964-78111, ,"VALVE, CHECK",2,2,,,,5553555353523
20,1,,172164-78510, ,""HOSE G604CW140S P",2,2,,,,,535555355235
21,1,,172164-78520, ,""HOSE G604BY115S T",1,1,,,.,55555555535
22,1,,172164-78530, ,""HOSE G604BY185S T",1,1,,.,,5553555355553
23,1,,172165-78670, ,HOSE,1,1,,,,,.,555555555
24,1,,172168-79100, ,""HOSE G604BCO30 A",1,1,,,,5555355535535>5
25,1,,172165-79290, ,HOSE, 1,1, ,,,,,5555555555
26,1,,172165-79300, ,HOSE, 1,1, ,,,,,555555555>
27,1,,172165-79310, ,HOSE, 1,1, ,,,,,,.:5555555
28,1,,172165-79810, ,SPONGE , 2,2, ,,,,,,,,5555555
29,1,,172122-79930, ,CLAMP,6,6,,,,,,,,55555555
30,1,,172122-79930, ,CLAMP,1,1,,,,,.5555555555
31,1,,172164-79940, ,COVER,1,1,,,,,,5555555555
32,1,,24315-000110, ,"0-RING 1B P-11.0",8,8,.,:55553553533>»
33,1,,24315-000110, ,"0-RING 1B P-11.0",6,6,,,55555355535535>»
34,1,,24315-000180, ,"0-RING 1B P-18.0",8,8,,,...53555535554
35,1,,23010-014000, ,"CLAMP 14" ,2,2,,,,,.53553335224
36,1,,172122-17190, ,CLIP,2,2, ,,,,,,,.5555555

1,2
2,2
3,2
4,2
5,2
6,2
7



https://truckmanual shub.com/

_ EB()])%D—»E%(2¢14Km7~])hD—%ﬂUET»UfJ)K»7)
Fig. CONTROL PIPING (2-WAY VALVE ~ CONTROL VALVE
~ REMO.-CON. VALVE)

11

HBRS
34 21 3412 VIEWED FROM UPPER %//34
20
- | 34 A/
: 32 ATy
34 14 g
~0 \>\\ @ 26

2HTAVLFINTFYN (F¥ /)

2-WAY MULTI VALVE KIT{CANOPY)

{172164-08700)

Fig.60_ REF.No.

tinc.Fig. 60 REF.No.3~13, 156~24
£19.80 REF.No.1~10

2 TAVILFINTFIN (F¥EY)

2-WAY MULTI VALVE KIT{CABIN)

(172164~-08710)

Fig.60 REF.No.?2

2inc.Fig. 60 REF.No.3~12,14~24
Fig.80 REF.No.I1~10

AARNTaAb
a SWIVEL JOINT

TAILFIUT
AY MULT] VALVE

‘ ‘ v RO—L/ULT
CONTROL VALVE ]




https://truckmanual shub.com/

»»,172141-76180, ,CONNECTOR, 8,8, ,,,,5555555555>5
,,24315-000110, ,"0-RING 1B P-11.0",8,8,,,5555535535535>»
,»,172164-79100, ,""HOSE G604BB130 J",1,1,,,,555535555555>5
,,172164-79130, ,""HOSE G604BB100 1',1,1,,,,.5555555355>5
,,172164-79120, ,""HOSE G604BB100 K',1,1,,,,.5555555355>5
,,172164-79110, ,""HOSE G604BB100 L",1,1,,,.,55535555555>»
2,,172165-78900, ,HOSE, 1,1, ,,,,,,55555555>
8,2,,172165-78910, ,HOSE, 1,1, ,,,,,.55555555>
9,2,,172165-78920, ,HOSE,1,1,,,,,.5555555555
10,2,,172165-78930, ,HOSE,1,1,,,,,,,55555555>5

11,1, ,24315-000110, ,"0O-RING 1B P-11.0",8,8,,,,55555355553
12,1,,172123-76120, ,""CONNECTOR PF1/4",8,8,,,535555355523355
13,1,,172164-78520, ,""HOSE G604BY115S T",1,1,,,,555535555555>5
14,1,,172164-78500, ,""HOSE G604CW200S P",1,1,,,.:55355235554
15,1,,172164-78530, ,""HOSE G604BY185S T',1,1,,,.5553555535553
16,1, ,172151-76030, ,""BOLT, PIPE JOINT",2,2,,,,:55553535535
17,1,,172151-76040, ,""BOLT, PIPE JOINT",2,2,,,,5555535535535
18,1, ,24315-000180, ,""0-RING 1B P-18.0",8,8,,,,555553555535
19,1,,23393-020000, ,"JOINT 90RGI1/4",1,1,,,,,,3555552233
20,1,,172165-76290, ,""CONNECTOR PF1/4-1/4",1,1,,,,5535555523133
20A,2,,24315-000110, ,"0-RING 1B P-11.0",1,1,,,,.55555355553
21,1,,172165-79810, ,SPONGE 2,2, ,,,,,,,,5555555
22,1,,172122-79930, ,CLAMP,6,6,,,,,,,,55555555
23,1,,172164-78510, ,"HOSE G604CW140S P",1,1,,,,,55555555535
24,1,,172164-79940, ,COVER,1,1,,,,,.5555555555
25,1,,23010-014000, ,"CLAMP 14" ,2,2,,,.53553233533»
26,1,,172122-79930, ,CLAMP,1,1,,,,,,5555555555

1,2
2,3
3,2
4,2
5,2
6,2
7



0.8 1

IINFIRNLTEY N

MULT] VALVE KIT

{172176-745630)

Fig.61 REF. No.1

{172176-74540)

Fig. 6 .

{(172176-74430}

Fig.61 REF. No.1-1,2-1

inc. Fig.61 REF.No.3~29
Fig.81 REF.No.1~10
Fig.83 REF.No.1~14

ZA~LYa Tk

https://truckmanual shub.com/

avhO-UEE (VEIVILT~O—42U1LT) (BE)
CONTROL PIPING (REMOTE CONTROL VALVE

~ ROTARY VALVE) (PREVIOUS)
~M/#00831

hBR3
VIEWED FROM UPPER

25

Y

SWIVEL JOINT =
c \§£:<ﬁ

l"

A—=sU/L7
ROTARY VALVE

{

) P
O—/\A /AT s SIELEA i‘j
LOW=H1GH VALVE (SN QL ‘4"/ v




https://truckmanual shub.com/

»»,172141-76180, ,CONNECTOR, 8,8, ,,,,5555555555>5
,,24315-000110, ,"0-RING 1B P-11.0",8,8,,,5555535535535>»
,»,172164-79100, ,""HOSE G604BB130 J",1,1,,,,555535555555>5
,,172164-79130, ,""HOSE G604BB100 1',1,1,,,,.5555555355>5
,,172164-79120, ,""HOSE G604BB100 K',1,1,,,,.5555555355>5
,,172164-79110, ,""HOSE G604BB100 L",1,1,,,.,55535555555>»
2,,172165-78900, ,HOSE, 1,1, ,,,,,,55555555>
8,2,,172165-78910, ,HOSE, 1,1, ,,,,,.55555555>
9,2,,172165-78920, ,HOSE,1,1,,,,,.5555555555
10,2,,172165-78930, ,HOSE,1,1,,,,,,,55555555>5

11,1, ,24315-000110, ,"0O-RING 1B P-11.0",8,8,,,,55555355553
12,1,,172123-76120, ,""CONNECTOR PF1/4",8,8,,,535555355523355
13,1,,172164-78520, ,""HOSE G604BY115S T",1,1,,,,555535555555>5
14,1,,172164-78530, ,""HOSE G604BY185S T',1,1,,,.:553555535555
15,1,,172151-76030, ,"'BOLT, PIPE JOINT",2,2,,,,.5555555355>5
16,1, ,172151-76040, ,""BOLT, PIPE JOINT",2,2,,,,,55553535535
17,1, ,24315-000180, ,""0-RING 1B P-18.0",8,8,,,,555553555535
18,1,,172165-79810, ,SPONGE , 2,2, ,,,,,,,,5555555
19,1,,172122-79930, ,CLAMP,6,6, ,,,,,55555555 55
20,1,,172164-78510, ,""HOSE G604CW140S P",2,2,,,,,55555552235
21,1,,172164-79940, ,COVER,1,1,,,,,,555555555>5
22,1,,23010-014000, ,"CLAMP 14" ,2,2,,,,55553533533»
23,1,,172122-79930, ,CLAMP,1,1,,,,,,5.55555555
24,1,,172122-17190, ,CLIP,2,2, ,,,,,,,.5555555

1,2
2,3
3,2
4,2
5,2
6,2
7



https://truckmanual shub.com/

_ 82 JvhO-UEE (UEIVNLT~O0-5UINLT) (FF)
Fig. CONTROL PIPING (REMOTE CONTROL VALVE

~ ROTARY VALVE) (NEW)

FABES M/#OOBSZ"‘

VIEWED FROM UPPER

MERYT
HYD.OIL PUMP

IUFILTEY S

MULT] VALVE KIT

(172176-74530)

Fig.61 REF. No.l

(172176—74540)

Fig.61 REF. No.2

(172176—74490)

Fig.61 REF. No.1-1,2-1

inc. Fig.61 REF.No.3~2
Fig. 82 REF.No.1~1
Fig.84 REF.No.1~1

9
0
0

Ve
C\ z2ARLI3AUN
SWIVEL JOINT




https://truckmanual shub.com/

»»,172141-76180, ,CONNECTOR, 7,7, ,,,,55555535555>5
,,24315-000110, ,"0-RING 1B P-11.0",7,7,,535555535235533>»
,»,172164-79200, ,""HOSE G604BB055S B",2,2,,,,55535553535553
»»23393-020000, ,"JOINT 90RGI1/4",1,1,,,,,5555523353>5
,»,172165-78980, ,HOSE,1,1,,,,,,555555555>
,»»,172164-79190, ,""HOSE G604BBO05S5 C",1,1,,,..555355535555>5
2,,172165-79010, ,HOSE,1,1,,,,,,555555555>5
8,2,,172164-79210, ,""HOSE G604BB0O55 F',1,1,,,,555553525535
9,2,,172165-79030, ,HOSE,1,1,,,,,.5555555555
10,2,,172164-79180, ,""HOSE G604BB055 H',1,1,,,,.5555555355>5
11,2,,172165-79050, ,HOSE,1,1,,,,,,5555555555
12,2,,23871-010000, ,""PLUG PT1/8,SCREW",1,1,,,,555535555355>5
13,2,,172165-76250, ,CONNECTOR,1,1,,,,555555555555

14,3, ,24315-000110, ,"O-RING 1B P-11.0",1,1,,,,.5553555255>5
15,1,,172123-76120, ,""CONNECTOR PF1/4",9,9,,,,555555533525
16,1, ,24315-000110, ,"0O-RING 1B P-11.0",9,9,,,,5555535535535

1,2
2,3
3,2
4,2
5,2
6,2
7



https://truckmanual shub.com/

_ 83 I AO-LEBE (A—5U N T~T Y O-L/LT) (IBFE)
Fig. CONTROL PIPING (ROTARY VALVE

~ CONTROL VALVE) (PREVIOUS)
~M/#00831

ILFRLTF YA
;I VALVE KIT

2

inc. Fig.61 BEF-No.3
Fig.81 REF.No.1
Fig.83 REF.No.1

é
) g—# U7
// ROTARY VALVE

=
Ik O—LitL7
CONTROL VALVE




https://truckmanual shub.com/

»»,172141-76180, ,CONNECTOR, 8,8, ,,,,5555555555>5
,,24315-000110, ,"0-RING 1B P-11.0",8,8,,,5555535535535>»
,»,172164-79200, ,""HOSE G604BBO055S B",1,1,,,,5555553555555
,»,172165-79050, ,HOSE,1,1,,,,,,,55555555>
,»,172165-78980, ,HOSE,1,1,,,,,,555555555>
,»»,172164-79190, ,""HOSE G604BBO05S5 C",1,1,,,..555355535555>5
2,,172165-79010, ,HOSE,1,1,,,,,,555555555>5
8,2,,172164-79210, ,""HOSE G604BB0O55 F',1,1,,,,555553525535
9,2,,172165-79030, ,HOSE,1,1,,,,,.5555555555
10,2,,172164-79180, ,""HOSE G604BB055 H',1,1,,,,.5555555355>5
11,1,,172123-76120, ,""CONNECTOR PF1/4",2,2,,,,555555333335
12,1,,24315-000110, ,"0-RING 1B P-11.0",6,6,,,5555553555535
13,1,,172162-76770, ,"" JOINT PF1/4",4,4, ,,,,55535223355
14,1,,172164-76700, ,"T-JOINT 1/4",1,1,,,,,555533522575
15,2,,24315-000110, ,"'O-RING 1B P-11.0",1,1,,,,.5555555355>5
16,1, ,172168-79100, ,""HOSE G604BCO30 A",1,1,,,,:55553555535
17,1,,172964-78111, ,"VALVE, CHECK",2,2,,,,55535553535523
18,1,,172122-79930, ,CLAMP, 1,1, ,,,,,,555555555

1,2
2,3
3,2
4,2
5,2
6,2
7



https://truckmanual shub.com/

_ 8 4 IV NO-VEE (O=5ULT~IYRO-LILT) ()
Fig. CONTROL PIPING (ROTARY VALVE
~ CONTROL VALVE) (NEW)

M/#00832~

CILFILTFY b
ULTI VALVE KIT
172176-74530)

MUL
{7
Fig.61 REF. No.l
(172176-74540)
Fig.61 REF. No.2
7 (172176-74490)
Fig.6! REF. No.1-1,2-1
2 inc. Fig.61 REE.No.3~29
& q@;i}] Fig.82 REF.No.1~10

Fig.84 REF.No.1~10

kA=
CONTROL VALVE

\ )
) O—Uisn>
S ROTARY VALVE
/
~ =
W 1 "'.‘ P \



https://truckmanual shub.com/

»»172112-77580, ,"JOINT 1/8",1,1,,,,,,,.55255255
,,172112-77660, ,""L-JOINT 1/8",1,1,,,,,555535522325
,,172141-77800, ,""JOINT, GREASE",4,4,,,,,,35553555535
,172147-77800, ,""CONNECTOR PT 1/8",1,1,,,,555553355555>5
,172151-77801, ,HOSE,1,1,,,,,,5555555555

,172164-77810, ,HOSE,1,1,,,,,,5555555555

,172164-78560, ,HOSE,1,1,,,,,.5555555555

,24761-020000, ,""NIPPLE PT1/8,CGREASE™,3,3,,,555535553335525

O~NOURWNPE

RPRRPRRRRRR



https://truckmanual shub.com/

BRIV
Fig.85 GREASING




https://truckmanual shub.com/

,»»,172165-81101-4, ,""BOOM ASSY (GREEN)',1,1,,,,55355555525135
,1,,172165-81102-4, ,"'BOOM ASSY (GREEN)",1,1,,,,,N,,,M/#00832, ,M/#00832,,,,,,
,1,,172165-81103-4, ,"'BOOM ASSY (GREEN)",1,1,,,,,S,,,M/#01074, ,M/#01074,,,,,,

,2,,172147-81451, ,"BUSH 50X75™,2,2,,,,,,55553553535
,2,,172165-81760, ,"SEAL 50X60X4, DUST",2,2,,,,25555555355>5
»1,,172176-81540, ,"PIN 50-230",1,1,,,,,,5555555555
-1,1,,172176-81541, ,"PIN 50X234",1,1,,,,,N,,,M/#01302, ,M/#01302,,,,,,
,,172176-81620, ,"PIN 50-155",1,1,,,,,,,,:5555555

,1,,172176-81580, ,""PIN 50-183",1,1,,,,,.5555555555

»1,,172164-81670, ,SPACER,3,3,,,,,,,555555555

8,1,,172165-82520, ,"'SHIM 50X85X0.5",1,1,,,.,555355535555>»
9,1,,172165-82530, ,"'SHIM 50X85X1.2",1,1,,,,5555355535535>5

10,1, ,172165-82540, ,"'SHIM 50X85X1.6",1,1,,,,555535555535>»
11,1,,26013-120302, ,""BOLT W/WASHER M12X30",2,2,,,,,553555555533
12,1,,26716-160002, ,"NUT M16™,2,2,,,,,,,,.555555>

13,1, ,22157-120000, ,"WASHER 12",3,3,,,:555535535535>»

14,1, ,24761-040000, ,"NIPPLE B,GREASE™,1,1,,,,555355535535553
15,1,,26013-120302, ,"'BOLT W/WASHER M12X30',3,3,,,5555555553555
16,1,,172312-31120, ,"BOLT M16X170",1,1,,,,55555555955>5
17,1,,172176-81620, ,"'PIN 50-155",1,1,,,,,.555555252>

18,1, ,172176-81600, ,"PIN 50-321",1,1,,,,.553555355554
19,1,,172164-81670, ,SPACER, 2,2, ,,,,,,,:5555555

20,1,,172164-81680, ,"PIN 40X111",1,1,,,,,,55535555535
21,1,,172165-82301-4, ,""BRACKET ,BOOM (GREEN)",1,1,,,,.5555555355>
22,2,,172165-81710, ,"BUSH 70X85",2,2,,,,:5555552355>5
23,2,,172165-81770, ,""SEAL 70X80X6, DUST",2,2,,,.:555532235532
25,2,,24321-000700, ,"0-RING 1A G-70.0",2,2,,,555553523533>»
26,1,,172165-82340, ,"PIN 40X122",1,1,,,,5555535235535
27,1,,172165-82360, ,"PIN 70-400 CMP",1,1,,,,.5555555955>»
28,1,,172165-82520, ,"SHIM 50X85X0.5",8,8,,,,.55555559555>5
29,1,,172165-82530, ,"'SHIM 50X85X1.2",8,8,,..2555553533524
30,1,,172165-82540, ,""SHIM 50X85X1.6",8,8,,,,555555353553
31,1,,172165-82580, ,"SHIM 40X75X0.5",4,4,,,,.5552522235>5
32,1,,172165-82590, ,"SHIM 40X75X1.2",4,4,,,,.55525222355
33,1,,172165-82600, ,"SHIM 40X75X1.6",4,4,,,,.55235222355
34,1,,172146-82910, ,SPACER, 1,1, ,,,,,,55555555>
35,1,,172117-83970-4, ,""PLATE(C) ,LOCK(GREEN",1,1,,,,555553555233>
36,1,,172112-87830, ,"SHIM 70X4",2,2,,,,,53555322235

37,1,,22157-120000, ,"WASHER 12",2.2,,,,,.3555355335

38,1, ,22242-000700, ,"CIRCLIP 70",1,1,,,,555555553335

39,1,,24761-040000, ,"NIPPLE B,GREASE",1,1,,,,555535555355>5

40,1, ,24761-050000, ,"NIPPLE C,GREASE",1,1,,,,5555355535555>»
41,1,,26013-100202, ,""BOLT W/WASHER M10X20",2,2,,,.,:5555555353»

42,1, ,26013-120252, ,"BOLT M12X 25",1,1,,,,,55555325235
43,1,,172176-81300, ,""BOOM W/BUSH, 3RD V.",1,1,,,,,,1,,,555355>
43-1,1,,172176-81301, ,''BOOM ASSy, 3rD",1,1,,,,,N,1,,M/#00832, ,M/#00832,,,,,,
43-2,1,,172176-81301, ,"'BOOM ASSY, 3rRD",1,1,,,,,Z,1,,M/#01074, ,M/#01074,,,,,,
44.,2,,172147-81451, ,""BUSH 50X75",2,2,,,,,Z,1,,M/#01074, ,M/#01074,,,,,,
45,2,,172165-81760, ,"'SEAL 50X60x4, busTt",2,2,,,,,Z,1,,M/#01074, ,M/#01074,,,,,,
46,1,,172183-81170, ,""TREE CLIP",3,3,,,,,W,,,M/#01074, ,M/#01074,,,,,,
47,1,,172176-81700, ,SHIM,1,1,,,,,W,, ,M/#01074, ,M/#01074,,,,,,
48,1,,172176-81710,,SHIM,1,1,,,,,W,, ,M/#01074, ,M/#01074,,,,,,
49,1,,172176-81650, ,""COLLAR 45.5Xx65",1,1,,,,,W,, ,M/#01302, ,M/#01302, ,,,,,
50,1,,172176-81650, ,""COLLAR 45.5X65",1,1,,,,,W,,,M/#01302, ,M/#01302,,,,,,
51,1,,22242-000451, ,"'CIRCLIP  45",1,1,,,,,W,,,M/#01302, ,M/#01302,,,,,,
52,1,,22242-000451, ,"'CIRCLIP  45",1,1,,,,,W,,,M/#01302, ,M/#01302,,,,,,
53,1,,172176-81660, ,"COLLAR 45.5X60x1",2,2,,,,,W,,,M/#01486, ,M/#01486,,,,,,
54,1,,172176-81660, ,""COLLAR 45._5X60X1",2,2,,,,,W,,,M/#01486, ,M/#01486,,,,,,

1,1
1-1
1-2
2,2
3,2
4,1
4-1
5,1
6,1
7



https://truckmanual shub.com/

_ 8 T=Lh&T—LT3TYN
Fig. BOOM & BOOM BRACKET

LU 2859
ARM _CYL1RDER

31

T—L I 32
BOOM CYL INDER | 33
AT Y B— 33

SWING—ClL—liERg>Q2 /G g;é”

ARM

(=57
PREVIOUS

PTO/ALT ik
P.7.0.VALYE SPEC.

(=52
PREVIOUS




https://truckmanual shub.com/

1,1,,172165-81201-4, ,"ARM W/BUSH (GREEN)",1,1,,...55555555555
1-1,1,,172165-81202-4, ,""ARM W/BUSH
(GREEN)",1,1,,,,,S,, ,M/#01074, ,M/#01074,,,,,,

2,2,,172147-81451, ,"'BUSH 50X75",2,2,,,,,53555532533
3,2,,172165-81760, ,""SEAL 50X60X4, DUST",2,2,,,,,55555552535
4,2,,172165-81700, ,"BUSH 45X65",2,2,,,,555553533553

5,2,,172112-83530, ,""SPACER 49.5X33",1,1,,,,5555355535533>5
6,2,,172112-83500, ,""PIN BUSH 45X60",2,2,,,,555535535533>5
7,2,,933126-44500, ,""SEAL VAY45X55X4,DUST",4,4,,,,.55525222355
8,1,,172176-81500, ,"PIN 45-112",1,1,,,,,5555555232>
9,1,,172176-81520, ,"PIN 50-122",1,1,,,,.553555353554

10,1,,172125-81280, ,"0-RING 81X8",2,2,,,,55553553533>»

11,1,,172164-81670, ,SPACER,2,2, ,,,,,,,:5555555

12,1,,22157-120000, ,"WASHER 12",2,2,,,,,,53555535225
13,1,,26013-120302, ,""BOLT W/WASHER M12X30",2,2,,,,555555555533

14,1, ,172165-81500-1, ,"KIT,ARM PIN",1,1,,,,.,55535555535
15,2,,172165-81320-1, ,"PIN 45X204",1,1,,,,555555353523
16,2,,172165-81340-1, ,"PIN 45X204",1,1,,,,5553555353523
17,2,,933110-86600, ,""NUT M24, NYLON",2,2,,,,,.355553555235
18,2,,933171-29760, ,WASHER,2,2,,,,,,,55555555>

19,2,,24761-020000, ,""NIPPLE PT1/8,GREASE",1,1,,,,5555535522575
20,2,,172165-82550, ,"SHIM 45X1.2",2,2,,,,55553533533>»
21,2,,172165-82560, ,""SHIM 45X80X1.2",2,2,,,55553523533523
21A,2,,172165-82570, ,""SHIM 45X80X1.6",2,2,,,,.,5553555357>5
22,1,,172165-81300-4, ,""ARM(L) ,BUCKET(GREEN)",1,1,,,,555555535355>5
23,1,,172165-81310-4, ,""ARM, BUCKET (GREEN)",1,1,,,,5555555353525
24,1,,172147-84400-4, ,""LINK,BUCKET(GREEN)",1,1,,,,45555555355525
24-1,1,,172147-84401-

4, ,"LINK,BUCKET(GREEN)",1,1,,,,,N,, ,M/#00767, ,M/#00767, ,,,,,
25,2,,172112-83500, ,"PIN BUSH 45X60',2,2,,,,.5555552355>5
26,2,,933126-44500, ,""SEAL VAY45X55X4,DUST",6,6,,..5555532235533
27,2,,172112-86250, ,""BUSH 45X39, PIN",2,2,,,,:55553525535

28,1, ,24761-020000, ,""NIPPLE PT1/8,GREASE™,2,2,,,,,.:3555555225
29,1,,24761-040000, ,"NIPPLE B,GREASE",1,1,,,,.:553555355>5
30,1,,172176-81310, ,""ARM ASSY, 3rRD",1,1,,,,,Z,1,,M/#01074, ,M/#01074,,,,,,
31,2,,172147-81451, ,"'BUSH 50X75",2,2,,,,,Z,1, ,M/#01074, ,M/#01074,,,,,,
32,2,,172165-81760, ,""SEAL 50X60x4, busT",2,2,,,,,Z,1,,M/#01074, ,M/#01074,,,,,,
33,2,,172165-81700, ,""BUSH 45X65",2,2,,,,,Z,1, ,M/#01074, ,M/#01074,,,,,,
34,2,,172112-83530, ,"'SPACER 49.5X33",1,1,,,,,Z,1, ,M/#01074, ,M/#01074,,,,,,
35,2,,172112-83500, ,"PIN BUSH 45Xxe60*,2,2,,,,,Z,1,,M/#01074, ,M/#01074,,,,,,
36,2,,933126-44500, ,"'SEAL VAY45X55x4,busTt",4,4,,,,,2,1,,M/#01074, ,M/#01074,,,,,,
37,1,,172165-82520, ,"'SHIM 50X85X0.5",1,1,,,,555555355553
38,1,,172165-82530, ,"SHIM 50X85X1.2",1,1,,,,.5555555355>»
39,1,,172165-82540, ,"SHIM 50X85X1.6",1,1,,,,.5555555355>»

40,1, ,172165-82550, ,"SHIM 45X1.2",1,1,,,,5,5355232523

41,1, ,172165-82560, ,""SHIM 45X80X1.2",1,1,,,,55555552355>5
42,1,,172165-82570, ,""SHIM 45X80X1.6",1,1,,,,555553555535

43,1, ,172176-81200, ,""ARM ASSY",1.,1,,..,.2,,:555355>»
43-1,1,,172176-81201, ,"ARM ASSY",1,1,,,,,S,2,,M/#01074, ,M/#01074,,,,,,
44,2, ,172147-81451, ,""BUSH 50X75",2,2,,,,:5253552332224
45,2,,172165-81760, ,""SEAL 50X60X4, DUST",2,2,,,,355253555532523
46,2,,172165-81700, ,""BUSH 45X65",2,2,,,,552,3553533524

47,2,,172112-83530, ,""SPACER 49.5X33",1,1,,,,::2,555535555

48,2, ,172112-83500, ,"PIN BUSH 45X60",2,2,,,,,:2,555535555

49,2, ,933126-44500, ,""SEAL VAY45X55X4,DUST",4.4,,,,,.2,52552255>5
50,1,,172176-81210, ,"ARM ASSY*,1,1,,,,,Z,3,,M/#01074, ,M/#01074,,,,,,
51,2,,172147-81451,,"BUSH 50x75",2,2,,,,,Z2,3,,M/#01074, ,M/#01074,,,,,,
52,2,,172165-81760, ,""SEAL 50X60x4, DuUusT",2,2,,,,,Z,3,,M/#01074, ,M/#01074,,,,,,
53,2,,172165-81700, ,""BUSH 45X65",2,2,,,,,Z,3, ,M/#01074, ,M/#01074,,,,,,
54,2,,172112-83530, ,"'SPACER 49.5X33",1,1,,,,,Z,3,,M/#01074, ,M/#01074,,,,,,
55,2,,172112-83500, ,"PIN BUSH 45Xxe60*",2,2,,,,,Z,3,,M/#01074, ,M/#01074,,,,,,
56,2,,933126-44500, ,"SEAL VAY45X55X4,DUST".,4,4,,,,,2,3, ,M/#01074, ,M/#01074,,,,,,
57,1,,172183-81160, ,"TREE CLIP",4,4,,,,,W,, ,M/#01074, ,M/#01074,,,,,,



https://truckmanual shub.com/

P—Lh&NRTYNIYDH
Fig-87 ARM & BUCKET LINK

[=Fi

IR
PREVIOUS PREVIOUS

35,55
: Q/—36.56- -
J 765

& 33,53
36353633 34 ° > 494

56553653 54  0—36,56-

PTO/ULTHER OV 7— Lt
P.T.0.VALVE SPEC. & LONG ARM SPEC.

Iy houUvs
BUCKET CYLINDER




https://truckmanual shub.com/

,»,172151-81500-4, ,BUCKET(700S) (GREEN) ,1,1,,,,5,535555555535
,»,172151-81510-4, ,BUCKET(700S) (GREEN) ,1,1,,,,,,3,555553555>5
,,172162-82820-4, ,"CUTTER,SIDE(L) (GREEN",1,1,,,,,535555555555
,»,172162-82840-4, ,"CUTTER,SIDE(R) (GREEN",1,1,,,,,,3,,,555555>5
,»»,172162-82930-4, ,"BOLT M16X 50 (GREEN)",6,6,,,55535555555575
,»,172162-82940-4, ,""NUT M16 (GREEN)",6,6,,55553555355535515
2,,22217-160000, ,""SPRING WASHER 16",6,6,,,,,53,5553555555
8,2,,772151-81610-4, ,""TEETH ASSY (GREEN)",4,4,,,,55355533552335
9,3,,172151-81600-4, ,""POINT,TOOTH 18S(97)",4,4,,,,,:3:55552333>5
10,3,,172151-81620, ,""PIN ASSY, LOCK",4.,4,,,,,.3,,.555355>5
11,4,,172151-81630, ,PIN,4,4,,,,,,3,,,,55555

12,4,,172151-81640, ,""LOCK,RUBBER BIN",4,4,,,,,,3,,,5555535
13,3,,172151-81610, ,""ADAPTER, ETHER START",4.,4,,,,,,3,,535555535
14,1,,172176-81950, ,"PIN KIT, BUCKET",2,2,,,,.5555555355>5
15,2,,172176-81560, ,"'PIN 45X271 CMP",2,2,,,,,53555522235
16,2,,172176-81640, ,COLLAR,2,2,,,,,,55555355555
17,2,,24761-020000, ,""NIPPLE PT1/8,GREASE",2,2,,,,555535555335>5
18,2,,26116-100752, ,""BOLT M10X 75 PLATED",2,2,,,:5555355535533>5
19,2,,26716-100002, ,"NUT 10",4,4,,,,,,,,55555555
20,2,,172124-81930, ,""SHIM 45X0.8",2,2,,,,:5553552355>5
21,2,,172124-81940, ,"SHIM 45X1.2",2,2,,,:55553533533>»
22,1,,172151-86210, ,"CUTTER (L) ASSY,SIDE",1,1,,,,,51,555555355
23,1,,172151-86220,,"CUTTER (R) ASSY,SIDE",1,1,,,,,51,555555555
24,1,,172151-86240, ,"BOLT M16X 32",6,6,,,,551.555555555
25,1,,22217-160000, ,"SPRING WASHER 16'",6,6,,,,,,1,5,5555555
26,1,,172165-86500, ,""TOOTH KIT, POINT",1,1,,,,,W,2,,M/#01451, ,M/#01451,,,,,,
28,2,,172151-81620, ,"PIN ASSY, LOCK",1,1,,,,,W,2,,M/#01451, ,M/#01451,,,,,,

1,1
2,2
3,2
4,2
5,2
6,2
7



https://truckmanual shub.com/
My SHA1T
Fi9-88 BUCKET S TYPE

(7008)

N+
o

PPV
OPTIONAL

1
f
8

.




https://truckmanual shub.com/

,,172176-81950, ,"PIN KIT, BUCKET",2,2,, 1112052052 052n
,,172176-81560, ,"PIN 45X271 CMP™,2,2,,, 1122222022020
,,24761-020000, ,"NIPPLE PT1/8,GREASE",2,2,,,1122225225205
»>,172176-81640, ,COLLAR,2,2,,,,,,5553535535355

,,26116-100752, ,"BOLT M10X 75 PLATED",2,2,, .41 25225225205
»,26716-100002, ,"NUT 10",4,4,,,,55535333223233

2,,172124-81930, ,"SHIM 45X0.8",2,2, 1112222222252+
8,2,,172124-81940, ,"SHIM 45X1.2",2,2,,, 1112 ss2ss2sss
9,1,,172151-81700-4, ,"BUCKET (450S)(GREEN)",1,1,,,110s52202220>
10,2, ,172151-81710-4, ,"BUCKET (450S)(GREEN)",1,1,,, 1152252252 0255
11,2,,172162-82820-4, ,"CUTTER, SIDE(L) (GREEN", 1,1, , 1112225202205+
12,2,,172162-82840-4, ,"CUTTER, SIDE(R) (GREEN", 1,1, , 1222202205200+
13,2,,172162-82930-4, ,"BOLT M16X 50 (GREEN)",6,6,,1 2252252252055
14,2, ,172162-82940-4, ,"NUT M16 (GREEN)",6,6, 141555205205 205
15,2,,22217-160000, ,"SPRING WASHER 16™,6,6,,, 55252252055

16,2, ,772151-81610-4, ,"TEETH ASSY  (GREEN)",3,3,,,12222522520255
17,3,,172151-81600-4, ,""POINT, TOOTH 18S(97)".3.3, 1112052252 25205
18,3, ,172151-81620, ,"PIN ASSY, LOCK",3,3,,1110s520520524
19,4,,172151-81630, ,PIN,3,3,,,,,55555555555

20,4,,172151-81640, ,"LOCK,RUBBER BIN",3,3,,,,11522522520>
21,3,,172151-81610, ,"ADAPTER, ETHER START".,3,3,,.2110052052055
22,1,,172151-81800-4, ,""BUCKET(600S) (GREEN)",1,1,.,100200520000>
23,2,,172151-81810-4, ,"BUCKET(600S) (GREEN)",1,1,.,100200520500
24,2,,172162-82820-4, ,"CUTTER, SIDE(L) (GREEN", 1,1, 1100200200000
25,2,,172162-82840-4, ," CUTTER, SIDE(R) (GREEN", 1,1, 1111222052 0ss0>
26,2,,172162-82930-4, ,"BOLT M16X 50 (GREEN)",6,6, 4122522522550
27,2,,172162-82940-4, ,"NUT M16 (GREEN)",6,6, 142225205205 20
28,2,,22217-160000, ,"SPRING WASHER 16",6,6, 4145522522540
29,2,,772151-81610-4, ,"TEETH ASSY  (GREEN)",4,4, ., 100122220220
30,3,,172151-81600-4, ," POINT, TOOTH 18S(97)".4.4, 1111225225222 2»
31,3,,172151-81620, ,"PIN ASSY, LOCK",4,4,, 111222205209 2n
32,4,,172151-81630, ,PIN,4,4,,,,,55552353332»

33,4,,172151-81640, ,"LOCK,RUBBER BIN",4,4, .., 111225222205
34,3,,172151-81610, ,"ADAPTER, ETHER START".,4,4., .. 110002052000
35,1,,172151-81900-4, ,""BUCKET(650S) (GREEN)",1,1,,,10sss0520500>
36,2,,172151-81910-4, ,"BUCKET(650S) (GREEN)",1,1,,,12ss02520500>
37,2,,172162-82820-4, ," CUTTER, SIDE(L) (GREEN", 1,1, 1120200500000
38,2,,172162-82840-4, ,"CUTTER, SIDE(R) (GREEN", 1,1, 1110020 ss00ss0s
39,2,,172162-82930-4, ,"BOLT M16X 50 (GREEN)",6,6, 1122520 2520055
40,2,,172162-82940-4, ,"NUT M16 (GREEN)",6,6, 141225205205 20>
41,2,,22217-160000, ,"'SPRING WASHER 16",6,6, 4115552522550

42,2, ,772151-81610-4, ,"TEETH ASSY  (GREEN)",4,4, ., 122222222220
43,3,,172151-81600-4, ,""POINT ,TOOTH 18S(97)".4,4, 111222522 22220>
44,3,,172151-81620, ,"PIN ASSY, LOCK™,4,4,,, 1210222222224
45,4,,172151-81630, ,PIN,4,4,,,,,553532333335

46,4,,172151-81640, ,"LOCK,RUBBER BIN",4,4,, .1 22522522525
47,3,,172151-81610, ,"ADAPTER, ETHER START",4,4,,, 1112052052055
48,1, ,172151-82000-4, ,"BUCKET(750S) (GREEN)",1,1,,,110252225222>
49,2,,172151-82010-4, ,"BUCKET(750S) (GREEN)",1,1,,,122s52225220>
50,2, ,172162-82820-4, ,""CUTTER, SIDE(L) (GREEN", 1,1, .10 sssrsnsss0s
51,2,,172162-82840-4, ," CUTTER, SIDE(R) (GREEN", 1,1, 1,11 sss 05205005
52,2,,172162-82930-4, ,"BOLT M16X 50 (GREEN)",6,6, 412252052 02540
53,2,,172162-82940-4, ,"NUT M16 (GREEN)",6,6, 145555205205 20>
54,2,,22217-160000, ,"'SPRING WASHER 16" ,6,6, 41225552025 220>

55,2, ,772151-81610-4, ,"TEETH ASSY  (GREEN)",5,5, 1222220252202+
56,3,,172151-81600-4, ,""POINT, TOOTH 18S(97)".5,5, 42212252252 252»
57,3,,172151-81620, ,"PIN ASSY, LOCK",5,5,, 1112252052 0524
58,4,,172151-81630, ,PIN,5,5,,,,,555553535555

59,4,,172151-81640, ,"LOCK,RUBBER BIN",5,5,,,,124225225205
60,3,,172151-81610, ,"ADAPTER, ETHER START".5.,5,,.2120020002000
61,1,,172151-86210, ,"CUTTER (L) ASSY,SIDE",1,1,,,2,:10s00s000sn
62,1,,172151-86220, ,"CUTTER (R) ASSY,SIDE",1,1,,.22:10s00s0000n
63,1, ,172151-86240, ,"BOLT M16X 32",6,6,.,,5:10120004005

1,1
2,2
3,2
4,2
5,2
6,2
7



https://truckmanual shub.com/

64,1,,22217-160000, ,"SPRING WASHER 16",6,6,,,,551,.55555554
65,1,,172165-86500, ,"TOOTH KIT, POINT",1,1,,,,,W,2,,M/#01451, ,M/#01451,,,,,,
67,2,,172151-81620,,"PIN ASSY, LOCK",1,1,,,,,W,2,,M/#01451, ,M/#01451,,,,,,



https://truckmanual shub.com/

_ 8 INTYNSHAT (PHYFAVN)
Fig. BUCKET S TYPE (ATTACHMENT)

9 (4508)
22(6008)
35(6508)
48 (7508)
| T 1 I 1
10 14 1 12 16 11 15 14
23 27 28 23 29 26 24 28 27
36 40 4 38 42 39 37 41 4
49 53 54 31 55 52 50 54 53
#A@
REPAIR PART
65
67
\7

OPTIONAL




https://truckmanual shub.com/

,,(72147-81411-4, ,"BUCKET(450) (GREEN)",1,1,,,,55555553352>
,,172162-82820-4, ,"CUTTER,SIDE(L) (GREEN",1,1,,,,5555555355555
,,172162-82840-4, ,"CUTTER,SIDE(R) (GREEN",1,1,,,,5555555355555
,»,172162-82930-4, ,""BOLT M16X 50 (GREEN)",6,6,,,,555555553555
,,172162-82940-4, ,"NUT M16 (GREEN)",6,6,,,,555555555555
2,,22217-160000, ,""SPRING WASHER 16" ,6,6,,,:555535553555>»
8,2,,772112-91303-4, ,"TEETH (GREEN)",3,3,,,555535553332525
9,3,,172151-81400-4, ,"BOLT (GREEN)",6,6,,,55555555353535
10,3,,172151-81410, ,"'SHIM SET, TEETH",3,3,,.,.:555555355>5
14,3,,172137-86780-4, ,"'NUT (GREEN)",6,6,,,,555555555555
15,3,,172112-91303-4, ,"TEETH (GREEN)".,3.3,...55555535355555
16,1, ,172176-81950, ,"PIN KIT, BUCKET",2,2,,,,555355535535553
17,2,,172124-81930, ,""SHIM 45X0.8",2,2,,,,55553553533»
18,2,,172176-81560, ,""PIN 45X271 CMP",2,2,,,,,53555325235
19,2,,172124-81940, ,"'SHIM 45X1.2",2,2,,,,3,5559522337>5

20,2, ,24761-020000, ,""NIPPLE PT1/8,GREASE",2,2,,,,5535555553335
21,2,,172176-81640, ,COLLAR,2,2, ,,,,,,,,5555555
22,2,,26116-100752, ,""BOLT M10X 75 PLATED",2,2,,,,5553555353523
23,2,,26716-100002, ,"NUT 10",4,4,,,,,,,,:555555>
24,1,,772125-81471-4, ,""BUCKET(600) (GREEN)",1,1,,,,5555555353525
26,2,,172162-82820-4, ,""CUTTER,SIDE(L)(GREEN",1,1,,,,5555555353525
27,2,,172162-82840-4, ,""CUTTER,SIDE(R)(GREEN" ,1,1,,,,55555555355>»
28,2,,172162-82930-4, ,""BOLT M16X 50 (GREEN)',6,6,,,55555355553555>5

1,1
3,2
4,2
5,2
6,2
7

29,2,,172162-82940-4, ,""NUT M16 (GREEN)",6,6,,,5555555553535
30,2,,22217-160000, ,"SPRING WASHER 16",6,6,,,:555555535554

31,2,,772112-91303-4, ,"TEETH (GREEN)",4.4,,...2555553535555
32,3,,172151-81400-4, ,"BOLT (GREEN)",8,8,,,:555555533335
33,3,,172151-81410, ,"SHIM SET, TEETH",4,4,,.,,.,5553525535

37,3,,172137-86780-4, ,"'NUT (GREEN)",8,8,,,:555555553535
38,3,,172112-91303-4, ,""TEETH (GREEN)".,4.4, ,...5555553535555

39,1,,772124-81401-4, ,""BUCKET(650) (GREEN)",1,1,,,,5555555353525
41,2,,172162-82820-4, ,""CUTTER,SIDE(L)(GREEN",1,1,,,,55555555355»
42,2,,172162-82840-4, ,"CUTTER,SIDE(R)(GREEN",1,1,,,,,,555355555 55
43,2,,172162-82930-4, ,""BOLT M16X 50 (GREEN)",6,6,,,:5555553555555

44,2,,172162-82940-4, ,""NUT M16 (GREEN)",6,6,,,,555555555555
45,2, ,22217-160000, ,"SPRING WASHER 16",6,6,,,,555555555535

46,2,,772112-91303-4, ,"TEETH (GREEN)",4.,4,,,..5555553353>5
47,3, ,172151-81400-4, ,"'BOLT (GREEN)",8,8,,,:555555553335
48,3, ,172151-81410, ,"SHIM SET, TEETH",4,4,,,...5355535254

52,3,,172137-86780-4, ,"'NUT (GREEN)",8,8,,.,.555555555555
53,3,,172112-91303-4, ,""TEETH (GREEN)".,4.4,,...2555535355555

54,1,,772125-81403-4, ,""BUCKET(700) (GREEN)",1,1,,,,555535555355>5
56,2,,172162-82820-4, ,""CUTTER,SIDE(L)(GREEN",1,1,,,,.5555555355>5
57,2,,172162-82840-4, ,""CUTTER,SIDE(R)(GREEN",1,1,,,,,54555552355>5
58,2,,172162-82930-4, ,""BOLT M16X 50 (GREEN)",6,6,,,.555555553555

59,2,,172162-82940-4, ,""NUT M16 (GREEN)",6,6,,,.555555555555
60,2,,22217-160000, ,"SPRING WASHER 16" ,6,6,,,5555535555555>»

61,2,,772112-91303-4, ,""TEETH (GREEN)",4.,4,,,.,.555552523335
62,3,,172151-81400-4, ,""BOLT (GREEN)",8,8,,,:55555555333>5
63,3,,172151-81410, ,"'SHIM SET, TEETH,4,4,,,,5,5355535335235

67,3,,172137-86780-4, ,"'NUT (GREEN)".,8.8,,..5555553555555
68,3,,172112-91303-4, ,"TEETH (GREEN)",4.,4,,,.,:55555533335

69,1, ,772147-81441-4, ,"BUCKET(750) (GREEN)",1,1,,,,.5555552353>
71,2,,172162-82820-4, ,""CUTTER,SIDE(L)(GREEN",1,1,,,,,54555552355>5
72,2,,172162-82840-4, ,""CUTTER,SIDE(R) (GREEN",1,1,,,,,5555555355>5
73,2,,172162-82930-4, ,""BOLT M16X 50 (GREEN)",6,6,,,55555555353525

74,2,,172162-82940-4, ,""NUT M16 (GREEN)",6,6,,,5555555553535
75,2,,22217-160000, ,"SPRING WASHER 16",6,6,,,.,5553555535555
76,2,,772112-91303-4, ,""TEETH (GREEN)",5,5,,,.555555553335
77,3,,172151-81400-4, ,""BOLT (GREEN)",10,10,,55555553535255 5
78,3,,172151-81410, ,"SHIM SET, TEETH",5,5,,,,:55535555355>5
82,3,,172137-86780-4, ,""NUT (GREEN)",10,10,,,,5555355553555 5

83,3,,172112-91303-4, ,"TEETH (GREEN)",5,5,,,.555555553335



https://truckmanual shub.com/

84,1,,172151-86210, ,"'CUTTER (L) ASSY,SIDE",1,1,,,,,51,555533555
85,1,,172151-86220,,"CUTTER (R) ASSY,SIDE",1,1,,,,,51,555555555
86,1,,172151-86240, ,""BOLT M16X 32",6,6,,,,551555555555>5
87,1,,22217-160000, ,"SPRING WASHER 16",6,6,,,,,,1,,,5555555



A T3
OPTIONAL

Fig.g

https://truckmanual shub.com/

Ty N (FHAYFAIN)
BUCKET (ATTACHMENT)

1 (450)
24 (6 00)
39 (650)
54 {700)
6% (750)
] | i I T 1
6 7 4 5 8 3 7 6
29 30 27 28 31 26 30 29
iz 2§ & fHas
74 75 72 73 76 717574
r T
14 15 210
37 38 3233
52 53 47 48




https://truckmanual shub.com/

,,172164-81650, ,"PIN ASSY 45X122",2,2,,,,5555532335533
»»,172164-81670, ,SPACER,2,2,,,,,,,,55555555

,,172112-87840, ,"SHIM 45X1",4.,4,,,,,,,,.555555>5
,,172158-94101-4, ,""BLADE ASSY(GREEN:98)",1,1,,,,.55555553555
,,172168-81410, ,""SEAL 45X55X4, DUST",4,4,,,.55535552335523
,,172124-94300, ,"PIN 45-157, BLADE™,2,2,,,,.553555353553
1,,172124-94310, ,"PLATE, LOCK",2,2,,,,5555535335535
8,1,,22157-120000, ,"WASHER 12" ,2,2,,,,55553553533>»
9,1,,24761-020000, ,""NIPPLE PT1/8,GREASE™,2,2,,,,,,53555555523
10,1,,24761-040000, ,""NIPPLE B,GREASE",2,2,,,,.5555555355>5
11,1,,26013-100252, ,""BOLT W/WASHER M10X25",4,4,,,,55355552233133
12,1,,26013-120302, ,"'BOLT W/WASHER M12X30",2,2,,,53555535555355>5

1,1
2,1
3,1
4,1
5,2
6,1
7



-//truckmanual shub.com/

https://truck
A%
Fig. 9 BLADE

12




https://truckmanual shub.com/

»»,172964-03610, ,"LABEL A",1,1,,,,,,,55555555>
»»,172164-03500, ,LABEL ,1,1,,,,,,,,:5555555
,»,172164-03540, ,LABEL,1,1,,,,,.,,:5555555
,,172964-03370, ,LABEL,1,1,,,,,,,,55555555
,»,172164-03510, ,LABEL,1,1,,,,,.5555555555
,»,172164-03520, ,"LABEL,DANGER™,1,1,,,,.,55555355554
1,,172964-03390, ,""LABEL ,WARNING™,1,1,,,,,555553555553
8,1,,172519-04180, ,"LABEL ,WARNING" ,1,1,,,,,555535555535
9,1,,172519-04290, ,"LABEL ,WARNING" ,1,1,,,,,,5555535555
10,1,,172519-04300, ,LABEL,1,1,,,,,,555555555>
11,1,,172164-03560, ,LABEL,1,1,,,,,5555555555>
12,1,,172165-03661, ,""LABEL ,DANGER™ ,1,1,,,,,555553555555
13,1,,172142-03302, ,"LABEL ,,CAUTION" ,1,1,,,,,555535555535
14,1,,172141-03202, ,"LABEL,CAUTION" ,1,1,,,,,,5555535555
15,1,,172164-03530, ,"LABEL,WARNING" ,2,2,,,,,,5555535553
16,1,,172162-03241, ,LABEL,1,,,,,,,555555555>5
17,1,,172964-03480, ,LABEL,1,1,,,,,,,55555555>5
17-1,1,,172964-03481, ,LABEL,1,1,,,,,N,, ,M/#00993, ,M/#00993, ,,,,,

RPRRR R R

1
2
3
4
5
6
7



AN S

AR .-
L. MR 2NN
Py

MR AREEL MR LMY, -

AN &

MMy 2DRBCERTD
MIAPI U RELT S

Ry,

[ahp o b oy T - R
STEMDRLITLMEL,
KBEL 2T, ———

13

“ o P =2 LR
SARVEC R,

MICETEREATAYR T

8

10—

Fig.g

https://truckmanual shub.com/

RERROMMHIEGL, REFAE
2

= By 70 <AL TENE

WELTHBRY Y TRROAL
TTal.

ZEUR (JP)
SAFETY LABEL (JP)

EZ2

COUNTRY

JP | EX | EP

Fig.No

f92] - 193

E\Q-F_CSL\ °

AL o T
[

IRCHOHET MR T30
WELESTH R,

IR EPI LN )-8
TRALTRRRT I NORT,

RERGE L8l N
QyoECRREOY 2
LTCHELY,
RETAURST, r17€
TEATNLRIRT.
R ]

ZAN—RAMK. 71/~
Th—FeAba/t=#rd

AR &

IV ARPEROT LT
<Eals,
CHC o SLsE,

USPRUZP UMD
Lk, ]

RTLTIAEL,

TOERISYFEIDE
-~ FRAT DB LN
AR,

o [

IN THE OPERATION

ENERM B ETR
MANUAL CASE



https://truckmanual shub.com/

55172187_036005 sI—ABElesssssssssssssssss
11172187_036105 QLABEley,,,,,,,,,,,,,,,,
11172187_036205 QLABELQZ,,,,,,,,,,,,,,,,,

,1
,1
,1
1,,172171-03420, ,"CAUTION PLATE ASSY",1,,.,.:55355535325235

1
2
3
4



https://truckmanual shub.com/

Flgg

REsR (EP)
SAFETY LABEL (EP)

3 [COUNTRY]JP [EX

EP

Fig.No.

93

{ A
o »
Dy o ]
[ e —
rrysaT-omts
& e y

=z 0

IDANGER!

Ne pas utiliser la machine.
Ranger ce panneau s | n'est pas utile

1GEFAHR!

Maschine nicht in Betrieb nehmen.
Schild bei nicht Gebrauch entternen und

wwwwwww

aufbewahien.

FHIRMERIET
IN THE OPERATION
MANUAL CASE

172171-03420 m




NI\J'

1,
1,
1

2

1

1
1

1

https://truckmanual shub.com/

72176-08500, ,P.T.0.KIT,1,1,,,,,,1,,,,,,5,5>
,172176-08501,,P.T.O0-KIT,1,1,,,,,S,2, ,M/#00870, ,M/#00870,,,,,,
,172176-08502,,"P.T.0 KIT",1,1,,,,,S,2,,M/#01081, ,M/#01081,,,,,,
,172176-08503, ,P.T.0.KIT,1,1,,,,,S,7, ,M/#01328, ,M/#01328,,,,,,

72176-74500, ,"P.T.O0.KIT, FRAME END",1,1,,,,,.3,,.555555>5

72176-74510, ,"P.T.O.KIT, ARM END",1,1,,,,,.4,555555535
,172176-74511,,"P.T.0.KIT, ARM END",1,1,,,,,S,4,,M/#01081, ,M/#01081,,,,,,

72176-74520, ,"P.T.O.KIT,JOIN",1,1,,,,,,5,,5555555>
,172176-74550, ,"P.T.0.KIT,JOIN",2,1,,,,,S,6, ,M/#00870, ,M/#00870, ,,,,,
,172176-74551, ,"P.T.0O. KIT" 1,1,,,,,S,8,,M/#01328, ,M/#01328,,,,,,



https://truckmanual shub.com/

r0.94 FTOTN

"PTO*wh |
P.T.0.KIT
1 (172176-08500) PTOxvh (&)
inc.Fig.32 REF.No. | P.T.0.KIT (CONFLUENCE)
Fig. 77 REF.No.1 4 (172176-74520)
Fig.63 REF.No.1 inc.Fig.63 REF.No.2~20
1=1(172176-08501) inc.Fig.72 REF.No. 1 ~25
inc.Fig. 32 REF.No. 1 4-1{172176-74550)
Fig.77 REF.No.1 inc.Fig.63 REF.No.2~ 20
Fig.63 REF.No. 1A 4 2%?525;8.;25§$5.N0.1 ~ 26
T2 TS aek No. 1 inc-Fig. 63 REF.No.2~ 20
Fig. 77 REF No. 1-1 Inc.Fig. 74 REF.No. 1 ~27
Fig.B63 REF.No. 1A . 8 PTOALT
1-3 (172176-08503) oW P.T.0 VALVE
inc.Fig.32 REF.No. 1
Fig.77 REF.No.1-1
Fig.63 REF.No.1A-1

1 I

PTO*xwhk (ZL—ALIN) PTOFwh (P—AIVK)
P.T.0.KIT (FRAME END} P.T.0.KIT (ARM END)
2 (172176-74500) 3 (172176-74510)
inc.Fig.32 REF.No.2~56 3 1E(nc.Fig.TT FI{I]EF.N0.2~27
=11172176-74511) _
ine Flg. 77 REF.No.2-2~31 ||| Fro. T BEERTISNET 7 s (B9
(P T. 0. VALVE, FRAME) (PREVIOUS)

Oavhka-i WERE (PTOMALT. T—4)
m.32 m%ifpeguw. FP.T.O? CONTROL) Fln-77 HYD. G[L PIPING (P. T.0. VALVE, BOOM)

08 3h (FL—nTWK)
REMEEY ]

B No 1R No . 2005 ko).
|’in-.2- L

73 BERE (PTOALT. JL—4) (BE)
Fig. HYD, 0]L PIFING
(P.T.0. VALVE, FRANE) {PREVIOUS)

7 4 BIER (PTO/SVT. JL—b) (KE)
Fig HYD, OIL PIPING
{P.T.0.VALVE, FRAME} (NEW)




[Info]

PcNo=Y00K2912
PcName=V1050
JpnUse=1
JpnSecl=ES<@
JpnSec2=fofbfNfzl [
JpnSec3=VIO
JpnPreface=1
EngUse=1
EngSec1=CONSTRUCTION
EngSec2=EXCAVATOR (ViO)
EngSec3=VI10
EngPreface=1

https://truckmanual shub.com/



	preface.pdf
	How to read this Parts Catalog
	PREFACE
	SPECIFICATIONS
	PAINTED COLOR LIST
	PAINT PART No,
	PICTURESQUE INDEX(1) MAIN PARTS
	PICTURESQUE INDEX(2) HYDRAULIC SECTION
	PICTURESQUE INDEX(3) FIGURE 01-12
	PICTURESQUE INDEX(3) FIGURE 13-24
	PICTURESQUE INDEX(3) FIGURE 25-36
	PICTURESQUE INDEX(3) FIGURE 37-48
	PICTURESQUE INDEX(3) FIGURE 49-60
	PICTURESQUE INDEX(3) FIGURE 61-72
	PICTURESQUE INDEX(3) FIGURE 73-84
	PICTURESQUE INDEX(3) FIGURE 85-94




